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1 Applicant information

Client name:
Address:
Telephone:
Fax:

E-mail:
Contact name:

Axell Wireless Israel Ltd.

6 Bareket street, Petach Tikva 49002, Israel
+972 3918 0180

+972 3918 0190
Tamir.BenShoshan@axellwireless.com

Mr. Tamir Ben Shoshan

2 Equipment under test attributes

Product name:
Product type:
Model(s):

Serial number:
Hardware version:
Software release:
Receipt date

Band Selective Repeater

a 90.219 Class B signal booster
D-MBR 3007-3008-PS-NFPA
1403D1001

B

5.9.3

23-Mar-14

3 Manufacturer information

Manufacturer name:
Address:
Telephone:

Fax:

E-Mail:

Contact name:

4 Test details

Project ID:
Location:

Test started:
Test completed:

Test specification(s):

Axell Wireless Israel Ltd.

6 Bareket street, Petach Tikva 49002, Israel
+972 3918 0180

+972 3918 0190
Tamir.BenShoshan@axellwireless.com

Mr. Tamir Ben Shoshan

25633

Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Hermon Laboratories Ltd. Harakevet Industrial Zone, Binyamina 30500, Israel

23-Mar-14
27-Apr-14
47CFR part 90, section 90.219
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5 Tests summary

Test

Transmitter characteristics

Section 90.219(e)(1), Radiated output power
Section 90.219(a), Occupied bandwidth

Section 90.210(b), Emission mask

Section 90.210(b), Intermodulation product

Section 90.219(e)(3), Radiated spurious emissions
Section 90.219(e)(3), Conducted spurious emissions
Section 2.1091, RF radiation exposure evaluation

Section 2.219(e)(2) Noise figure
Section 90.210(h), Emission mask

Report ID: AXERAD_FCC.25633_rev4.docx

Date of Issue: 24-Sep-14

Status

Pass
Pass
Pass
Pass
Pass
Pass

Pass, exhibit provided in
Application for certification

Pass
Pass

Testing was completed against all relevant requirements of the test standard. The results obtained indicate that the product
under test complies in full with the requirements tested.
The test results relate only to the items tested. Pass/ fail decision was based on nominal values.

This test report supersedes the previously issued test report identified by Doc ID:AXERAD_FCC.25633_rev3.

Name and Title

Date

Signature

Tested by: Mr. S. Samokha, test engineer

April 27, 2014

Reviewed by: | Mrs. M. Cherniavsky, certification engineer

September 24, 2014

Approved by:

Mr. M. Nikishin, EMC and Radio group manager

September 24, 2014

Y4
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EUT description

General information

The EUT, Digital Multi Band Repeater for Public Safety, model D-MBR 3007-3008-PS NFPA, is a high-power
digital multi-channel signal booster (DCSB) that features an array of up to 12 DSP based, softwarecontrolled,
variable bandwidth filters, user-programmable across the 700 and 800 MHz bands.

The D-MBR 3007-3008-PS NFPA supports all public safety technologies. In addition to specifying the centre
frequency of each filter, the user can select a filter from a drop down list that has several choices for each pass
band that vary in time delay and filter slope. This gives the engineer the unique ability to trade off the adjacent
channel rejection and time delay interference for the coverage area permitting the use of the

D-MBR 3007-3008-PS NFPA in applications where no other booster solution will work.

Every parameter of D-MBR 3007-3008 PS NFPA including filter tuning and selection, is software controlled via Web
management. The patented Axell Wireless’ digital RF filter not only enables simple initial setup for any channel
plan, but if necessary even permits a simple reconfiguration because of re-banding.

EUT modules and sub-assemblies

Description Manufacturer Model or P/N Serial number
Booster Axell Wireless D-MBP 3007-3008-PS-NFPA 1403D1001
AC/DC adapter MW CLG-150-30A 825279200

EUT options/configurations

Number Operating mode description Configuration
1 Transmit 758-775 MHz, Downlink 1
2 Transmit 851-861 MHz, Downlink 2
3 Transmit 788-805 MHz, Uplink 3
4 Transmit 806-816 MHz, Uplink 4

Ports and lines

'[F;/(:)ré desErc:g[tion Connected from Connected to | Qty. Cable type Ie:gtbhlfem
Power AC AC mains AC/DC adapter 1 Unshielded 1.5
Power DC AC/DC adapter EUT 1 Unshielded 0.3
Signal Ethernet EUT PC 1 UTP 5
Signal Antenna EUT Antenna 2 Coax NA
Signal Alarm 1/0 EUT ocC 1 Unshielded 3
Support and test equipment
Description Manufacturer Model number Serial number
Laptop DELL PP20L 5QXF83G
AC/DC adapter DELL LAG5N8O0 O0DF263-71615-7QF-E850
Mouse Logitech 810-001317 NA

Changes made in EUT

No changes were implemented in the EUT during testing.
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6.7 Test configuration

Signal Base . Spectrum
Generator Attenuator Mobile Attenuator Analyzer

EUT

LAN Alarm /O

1

Open curcuit

AC/DC

Laptop adapter

S
AC mains
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6.8

Transmitter characteristics

Report ID: AXERAD_FCC.25633_rev4.docx

Date of Issue: 24-Sep-14

Type of equipment

V Stand-alone (Equipment with or without its own control provisions)

Combined equipment (Equipment where the radio part is fully integrated within another type of equipment)

Plug-in card (Equipment intended for a variety of host systems)

Intended use

Condition of use

Vv fixed Always at a distance more than 2 m from all people
mobile Always at a distance more than 20 cm from all people
portable May operate at a distance closer than 20 cm to human body

Assigned frequency range

DL 758.0 — 775.0 MHz; UL 788.0 — 805.0 MHz- FCC part 90, subpart R
DL 851.0 — 861.0 MHz; UL 806.0 — 816.0 MHz - FCC part 90, section 90.614

Operating frequency range

DL 758.0 — 775.0 MHz; UL 788.0 — 805.0 MHz
DL 851.0 — 861.0 MHz; UL 806.0 — 816.0 MHz

At maximum gain, Output port 30 dBm each band
Maximum rated output power EIRP density dBm / MHz (aggregate power of both RF NA
chains) with maximum declared antenna gain
No
continuous variable
Is transmitter output power variable? v v V stepped variable with stepsize 1.0 dB
es
minimum RF power NA
maximum RF power 30 dBm
Antenna connection
. . with temporary RF connector
unique coupling \% standard connector Integral -
without temporary RF connector

Antennal/s technical characteristics

Type Manufacturer Model number Antenna gain, dBi Cable loss, dB
External (Indoor) NA NA NA NA
External (Outdoor) NA NA NA NA
Transmitter aggregate data rate/s, Mbps
Transmitter 99% power bandwidth Type of modulation
C4FM iDEN QAM Analog FM
9.6 kbps 64 kbps 9.6 kbps

Type of multiplexing

Modulating test signal (baseband)

Maximum transmitter duty cycle in normal use

Transmitter power source

DC Nominal rated voltage
V AC Nominal rated voltage From 120 VAC via AC/DC adapter
Common power source for transmitter and receiver V yes no
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Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification: Section 90.219(e)(1), Maximum output power

Test procedure: 47 CFR, Section 2.1046; KDB 935210 D02 v02, Appendix D

Test mode: Compliance —

Date(s): 23-Mar-14 - 31-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1009 hPa Relative Humidity: 51 % | Power Supply: 120 VAC
Remarks:

7 Transmitter tests according to 47CFR part 90 requirements

7.1 Maximum output power test
7.11 General

This test was performed to measure the peak output power at RF antenna connector. Specification test limits are

given in Table 7.1.1.

Table 7.1.1 Maximum output power limits

Maximum output power (ERP)

Assigned frequency range, MHz

W

dBm

Above 150.0

5.0

37.0

7.1.2  Test procedure

7.1.2.1 The EUT was set up as shown in Figure 7.1.1, energized and its proper operation was checked.
7.1.2.2 The EUT was adjusted to produce maximum available to the end user RF output power.
7.1.2.3 The peak output power was measured with spectrum analyzer as provided in the associated tables and plots.

Figure 7.1.1 Peak output power test setup

EUT

A4

Attenuator >

Spectrum
analyzer
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Test specification: Section 90.219(e)(1), Maximum output power

Test procedure: 47 CFR, Section 2.1046; KDB 935210 D02 v02, Appendix D

Test mode: Compliance —

Date(s): 23-Mar-14 - 31-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1009 hPa Relative Humidity: 51 % | Power Supply: 120 VAC
Remarks:

Table 7.1.2 Peak output power test results

DETECTOR USED: Average
RESOLUTION BANDWIDTH: 1 MHz
VIDEO BANDWIDTH: 3 MHz
MODULATING SIGNAL: C4FM
CONFIGURATION: Dual Band
OPERATING FREQUENCY RANGE: 758 - 775 MHz (downlink)
788 - 805 MHz (uplink)
frgijrgr?éy, Input SA reading, dBm OU,EEUt Limit, Margin*, Verdict
MHz port power**, dBm dBm dB
Without ALC | with ALC
Downlink transmit mode
758.0 Base 28.83 28.46 28.83 37.0 -8.17 Pass
766.0 Base 30.42 29.77 30.42 37.0 -6.58 Pass
775.0 Base 30.55 29.96 28.83 37.0 -8.17 Pass
Uplink transmit mode
788.0 Mobile 27.06 26.73 27.06 37.0 -9.94 Pass
796.0 Mobile 27.84 27.45 27.84 37.0 -9.16 Pass
805.0 Mobile 27.86 27.51 27.86 37.0 -9.14 Pass
OPERATING FREQUENCY RANGE: 851 - 861 MHz (downlink)
806 - 816 MHz (uplink)
frechfﬂgrir:y, Input SA reading, dBm Ouigut Limit, Margin*, Verdict
MHz port power**, dBm dBm dB
Without ALC | With ALC
Downlink transmit mode
851.0 Base 30.69 30.65 30.69 37.0 -6.31 Pass
856.0 Base 30.28 30.72 30.32 37.0 -6.68 Pass
861.0 Base 31.52 31.29 31.52 37.0 -5.48 Pass
Uplink transmit mode
806.0 Mobile 27.82 27.62 27.82 37.0 -9.18 Pass
811.0 Mobile 27.32 27.53 27.53 37.0 -9.47 Pass
816.0 Mobile 26.57 27.09 27.09 37.0 -9.91 Pass

* - Margin = Maximum ERP - specification limit

** - There are no specific antennas supplied as a part of the unit that is why the maximum antenna assembly gain in dBd
shall not exceed the power margin in dB.

Antenna Assembly Gain (dBd) = Antenna Gain (dBd) — Feeder Loss (dB) = Antenna Gain (dBi) — 2.15 — Feeder Loss (dB)
Note: Output power = Maximum value from SA reading (Without ALC or With ALC)
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Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(1), Maximum output power

Test procedure:

47 CFR, Section 2.1046; KDB 935210 D02 v02, Appendix D

Test mode: Compliance

Date(s): 23-Mar-14 - 31-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1009 hPa Relative Humidity: 51 % | Power Supply: 120 VAC
Remarks:

Table 7.1.3 Peak output power test results

DETECTOR USED:
RESOLUTION BANDWIDTH:
VIDEO BANDWIDTH:
MODULATING SIGNAL:
CONFIGURATION:

OPERATING FREQUENCY RANGE:

Average

1 MHz

3 MHz
C4FM
Single Band

758 - 775 MHz (downlink)
788 - 805 MHz (uplink)

frgijrgr?éy, Input SA reading, dBm OU,EEUt Limit, Margin*, Verdict
MHz port power**, dBm dBm dB
Without ALC | with ALC
Downlink transmit mode
758.0 Base 31.95 30.83 31.95 37.00 -5.05 Pass
766.0 Base 31.75 32.78 32.78 37.00 -4.22 Pass
775.0 Base 32.06 32.36 31.95 37.00 -5.05 Pass
OPERATING FREQUENCY RANGE: 851 - 861 MHz (downlink)
806 - 816 MHz (uplink)
frechfﬂgrir:y, Input SA reading, dBm Ouigut Limit, Margin*, Verdict
MHz port power**, dBm dBm dB
Without ALC | With ALC
Downlink transmit mode
851.0 Base 32.79 32.62 32.79 37.00 -4.21 Pass
856.0 Base 32.79 32.91 32.91 37.00 -4.09 Pass
861.0 Base 32.04 32.55 32.55 37.00 -4.45 Pass

* - Margin = Maximum ERP - specification limit

** - There are no specific antennas supplied as a part of the unit that is why the maximum antenna assembly gain in dBd
shall not exceed the power margin in dB.
Antenna Assembly Gain (dBd) = Antenna Gain (dBd) — Feeder Loss (dB) = Antenna Gain (dBi) — 2.15 — Feeder Loss (dB)
Note: Output power = Maximum value from SA reading (Without ALC or With ALC)

Page 10 of 281




HERMON LABORATORIES

Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification: Section 90.219(e)(1), Maximum output power

Test procedure: 47 CFR, Section 2.1046; KDB 935210 D02 v02, Appendix D

Test mode: Compliance —

Date(s): 23-Mar-14 - 31-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1009 hPa Relative Humidity: 51 % | Power Supply: 120 VAC
Remarks:

Table 7.1.4 Peak output power test results

DETECTOR USED:
RESOLUTION BANDWIDTH:
VIDEO BANDWIDTH:
MODULATING SIGNAL:
CONFIGURATION:

OPERATING FREQUENCY RANGE:

Average

1 kHz

10 kHz
iDEN QAM
Dual Band

758 - 775 MHz (downlink)
788 - 805 MHz (uplink)

frgijrgr?éy, Input SA reading, dBm OU,EEUt Limit, Margin*, verdict
MHz port power**, dBm dBm dB
Without ALC | with ALC
Downlink transmit mode
758.0 Base 26.08 26.36 26.36 37.0 -10.64 Pass
766.0 Base 27.91 27.31 27.93 37.0 -9.07 Pass
775.0 Base 27.24 27.02 27.24 37.0 -9.76 Pass
Uplink transmit mode
788.0 Mobile 25.23 28.74 28.76 37.0 -8.24 Pass
796.0 Mobile 26.92 29.64 29.64 37.0 -7.36 Pass
805.0 Mobile 26.85 29.27 29.29 37.0 -7.71 Pass
OPERATING FREQUENCY RANGE: 861 MHz (downlink)
816 MHz (uplink)
frechfﬂgrir:y, Input SA reading, dBm Ouigut Limit, Margin*, verdict
MHz port power**, dBm dBm dB
Without ALC | With ALC
Downlink transmit mode
851.0 Base 28.46 28.30 28.46 37.0 -8.54 Pass
856.0 Base 28.92 28.01 28.94 37.0 -8.06 Pass
861.0 Base 28.56 28.46 28.56 37.0 -8.44 Pass
Uplink transmit mode
806.0 Mobile 25.65 29.16 29.18 37.0 -7.82 Pass
811.0 Mobile 26.49 29.21 29.21 37.0 -7.79 Pass
816.0 Mobile 25.06 28.85 28.87 37.0 -8.13 Pass

* - Margin = Maximum ERP - specification limit

** - There are no specific antennas supplied as a part of the unit that is why the maximum antenna assembly gain in dBd

shall not exceed the power margin in dB.

Antenna Assembly Gain (dBd) = Antenna Gain (dBd) — Feeder Loss (dB) = Antenna Gain (dBi) — 2.15 — Feeder Loss (dB)
Note: Output power = Maximum value from SA reading (Without ALC or With ALC)
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Test specification: Section 90.219(e)(1), Maximum output power

Test procedure: 47 CFR, Section 2.1046; KDB 935210 D02 v02, Appendix D

Test mode: Compliance —

Date(s): 23-Mar-14 - 31-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1009 hPa Relative Humidity: 51 % | Power Supply: 120 VAC
Remarks:

Table 7.1.5 Peak output power test results

DETECTOR USED: Average
RESOLUTION BANDWIDTH: 1 kHz
VIDEO BANDWIDTH: 10 kHz
MODULATING SIGNAL: iDEN QAM
CONFIGURATION: Single Band
OPERATING FREQUENCY RANGE: 758 - 775 MHz (downlink)
788 - 805 MHz (uplink)
frgijrgr?éy, Input SA reading, dBm OU,EEUt Limit, Margin*, verdict
MHz port power**, dBm dBm dB
Without ALC | With ALC
Downlink transmit mode
758.0 Base 29.44 29.57 29.57 37.0 -7.43 Pass
766.0 Base 31.77 30.58 31.77 37.0 -5.23 Pass
775.0 Base 29.55 30.26 30.26 37.0 -6.74 Pass
OPERATING FREQUENCY RANGE: 851 - 861 MHz (downlink)
806 - 816 MHz (uplink)
fr;aggr?(r:y, Input SA reading, dBm Ouigut Limit, Margin*, Verdict
MHz port power**, dBm dBm dB
Without ALC | With ALC
Downlink transmit mode
851.0 Base 30.83 31.16 31.16 37.0 -5.84 Pass
856.0 Base 30.79 32.71 32.71 37.0 -4.29 Pass
861.0 Base 31.46 31.69 31.69 37.0 -5.31 Pass

* - Margin = Maximum ERP — specification limit

** - There are no specific antennas supplied as a part of the unit that is why the maximum antenna assembly gain in dBd
shall not exceed the power margin in dB.

Antenna Assembly Gain (dBd) = Antenna Gain (dBd) — Feeder Loss (dB) = Antenna Gain (dBi) — 2.15 — Feeder Loss (dB)
Note: Output power = Maximum value from SA reading (Without ALC or With ALC)
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Test specification: Section 90.219(e)(1), Maximum output power

Test procedure: 47 CFR, Section 2.1046; KDB 935210 D02 v02, Appendix D

Test mode: Compliance —

Date(s): 23-Mar-14 - 31-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1009 hPa Relative Humidity: 51 % | Power Supply: 120 VAC
Remarks:

Table 7.1.6 Peak output power test results

DETECTOR USED: Average
RESOLUTION BANDWIDTH: 1 MHz
VIDEO BANDWIDTH: 3 MHz
MODULATING SIGNAL: Analog FM 10.0 kHz/1 kHz
CONFIGURATION: Dual Band
OPERATING FREQUENCY RANGE: 758 - 775 MHz (downlink)
788 - 805 MHz (uplink)
frgijrgr?éy, Input SA reading, dBm OU,EEUt Limit, Margin*, verdict
MHz port power**, dBm dBm dB
Without ALC | with ALC
Downlink transmit mode
758.0 Base 29.02 28.83 29.02 37.0 -7.98 Pass
766.0 Base 31.45 30.48 31.45 37.0 -5.55 Pass
775.0 Base 30.79 29.43 30.79 37.0 -6.21 Pass
Uplink transmit mode
788.0 Mobile 27.24 26.78 27.24 37.0 -9.76 Pass
796.0 Mobile 27.82 27.57 27.82 37.0 -9.18 Pass
805.0 Mobile 27.96 27.51 27.96 37.0 -9.04 Pass
OPERATING FREQUENCY RANGE: 851 - 861 MHz (downlink)
806 - 816 MHz (uplink
frechfﬂgrir:y, Input SA reading, dBm Ouigut Limit, Margin*, verdict
MHz port power**, dBm dBm dB
Without ALC | with ALC
Downlink transmit mode
851.0 Base 31.02 30.60 31.02 37.0 -5.98 Pass
856.0 Base 31.47 30.65 31.47 37.0 -5.53 Pass
861.0 Base 31.75 31.14 31.75 37.0 -5.25 Pass
Uplink transmit mode
806.0 Mobile 27.98 27.48 27.98 37.0 -9.02 Pass
811.0 Mobile 27.58 27.26 27.58 37.0 -9.42 Pass
816.0 Mobile 26.86 27.09 27.09 37.0 -9.91 Pass

* - Margin = Maximum ERP - specification limit

** - There are no specific antennas supplied as a part of the unit that is why the maximum antenna assembly gain in dBd
shall not exceed the power margin in dB.

Antenna Assembly Gain (dBd) = Antenna Gain (dBd) — Feeder Loss (dB) = Antenna Gain (dBi) — 2.15 — Feeder Loss (dB)
Note: Output power = Maximum value from SA reading (Without ALC or With ALC)
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Test specification: Section 90.219(e)(1), Maximum output power

Test procedure: 47 CFR, Section 2.1046; KDB 935210 D02 v02, Appendix D

Test mode: Compliance —

Date(s): 23-Mar-14 - 31-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1009 hPa Relative Humidity: 51 % | Power Supply: 120 VAC
Remarks:

Table 7.1.7 Peak output power test results

DETECTOR USED: Average
RESOLUTION BANDWIDTH: 1 MHz
VIDEO BANDWIDTH: 3 MHz
MODULATING SIGNAL: Analog FM 10.0 kHz/1 kHz
CONFIGURATION: Single Band
OPERATING FREQUENCY RANGE: 758 - 775 MHz (downlink)
788 - 805 MHz (uplink)
frgijrgr?éy, Input SA reading, dBm Ou:gut Limit, Margin*, verdict
MHz port power** dBm dBm dB
Without ALC | With ALC
Downlink transmit mode
758.0 Base 32.40 30.68 30.68 37.0 -6.32 Pass
766.0 Base 32.41 32.92 32.92 37.0 -4.08 Pass
775.0 Base 30.91 32.77 32.77 37.0 -4.23 Pass
OPERATING FREQUENCY RANGE: 851 - 861 MHz (downlink)
806 - 816 MHz (uplink)
fr;"ﬁgﬁéy’ Input SA reading, dBm Ou’tHE)ut Limit, Margin*, Verdict
MHz port power**, dBm dBm dB
Without ALC | With ALC
Downlink transmit mode
851.0 Base 31.86 32.27 32.27 37.0 -4.73 Pass
856.0 Base 32.79 32.13 32.79 37.0 -4.21 Pass
861.0 Base 31.25 32.66 32.66 37.0 -4.34 Pass

* - Margin = Maximum ERP — specification limit

** - There are no specific antennas supplied as a part of the unit that is why the maximum antenna assembly gain in dBd
shall not exceed the power margin in dB.

Antenna Assembly Gain (dBd) = Antenna Gain (dBd) — Feeder Loss (dB) = Antenna Gain (dBi) — 2.15 — Feeder Loss (dB)
Note: Output power = Maximum value from SA reading (Without ALC or With ALC)

Reference numbers of test equipment used
[ HL2909 | HL3768 | HL3770 | HL3776 | HL3818 | HL4224 | HL4273 | HL4274 |
Full description is given in Appendix A.
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Report ID: AXERAD_FCC.25633_rev4.docx

L Date of Issue: 24-Sep-14

HERMON mmus
Test specification: Section 90.219(e)(1), Maximum output power
Test procedure: 47 CFR, Section 2.1046; KDB 935210 D02 v02, Appendix D
Test mode: Compliance —
Date(s): 23-Mar-14 - 31-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1009 hPa Relative Humidity: 51 % | Power Supply: 120 VAC
Remarks:

Plot 7.1.1 RF output power measurements at low frequency carrier, Port 1

FREQUENCY RANGE: 758 - 775 MHz
OPERATIONAL MODE: C4FM downlink transmit
CONFIGURATION: Dual Band
INPUT PORT: Base
INPUT POWER: -54 dBm INPUT POWER: -24 dBm
% Agilent QR 2 Agilent QR
Mkrl 758.821 7 MHz Mkrl 757.985 @ MHz
Ref 48 dBm Atten 16 dB 28.83 dBm Ref 4@ dBm Atten 16 dB 28.462 dBm
#Hug | #Hug |
Log 1 Log i
10 10
oB/ ] B/ T
Offst Offst
41.2 41.2
dB dB
PAvg PRvg
\ 108
vl s2 Wl $2
33 FC S T
AR AR
£(in £(fn
FTun febases] FTun D
Sup Swp
Center 758.008 & MHz Span 5 MHz Center 758.000 0 MHz Span 5 MHz
#Res BH 1 MHz VBN 3 MHz Sweep 20 ms (3081 pts) #Res BW 1 MHz VBN 3 MHz Sweep 20 ms (3001 pts)

Plot 7.1.2 RF output power measurements at mid frequency carrier, Port 1

FREQUENCY RANGE: 758 - 775 MHz
OPERATIONAL MODE: C4FM downlink transmit
CONFIGURATION: Dual Band
INPUT PORT: Base
INPUT POWER: -54 dBm INPUT POWER: -24 dBm
% Agilent QR 2 Agilent QR
Mkrl 766.985 @ MHz Mkrl 765.996 7 MHz
Ref 48 dBm Atten 18 dB 30.42 dBm Ref 48 dBm Atten 18 dB 29.771 dBm
#Aug #Aug
Log Log
16 10
dB/ dB/
Offst Offst
41.2 41.2
dB dB
PAvg PRvg
/ \ 100
¥l s2 Hl S2
53 FCLL > " 3 FS
AR AR
£(in £(fn
FTun T —
Sup Swp
Center 766.008 & MHz Span 5 MHz Center 766.000 0 MHz Span 5 MHz
#Res BH 1 MHz VBN 3 MHz Sweep 20 ms (3081 pts) #Res BW 1 MHz VBN 3 MHz Sweep 20 ms (3001 pts)
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| Report ID: AXERAD_FCC.25633_rev4.docx
ITI_ Date of Issue: 24-Sep-14

HERMON LABORATORIES

Test specification: Section 90.219(e)(1), Maximum output power

Test procedure: 47 CFR, Section 2.1046; KDB 935210 D02 v02, Appendix D

Test mode: Compliance —

Date(s): 23-Mar-14 - 31-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1009 hPa Relative Humidity: 51 % | Power Supply: 120 VAC
Remarks:

Plot 7.1.3 RF output power measurements at high frequency carrier, Port 1

FREQUENCY RANGE: 758 - 775 MHz
OPERATIONAL MODE: C4FM downlink transmit
CONFIGURATION: Dual Band
INPUT PORT: Base
INPUT POWER: -54 dBm INPUT POWER: -24 dBm
% Agilent QR % Agilent QR
Mkrl 774.985 8 MHz Mkrl 775001 7 MHz
Ref 48 dBm ftten 10 dB 30.55 dBm Ref 48 dBm ftten 10 dB 29.961 dBm
#Aug T #Hug
¢ : ¥
dB/ 4B/
OFfst st
1.2 41.2
dB 4B
PAvg FAvg
V1§62 / i?@ 52 \
S3 FClahmomds” \ S3 F3
AR AR
£0Fx £0F:
FTun I"“ll\lmﬁm.\...nFTun — I,
Swp Swp
Center 775.008 & MHz Span 5 MHz Center 775.000 0 MHz Span 5 MHz
#Res BH 1 MHz VBN 3 MHz Sweep 20 ms (3081 pts) #Res BW 1 MHz VBN 3 MHz Sweep 20 ms (3001 pts)
Plot 7.1.4 RF output power measurements at low frequency carrier, Port 2
FREQUENCY RANGE: 788 - 805 MHz
OPERATIONAL MODE: C4FM uplink transmit
CONFIGURATION: Dual Band
INPUT PORT: Mobile
INPUT POWER: -54 dBm INPUT POWER: -24 dBm
% Agilent QR % Agilent QR
Mkrl 788.008 3 MHz Mkrl 788.025 8 MHz
Ref 48 dBm ftten 10 dB 27.06 dBm Ref 48 dBm ftten 10 dB 26.729 dBm
#Aug #Avg
Log Log b
18 ]
dB/ S és/ e
OFfst st
1.2 41.2
dB 4B \
PAvg FAvg

AN \
V1§62 vl 52
$3 FC ™ W33 FS

AR AR

£0f) I/ £(f):

FTun W FTun I—
Swp Swp

Center 788.008 & MHz Span 5 MHz Center 788.000 0 MHz Span 5 MHz
#Res BH 1 MHz VBN 3 MHz Sweep 20 ms (3081 pts) #Res BW 1 MHz VBN 3 MHz Sweep 20 ms (3001 pts)
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HERMON LABORATORIES

Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(1), Maximum output power

Test procedure:

47 CFR, Section 2.1046; KDB 935210 D02 v02, Appendix D

Test mode: Compliance —

Date(s): 23-Mar-14 - 31-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1009 hPa Relative Humidity: 51 % | Power Supply: 120 VAC
Remarks:

Plot 7.1.5 RF output power measurements at mid frequency carrier, Port 2

FREQUENCY RANGE: 788 - 805 MHz
OPERATIONAL MODE: C4FM uplink transmit
CONFIGURATION: Dual Band
INPUT PORT: Mobile
INPUT POWER: -54 dBm INPUT POWER: -24 dBm
% Agilent Q@R % Agilent O R
Mkrl 795988 3 MHz Mkrl 796.008 @ MHz
Ref 48 dBm Atten 10 dB 27.84 dBm_ Ref 48 dBm Atten 16 dB 27.458 dBm
#flvg | #hvg
Log 1 Log
16 16
&8/ I 4B/ .
Offst Offst
41.2 41.2
dB dB /
PAvg PRvg
/ 160 / \
¥l s2 HL $2
33 FCl,, Mo 53 FS
AA " AR
£(in £
FTun FTun o] T
Sup Swp
Center 796.808 6 MHz Span 5 MHz Center 796680 & MHz Span 5 MHz
#Res BH 1 MHz VBK 3 MHz Sweep 20 ms (3001 pts) #Res BW 1 MHz YEBH 3 MHz Sweep 260 ms (3081 pts)

Plot 7.1.6 RF output power measurements at high frequency carrier, Port 2

FREQUENCY RANGE: 788 - 805 MHz
OPERATIONAL MODE: C4FM uplink transmit
CONFIGURATION: Dual Band
INPUT PORT: Mobile
INPUT POWER: -54 dBm INPUT POWER: -24 dBm
3 Agilent @R % Agilent o R
Mkrl 804,986 7 MHz Mkrl 805.121 7 MHz
Ret 4@ dBm Atten 16 dB 27.86 dBm Ref 40 dBm ftten 16 dB 27.513 dBm
#Aug | #fvg
Log ! Log i
19 18
&8/ T 4B/ /,w"“""“g“”““«
Offst Offst
41.2 41.2
dB dB
PAvy PRvg
/ F | )
Yl 52 HL 52
53 FCL, 53 FS
AR AR
£ R £0f):
FTun [l Py L]
Swp Swp
Center 805.808 & MHz Span 5 MHz Center 305.000 0 MHz Span 5 MHz
#Res BH 1 MHz UBH 3 MHz Sweep 20 ms (3001 ptsy #Res BH 1 MHz WBH 3 MHz Sweep 20 ms (3001 pts)
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HERMON LABORATORIES

Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(1), Maximum output power

Test procedure:

47 CFR, Section 2.1046; KDB 935210 D02 v02, Appendix D

Test mode: Compliance —

Date(s): 23-Mar-14 - 31-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1009 hPa Relative Humidity: 51 % | Power Supply: 120 VAC
Remarks:

Plot 7.1.7 RF output power measurements at low frequency carrier, Port 1

FREQUENCY RANGE: 851 - 861 MHz
OPERATIONAL MODE: C4FM downlink transmit
CONFIGURATION: Dual Band
INPUT PORT: Mobile
INPUT POWER: -54 dBm INPUT POWER: -24 dBm
% Agilent QR 2 Agilent QR
Mkrl $51.881 7 MHz Mkrl $58.995 @ MHz
Ref 48 dBm Atten 18 dB 30.69 dBm Ref 48 dBm Atten 18 dB 36.649 dBm
#flvg #Avg ]
Log Log
16 —$— 16 —
dB/ dB/
Offst Offst
41.2 41.2
dB dB
PAvg PAvy
\ 100
¥l s2 . Hl S2
$3 FC WabwlimidS3 FS
AR AR
£(in £(fn L.
FTun [ FTun
Swp Swp
Center 851.006 & MHz Span 5 MHz Center 851.000 6 MHz Span 5 MHz
#Res BH 1 MHz VBN 3 MHz Sweep 20 ms (3081 pts) #Res BW 1 MHz VBN 3 MHz Sweep 20 ms (3001 pts)

Plot 7.1.8 RF output power measurements at mid frequency carrier, Port 1

FREQUENCY RANGE: 851 - 861 MHz
OPERATIONAL MODE: C4FM downlink transmit
CONFIGURATION: Dual Band
INPUT PORT: Mobile
INPUT POWER: -54 dBm INPUT POWER: -24 dBm
% Agilent QR 2 Agilent QR
Mkrl $55.991 7 MHz Mkrl $56.081 7 MHz
Ref 48 dBm Atten 18 dB 30.28 dBm Ref 48 dBm Atten 18 dB 36.729 dBm
#Aug #Aug
Log Log
16 10
dB/ dB/
Offst Offst
41.2 41.2
dB dB
PAvg PRvg
/ \ 100 \
¥l s2 Hl S2
53 FChmmunis IwskadS3 FS
AR AR
£(in £(fn ) N
FTun FTun
Sup Swp
Center 856.008 & MHz Span 5 MHz Center 856.000 0 MHz Span 5 MHz
#Res BH 1 MHz VBN 3 MHz Sweep 20 ms (3081 pts) #Res BW 1 MHz VBN 3 MHz Sweep 20 ms (3001 pts)
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HERMON LABORATORIES

Report ID: AXERAD_FCC.25633_rev4.docx

Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(1), Maximum output power

Test procedure:

47 CFR, Section 2.1046; KDB 935210 D02 v02, Appendix D

Test mode:

Compliance

Date(s):

23-Mar-14 - 31-Mar-14

Verdict:

PASS

Temperature: 23.2 °C

Air Pressure: 1009 hPa

Relative Humidity: 51 %

| Power Supply: 120 VAC

Remarks:

Plot 7.1.9 RF output power measurements at high frequency carrier, Port 1

FREQUENCY RANGE: 851 - 861 MHz
OPERATIONAL MODE: C4FM downlink transmit
CONFIGURATION: Dual Band
INPUT PORT: Mobile
INPUT POWER: -54 dBm INPUT POWER: -24 dBm
% Agilent QR 2 Agilent QR
Mkrl $61.911 7 MHz Mkrl $61.983 3 MHz
Ref 48 dBm Atten 18 dB 31.52 dBm Ref 48 dBm Atten 18 dB 31.287 dBm
#flvg T #Avg
Log 6 Log b
16 10
dB/ dB/
Offst Offst
41.2 41.2
dB dB
PAvg PRvg
/ I
¥l s2 Hl S2
3 FCwsapels?” 53 F3
AR AR
£(in £(fn P
FTun MFTW\
Sup Swp
Center 861.006 & MHz Span 5 MHz Center 861.000 0 MHz Span 5 MHz
#Res BH 1 MHz VBN 3 MHz Sweep 20 ms (3081 pts) #Res BW 1 MHz VBN 3 MHz Sweep 20 ms (3001 pts)

Plot 7.1.10 RF output power measurements at low frequency carrier, Port 2

FREQUEN

CY RANGE:

OPERATIONAL MODE:
CONFIGURATION:

806 - 816 MHz
C4FM uplink transmit
Dual Band

INPUT PORT: Base
INPUT POWER: -54 dBm INPUT POWER: -24 dBm
% Agilent QR % Agilent QR
Mkrl $06.000 @ MHz Mkrl $06.920 @ MHz
Ref 48 dBm Atten 18 dB 27.82 dBm Ref 48 dBm Atten 18 dB 27.617 dBm
#Hug | #Hug |
Log Log 5
16 10
&8/ L1 B/ e
Offst Offst
41.2 41.2
dB dB
PAvg PRvg
100 / \

¥l s2 Hl S2
33 FC A DY 0

AR - AR
£(in £(fn
FTun phadsbiss] FTun i
Sup Swp
Center 806.008 & MHz Span 5 MHz Center 806.000 0 MHz Span 5 MHz
#Res BH 1 MHz VBN 3 MHz Sweep 20 ms (3081 pts) #Res BW 1 MHz VBN 3 MHz Sweep 20 ms (3001 pts)
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HERMON LABORATORIES

Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(1), Maximum output power

Test procedure:

47 CFR, Section 2.1046; KDB 935210 D02 v02, Appendix D

Test mode: Compliance —
Date(s): 23-Mar-14 - 31-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1009 hPa Relative Humidity: 51 % | Power Supply: 120 VAC

Remarks:

Plot 7.1.11 RF output power measurements at mid frequency carrier, Port 2

FREQUENCY RANGE: 806 - 816 MHz

OPERATIONAL MODE: C4FM uplink transmit

CONFIGURATION: Dual Band

INPUT PORT: Base

INPUT POWER: -54 dBm INPUT POWER: -24 dBm

% Agilent QR % Agilent QR
Mkrl $11.883 3 MHz Mkrl $18.993 3 MHz
Ref 48 dBm Atten 18 dB 27.325 dBm Ref 4@ dBm Atten 18 dB 27.53 dBm
#Aug #Aug |
Log Log
16 10
&8/ i B/ T
Offst Offst
41.2 41.2
dB dB
PAvg PRvg
F ) X
Hl $2 ¥l S2
$3 F3 53 FCL, il m
AR AR

£0f) £0f):
FTun o [ F Tun
Sup Swp
Center 811.006 & MHz Span 5 MHz Center 811.060 6 MHz Span 5 MHz
#Res BH 1 MHz VBN 3 MHz Sweep 20 ms (3081 pts) #Res BW 1 MHz VBN 3 MHz Sweep 20 ms (3001 pts)

Plot 7.1.12 RF output power measurements at high frequency carrier, Port 2

FREQUENCY RANGE: 806 - 816 MHz
OPERATIONAL MODE: C4FM uplink transmit
CONFIGURATION: Dual Band
INPUT PORT: Base
INPUT POWER: -54 dBm INPUT POWER: -24 dBm
3 Agilent QR % Agilent QR
Mkrl 815,995 @ MHz Mkrl 816,813 @ MHz
Ret 48 dBm Atten 10 dB 26.57 dBm Ref 48 dBm Atten 10 dB 27.095 dBm
#Aug | #Aug |
Log Log
19 19
B/ S B/ Lt
Offst Offst
41.2 41.2
dB B
PAvy PRvg
109 /
Yl 52 H1 52
33 FCL s 53 FS
AR AR
£(fx \ £(f)
FTun MFTun
Swp Sp
Center 816.008 & MHz Span 5 MHz Center 816.060 0 MHz Span 5 MHz
#Res BH 1 MHz VBH 3 MHz Sweep 20 ms (3001 pts) #Res BH 1 MHz VBH 3 MHz Sweep 20 ms (3001 pts)
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HERMON LABORATORIES

Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(1), Maximum output power

Test procedure:

47 CFR, Section 2.1046; KDB 935210 D02 v02, Appendix D

Test mode: Compliance —
Date(s): 23-Mar-14 - 31-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1009 hPa Relative Humidity: 51 % | Power Supply: 120 VAC

Remarks:

Plot 7.1.13 RF output power measurements at low frequency carrier, Port 1

FREQUENCY RANGE: 758 - 775 MHz

OPERATIONAL MODE: C4FM downlink transmit

CONFIGURATION: Single Band

INPUT PORT: Base

COMPOSITE INPUT POWER: -51 dBm COMPOSITE INPUT POWER: -21 dBm
i Agilent R T i Agilent R T

Mkr1 758.6283 MHz Mkr1 758.6283 MHz

Ref 40 dBm Atten 15 dB 31.95 dBm Ref40 dBm Atten 15 dB 30.83 dBm
#hvg #hoeg
Log S Log
l?;f / I l?;f I
Offst Offst
312 3712
dB L —
w1 S2 W1 S2
S3 FS S3 FS
A AA A AA

Center 758.6 MHz
#Res BW 1 MHz

Span 5 MHz Center 758.6 MHz Span 5 MHz

VBW 3 MHz Sweep 30.6 ms (3001 pts)  #Res BW 1 MHz VBW 3 MHz Sweep 30.6 ms (3001 pts)

Plot 7.1.14 RF output power measurements at mid frequency carrier, Port 1

FREQUENCY RANGE: 758 - 775 MHz

OPERATIONAL MODE: C4FM downlink transmit

CONFIGURATION: Single Band

INPUT PORT: Base

COMPOSITE INPUT POWER: -51 dBm COMPOSITE INPUT POWER: -21 dBm
i Agilent R T i Agilent R T

Mkr1 766.0033 MHz Mkr1 766.0033 MHz

Ref 40 dBm Atten 15 dB 31.75 dBm Ref40 dBm Atten 15 dB 32.78 dBm
#hvg #hoeg
' =t i’ ==
dB/ / T dB/
Offst Offst
312 3712
dB \\dB .
w1 S2 W1 S2
S3 FS S3 FS
A AA A AA

Center 766 MHz
#Res BW 1 MHz

Span 5 MHz Center 766 MHz Span 5 MHz
VBW 3 MHz Sweep 30.6 ms (3001 pts)  #Res BW 1 MHz VBW 3 MHz Sweep 30.6 ms (3001 pts)
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HERMON LABORATORIES

Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification: Section 90.219(e)(1), Max

imum output power

Test procedure:

47 CFR, Section 2.1046; KDB 935210 D02 v02, Appendix D

Test mode: Compliance

Date(s): 23-Mar-14 - 31-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1009 hPa Relative Humidity: 51 % | Power Supply: 120 VAC
Remarks:

Plot 7.1.15 RF output power measurements at high frequency carrier, Port 1

FREQUENCY RANGE: 758 - 775 MHz

OPERATIONAL MODE: C4FM downlink transmit

CONFIGURATION: Single Band

INPUT PORT: Base

COMPOSITE INPUT POWER: -51 dBm COMPOSITE INPUT POWER: -21 dBm

i Agilent R T i Agilent R T
Mkr1 774.3783 MHz Mkr1 774.3783 MHz

Ref 40 dBm Atten 15 dB 32.06 dBm Ref40 dBm Atten 15 dB 32.56 dBm
#hvg #hvg
#;g - . - #;9 B et
dB/ el T dB/ T
Offst Offst
312 37.2
dB | B §
W1 §2 W1 S2
S3 FS S3 FS
A AA A AA
Center 774.4 MHz Span 5 MHz Center 774.4 MHz Span 5 MHz
#Res BW 1 MHz VBW 3 MHz Sweep 30.6 ms (3001 pts)  #Res BW 1 MHz VBW 3 MHz Sweep 30.6 ms (3001 pts)

Plot 7.1.16 RF output power measurements at low frequency carrier, Port 1

FREQUENCY RANGE: 851 - 861 MHz

OPERATIONAL MODE: C4FM downlink transmit

CONFIGURATION: Single Band

INPUT PORT: Base

COMPOSITE INPUT POWER: -51 dBm COMPOSITE INPUT POWER: -21 dBm

i Agilent R T i Agilent R T
Mkr1 851.6283 MHz Mkr1 851.6283 MHz

Ref 40 dBm Atten 15 dB 32.79 dBm Ref40 dBm Atten 15 dB 32.62 dBm
#hvg #hvg
I{;g )/JL\ |1_;g e
dB/ dB/ e
Offst Offst
312 37.2
dB A __dB J
W1 S2 W1 S2
S3 FS S3 FS
A AA A AA
Center 851.6 MHz Span 5 MHz Center 851.6 MHz Span 5 MHz
#Res BW 1 MHz VBW 3 MHz Sweep 30.6 ms (3001 pts)  #Res BW 1 MHz VBW 3 MHz Sweep 30.6 ms (3001 pts)
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HERMON LABORATORIES

Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(1), Maximum output power

Test procedure:

47 CFR, Section 2.1046; KDB 935210 D02 v02, Appendix D

Test mode: Compliance —
Date(s): 23-Mar-14 - 31-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1009 hPa Relative Humidity: 51 % | Power Supply: 120 VAC

Remarks:

Plot 7.1.17 RF output power measurements at mid frequency carrier, Port 1

FREQUENCY RANGE: 851 - 861 MHz

OPERATIONAL MODE: C4FM downlink transmit

CONFIGURATION: Single Band

INPUT PORT: Base

COMPOSITE INPUT POWER: -51 dBm COMPOSITE INPUT POWER: -21 dBm
i Agilent R T i Agilent R T

Mkr1 856.0033 MHz Mkr1 856.0033 MHz

Ref 40 dBm Atten 15 dB 32.79 dBm Ref40 dBm Atten 15 dB 32.91 dBm
#hvg #hoeg
Log _,/—'5 Log s
l?;f l?;f T
Offst Offst
312 3712
dB __dB j
w1 S2 W1 S2
S3 FS S3 FS
A AA A AA

Center 856 MHz
#Res BW 1 MHz

Span 5 MHz Center 856 MHz Span 5 MHz
VBW 3 MHz Sweep 30.6 ms (3001 pts)  #Res BW 1 MHz VBW 3 MHz Sweep 30.6 ms (3001 pts)

Plot 7.1.18 RF output power measurements at high frequency carrier, Port 1

FREQUENCY RANGE: 851 - 861 MHz

OPERATIONAL MODE: C4FM downlink transmit

CONFIGURATION: Single Band

INPUT PORT: Base

COMPOSITE INPUT POWER: -51 dBm COMPOSITE INPUT POWER: -21 dBm
3 Agilent R T i Agilent R T

Mkr1 860.3783 MHz Mkr1 B60.3783 MHz

Ref 40 dBm Atten 15 dB 32.04 dBm  Ref40 dBm Atten 15 dB 32.55 dBm
#hAvg #hvg
i e " =t
dB/ / \ dB/
Offst Offst
372 372
dB e 8 §
wi s2 Wi 52
S3 FS S3 FS
A AA A AA
Center 860.4 MHz Span 5 MHz Center 360.4 MHz Span 5 MHz

#Res BW 1 MHz

VBW 3 MHz Sweep 30.6 ms (3001 pts) #Res BW 1 MHz VBW 3 MHz Sweep 30.6 ms (3001 pts)
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HERMON LABORATORIES

Test specification: Section 90.219(e)(1), Maximum output power

Test procedure: 47 CFR, Section 2.1046; KDB 935210 D02 v02, Appendix D

Test mode: Compliance —

Date(s): 23-Mar-14 - 31-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1009 hPa Relative Humidity: 51 % | Power Supply: 120 VAC
Remarks:

Plot 7.1.19 RF output power measurements at low frequency carrier, Port 1

Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

FREQUENCY RANGE: 758 - 775 MHz
OPERATIONAL MODE: iDEN QAM downlink transmit
CONFIGURATION: Dual Band
INPUT PORT: Mobile
INPUT POWER: -54 dBm INPUT POWER: -24 dBm
i Agilent R T i Agilent R T
Ref37.18 dBm Atten 10 dB Ref37.18 dBm Atten 10 dB
#hoeg #hoeg

Log Log

TR G «WW HAKLS

Center 758 MHz Span 28.5 kHz Center 758 MHz Span 28.5 kHz

#Res BW 1 kHz #VBW 10 kHz Sweep 70.6 ms (3001 pts)  #Res BW 1 kHz #VBW 10 kHz Sweep 70.6 ms (3001 pts)
Channel Power Faower Spectral Density Channel Power Faower Spectral Density
26.08 dBm /19.0000 kHz -16.71 dBm/Hz  26.36 dBm /19.0000 kHz -16.43 dBm/Hz

Plot 7.1.20 RF output power measurements at mid frequency carrier, Port 1

FREQUENCY RANGE: 758 - 775 MHz
OPERATIONAL MODE: iDEN QAM downlink transmit
CONFIGURATION: Dual Band
INPUT PORT: Mobile
INPUT POWER: -54 dBm INPUT POWER: -24 dBm
1 Agilent R T i Agilent R T
Ref37.18 dBm Atten 10 dB Ref37.18 dBm Atten 10 dB
#hoeg Hhoeg

Log Log

AL R AT e e i L T i

31.2 37.2

Center 766 MHz Span 28.5 kHz Center 766 MHz Span 28.5 kHz

#Res BW 1 kHz #VBW 10 kHz Sweep 70.6 ms (3001 pts)  #Res BW 1 kHz #VBW 10 kHz Sweep 70.6 ms (3001 pts)
Channel Poirer Power Spectral Density Channel Poirer Power Spectral Density
27.91 dBm /19.0000 kHz -14.88 dBm/Hz  27.31 dBm /19.0000 kHz -15.47 dBm/Hz
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HERMON LABORATORIES

Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(1), Maximum output power

Test procedure:

47 CFR, Section 2.1046; KDB 935210 D02 v02, Appendix D

Test mode: Compliance —

Date(s): 23-Mar-14 - 31-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1009 hPa Relative Humidity: 51 % | Power Supply: 120 VAC
Remarks:

Plot 7.1.21 RF output power measurements at high frequency carrier, Port 1

FREQUENCY RANGE: 758 - 775 MHz
OPERATIONAL MODE: iDEN QAM downlink transmit
CONFIGURATION: Dual Band
INPUT PORT: Mobile
INPUT POWER: -54 dBm INPUT POWER: -24 dBm
i Agilent R T i Agilent R T
Ref37.18 dBm Atten 10 dB Ref37.18 dBm Atten 10 dB
#hAvg #ltvg
Log Log
10 MWWWW 10
37.2 37.2

dB

Center 775 MHz
#Res BW 1 kHz

Channel Power

#VBW 10 kHz

dB

&

5‘/

Span 28.5 kHz Center 775 MHz
Sweep 70.6 ms (401 pts)  #Res BW 1 kHz

Span 28.5 kHz

#VBW 10 kHz Sweep 70.6 ms (3001 pts)

Faower Spectral Density Channel Power Faower Spectral Density

27.24 dBm /19.0000 kHz -15.55 dBm/Hz 27.02 dBm /19.0000 kHz -15.77 dBm/Hz
. |
Plot 7.1.22 RF output power measurements at low frequency carrier, Port 2
FREQUENCY RANGE: 788 - 805 MHz
OPERATIONAL MODE: iDEN QAM uplink transmit
CONFIGURATION: Dual Band
INPUT PORT: Base
INPUT POWER: -54 dBm INPUT POWER: -24 dBm
i Agilent R T i Agilent R T
Ref37.18 dBm ) Atten 10 dB Ref37.18 dBm Atten 10 dB
#hvg #hoeg
Log Log
10 10
5 SRR T -

312
dB

Center 788 MHz
#Res BW 1 kHz

Channel Power

25.23 dBm /19.0000 kHz

#VBW 10 kHz

37.2
dB

ol T

Span 28.5 kHz
Sweep 70.6 ms (3001 pts)

Span 28.5 kHz Center 788 MHz

Sweep 70.6 ms (3001 pts)  #Res BW 1 kHz #VBW 10 kHz

Channel Power

28.74 dBm /19.0000 kHz

Faower Spectral Density

-14.05 dBm/Hz

Faower Spectral Density

-17.56 dBm/Hz
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HERMON LABORATORIES

Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(1), Maximum output power

Test procedure:

47 CFR, Section 2.1046; KDB 935210 D02 v02, Appendix D

Test mode: Compliance —

Date(s): 23-Mar-14 - 31-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1009 hPa Relative Humidity: 51 % | Power Supply: 120 VAC
Remarks:

Plot 7.1.23 RF output power measurements at mid frequency carrier, Port 2

FREQUENCY RANGE: 788 - 805 MHz
OPERATIONAL MODE: iDEN QAM uplink transmit
CONFIGURATION: Dual Band
INPUT PORT: Base
INPUT POWER: -54 dBm INPUT POWER: -24 dBm
i Agilent R T i Agilent R T
Ref37.18 dBm Atten 10 dB Ref37.18 dBm Atten 10 dB
#hvg #hoeg
Log Log
10 10
dB/ dB/
Offst Offst

312
dB

Center 796 MHz
#Res BW 1 kHz

Channel Power

26.92 dBm /19.0000 kHz

WW

WMWWWW WWM N

Span 28.5 kHz
Sweep 70.6 ms (3001 pts)

#VBW 10 kHz

Faower Spectral Density

-15.86 dBm/Hz

37.2

dB

Span 28.5 kHz
Sweep 70.6 ms (3001 pts)

Center 796 MHz

#Res BW 1 kHz #VBW 10 kHz

Channel Power

29.64 dBm /19.0000 kHz

Faower Spectral Density

-13.15 dBm/Hz

Plot 7.1.24 RF output power measurements at highfrequency carrier, Port 2

dB

dB

FREQUENCY RANGE: 788 - 805 MHz
OPERATIONAL MODE: iDEN QAM uplink transmit
CONFIGURATION: Dual Band
INPUT PORT: Base
COMPOSITE INPUT POWER: -54 dBm COMPOSITE INPUT POWER: -24 dBm
i Agilent R T i Agilent R T
Ref37.18 dBm Atten 10 dB Ref37.18 dBm Atten 10 dB
#hvg #hoeg
Log Log ,ﬂ{'{
10 10
:,f,; /i WWMWWM o WW Mﬂ WWWW WP
37.2 37.2

Center 805 MHz
#Res BW 1 kHz

Channel Power

26.85 dBm /19.0000 kHz

[

Span 28.5 kHz
Sweep 70.6 ms (3001 pts)

#VBW 10 kHz

Faower Spectral Density

-15.94 dBm/Hz

Center 805 MHz
#Res BW 1 kHz

Span 28.5 kHz

#VBW 10 kHz Sweep 70.6 ms (3001 pts)

Channel Power

29.27 dBm /19.0000 kHz

Faower Spectral Density

-13.51 dBm/Hz
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HERMON LABORATORIES

Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(1), Maximum output power

Test procedure:

47 CFR, Section 2.1046; KDB 935210 D02 v02, Appendix D

Test mode:

Compliance Verdict: PASS

Date(s):

Temperature: 23.2 °C

Air Pressure: 1009 hPa

23-Mar-14 - 31-Mar-14
Relative Humidity: 51 % | Power Supply: 120 VAC

Remarks:

Plot 7.1.25 RF output power measurements at low frequency carrier, Port 1

FREQUENCY RANGE: 851 - 861 MHz
OPERATIONAL MODE: iDEN QAM downlink transmit
CONFIGURATION: Dual Band
INPUT PORT: Mobile
INPUT POWER: -54 dBm INPUT POWER: -24 dBm
i Agilent R T i Agilent R T
Ref 37.18 dBm Atten 10 dB Ref 37.18 dBm Atten 10 dB
#lwg #hvg
Log Log
5 mwf’\mwwmm 5 WWWMWV
Offst Offst
312 372 \‘(
dB dB
Center 851 MHz Span 28.5 kHz Center 851 MHz Span 28.5 kHz
#Res BW 1 kHz #VBW 10 kHz Sweep 70.6 ms (3001 pts)  #Res BW 1 kHz #VBW 10 kHz Sweep 70.6 ms (3001 pts)
Channel Power Faower Spectral Density Channel Power Faower Spectral Density

28.46 dBm /19.0000 kHz -14.33 dBm/Hz 28.30 dBm /19.0000 kHz -14.49 dBm/Hz
Plot 7.1.26 RF output power measurements at mid frequency carrier, Port 1

FREQUENCY RANGE: 851 - 861 MHz
OPERATIONAL MODE: iDEN QAM downlink transmit
CONFIGURATION: Dual Band
INPUT PORT: Mobile
INPUT POWER: -54 dBm INPUT POWER: -24 dBm

i Agilent R T i Agilent R T

Ref37.18 dBm Atten 10 dB Ref37.18 dBm Atten 10 dB

#hvg #hoeg

Log Log

LMYV R VO e W,

Center 856 MHz Span 28.5 kHz Center 856 MHz Span 28.5 kHz
#Res BW 1 kHz #VBW 10 kHz Sweep 70.6 ms (3001 pts)  #Res BW 1 kHz #VBW 10 kHz Sweep 70.6 ms (3001 pts)

=

—

Faower Spectral Density

-14.78 dBm/Hz

Channel Power

28.92 dBm /19.0000 kHz

Faower Spectral Density Channel Power

-13.87 dBm/Hz  28.01 dBm /19.0000 kHz
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HERMON LABORATORIES

Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(1), Maximum output power

Test procedure:

47 CFR, Section 2.1046; KDB 935210 D02 v02, Appendix D

Test mode: Compliance —

Date(s): 23-Mar-14 - 31-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1009 hPa Relative Humidity: 51 % | Power Supply: 120 VAC
Remarks:

Plot 7.1.27 RF output power measurements at high frequency carrier, Port 1

FREQUENCY RANGE: 851 - 861 MHz
OPERATIONAL MODE: iDEN QAM downlink transmit
CONFIGURATION: Dual Band
INPUT PORT: Mobile
INPUT POWER: -54 dBm INPUT POWER: -24 dBm
i Agilent R T i Agilent R T
Ref37.18 dBm Atten 10 dB Ref37.18 dBm Atten 10 dB
#hoeg #hoeg
Log Log

312
dB

i LA

Center 861 MHz

#Res BW 1 kHz #VBW 10 kHz Sweep 70.6 ms (3001 pts)

Channel Power Faower Spectral Density

Span 28.5 kHz Center 861 MHz

1B
. N‘/\WW

Span 28.5 kHz
Sweep 70.6 ms (3001 pts)

#Res BW 1 kHz #VBW 10 kHz

Channel Power Faower Spectral Density

28.56 dBm /19.0000 kHz -14.23 dBm/Hz 28.46 dBm /19.0000 kHz -14.33 dBm/Hz
Plot 7.1.28 RF output power measurements at low frequency carrier, Port 2

FREQUENCY RANGE: 806 - 816 MHz
OPERATIONAL MODE: iDEN QAM uplink transmit
CONFIGURATION: Dual Band
INPUT PORT: Base
INPUT POWER: -54 dBm INPUT POWER: -24 dBm

i Agilent R T i Agilent R T

Ref37.18 dBm Atten 10 dB Ref37.18 dBm Atten 10 dB

#hvg #hoeg

Log

gl Ty

#VBW 10 kHz

Channel Power

25.65 dBm /19.0000 kHz

Faower Spectral Density

Span 28.5 kHz Center 806 MHz
Sweep 70.6 ms (3001 pts)

-17.14 dBm/Hz

=

37.2
dB

e[ T g

Span 28.5 kHz
Sweep 70.6 ms (3001 pts)

#Res BW 1 kHz #VBW 10 kHz

Channel Power

29.16 dBm /19.0000 kHz

Faower Spectral Density

-13.63 dBm/Hz
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HERMON LABORATORIES

Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test spec

ification: Section 90.219(e)(1), Maxi

mum output power

Test procedure:

47 CFR, Section 2.1046; KDB

935210 D02 v02, Appendix D

Test mode: Compliance —

Date(s): 23-Mar-14 - 31-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1009 hPa Relative Humidity: 51 % | Power Supply: 120 VAC
Remarks:

Plot 7.1.29 RF output power measurements at mid frequency carrier, Port 2

FREQUENCY RANGE: 806 - 816 MHz
OPERATIONAL MODE: iDEN QAM uplink transmit
CONFIGURATION: Dual Band
INPUT PORT: Base
INPUT POWER: -54 dBm INPUT POWER: -24 dBm
i Agilent R T i Agilent R T
Ref37.18 dBm Atten 10 dB Ref37.18 dBm Atten 10 dB
#hvg #hvy
Log Log
s T Ty H Riats
o o gl el
" " i

Center 811 MHz
#Res BW 1 kHz

Channel Power

26.49 dBm /19.0000 kHz

Span 28.5 kHz

#VBW 10 kHz Sweep 70.6 ms (3001 pts)

Faower Spectral Density

-16.30 dBm/Hz

#i Agilent

#Res BW 1 kHz

Center 811 MHz Span 28.5 kHz

#VBW 10 kHz Sweep 70.6 ms (3001 pts)

Channel Power Faower Spectral Density

Plot 7.1.30 RF output power measurements at high frequency carrier, Port 2

FREQUENCY RANGE:
OPERATIONAL MODE:
CONFIGURATION:
INPUT PORT:

INPUT POWER: -54 dBm

Ref37.18 dBm
#hvg

Log

10

dB/

Offst

312

dB

Center 816 MHz
#Res BW 1 kHz

Channel Power

25.06 dBm /19.0000 kHz

Atten 10 dB

il W T

il

Span 28.5 kHz
Sweep 70.6 ms (3001 pts)

#VBW 10 kHz

Faower Spectral Density

-17.73 dBm/Hz

29.21 dBm /19.0000 kHz -13.58 dBm/Hz
806 - 816 MHz
iDEN QAM uplink transmit
Dual Band
Base
INPUT POWER: -24 dBm
i Agilent R T
Ref37.18 dBm Atten 10 dB
#hoeg
Log
5 MR il R M
Offst
37.2

dB

L

Span 28.5 kHz
Sweep 70.6 ms (3001 pts)

l

Center 816 MHz
#Res BW 1 kHz

#VBW 10 kHz

Channel Power

28.85 dBm /19.0000 kHz

Faower Spectral Density

-13.94 dBm/Hz
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Report ID: AXERAD_FCC.25633_rev4.docx

Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(1), Maximum output power

Test procedure:

47 CFR, Section 2.1046; KDB 935210 D02 v02, Appendix D

Test mode: Compliance

Date(s): 23-Mar-14 - 31-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1009 hPa Relative Humidity: 51 % | Power Supply: 120 VAC
Remarks:

Plot 7.1.31 RF output power measurements at low frequency carrier, Port 1

FREQUENCY RANGE: 758 - 775 MHz
OPERATIONAL MODE: iDEN QAM downlink transmit
CONFIGURATION: Single Band
INPUT PORT: Base
COMPOSITE INPUT POWER: -51 dBm COMPOSITE INPUT POWER: -21 dBm
i Agilent R T i Agilent R T
Ref 40 dBm Atten 15 dB Ref 40 dBm Atten 15 dB
#hoeg #hoeg

A

Span 38 kHz Center 758.6 MHz
Sweep 70.6 ms (3001 pts)  #Res BW 1 kHz

Span 38 kHz
Sweep 70.6 ms (3001 pts)

Center 758.6 MHz

#Res BW 1 kHz #VBW 10 kHz

#VBW 10 kHz

Channel Power Faower Spectral Density Channel Power Faower Spectral Density

29.44 dBm /19.0000 kHz -13.35 dBm/Hz 29.57 dBm /19.0000 kHz -13.22 dBm/Hz
Plot 7.1.32 RF output power measurements at mid frequency carrier, Port 1
FREQUENCY RANGE: 758 - 775 MHz
OPERATIONAL MODE: iDEN QAM downlink transmit
CONFIGURATION: Single Band
INPUT PORT: Base
COMPOSITE INPUT POWER: -51 dBm COMPOSITE INPUT POWER: -21 dBm
i Agilent R T i Agilent R T
Ref 40 dBm Atten 15 dB Ref 40 dBm Atten 15 dB
#hvg #hoeg
Log Log
5 WMWMWWM 5 MMWWW
Offst Offst
312 3712

dB

Center 766 MHz
#Res BW 1 kHz

Channel Power

31.77 dBm /19.0000 kHz

#VBW 10 kHz
Faower Spectral

-11.01d

Sweep 70.6 ms (3001 pts)

dB

Span 38 kHz Center 766 MHz
#Res BW 1 kHz

Density
Bm/Hz

Channel Power

30.58 dBm /19.0000 kHz

\”

Span 38 kHz
Sweep 70.6 ms (3001 pts)

#VBW 10 kHz
Faower Spectral Density

-12.21 dBm/Hz
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HERMON LABORATORIES

Test specification: Section 90.219(e)(1), Maximum output power

Test procedure: 47 CFR, Section 2.1046; KDB 935210 D02 v02, Appendix D

Test mode: Compliance —

Date(s): 23-Mar-14 - 31-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1009 hPa Relative Humidity: 51 % | Power Supply: 120 VAC
Remarks:

Plot 7.1.33 RF output power measurements at high frequency carrier, Port 1

FREQUENCY RANGE: 758 - 775 MHz
OPERATIONAL MODE: iDEN QAM downlink transmit
CONFIGURATION: Single Band
INPUT PORT: Base
COMPOSITE INPUT POWER: -51 dBm COMPOSITE INPUT POWER: -21 dBm
i Agilent R T i Agilent R T
Ref 40 dBm Atten 15 dB Ref 40 dBm Atten 15 dB
#hoeg #hoeg
Log Log

=

312

LTI E AR
b W\WW

Center 774.4 MHz Span 38 kHz Center 774.4 MHz Span 38 kHz

#Res BW 1 kHz #VBW 10 kHz Sweep 70.6 ms (3001 pts)  #Res BW 1 kHz #VBW 10 kHz Sweep 70.6 ms (3001 pts)
Channel Power Faower Spectral Density Channel Power Faower Spectral Density
29.55 dBm /19.0000 kHz -13.24 dBm/Hz  30.26 dBm /19.0000 kHz -12.53 dBm/Hz

Plot 7.1.34 RF output power measurements at low frequency carrier, Port 1

FREQUENCY RANGE: 851 - 861 MHz
OPERATIONAL MODE: iDEN QAM downlink transmit
CONFIGURATION: Single Band
INPUT PORT: Base
COMPOSITE INPUT POWER: -51 dBm COMPOSITE INPUT POWER: -21 dBm
i Agilent R T i Agilent R T
Ref 40 dBm Atten 15 dB Ref 40 dBm Atten 15 dB
#lwg #hvg
Log Log
5 MRS & T e b wﬂmﬂ(wmw\,\
Offst Offst M
312 372
dB dB
Center 851.6 MHz Span 38 kHz Center 851.6 MHz Span 38 kHz
#Res BW 1 kHz #VBW 10 kHz Sweep 70.6 ms (3001 pts)  #Res BW 1 kHz #VBW 10 kHz Sweep 70.6 ms (3001 pts)
Channel Power Faower Spectral Density Channel Power Faower Spectral Density
30.83 dBm /19.0000 kHz -11.96 dBm/Hz  31.16 dBm /19.0000 kHz -11.63 dBm/Hz
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Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(1), Maximum output power

Test procedure:

47 CFR, Section 2.1046; KDB 935210 D02 v02, Appendix D

Test mode: Compliance

Date(s): 23-Mar-14 - 31-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1009 hPa Relative Humidity: 51 % | Power Supply: 120 VAC
Remarks:

Plot 7.1.35 RF output power measurements at mid frequency carrier, Port 1

FREQUENCY RANGE: 851 - 861 MHz
OPERATIONAL MODE: iDEN QAM downlink transmit
CONFIGURATION: Single Band
INPUT PORT: Base
COMPOSITE INPUT POWER: -51 dBm COMPOSITE INPUT POWER: -21 dBm
i Agilent R T i Agilent R T
Ref 40 dBm Atten 15 dB Ref 40 dBm Atten 15 dB
#hoeg #hoeg

Log

GRRR L

dB

Center 856 MHz

#Res BW 1 kHz #VBW 10 kHz Sweep 70.6 ms (3001 pts)

Channel Power Faower Spectral Density

g

Span 38 kHz Center 856 MHz

Log

10

dB/

Ofist

372 '1*

dB

Span 38 kHz

#Res BW 1 kHz #VBW 10 kHz Sweep 70.6 ms (3001 pts)

Channel Power Faower Spectral Density

30.79 dBm /19.0000 kHz -12.00 dBm/Hz 32.71 dBm /19.0000 kHz -10.08 dBm/Hz
Plot 7.1.36 RF output power measurements at high frequency carrier, Port 1

FREQUENCY RANGE: 851 - 861 MHz
OPERATIONAL MODE: iDEN QAM downlink transmit
CONFIGURATION: Single Band
INPUT PORT: Base
COMPOSITE INPUT POWER: -51 dBm COMPOSITE INPUT POWER: -21 dBm

i Agilent R T i Agilent R T

Ref 40 dBm Atten 15 dB Ref 40 dBm Atten 15 dB

#hvg #hoeg

Log

P

dB

Center 860.4 MHz

#Res BW 1 kHz #VBW 10 kHz

Channel Power

31.46 dBm /19.0000 kHz

Faower Spectral Density

i,

Span 38 kHz Center 860.4 MHz
Sweep 70.6 ms (3001 pts)

-11.33 dBm/Hz

Log

e

dB

&

Span 38 kHz
Sweep 70.6 ms (3001 pts)

#Res BW 1 kHz #VBW 10 kHz

Channel Power

31.69 dBm /19.0000 kHz

Faower Spectral Density

-11.10 dBm/Hz
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HERMON LABORATORIES

Test specification: Section 90.219(e)(1), Maximum output power

Test procedure: 47 CFR, Section 2.1046; KDB 935210 D02 v02, Appendix D

Test mode: Compliance —

Date(s): 23-Mar-14 - 31-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1009 hPa Relative Humidity: 51 % | Power Supply: 120 VAC
Remarks:

Plot 7.1.37 RF output power measurements at low frequency carrier, Port 1

FREQUENCY RANGE: 758 - 775 MHz
OPERATIONAL MODE: Analog FM downlink transmit
CONFIGURATION: Dual Band
INPUT PORT: Base
INPUT POWER: -54 dBm INPUT POWER: -24 dBm
% Agilent QR % Agilent QR
Mkrl 758.085 @ MHz Mkrl 757.990 @ MHz
Ref 48 dBm Atten 18 dB 29.82 dBm Ref 48 dBm Atten 18 dB 28.833 dBm
#Aug #Aug |
Log Log 1
16 10
oB/ 0B/ T
Offst Offst
41.2 41.2
dB dB
PAvg PRvg
\ 100 \
¥l s2 Hl S2
33 FC tvrboS3 S
AR AR
£(in £(fn
FTun s FTun I
Sup Swp
Center 758.008 & MHz Span 5 MHz Center 758.000 0 MHz Span 5 MHz
#Res BH 1 MHz VBN 3 MHz Sweep 20 ms (3081 pts) #Res BW 1 MHz VBN 3 MHz Sweep 20 ms (3001 pts)

Plot 7.1.38 RF output power measurements at mid frequency carrier, Port 1

FREQUENCY RANGE: 758 - 775 MHz
OPERATIONAL MODE: Analog FM downlink transmit
CONFIGURATION: Dual Band
INPUT PORT: Base
INPUT POWER: -54 dBm INPUT POWER: -24 dBm
% Agilent QR % Agilent QR
Mkrl 765.975 @ MHz Mkrl 766.000 @ MHz
Ref 48 dBm Ftten 18 dB 31.45 dBm Ref 48 dBm Ftten 18 dB 36,479 dBm
#Avg ] #Fvg |
7 — v .
dB/ 4B/
Offst st
41.2 41.2
4B 4B
PAvg FAvg
ylos2 / \ hula@ 52
53 Lottt welbaS3 FC
AR AR
£0Fx £0F:
FTun FTun "
Swp Swp
Center 766.008 & MHz Span 5 MHz Center 766.000 0 MHz Span 5 MHz

#Res BH 1 MHz

VBN 3 MHz #Sweep 20,4 ms (3001 pts) #Res BH 1 MHz VBN 3 MHz #Sweep 20,4 ms (3001 pts)
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Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(1), Maximum output power

Test procedure:

47 CFR, Section 2.1046; KDB 935210 D02 v02, Appendix D

Test mode: Compliance —

Date(s): 23-Mar-14 - 31-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1009 hPa Relative Humidity: 51 % | Power Supply: 120 VAC
Remarks:

Plot 7.1.39 RF output power measurements at high frequency carrier, Port 1

FREQUENCY RANGE: 758 - 775 MHz
OPERATIONAL MODE: Analog FM downlink transmit
CONFIGURATION: Dual Band
INPUT PORT: Base
INPUT POWER: -54 dBm INPUT POWER: -24 dBm
% Agilent QR 2 Agilent QR
Mkrl 774.986 7 MHz Mkrl 774.996 7 MHz
Ref 48 dBm Atten 18 dB 30.79 dBm Ref 48 dBm Atten 18 dB 29.42% dBm
#Aug 1| #Aug [
Log * Log
19 — 1o |
dB/ dB/
Offst Offst
41.2 41.2
dB dB
PAvg PRvg
/ 100
¥l s2 Hl S2
33 FC - 93 FS
AR AR
£0f) £0f):
FTun \WFTW\
Sup Swp
Center 775.008 & MHz Span 5 MHz Center 775.000 0 MHz Span 5 MHz
#Res BW 1 MHz VBN 3 MHz #Sweep 20,4 ms (3001 pts) #Res BH 1 MHz VBN 3 MHz Sweep 20 ms (3001 pts)

Plot 7.1.40 RF output power measurements at low frequency carrier, Port 2

FREQUENCY RANGE:
OPERATIONAL MODE:
CONFIGURATION:
INPUT PORT:

INPUT POWER: -54 dBm

788 - 805 MHz

Analog FM uplink transmit
Dual Band

Mobile

INPUT POWER: -24 dBm

% Agilent Q@R % Agilent O R

Mkrl 788818 @ MHz Mkrl 788.855 @ MHz
Ref 48 dBm Atten 10 dB 27.24 dBm_ Ref 48 dBm Atten 16 dB 26.783 dBm
#flvg #hvg
Log Log s
16 16
B/ L B/ R
Offst Offst
41.2 41.2
dB dB
PAvg PRvg

\ 160 / \
¥l s2 o HL $2
$3 FC ol 53 FS
AA / AR / \

£ £
FTun M FTun [t
Swp Swp
Center 733.808 6 MHz Span 5 MHz Center 785.680 & MHz Span 5 MHz
#Res BH 1 MHz VBK 3 MHz Sweep 20 ms (3001 pts) #Res BW 1 MHz YEBH 3 MHz Sweep 260 ms (3081 pts)
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Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(1), Maximum output power

Test procedure:

47 CFR, Section 2.1046; KDB 935210 D02 v02, Appendix D

Test mode: Compliance —

Date(s): 23-Mar-14 - 31-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1009 hPa Relative Humidity: 51 % | Power Supply: 120 VAC
Remarks:

Plot 7.1.41 RF output power measurements at mid frequency carrier, Port 2

FREQUENCY RANGE: 788 - 805 MHz
OPERATIONAL MODE: Analog FM uplink transmit
CONFIGURATION: Dual Band
INPUT PORT: Mobile
INPUT POWER: -54 dBm INPUT POWER: -24 dBm
% Agilent Q@R % Agilent O R
Mkrl 795996 7 MHz Mkrl 796.008 @ MHz
Ref 48 dBm Atten 10 dB 27.82 dBm  Ref 48 dBm Atten 16 dB 27.575 dBm
#flvg | #hvg
Log Log
16 16
dB/ T dB/ A
Offst Offst
41.2 41.2
dB dB
PAvg PRvg
7 N
¥l s2 HL $2
33 FC L Sl | s3 RS
AR S
£0f) £0f)
FTun FTun e [rmiiermand
Sup Swp
Center 796.808 & MHz Span 5 MHz Center 796.000 6 MHz Span 5 MHz
#Res BH 1 MHz VBK 3 MHz Sweep 20 ms (3001 pts) #Res BW 1 MHz YEBH 3 MHz Sweep 260 ms (3081 pts)

Plot 7.1.42 RF output power measurements at high frequency carrier, Port 2

FREQUENCY RANGE: 788 - 805 MHz
OPERATIONAL MODE: Analog FM uplink transmit
CONFIGURATION: Dual Band
INPUT PORT: Mobile
INPUT POWER: -54 dBm INPUT POWER: -24 dBm
3 Agilent @R % Agilent o R
Mkrl 805,000 @ MHz Mkrl 804,923 @ MHz
Ret 4@ dBm Atten 16 dB 27.96 dBm Ref 40 dBm ftten 16 dB 27.514 dBm
#Avg | #fvg
Log Log i
19 18
dB/ I dB/ e
Offst Offst
41.2 41.2
dB dB / \
PAvy PRvg
/ 108 ‘\
Yl 52 HL 52
3 OFCL, 53 FS
ARl AR
£(fx N £(f)
FTun a1 T SR -
Swp Swp
Center 805.808 & MHz Span 5 MHz Center 305.000 0 MHz Span 5 MHz
#Res BH 1 MHz UBH 3 MHz Sweep 20 ms (3001 ptsy #Res BH 1 MHz WBH 3 MHz Sweep 20 ms (3001 pts)
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L Date of Issue: 24-Sep-14

HERMON mmus
Test specification: Section 90.219(e)(1), Maximum output power
Test procedure: 47 CFR, Section 2.1046; KDB 935210 D02 v02, Appendix D
Test mode: Compliance —
Date(s): 23-Mar-14 - 31-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1009 hPa Relative Humidity: 51 % | Power Supply: 120 VAC
Remarks:

Plot 7.1.43 RF output power measurements at low frequency carrier, Port 1

FREQUENCY RANGE: 851 - 861 MHz
OPERATIONAL MODE: Analog FM downlink transmit
CONFIGURATION: Dual Band
INPUT PORT: Base
INPUT POWER: -54 dBm INPUT POWER: -24 dBm
% Agilent QR % Agilent QR
Mkrl $51.910 @ MHz Mkrl 851.811 7 MHz
Ref 48 dBm Atten 18 dB 31.82 dBm Ref 48 dBm Atten 18 dB 36.601 dBm
#Aug | #hug I
Log Log
16 p— 16 p—
dB/ dB/
Offst Offst
41.2 41.2
dB dB
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\ 100
¥l s2 . . WL os2
$3 FC 3FS
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3 i Ne—y FTun A
Sup Swp
Center 851.006 & MHz Span 5 MHz Center 851.000 6 MHz Span 5 MHz
#Res BH 1 MHz VBN 3 MHz Sweep 20 ms (3081 pts) #Res BW 1 MHz VBN 3 MHz Sweep 20 ms (3001 pts)

Plot 7.1.44 RF output power measurements at mid frequency carrier, Port 1

FREQUENCY RANGE:
OPERATIONAL MODE:
CONFIGURATION:
INPUT PORT:

INPUT POWER: -54 dBm

851 - 861 MHz

Analog FM downlink transmit
Dual Band

Base

INPUT POWER: -24 dBm

% Agilent QR % Agilent QR
Mkrl $55.991 7 MHz Mkrl $56.000 @ MHz
Ref 48 dBm Atten 18 dB 31.47 dBm Ref 48 dBm Atten 18 dB 36.656 dBm
#flvg T #Avg ]
Log Log
16 — 16 ~
dB/ dB/
Offst Offst
41.2 41.2
dB dB
PAvg PAvy
/ NI, X

¥l s2 Hl S2
93 FCpribe TR

AR AR
£ £ A .
FTun FTun
Swp Swp
Center 856.008 & MHz Span 5 MHz Center 856.000 0 MHz Span 5 MHz
#Res BH 1 MHz VBN 3 MHz Sweep 20 ms (3081 pts) #Res BW 1 MHz VBN 3 MHz Sweep 20 ms (3001 pts)
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Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

HERMON LABORATORIES

Test specification: Section 90.219(e)(1), Maximum output power
Test procedure: 47 CFR, Section 2.1046; KDB 935210 D02 v02, Appendix D
Test mode: Compliance —
Date(s): 23-Mar-14 - 31-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1009 hPa Relative Humidity: 51 % | Power Supply: 120 VAC
Remarks:
Plot 7.1.45 RF output power measurements at high frequency carrier, Port 1
FREQUENCY RANGE: 851 - 861 MHz
OPERATIONAL MODE: Analog FM downlink transmit
CONFIGURATION: Dual Band
INPUT PORT: Base
INPUT POWER: -54 dBm INPUT POWER: -24 dBm
3 Agilent QR 3 Agilent QR
Mkrl 860.981 7 MHz Mkrl 860.935 @ MHz
Ref 48 dBm ftten 18 dB 31.75 dBm Ref 48 dBm ftten 18 dB 31.145 dBm
#Aug 7 #Aug |
i 4 i =
4B/ dB/
Offst Offst
41.2 41.2
dB dB
PAvg FAvg
viose / \ i?@ 52
93 FCfirm \ 93 FS
A AR
£66: £06): y
FTun MMFTun
Swp Swp
Center 861.006 & MHz Span 5 MHz Center 861.000 0 MHz Span 5 MHz
#Res BH 1 MHz VBN 3 MHz Sweep 20 ms (3081 pts) #Res BW 1 MHz VBN 3 MHz Sweep 20 ms (3001 pts)

Plot 7.1.46 RF output power measurements at low frequency carrier, Port 2

FREQUENCY RANGE: 806 - 816 MHz
OPERATIONAL MODE: iDEN QAM uplink transmit
CONFIGURATION: Dual Band
INPUT PORT: Mobile
INPUT POWER: -54 dBm INPUT POWER: -24 dBm
% Agilent Q@R % Agilent O R
Mkrl 306805 @ MHz Mkrl §05.881 7 MHz
Ref 48 dBm Atten 10 dB 27.98 dBm  Ref 48 dBm Atten 16 dB 27481 dBm
#flvg #hvg
Log Log 1
16 16
&8/ T 4B/ St
sy iy
) dB //’ \
PAvg PRvg
168
¥l s2 \ HL $2 / \
$3 FC . |83 FS
AA / AR / \
£0f) £0f)
FTun WV{ FTun [vsimesrnrt
Sup Swp
Center 806.808 & MHz Span 5 MHz Center 366.000 6 MHz Span 5 MHz
#Res BH 1 MHz VBK 3 MHz Sweep 20 ms (3001 pts) #Res BW 1 MHz YEBH 3 MHz Sweep 260 ms (3081 pts)
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Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(1), Maximum output power

Test procedure:

47 CFR, Section 2.1046; KDB 935210 D02 v02, Appendix D

Test mode: Compliance —

Date(s): 23-Mar-14 - 31-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1009 hPa Relative Humidity: 51 % | Power Supply: 120 VAC
Remarks:

Plot 7.1.47 RF output power measurements at mid frequency carrier, Port 2

FREQUENCY RANGE: 806 - 816 MHz
OPERATIONAL MODE: Analog FM uplink transmit
CONFIGURATION: Dual Band
INPUT PORT: Mobile
INPUT POWER: -54 dBm INPUT POWER: -24 dBm
% Agilent Q@R % Agilent O R
Mkrl 811.813 3 MHz Mkrl §11.848 3 MHz
Ref 48 dBm Atten 10 dB 27.58 dBm  Ref 48 dBm Atten 16 dB 27.259 dBm
#flvg | #hvg
Log Log n
16 16
dB/ S dB/ ]
Offst Offst
41.2 41.2
dB dB v [,
PAvg PRvg
N X
¥l s2 HL $2
53 POl |53 FY
AA i el AR
£0f) £0f)
FTun FTun  jesnm—] Ra—
Sup Swp
Center §11.806 6 MHz Span 5 MHz Center 311.686 & MHz Span 5 MHz
#Res BH 1 MHz VBK 3 MHz Sweep 20 ms (3001 pts) #Res BW 1 MHz YEBH 3 MHz Sweep 260 ms (3081 pts)

Plot 7.1.48 RF output power measurements at high frequency carrier, Port 2

FREQUENCY RANGE: 806 - 816 MHz
OPERATIONAL MODE: Analog FM uplink transmit
CONFIGURATION: Dual Band
INPUT PORT: Mobile
INPUT POWER: -54 dBm INPUT POWER: -24 dBm
3 Agilent @R % Agilent o R
Mkrl 813,998 3 MHz Mkrl 819991 7 MHz
Ret 4@ dBm Atten 16 dB 26.86 dBm  Ref 40 dBm ftten 16 dB 27.696 dBm
#Aug | #fvg ‘
Log Log
19 18
dB/ L] ey Lt
Offst Offst
41.2 41.2
dB dB
PAvy PRvg
/ 108 /
Yl 52 HL 52
53 FCl it §3 FS
ARl AR
£(f) £(f)
FTun Mesraditosd FTun
Swp Swp
Center 816.808 & MHz Span 5 MHz Center 816.000 0 MHz Span 5 MHz
#Res BH 1 MHz UBH 3 MHz Sweep 20 ms (3001 ptsy #Res BH 1 MHz WBH 3 MHz Sweep 20 ms (3001 pts)
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Report ID: AXERAD_FCC.25633_rev4.docx

Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(1), Maximum output power

Test procedure:

47 CFR, Section 2.1046; KDB 935210 D02 v02, Appendix D

Test mode:

Compliance Verdict:

Date(s):

23-Mar-14 - 31-Mar-14

PASS

Temperature: 23.2 °C

Air Pressure: 1009 hPa Relative Humidity: 51 %

| Power Supply: 120 VAC

Remarks:

Plot 7.1.49 RF output power measurements at low frequency carrier, Port 1

FREQUENCY RANGE: 758 - 775 MHz

OPERATIONAL MODE: Analog FM downlink transmit

CONFIGURATION: Single Band

INPUT PORT: Base

COMPOSITE INPUT POWER: -51 dBm COMPOSITE INPUT POWER: -21 dBm

i Agilent R T i Agilent R T
Mkr1 758.0217 MHz Mkr1 757.9600 MHz

Ref 40 dBm Atten 15 dB 32.4 dBm  Ref40 dBm Atten 15 dB 30.08 dBm
#Avg L #Avg
o’ = o’
dB/ / dB/ [
72 T /
dB ‘dB J K\“\
W1 52 W1 52
§3 F§ §3 F§
A AA A AA
Center 758 MHz Span 5 MHz Center 758 MHz Span 5 MHz
#Res BW 1 MHz VBW 3 MHz Sweep 30.6 ms (3001 pts)  #Res BW 1 MHz VBW 3 MHz Sweep 30.6 ms (3001 pts)

Plot 7.1.50 RF output power measurements at mid frequency carrier, Port 1

FREQUENCY RANGE: 758 - 775 MHz

OPERATIONAL MODE: Analog FM downlink transmit

CONFIGURATION: Single Band

INPUT PORT: Base

COMPOSITE INPUT POWER: -51 dBm COMPOSITE INPUT POWER: -21 dBm

3 Agilent R T i Agilent R T
Mkr1 766.0150 MHz Mkr1 766.0150 MHz

Ref 40 dBm Atten 15 dB 32.41dBm  Ref40 dBm Atten 15 dB 32.92 dBm
#hvg #hvg
o’ — " =
dB/ " dB/ ™
Offst Ofist
312 3r.2
dB dB B
W1 52 W1 52
S3 FS S3 FS
A AA A AA
Center 766 MHz Span 5 MHz Center 766 MHz Span 5 MHz
#Res BW 1 MHz VBW 3 MHz Sweep 30.6 ms (3001 pts) #Res BW 1 MHz VBW 3 MHz Sweep 30.6 ms (3001 pts)
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Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(1), Maximum output power

Test procedure:

47 CFR, Section 2.1046; KDB 935210 D02 v02, Appendix D

Test mode: Compliance —
Date(s): 23-Mar-14 - 31-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1009 hPa Relative Humidity: 51 % | Power Supply: 120 VAC

Remarks:

Plot 7.1.51 RF output power measurements at high frequency carrier, Port 1

FREQUENCY RANGE: 758 - 775 MHz

OPERATIONAL MODE: Analog FM downlink transmit

CONFIGURATION: Single Band

INPUT PORT: Base

COMPOSITE INPUT POWER: -51 dBm COMPOSITE INPUT POWER: -21 dBm
i Agilent R T i Agilent R T

Mkr1 775.0317 MHz Mkr1 775.0700 MHz

Ref 40 dBm Atten 15 dB 30.91 dBm Ref40 dBm Atten 15 dB 32.77 dBm
#, #, 1
Lﬁ;g o Lﬁ;g P
10 " 10
dB/ \ dB/ /
Offst Offst
312 37.2
dB \ dB J
W1 §2 W1 S2
S3 FS S3 FS
A AA A AA

Center 775 MHz
#Res BW 1 MHz

Span 5 MHz Center 775 MHz Span 5 MHz

VBW 3 MHz Sweep 30.6 ms (3001 pts)  #Res BW 1 MHz VBW 3 MHz Sweep 30.6 ms (3001 pts)

Plot 7.1.52 RF output power measurements at low frequency carrier, Port 1

FREQUENCY RANGE: 851 -861 MHz

OPERATIONAL MODE: Analog FM downlink transmit

CONFIGURATION: Single Band

INPUT PORT: Base

COMPOSITE INPUT POWER: -51 dBm COMPOSITE INPUT POWER: -21 dBm
i Agilent R T i Agilent R T

Mkr1 851.6417 MHz Mkr1 851.6417 MHz

Ref40 dBm Atten 15 dB 31.86 dBm_ Ref40 dBm Atten 15 dB 32.27 dBm
#hAvg #ltvg
Y — Y =
dB/ / \ dB/ / \
Offst Offst
312 31.2
dB |0 ~—
w1 s2 w1 s2
S3 FS§ S3 FS§
A AA A AA
Center 851.6 MHz Span 5 MHz Center 851.6 MHz Span 5 MHz

#Res BW 1 MHz

VBW 3 MHz Sweep 30.6 ms (3001 pts)  #Res BW 1 MHz VBW 3 MHz Sweep 30.6 ms (3001 pts)

Page 40 of 281



HERMON LABORATORIES

Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(1), Maximum output power

Test procedure:

47 CFR, Section 2.1046; KDB 935210 D02 v02, Appendix D

Test mode: Compliance

Date(s): 23-Mar-14 - 31-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1009 hPa Relative Humidity: 51 % | Power Supply: 120 VAC
Remarks:

Plot 7.1.53 RF output power measurements at mid frequency carrier, Port 1

FREQUENCY RANGE: 851 - 861 MHz
OPERATIONAL MODE: Analog FM downlink transmit
CONFIGURATION: Single Band
INPUT PORT: Base
COMPOSITE INPUT POWER: -51 dBm COMPOSITE INPUT POWER: -21 dBm
3 Agilent R T i Agilent R T
Mkr1 855.9933 MHz Mkr1 855.9933 MHz
Ref 40 dBm Atten 15 dB 32.79 dBm_ Ref40 dBm Atten 15 dB 32.13 dBm
# #
Lﬁ;g 5 Lﬂ;g -
10 10
dB/ T dB/ ] T
Offst Ofist
312 3r.2
dB j dB \\
W1 §2 W1 52
§3 FS§ §3 FS§
A AA A AA
Center 856 MHz Span 5 MHz Center 856 MHz Span 5 MHz
#Res BW 1 MHz VBW 3 MHz Sweep 30.6 ms (3001 pts) #Res BW 1 MHz VBW 3 MHz Sweep 30.6 ms (3001 pts)

Plot 7.1.54 RF output power measurements at high frequency carrier, Port 1

FREQUENCY RANGE: 851 - 861 MHz

OPERATIONAL MODE: Analog FM downlink transmit

CONFIGURATION: Single Band

INPUT PORT: Base

COMPOSITE INPUT POWER: -51 dBm COMPOSITE INPUT POWER: -21 dBm

i Agilent R T i Agilent R T
Mkr1 860.3683 MHz Mkr1 860.3683 MHz

Ref 40 dBm Atten 15 dB 31.25 dBm_ Ref40 dBm Atten 15 dB 32,66 dBm
#hvg #hvg
Log P Log ,,/——<
10 10
dB/ / T~ dB/ T
Offst Offst
312 37.2
dB ] \\ds N
Wi 52 W1 52
§3 FS§ §3 FS§
A AA A AA
Center 860.4 MHz Span 5 MHz Center 860.4 MHz Span 5 MHz
#Res BW 1 MHz VBW 3 MHz Sweep 30.6 ms (3001 pts)  #Res BW 1 MHz VBW 3 MHz Sweep 30.6 ms (3001 pts)
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Test specification:

Section 90.219(e)(1), Maximum output power

Test procedure: 47 CFR, Section 2.1046; KDB 935210 D02 v02, Appendix D

Test mode: Compliance —

Date(s): 23-Mar-14 - 31-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1009 hPa Relative Humidity: 51 % | Power Supply: 120 VAC

Remarks:

Table 7.1.8 Peak output power test results

DETECTOR USED:

RESOLUTION BANDWIDTH:
VIDEO BANDWIDTH:
MODULATING SIGNAL:
CONFIGURATION:

OPERATING FREQUENCY RANGE:

Average
100 kHz
300 kHz

OFDMA/CS-FDMA
Dual Band

758 - 768 MHz (downlink)
788 - 798 MHz (uplink)

frec;aurgrféy, Input SA reading, dBm Ouigut Limit, Margin*, Verdict
MHz port power**, dBm dBm dB
Without ALC | With ALC
Downlink transmit mode
760.5 Base 29.92 30.04 30.04 37.0 -6.96 Pass
765.5 Base 29.86 290.84 29.86 37.0 -7.14 Pass
Uplink transmit mode
790.5 Mobile 27.43 27.32 27.43 37.0 -9.57 Pass
795.5 Mobile 27.67 27.65 27.67 37.0 -9.33 Pass

* - Margin = Maximum ERP - specification limit

** - There are no specific antennas supplied as a part of the unit that is why the maximum antenna assembly gain in dBd

shall not exceed the power margin in dB.

Antenna Assembly Gain (dBd) = Antenna Gain (dBd) — Feeder Loss (dB) = Antenna Gain (dBi) — 2.15 — Feeder Loss (dB)
Note: Output power = Maximum value from SA reading (Without ALC or With ALC)

Table 7.1.9 Peak output power test results

DETECTOR USED:

RESOLUTION BANDWIDTH:
VIDEO BANDWIDTH:
MODULATING SIGNAL:
CONFIGURATION:

OPERATING FREQUENCY RANGE:

Average
100 kHz
300 kHz
OFDMA

Single Band
758 - 768 MHz (downlink)

frec;aurgrféy, Input SA reading, dBm Ouigut Limit, Margin*, Verdict
MHz port power**, dBm dBm dB
Without ALC | With ALC
Downlink transmit mode
760.5 Base 33.02 32.92 33.02 37.0 -3.98 Pass
765.5 Base 32.96 33.06 33.06 37.0 -3.94 Pass

* - Margin = Maximum ERP — specification limit

** - There are no specific antennas supplied as a part of the unit that is why the maximum antenna assembly gain in dBd

shall not exceed the power margin in dB.

Antenna Assembly Gain (dBd) = Antenna Gain (dBd) — Feeder Loss (dB) = Antenna Gain (dBi) — 2.15 — Feeder Loss (dB)
Note: Output power = Maximum value from SA reading (Without ALC or With ALC)

Reference numbers of test equipment used

HL 2909 HL 3390 HL 3768

HL 3770

HL 3776

HL 3780

HL 3787

HL 4274

HL 4354

Full description is given in Appendix A.
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Test specification:

Section 90.219(e)(1), Maximum output power

Test procedure:

47 CFR, Section 2.1046; KDB 935210 D02 v02, Appendix D

Test mode: Compliance —
Date(s): 23-Mar-14 - 31-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1009 hPa Relative Humidity: 51 % | Power Supply: 120 VAC

Remarks:

Plot 7.1.55 RF output power measurements at low frequency carrier, Port 1

FRQUENCY RANGE: 758 - 768 MHz

OPERATIONAL MODE: LTE downlink transmit

CONFIGURATION: Dual Band

INPUT PORT: Base

CHANNEL BANDWIDTH: 5 MHz

MODULATION: OFDMA

INPUT POWER: -54 dBm INPUT POWER: -24 dBm
i Agilent R T - Agilent R T
Ref 40 dBm Atten 10 dB Ref 40 dBm Aften 10 dB
#ivg #hvg

Log

e s s e 1 e i s s s e e

1.2
dB

Center 760.5 MHz
#Res BW 100 kHz

Channel Power

29.92 dBm /5.0000 MHz

Log

1.2
dB
] iraerd

Span7 MHz Center 760.5 MHz Span 7 MHz
#VBW 1 MHz Sweep 5.12 ms (401 pts) #Res BW 100 kHz #VBW 1 MHz Sweep 5.12 ms (401 pts)
Power Spectral Density Channel Power Power Spectral Density
-37.07 dBm/Hz 30.04 dBm /5.0000 MHz -36.95 dBm/Hz

Plot 7.1.56 RF output power measurements at high frequency carrier, Port 1

FRQUENCY RANGE: 758 - 768 MHz

OPERATIONAL MODE: LTE downlink transmit

CONFIGURATION: Dual Band

INPUT PORT: Base

CHANNEL BANDWIDTH: 5 MHz

MODULATION: OFDMA

INPUT POWER: -54 dBm INPUT POWER: -24 dBm
e Agilent R T o Agilent R T
Ref 40 dBm Atten 10 dB Ref 40 dBm Atten 10 dB
#ivg #hvg

Log

412
dB

Center 765.5 MHz
#Res BW 100 kHz

Channel Power

29.86 dBm /5.0000 MHz

10 R W Y ] 10 W (T Ry S e e
Offst Offst
41.2

Log

] k.

Span7.5 MHz Center 765.5 MHz Span 7.5 MHz
#VBW 1 MHz Sweep 5.12 ms (401 pts) #Res BW 100 kHz #VBW 1 MHz Sweep 5.12 ms (401 pts)
Fowier Spectral Density Channel Power Power Spectral Density
-37.13 dBm/Hz 29.84 dBm /5.0000 MHz -37.15 dBm/Hz
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Test specification:

Section 90.219(e)(1), Maximum output power

Test procedure:

47 CFR, Section 2.1046; KDB 935210 D02 v02, Appendix D

Test mode: Compliance —

Date(s): 23-Mar-14 - 31-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1009 hPa Relative Humidity: 51 % | Power Supply: 120 VAC
Remarks:

Plot 7.1.57 RF output power measurements at low frequency carrier, Port 1

FRQUENCY RANGE: 758 - 768 MHz
OPERATIONAL MODE: LTE downlink transmit
CONFIGURATION: Single Band
INPUT PORT: Base
CHANNEL BANDWIDTH: 5 MHz
MODULATION: OFDMA
INPUT POWER: -51 dBm INPUT POWER: -21 dBm
0 Agilent R T A Agilent R T
Ref 40 dBm Atten 10 dB Ref 40 dBm Atten 10 dB
#Avg H#hvg
Log Log
10 e T Al AN AL 10 T S AP E P S e P L P
1.2 41.2
dB dB
W«\AM«/M R \WM

Span 7.5 MHz
Sweep 5.12 ms (401 pts)

Center 760.5 MHz
#Res BW 100 kHz #VBW 1 MHz

Channel Power Fower Spectral Density

Span 7.5 MHz
Sweep 5.12 ms (401 pts)

Center 760.5 MHz

#Res BW 100 kHz #VBW 1 MHz

Channel Power Power Spectral Density

33.02 dBm /5.0000 MHz -33.97 dBm/Hz 32.92 dBm /5.0000 MHz -34.07 dBm/Hz
Plot 7.1.58 RF output power measurements at high frequency carrier, Port 1
FRQUENCY RANGE: 758 - 768 MHz
OPERATIONAL MODE: LTE downlink transmit
CONFIGURATION: Single Band
INPUT PORT: Base
CHANNEL BANDWIDTH: 5 MHz
MODULATION: OFDMA
INPUT POWER: -51 dBm INPUT POWER: -21 dBm
e Agilent R T A Agilent R T
Ref 40 dBm Atten 10 dB Ref 40 dBm Atten 10 dB
#Avg fthvg
Log Log
10 SPPSOP WS PRSI WS, S S 10 et e e gty ™
E mf”/vw ' e e e
1.2 \M 4.2 NM/
dB dB
=i Tt
Center 765.5 MHz Span7 MHz Center 765.5 MHz Span 7 MHz

#Res BW 100 kHz #VBW 1 MHz Sweep 5.12 ms (401 pts)

Fowier Spectral Density

-34.03 dBm/Hz

Channel Power

32.96 dBm /5.0000 MHz

#Res BW 100 kHz #VBW 1 MHz Sweep 5.12 ms (401 pts)

Power Spectral Density

-33.93 dBm/Hz

Channel Pawier

33.06 dBm /5.0000 MHz
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Test specification:

Section 90.219(e)(1), Maximum output power

Test procedure:

47 CFR, Section 2.1046; KDB 935210 D02 v02, Appendix D

Test mode: Compliance —
Date(s): 23-Mar-14 - 31-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1009 hPa Relative Humidity: 51 % | Power Supply: 120 VAC
Remarks:

Plot 7.1.59 RF output power measurements at low frequency carrier, Port 2

FRQUENCY RANGE: 788 - 798 MHz
OPERATIONAL MODE: LTE uplink transmit
CONFIGURATION: Dual Band
INPUT PORT: Mobile
CHANNEL BANDWIDTH: 5 MHz
MODULATION: CS-FDMA
INPUT POWER: -54 dBm INPUT POWER: -24 dBm
it Agilent R T i Agilent R T
Ref 30 dBm Atten 5 dB Ref 30 dBm Atten 5 dB
#Avg H#hvg
Log Log TN T P et
P /w—~4-- Wv‘v\ P /wmlvv vav\
dB/ dB/
Offst Offst

1.2
dB

1.2
dB

=

Center 790.5 MHz
#Res BW 100 kHz

#VBW 1 MHz

=

Span 7.5 MHz

Sweep 5.12 ms (401 pts)

-

Center 790.5 MHz
#Res BW 100 kHz

Channel Power

h

Span 7.5 MHz
Sweep 5.12 ms (401 pts)

#VBW 1 MHz

Power Spectral Density

Channel Power

Power Spectral Density

27.43 dBm /5.0000 MHz -39.56 dBm/Hz 27.32 dBm /5.0000 MHz -39.67 dBm/Hz
Plot 7.1.60 RF output power measurements at high frequency carrier, Port 2
FRQUENCY RANGE: 788 - 798 MHz
OPERATIONAL MODE: LTE uplink transmit
CONFIGURATION: Dual Band
INPUT PORT: Mobile
CHANNEL BANDWIDTH: 5 MHz
MODULATION: CS-FDMA
INPUT POWER: -54 dBm INPUT POWER: -24 dBm
e Agilent R T A Agilent R T
Ref 30 dBm Atten 5 dB Ref 30 dBm Atten 5 dB
#Avg fthvg
Log AR P A Log AT g
10 10
n /WW’M ‘V*‘”W\ w /WW M’MMV\
Offst Offst
.2

412
dB

e

Span 7.5 MHz
Sweep 5.12 ms (401 pts)

Center 795.5 MHz
#Res BW 100 kHz #VBW 1 MHz
Fowier Spectral Density

-39.32 dBm/Hz

Channel Power

27.67 dBm /5.0000 MHz

dB

p—

Center 795.5 MHz
#Res BW 100 kHz

Span 7.5 MHz
#VBW 1 MHz Sweep 5.12 ms (401 pts)
Power Spectral Density

-39.34 dBm/Hz

Channel Pawier

27.65 dBm /5.0000 MHz
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HERMON LABORATORIES

Test specification: Section 90.219(a), Occupied bandwidth

Test procedure: 47 CFR, Section 2.1049

Test mode: Compliance —

Date(s): 25-Mar-14 - 31-Mar-14 Verdict: PASS
Temperature: 23.5 °C Air Pressure: 1011 hPa Relative Humidity: 47 % | Power Supply: 120 VAC
Remarks:

7.2  Occupied bandwidth test

7.2.1 General
This test was performed to measure transmitter occupied bandwidth. Specification test limits are given in

Table 7.2.1.
Table 7.2.1 Occupied bandwidth limits
Assigned frequency, | Modulation envelope reference points*, Maximum allowed bandwidth,
MHz dBc kHz
758 — 775/778 - 805 26 75.0
806 — 816/851 - 861 75.0

* - Modulation envelope reference points are provided in terms of attenuation below the unmodulated carrier.

7.2.2  Test procedure

7.2.2.1 The EUT was set up as shown in Figure 7.2.1, energized and its proper operation was checked.

7.2.2.2 The EUT was set to transmit the unmodulated carrier and the reference peak power level was measured.
7.2.2.3 The EUT was set to transmit the normally modulated carrier.

7.2.2.4 The transmitter occupied bandwidth was measured with spectrum analyzer as a frequency delta between the
reference points on modulation envelope and provided in Table 7.2.2, Table 7.2.3 and the associated plots.

Figure 7.2.1 Occupied bandwidth test setup

EUT »  Attenuator p  Spectrum
Antenna output analyzer
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Test specification:

Section 90.219(a), Occupied bandwidth

Test procedure:

47 CFR, Section 2.1049

Test mode: Compliance —
Date(s): 25-Mar-14 - 31-Mar-14 Verdict: PASS
Temperature: 23.5 °C Air Pressure: 1011 hPa Relative Humidity: 47 % | Power Supply: 120 VAC

Remarks:

Table 7.2.2 Occupied bandwidth test results

OPERATING FREQUENCY RANGE:

758 - 775 MHz (downlink)

788 - 805 MHz (uplink)

DETECTOR USED: Peak hold

RESOLUTION BANDWIDTH: 300 Hz

VIDEO BANDWIDTH: 1 kHz

MODULATION ENVELOPE REFERENCE POINTS: 26 dBc

MODULATING SIGNAL: C4FM

BIT RATE: 4 kbps

CONFIGURATION: Dual Band

Carrier frequency, Qutput Occupied bandwidth, kHz o Margin, .
MHz port Without ALC | with ALc | -IM't kHz kHz e
758.0 Base 8.153 7.717 75.0 -66.847 Pass
766.0 Base 7.820 8.323 75.0 -67.180 Pass
775.0 Base 7.866 7.580 75.0 -67.134 Pass
778.0 Mobile 8.000 6.469 75.0 -67.000 Pass
796.0 Mobile 8.660 7.379 75.0 -66.340 Pass
805.0 Mobile 7.838 7.826 75.0 -67.162 Pass

CONFIGURATION: Single Band

Carrier frequency, Output Occupied bandwidth, kHz I Margin, n
MHz port Without ALC_ | with aLC | H'™Mit Kz kHz Verdict
758.0 Base 7.300 8.230 75.0 -67.700 Pass
766.0 Base 7.289 8.138 75.0 -67.711 Pass
775.0 Base 7.302 8.371 75.0 -67.698 Pass

OPERATING FREQUENCY RANGE: 851 - 861 MHz (downlink)

806 - 816 MHz (uplink)

CONFIGURATION: Dual Band

Carrier frequency, Output Occupied bandwidth, kHz - Margin, .
MHz port Without ALC | with ALc | /M k2 kHz Verdict
851.0 Base 8.371 7.899 75.0 -66.629 Pass
856.0 Base 7.923 6.739 75.0 -67.077 Pass
861.0 Base 8.379 8.803 75.0 -66.621 Pass
806.0 Mobile 8.809 7.978 75.0 -66.191 Pass
811.0 Mobile 7.863 7.478 75.0 -67.137 Pass
816.0 Mobile 7.644 7.741 75.0 -67.356 Pass

CONFIGURATION: Single Band

Carrier frequency, | Output Occupied bandwidth, kHz o Margin, .
MHz port Without ALC__ | with aLc | H™Mit KHz kHz Verdict
851.0 Base 7.969 7.583 75.0 -67.031 Pass
856.0 Base 8.434 7.590 75.0 -66.566 Pass
861.0 Base 8.111 7.789 75.0 -66.889 Pass
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Date of Issue: 24-Sep-14

Test specification:

Section 90.219(a), Occupied bandwidth

Test procedure:

47 CFR, Section 2.1049

Test mode: Compliance —
Date(s): 25-Mar-14 - 31-Mar-14 Verdict: PASS
Temperature: 23.5 °C Air Pressure: 1011 hPa Relative Humidity: 47 % | Power Supply: 120 VAC
Remarks:

Table 7.2.2 Occupied bandwidth test results (continued)
OPERATING FREQUENCY RANGE: 758 - 775 MHz (downlink)

788 - 805 MHz (uplink)

DETECTOR USED: Peak hold

RESOLUTION BANDWIDTH: 300 Hz

VIDEO BANDWIDTH: 1 kHz

MODULATION ENVELOPE REFERENCE POINTS: 26 dBc

MODULATING SIGNAL: iDEN QAM

BIT RATE: 4 kbps

CONFIGURATION: Dual Band

. Occupied bandwidth, kHz .

Carrier frequency, Output : . Margin, .
MHz port Without ALC \/ﬁ/ﬂtg Limit, kHz KHz Verdict
758.0 Base 17.174 17.604 75.0 -57.826 Pass
766.0 Base 17.298 17.462 75.0 -57.702 Pass
775.0 Base 17.087 17.098 75.0 -57.913 Pass
788.0 Mobile 17.223 17.824 75.0 -57.777 Pass
796.0 Mobile 17.164 18.208 75.0 -57.836 Pass
805.0 Mobile 16.931 17.720 75.0 -58.069 Pass

CONFIGURATION: Single Band

Carrier frequency, | Output Occupied bandwidth, kHz i Margin, .
MHz port Without ALC__ ] with aLC | /™'t KHz kHz verdict
758.0 Base 17.342 17.194 75.0 -57.658 Pass
766.0 Base 17.380 17.398 75.0 -57.620 Pass
775.0 Base 17.488 17.534 75.0 -57.512 Pass

OPERATING FREQUENCY RANGE: 851 - 861 MHz (downlink)

806 - 816 MHz (uplink)

CONFIGURATION: Dual Band

Carrier frequency, Output Occupied bandwidth, kHz - Margin, .
MHz port Without ALC | with ALc | 1M k2 kHz Verdict
851.0 Base 17.480 17.579 75.0 -57.520 Pass
856.0 Base 17.680 17.215 75.0 -57.320 Pass
861.0 Base 17.515 17.567 75.0 -57.485 Pass
806.0 Mobile 17.247 18.812 75.0 -57.753 Pass
811.0 Mobile 17.009 17.646 75.0 -57.991 Pass
816.0 Mobile 17.517 18.407 75.0 -57.483 Pass

CONFIGURATION: Single Band

Carrier frequency, | Output Occupied bandwidth, kHz i Margin, .
MHz port Without ALC__ | with aLc | /™'t KHz kHz verdict
851.0 Base 17.215 17.274 75.0 -57.785 Pass
856.0 Base 17.211 17.703 75.0 -57.789 Pass
861.0 Base 17.649 17.395 75.0 -57.351 Pass
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Date of Issue: 24-Sep-14

Test specification:

Section 90.219(a), Occupied bandwidth

Test procedure:

47 CFR, Section 2.1049

Test mode: Compliance —
Date(s): 25-Mar-14 - 31-Mar-14 Verdict: PASS
Temperature: 23.5 °C Air Pressure: 1011 hPa Relative Humidity: 47 % | Power Supply: 120 VAC

Remarks:

OPERATING FREQUENCY RANGE:

DETECTOR USED:

RESOLUTION BANDWIDTH:

VIDEO BANDWIDTH:

MODULATION ENVELOPE REFERENCE POINTS:

MODULATING SIGNAL:

Table 7.2.2 Occupied bandwidth test results (co

788 - 805 MHz (upli
Peak hold

300 Hz

1 kHz

26 dBc

ntinued)

758 - 775 MHz (downlink)

nk)

Analog FM 10.0 kHz/1 kHz

BIT RATE: 4 kbps

CONFIGURATION: Dual Band

Carrier frequency, Output Occupied bandwidth, kHz - Margin, .
MHz port Without ALC__ ] with aLC | /™'t KHz kHz verdict
758.0 Base 23.520 23.502 75.0 -51.480 Pass
766.0 Base 23.497 23.498 75.0 -51.503 Pass
775.0 Base 23.083 23.426 75.0 -51.917 Pass
778.0 Mobile 23.341 23.945 75.0 -51.659 Pass
796.0 Mobile 23.025 23.780 75.0 -51.975 Pass
805.0 Mobile 23.712 24.255 75.0 -51.288 Pass

CONFIGURATION: Single Band

Carrier frequency, Output Occupied bandwidth, kHz - Margin, .
MHz port Without ALC__ | with aLC | -™it KH2 kHz verdict
758.0 Base 23.458 23.497 75.0 -51.542 Pass
796.0 Base 23.320 23.505 75.0 -51.680 Pass
775.0 Base 23.453 23.420 75.0 -51.547 Pass

OPERATING FREQUENCY RANGE: 851 - 861 MHz (downlink)

806 - 816 MHz (uplink)

CONFIGURATION: Dual Band

Carrier frequency, | Output Occupied bandwidth, kHz o Margin, .
MHz port Without ALC__ | with ALC | HIM't kHz kHz verdict
851.0 Base 23.840 23.800 75.0 -51.160 Pass
856.0 Base 23.798 24.130 75.0 -51.202 Pass
861.0 Base 24.134 23.926 75.0 -50.866 Pass
806.0 Mobile 23.933 24.052 75.0 -51.067 Pass
811.0 Mobile 23.697 24.068 75.0 -51.303 Pass
816.0 Mobile 23.720 24.111 75.0 -51.280 Pass

CONFIGURATION: Single Band

Carrier frequency, Output Occupied bandwidth, kHz - Margin, .
MHz port Without ALC__ | with aLc | -™it KH2 kHz verdict
851.0 Base 23.819 23.129 75.0 -51.181 Pass
856.0 Base 24.062 23.861 75.0 -50.938 Pass
861.0 Base 24.142 24.133 75.0 -50.858 Pass

Reference numbers of test equipment used

[ HL2909 | HL3768 | HL3770 | HL3776 | HL4224 | HL4273 | HL4274 | HL4413 |

Full description is given in Appendix A.
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Date of Issue: 24-Sep-14

Test specification:

Section 90.219(a), Occupied bandwidth

Test procedure: 47 CFR, Section 2.1049

Test mode: Compliance —

Date(s): 25-Mar-14 - 31-Mar-14 Verdict: PASS
Temperature: 23.5 °C Air Pressure: 1011 hPa Relative Humidity: 47 % | Power Supply: 120 VAC
Remarks:

Plot 7.2.1 Occupied bandwidth test result at low frequency carrier, Port 1

FREQUENCY RANGE: 758 - 775 MHz
OPERATIONAL MODE: C4FM downlink transmit
INPUT PORT: Base
INPUT POWER: -54 dBm INPUT POWER: -24 dBm
CONFIGURATION: Dual Band
1 Agilent R T i Agilent R T
Ref 40.15 dBm Atten 15 dB Ref 40.15 dBm Atten 15 dB
#Peak #Peak
Log Log
10 10
dB/ /\[-\/’\( dB/
o > \/\M’w\v\e\w ors 5 ¢
dB dB
Center 758 MHz Span 20 kHz Center 758 MHz Span 20 kHz
#Res BW 300 Hz VBW 3 kHz Sweep 924 ms (3001 pts)  #Res BW 300 Hz VBW 3 kHz Sweep 924 ms (3001 pts)
Occupied Bandwidth Oee BW % Puwr w00%  Qccupied Bandwidth Oee BW % Puwr 99.00 %
8.1537 kHz xdB  -26.00 dB 7.7170 kKHz xdB  -26.00 dB
Transmit Freg Errar -168.502 Hz Transmit Freg Errar 1589 460 Hz
Occupied Bandwidth 10.263 kHz™ Occupied Bandwidth 10,192 kHz™
CONFIGURATION: Single Band
COMPOSITE INPUT POWER: -51 dBm COMPOSITE INPUT POWER: -21 dBm
i Agilent R T i Agilent R T
Ref40.15 dBm Atten 15 dB Ref40.15 dBm Atten 15 dB
#Peak #Peak
Log Log
10 10
dB/ dB/
w : M 3 9 %
dB f\m dB
Center 758 MHz Span 20 kHz Center 758 MHz Span 20 kHz
#Res BW 300 Hz VBW 3 kHz Sweep 924 ms (3001 pts)  #Res BW 300 Hz VBW 3 kHz Sweep 924 ms (3001 pts)
Occupied Bandwidth owcEBW%Pw  3200% Occupied Bandwidth Oce BW % Pwr 99.00%
7.3004 kHz xdB  -26.00 dB 8.2306 kHz xdB  -26.00 dB
Transmit Freq Error 109,396 Hz Transmit Freq Error 146,484 Hz
Qcecupied Bandwidth 9.404 kHz* Qcecupied Bandwidth 10,363 kHz*
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HERMON LABORATORIES

Test specification: Section 90.219(a), Occupied bandwidth

Test procedure: 47 CFR, Section 2.1049

Test mode: Compliance —

Date(s): 25-Mar-14 - 31-Mar-14 Verdict: PASS
Temperature: 23.5 °C Air Pressure: 1011 hPa Relative Humidity: 47 % | Power Supply: 120 VAC
Remarks:

Plot 7.2.2 Occupied bandwidth test result at mid frequency carrier, Port 1

FREQUENCY RANGE: 758 - 775 MHz
OPERATIONAL MODE: C4FM downlink transmit
INPUT PORT: Base
INPUT POWER: -54 dBm INPUT POWER: -24 dBm
CONFIGURATION: Dual Band
1 Agilent R T i Agilent R T
Ref 40.15 dBm Atten 15 dB Ref 40.15 dBm Atten 15 dB
#Peak #Peak
Log Log
. T8 . a
;):;t _)/\A]\ < ;)f;t > \J\/&M
Center 766 MHz Span 20 kHz Center 766 MHz Span 20 kHz
#Res BW 300 Hz VBW 3 kHz Sweep 924 ms (3001 pts)  #Res BW 300 Hz VBW 3 kHz Sweep 924 ms (3001 pts)
Occupied Bandwidth Oee BW % Puwr w00%  Qccupied Bandwidth Oee BW % Puwr 99.00 %
7.8201 kKHz xdB  -26.00 dB 8.3233 kHz xdB  -26.00 dB
Transmit Freg Errar 291.906 Hz Transmit Freg Errar -241.586 Hz
Occupied Bandwidth 10,330 kHz™ Occupied Bandwidth 10.445 kHz™
CONFIGURATION: Single Band
COMPOSITE INPUT POWER: -51 dBm COMPOSITE INPUT POWER: -21 dBm
5 Agilent R T i Agilent R T
Ref40.15 dBm Atten 15 dB Ref40.15 dBm Atten 15 dB
#Peak #Peak
Log Log
10 10
o’ M a8 MW
Offst > < Offst e -«
373 ﬂ\fr\/ 373
dB dB
a2 /f 1
Center 766 MHz Span 20 kHz Center 766 MHz Span 20 kHz
#Res BW 300 Hz VBW 3 kHz Sweep 924 ms (3001 pts)  #Res BW 300 Hz VBW 3 kHz Sweep 924 ms (3001 pts)
Occupied Bandwidth owcEBW%Pw  3200% Occupied Bandwidth Oce BW % Pwr 99.00%
7.2899 kHz xdB  -26.00 dB 8.1385 kHz xdB  -26.00 dB
Transmit Freq Error 70.796 Hz Transmit Freq Error 14.200 Hz
Qcecupied Bandwidth 10,162 kHz* Qcecupied Bandwidth 10,257 kHz*
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Test specification:

Section 90.219(a), Occupied bandwidth

Test procedure:

47 CFR, Section 2.1049

Test mode: Compliance —

Date(s): 25-Mar-14 - 31-Mar-14 Verdict: PASS
Temperature: 23.5 °C Air Pressure: 1011 hPa Relative Humidity: 47 % | Power Supply: 120 VAC
Remarks:

Plot 7.2.3 Occupied bandwidth test result at high frequency carrier, Port 1

FREQUENCY RANGE: 758 - 775 MHz
OPERATIONAL MODE: C4FM downlink transmit
INPUT PORT: Base
INPUT POWER: -54 dBm INPUT POWER: -24 dBm
CONFIGURATION: Dual Band
1 Agilent R T i Agilent R T
Ref 40.15 dBm Atten 15 dB Ref 40.15 dBm Atten 15 dB
#Peak #Peak
Log Log
10 10 f\m
dBf dBf
one LN - one (TN
dB dB
Center 775 MHz Span 20 kHz Center 775 MHz Span 20 kHz
#Res BW 300 Hz VBW 3 kHz Sweep 924 ms (3001 pts)  #Res BW 300 Hz VBW 3 kHz Sweep 924 ms (3001 pts)
Occupied Bandwidth Oce BW % Pur Occupied Bandwidth Oce BW % Pwr 09.00%
7.8660 kHz xdB  -26.00 dB 7.5801 kHz xdB  -26.00 dB
Transmit Freg Errar 492,944 Hz Transmit Freg Errar -131.866 Hz
Occupied Bandwidth 8.959 kHz™ Occupied Bandwidth 9.279 kHz™
CONFIGURATION: Single Band
COMPOSITE INPUT POWER: -51 dBm COMPOSITE INPUT POWER: -21 dBm
i Agilent R T i Agilent R T
Ref40.15 dBm Atten 15 dB Ref40.15 dBm Atten 15 dB
#Peak #Peak

Log

10

dB/

Offst > <
373

dB

Center 775 MHz

#Res BW 300 Hz VBW 3 kHz

Occupied Bandwidth

7.3022 kHz
Transmit Freq Error -101.552 Hz
Qcecupied Bandwidth 9,569 kHz*

Log

WM%
=

Span 20 kHz Center 775 MHz Span 20 kHz
Sweep 924 ms (3001 pts)  #Res BW 300 Hz VBW 3 kHz Sweep 924 ms (3001 pts)
Qe BW % Pwr Occupied Bandwidth Qe BW % Pwr 99.00 %
xdB  -26.00 dB 8.3718 kHz xdB  -26.00 dB
Transmit Freq Error -41.011 Hz
Qcecupied Bandwidth 11.220 kHz*
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Test specification:

Section 90.219(a), Occupied bandwidth

Test procedure:

47 CFR, Section 2.1049

Test mode:

Compliance

Date(s):

Verdict: PASS

25-Mar-14 - 31-Mar-14

Temperature: 23.5 °C

Air Pressure: 1011 hPa Relative Humidity: 47 % | Power Supply: 120 VAC

Remarks:

Plot 7.2.4 Occupied bandwidth test result at low frequency carrier, Port 2

FREQUENCY RANGE: 788 - 805 MHz
OPERATIONAL MODE: C4FM uplink transmit
INPUT PORT: Mobile
INPUT POWER: -54 dBm INPUT POWER: -24 dBm
CONFIGURATION: Dual Band
5 Agilent R T i Agilent R T
Ref40 dBm Atten 15 dB Ref 40 dBm Atten 15 dB
#Peak #Peak
Log Log

10 10

dB/ dB/

Offst Offst

373 % 373 > <
dB dB

Center 788 MHz
Res BW 300 Hz

Occupied Bandwidth

8.0009 kHz
Transmit Freg Ermrar 318.597 Hz
Occupied Bandwidth 8.818 kHz™

VBW 3 kHz

M’/W

Span 20 kHz Center 788 MHz Span 20 kHz

Sweep 924 ms (3001 pts) Res BW 300 Hz VBW 3 kHz Sweep 924 ms (3001 pts)
Occ BW % Pwr 99.00 % Occupied Bandwicth Occ BYW % Pwr 99.00 %
¥»dB  -26.00 dB 6.4669 kHz xdB  -26.00dB
Transmit Freg Errar -47 772 Hz
Occupied Bandwidth 8916 kHz™

Plot 7.2.5 Occupied bandwidth test result at mid frequency carrier, Port 2

FREQUENCY RANGE: 788 - 805 MHz
OPERATIONAL MODE: C4FM uplink transmit
INPUT PORT: Mobile
INPUT POWER: -54 dBm INPUT POWER: -24 dBm
CONFIGURATION: Dual Band

S Agilent R T it Agilent R T

Ref40 dBm Atten 15 dB Ref 40 dBm Atten 15 dB

#Peak #Peak

Log Log

10

dB/

Ofist

373 hd

dB

Center 796 MHz
Res BW 300 Hz

Occupied Bandwidth

8.6600 kHz
Transmit Freg Emar 9472 Hz
10,998 kHz™

Qccupied Bandwidth

VBW 3 kHz

Span 20 kHz Center 796 MHz Span 20 kHz

Sweep 924 ms (3001 pts) Res BW 300 Hz VBW 3 kHz Sweep 924 ms (3001 pts)
Oce BW % Puwr % QOccupied Bandwidth Oce BW % Puwr 9900 %
xdB  -26.00 dB 7.3793 kHz xdB  -26.00dB
Transmit Freg Errar 316.003 Hz
Occupied Bandwidth 8.023 kHz"
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Section 90.219(a), Occupied bandwidth

Test procedure:

47 CFR, Section 2.1049

Test mode: Compliance —
Date(s): 25-Mar-14 - 31-Mar-14 Verdict: PASS
Temperature: 23.5 °C Air Pressure: 1011 hPa Relative Humidity: 47 % | Power Supply: 120 VAC

Remarks:

Plot 7.2.6 Occupied bandwidth test result at high frequency carrier, Port 2

FREQUENCY RANGE: 788 - 805 MHz
OPERATIONAL MODE: C4FM uplink transmit
INPUT PORT: Mobile
INPUT POWER: -54 dBm INPUT POWER: -24 dBm
CONFIGURATION: Dual Band
1 Agilent R T i Agilent R T
Ref 40 dBm Atten 15 dB Ref 40 dBm Atten 15 dB
#Peak #Peak
Log Log
10 10
o A o
373 N 37.3 >
dB dB
Cemel]lgﬂ;z Span 20 kHz Center 805 MHz Span 20 kHz
Res BW 300 Hz VBW 3 kHz Sweep 924 ms (3001 pts)  Res BW 300 Hz VBW 3 kHz Sweep 924 ms (3001 pts)
Occupied Bandwidth Oce BW % Prar Occupied Bandwidth Occ BW % Pur 99.00 %
7.8389 kHz xdB  -26.00 dB 7.8266 kHz xdB  -26.00 dB
Transmit Freg Errar 43112 Hz Transmit Freg Errar 200.747 Hz
Occupied Bandwidth 8.433 kHz™ Occupied Bandwidth 10,607 kHz™
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Test specification:

Section 90.219(a), Occupied bandwidth

Test procedure:

47 CFR, Section 2.1049

Test mode: Compliance —

Date(s): 25-Mar-14 - 31-Mar-14 Verdict: PASS
Temperature: 23.5 °C Air Pressure: 1011 hPa Relative Humidity: 47 % | Power Supply: 120 VAC
Remarks:

Plot 7.2.7 Occupied bandwidth test result at low frequency carrier, Port 1

FREQUENCY RANGE: 851 - 861 MHz
OPERATIONAL MODE: C4FM downlink transmit
INPUT PORT: Mobile
COMPOSITE INPUT POWER: -54 dBm
INPUT POWER: -54 dBm INPUT POWER: -24 dBm
CONFIGURATION: Dual Band
1 Agilent R T i Agilent R T
Ref 40.15 dBm Atten 15 dB Ref 40.15 dBm Atten 15 dB
#Peak #Peak
Log Log
10 Wj\/‘ 10
dBf dBf
73 3 373 > <
dB dB
Center 851 MHz Span 20 kHz Center 851 MHz Spa[rbkﬂf
#Res BW 300 Hz VBW 3 kHz Sweep 924 ms (3001 pts)  #Res BW 300 Hz VBW 3 kHz Sweep 924 ms (3001 pts)
Occupied Bandwidth OceBW % Pw 0300%  Qccupied Bandwidth Oce BW % Pwr  09.00%
8.3718 kHz xdB  -26.00 dB 7.8991 kHz xdB  -26.00 dB
Transmit Freg Errar 28477 Hz Transmit Freg Errar -391.713 Hz
Occupied Bandwidth 9741 kHz™ Occupied Bandwidth 10.849 kHz™
CONFIGURATION: Single Band
COMPOSITE INPUT POWER: -51 dBm COMPOSITE INPUT POWER: -21 dBm
i Agilent R T = Agllent R T
Ref 40 dBm Atten 15 dB Ref 40 dBm Atten 15 dB
#Peak #Peak

Log

Log

10 10

dB/ dB/

Offst > < Offst >
373 37.3

N

Center 851 MHz
#Res BW 300 Hz

Occupied Bandwidth

7.9695 kHz
Transmit Freq Error 110,132 Hz
Occupied Bandwidth 10.024 kHz*

VBW 3 kHz

Span 20 kHz
Sweep 924 ms (3001 pts)

Span 20 kHz Center 851 MHz

Sweep 924 ms (3001 pts)  #Res BW 300 Hz VBW 3 kHz

Qce BW % Pur
w dB

99.00 %
-26.00 dB

Qce BW % Pur
w dB

99.00 %
-26.00 dB

Occupied Bandwidth
7.5837 kHz

-260.047 Hz
8.513 kHz*

Transmit Freq Error
Occupied Bandwidth
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Test specification:

Section 90.219(a), Occupied bandwidth

Test procedure: 47 CFR, Section 2.1049

Test mode: Compliance —

Date(s): 25-Mar-14 - 31-Mar-14 Verdict: PASS
Temperature: 23.5 °C Air Pressure: 1011 hPa Relative Humidity: 47 % | Power Supply: 120 VAC
Remarks:

Plot 7.2.8 Occupied bandwidth test result at mid frequency carrier, Port 1

FREQUENCY RANGE: 851 - 861 MHz

OPERATIONAL MODE: C4FM downlink transmit

INPUT PORT: Mobile

COMPOSITE INPUT POWER: -54 dBm

INPUT POWER: -54 dBm INPUT POWER: -24 dBm
CONFIGURATION: Dual Band

1 Agilent R T i Agilent R T
Ref 40.15 dBm Atten 15 dB Ref 40.15 dBm Atten 15 dB

#Peak #Peak

Log Log

lI:Zf W/\\\A,JV\,\ lI:Zf K/\ﬂ/\f\rv

Offst > < Offst

373 W 373 +/\,Vu\l €
dB M\dl} f\r’\/dbf

Center 856 MHz Span 20 kHz

Center 856 MHz Span 20 kHz

#Res BW 300 Hz VBW 3 kHz Sweep 924 ms (3001 pts)  #Res BW 300 Hz VBW 3 kHz Sweep 924 ms (3001 pts)
Occupied Bandwidth Oee BW % Puwr w00%  Qccupied Bandwidth Oee BW % Puwr 99.00 %
7.9232 kHz xdB  -26.00 dB 6.7398 kHz xdB  -26.00 dB

Transmit Freg Errar -47.024 Hz Transmit Freg Errar 355.825 Hz

Occupied Bandwidth 10.097 kHz™ Occupied Bandwidth 8.993 kHz™

CONFIGURATION: Single Band

COMPOSITE INPUT POWER: -51 dBm COMPOSITE INPUT POWER: -21 dBm

i Agilent R T = Agllent R T

Ref 40 dBm Atten 15 dB Ref 40 dBm Atten 15 dB

#Peak #Peak

Log Log

10 J\[\ 10

dB/ dB/

Offst > < Offst -

373 37.3

dB dB f\/\
Center 856 MHz Span 20 kHz Center 856 MHz Span 20 kHz

#Res BW 300 Hz VBW 3 kHz Sweep 924 ms (3001 pts)  #Res BW 300 Hz VBW 3 kHz Sweep 924 ms (3001 pts)
Occupied Bandwidth Qe BW % Pur w0  Qccupied Bandwidth Qe BW % Pur 99.00 %

8.4345 kHz wdB -26.00 dB 7.5905 kHz wdB -26.00 dB

Transmit Freq Error 51.212 Hz Transmit Freq Error -25.311 Hz
Occupied Bandwidth 9.6681 kHz* Occupied Bandwidth 9.727 kHz*
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Section 90.219(a), Occupied bandwidth

Test procedure:

47 CFR, Section 2.1049

Test mode:

Compliance

Date(s):

25-Mar-14 - 31-Mar-14

Verdict: PASS

Temperature: 23.5 °C

Air Pressure: 1011 hPa

Relative Humidity: 47 % | Power Supply: 120 VAC

Remarks:

Plot 7.2.9 Occupied bandwidth test result at high frequency carrier, Port 1

FREQUENCY RANGE: 851 - 861 MHz

OPERATIONAL MODE: C4FM downlink transmit

INPUT PORT: Mobile

COMPOSITE INPUT POWER: -54 dBm

INPUT POWER: -54 dBm INPUT POWER: -24 dBm
CONFIGURATION: Dual Band

1 Agilent R T i Agilent R T
Ref 40.15 dBm Atten 15 dB Ref 40.15 dBm Atten 15 dB

#Peak #Peak

Log Lng

e

37.3 >
dB

d

Center 861 MHz

Ve

] W “MM

Span 20 kHz Center 861 MHz Span 20 kHz

#Res BW 300 Hz VBW 3 kHz Sweep 924 ms (3001 pts)  #Res BW 300 Hz VBW 3 kHz Sweep 924 ms (3001 pts)
Occupied Bandwidth Oce BW % Prar Occupied Bandwidth Occ BW % Pur 99.00 %
8.3797 kHz xdB  -26.00 dB 8.8033 kHz xdB  -26.00 dB

Transmit Freg Errar -265.912 Hz Transmit Freg Errar -215.254 Hz

Occupied Bandwidth 11.976 kHz Occupied Bandwidth 10.136 kHz™

CONFIGURATION: Single Band

COMPOSITE INPUT POWER: -51 dBm COMPOSITE INPUT POWER: -21 dBm

i Agilent R T = Agllent R T

Ref40.15 dBm Atten 15 dB Ref40.15 dBm Atten 15 dB
#Peak #Peak

Lug

¥

Center 861 MHz
#Res BW 300 Hz

Occupied Bandwidth

8.1117 kHz
Transmit Freq Error 61.387 Hz
Occupied Bandwidth 11.107 kHz*

- JWWWV

Log
10

s RIALEN
37 3 ﬁ{\[\

Span 20 kHz Center 861 MHz Span 20 kHz
VBW 3 kHz Sweep 924 ms (3001 pts)  #Res BW 300 Hz VBW 3 kHz Sweep 924 ms (3001 pts)
Qce BW % Pur Occupied Bandwidth Qce BW % Pur 99.00 %
wdB -26.00 dB 7.7895 kHz wdB -26.00 dB
Transmit Freq Error 118187 Hz
Occupied Bandwidth 9.906 kHz*
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47 CFR, Section 2.1049
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Temperature: 23.5 °C Air Pressure: 1011 hPa Relative Humidity: 47 % | Power Supply: 120 VAC

Remarks:

Plot 7.2.10 Occupied bandwidth test result at low frequency carrier, Port 2

FREQUENCY RANGE: 806 - 816 MHz

OPERATIONAL MODE: C4FM uplink transmit

INPUT PORT: Mobile

INPUT POWER: -54 dBm INPUT POWER: -24 dBm
CONFIGURATION: Dual Band

1 Agilent R T i Agilent R T
Ref 40 dBm Atten 15 dB Ref 40 dBm Atten 15 dB

#Peak #Peak

Log

10

dBf

Offst

3713 .

Center 806 MHz
Res BW 300 Hz

Occupied Bandwidth

8.8098 kHz
Transmit Freg Errar -88.212 Hz
x dB Bandwidth 10.694 kHz*

VBW 3 kHz

Occ BW % Pur

xdB  -26.00 dB

Sweep 924 ms (3001 pts)

Log

Span 20 kHz Center 806 MHz Span 20 kHz
Res BW 300 Hz VBW 3 kHz Sweep 924 ms (3001 pts)
Occupied Bandwidth Oee BW % Puwr 99.00 %
7.9788 kHz xdB  -26.00 dB
Transmit Freg Errar -61.716 Hz
Occupied Bandwidth 8772 kHz™

Plot 7.2.11 Occupied bandwidth test result at mid frequency carrier, Port 2

FREQUENCY RANGE: 806 - 816 MHz

OPERATIONAL MODE: C4FM uplink transmit

INPUT PORT: Mobile

INPUT POWER: -54 dBm INPUT POWER: -24 dBm

CONFIGURATION: Dual Band

1 Agilent R T i Agilent R T
Ref 40 dBm Atten 15 dB Ref 40 dBm Atten 15 dB

#Peak #Peak

Log Log

10
dB/
Offst

Center 811 MHz
Res BW 300 Hz

Occupied Bandwidth

7.8638 kHz
Transmit Freg Errar -189.970 Hz
Occupied Bandwidth 9.754 kHz™

VBW 3 kHz

3 b 1

= Nl (A A

Span 20 kHz Center 811 MHz Span 20 kHz
Sweep 924 ms (3001 pts)  Res BW 300 Hz VBW 3 kHz Sweep 924 ms (3001 pts)
Dee BW % Puwr Occupied Bandwidth Dee BW % Puwr 99.00 %
xdB  -26.00 dB 7.4782 kHz xdB  -26.00 dB
Transmit Freg Errar 342122 Hz
Occupied Bandwidth 10.107 kHz™
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HERMON LABORATORIES

Report ID: AXERAD_FCC.25633_rev4.docx

Date of Issue: 24-Sep-14

Test specification:

Section 90.219(a), Occupied bandwidth

Test procedure:

47 CFR, Section 2.1049

Test mode:

Compliance

Date(s):

25-Mar-14 - 31-Mar-14

Verdict:

PASS

Temperature: 23.5 °C

Air Pressure: 1011 hPa

Relative Humidity: 47 %

| Power Supply: 120 VAC

Remarks:

Plot 7.2.12 Occupied bandwidth test result at low frequency carrier, Port 2

FREQUENCY RANGE:
OPERATIONAL MODE:
INPUT PORT:

INPUT POWER: -54 dBm
CONFIGURATION:

806 - 816 MHz

C4FM uplink transmit
Mobile

INPUT POWER: -24 dBm
Dual Band

1 Agilent R T i Agilent R T

Ref 40 dBm Atten 15 dB Ref 40 dBm Atten 15 dB

#Peak #Peak

Log Log

10 10

B/ W\'\\ B/

Offst Offst

3713 > 373

dB (\\/\dﬂ T by

Center 816 MHz Span 20 kHz Center 816 MHz Span 20 kHz

Res BW 300 Hz VBW 3 kHz Sweep 924 ms (3001 pts)  Res BW 300 Hz VBW 3 kHz Sweep 924 ms (3001 pts)
Occupied Bandwidth Oce BW % Prar Occupied Bandwidth Oce BW % Prar 99.00 %

7.6446 kKHz xdB  -26.00 dB 7.7414 KHz xdB  -26.00 dB

Transmit Freg Errar -159.686 Hz Transmit Freg Errar 386 896 Hz
Occupied Bandwidth 9.374 kHz™ Occupied Bandwidth 11.239 kHz™
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HERMON LABORATORIES

Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification:

Section 90.219(a), Occupied bandwidth

Test procedure: 47 CFR, Section 2.1049

Test mode: Compliance —

Date(s): 25-Mar-14 - 31-Mar-14 Verdict: PASS
Temperature: 23.5 °C Air Pressure: 1011 hPa Relative Humidity: 47 % | Power Supply: 120 VAC
Remarks:

Plot 7.2.13 Occupied bandwidth test result at low frequency carrier, Port 1

FREQUENCY RANGE: 758 - 775 MHz
OPERATIONAL MODE: iDEN QAM downlink transmit
INPUT PORT: Base
INPUT POWER: -54 dBm INPUT POWER: -24 dBm
CONFIGURATION: Dual Band
1 Agilent R T i Agilent R T
Ref 40 dBm Atten 15 dB Ref 40 dBm Atten 15 dB
#Peak #Peak
Log Log
10 10
dBf dBf
o RS o [Pyt
4B > € 4B > “
Center 758 MHz Span 40 kHz Center 758 MHz Span 40 kHz
Res BW 300 Hz VBW 3 kHz Sweep 1.806 s (3001 pts) Res BW 300 Hz VBW 3 kHz Sweep 1.806 s (3001 pts)
Occupied Bandwidth OceBW % Pw 0300%  Qccupied Bandwidth Oce BW % Pwr  09.00%
17.1747 kHz 1B 2B 17.6040 kHz 1B 2B
Transmit Freg Errar -197.341 Hz Transmit Freg Errar 20.307 Hz
Occupied Bandwidth 18.523 kHz™ Occupied Bandwidth 18.317 kHz™
CONFIGURATION: Single Band
COMPOSITE INPUT POWER: -51 dBm COMPOSITE INPUT POWER: -21 dBm
5 Agilent R T i Agilent R T
Ref 40 dBm Atten 15 dB Ref 40 dBm Atten 15 dB
#Peak #Peak
Log Log
10 10
2 2 U
i > < 3 ; .

i

Center 758 MHz

Res BW 300 Hz VBW 3 kHz Sweep 1.806 s (3001 pts)
Occupied Bandwidth Oco BW % Pwr 99.00 %
17.3428 kHz xdB  -26.00 dB
Transmit Freq Error -128.260 Hz
Qcecupied Bandwidth 18.280 kHz*

usl

Span 40 kHz Center 758 MHz

Res BW 300 Hz VBW 3 kHz Sweep 1.806 s (3001 pts)

Qce BYW % Puwr
xdB

99.00 %
-26.00 dB

Occupied Bandwidth
17.1947 kHz

123873 Hz
15,403 kHz*

Transmit Freq Error
Qcecupied Bandwidth
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HERMON LABORATORIES

Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification:

Section 90.219(a), Occupied bandwidth

Test procedure:

47 CFR, Section 2.1049

Test mode: Compliance —

Date(s): 25-Mar-14 - 31-Mar-14 Verdict: PASS
Temperature: 23.5 °C Air Pressure: 1011 hPa Relative Humidity: 47 % | Power Supply: 120 VAC
Remarks:

Plot 7.2.14 Occupied bandwidth test result at mid frequency carrier, Port 1

FREQUENCY RANGE: 758 - 775 MHz
OPERATIONAL MODE: iDEN QAM downlink transmit
INPUT PORT: Mobile
INPUT POWER: -54 dBm INPUT POWER: -24 dBm
CONFIGURATION: Dual Band
1 Agilent R T i Agilent R T
Ref 40 dBm Atten 15 dB Ref 40 dBm Atten 15 dB
#Peak #Peak
Log Log
10 10
dB/ M‘Mu et dB/ WW
Offst Offst
i Ve E i -

e

Center 766 MHz

!

Span 40 kHz

WELYERe

Center 766 MHz

AP

Span 40 kHz

Res BW 300 Hz VBW 3 kHz Sweep 1.806 s (3001 pts) Res BW 300 Hz VBW 3 kHz Sweep 1.806 s (3001 pts)
Occupied Bandwidth Occ BW % Prar wm% Qccupied Bandwicth Occ BW % Pur 99.00 %
17.2988 kHz 1B 2B 17.4626 kHz 1B 2B
Transmit Freg Errar 80.078 Hz Transmit Freg Errar 108.214 Hz
Occupied Bandwidth 18.056 kHz™ Occupied Bandwidth 18.553 kHz™
CONFIGURATION: Single Band
COMPOSITE INPUT POWER: -51 dBm COMPOSITE INPUT POWER: -21 dBm
i Agilent R T i Agilent R T
Ref 40 dBm Atten 15 dB Ref 40 dBm Atten 15 dB
#Peak #Peak
Log Log
10 10
dB/ NWWWWJ\T dB/
Offst Offst
373 37.3
dB dB

g

Span 40 kHz
Sweep 1.806 s (3001 pts)

st

Center 766 MHz

Res BW 300 Hz VBW 3 kHz

Occupied Bandwidth OccBW % Pwr 9900 %
17.3805 kHz xdB  -26.00 dB

Transmit Freq Error 50.706 Hz

x dB Bandwidth 18127 kHz*

WWW :
ia Uilal

Center 766 MHz Span 40 kHz

Res BW 300 Hz VBW 3 kHz Sweep 1.806 s (3001 pts)
Occupied Bandwidth Oce BW % Pwr 99.00%
17.3988 kHz xdB  -26.00 dB
Transmit Freq Error -193.602 Hz

Qcecupied Bandwidth 18.514 kHz*
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HERMON LABORATORIES

Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification: Section 90.219(a), Occupied bandwidth
Test procedure: 47 CFR, Section 2.1049
Test mode: Compliance —
Date(s): 25-Mar-14 - 31-Mar-14 Verdict: PASS
Temperature: 23.5 °C Air Pressure: 1011 hPa Relative Humidity: 47 % | Power Supply: 120 VAC
Remarks:
Plot 7.2.15 Occupied bandwidth test result at high frequency carrier, Port 1
FREQUENCY RANGE: 758 - 775 MHz
OPERATIONAL MODE: iDEN QAM downlink transmit
INPUT PORT: Mobile
COMPOSITE INPUT POWER: -54 dBm
INPUT POWER: -54 dBm INPUT POWER: -24 dBm
CONFIGURATION: Dual Band
1 Agilent R T i Agilent R T
Ref 40 dBm Atten 15 dB Ref 40 dBm Atten 15 dB
#Peak #Peak
Log Log

10

>

i it

dB < dB

Center 775 MHz Span 40 kHz Center 775 MHz Span 40 kHz

Res BW 300 Hz VBW 3 kHz Sweep 1.806 s (3001 pts) Res BW 300 Hz VBW 3 kHz Sweep 1.806 s (3001 pts)
Occupied Bandwidth Occ BW % Prar wm% Qccupied Bandwicth Occ BW % Pur 99.00 %

17.0875 kHz 1B 2B 17.0984 kHz 1B 2B

Transmit Freg Errar 39116 Hz Transmit Freg Errar -34.952 Hz

Occupied Bandwidth 18.542 kHz™ Occupied Bandwidth 18.451 kHz™

CONFIGURATION: Single Band

COMPOSITE INPUT POWER: -51 dBm COMPOSITE INPUT POWER: -21 dBm

i Agilent R T = Agllent R T

Ref 40 dBm Atten 15 dB Ref 40 dBm Atten 15 dB

#Peak #Peak

Log Log

10

dB i

10

dB/ dB/
Offst vu Offst
313 373
- > <

MﬂWWdB MV}M‘” WM\JL\[\“

Center 775 MHz Span 40 kHz Center 775 MHz Span 40 kHz
Res BW 300 Hz VBW 3 kHz Sweep 1.806 s (3001 pts) Res BW 300 Hz VBW 3 kHz Sweep 1.806 s (3001 pts)
Occupied Bandwidth Qce BW % Puir w0  Qccupied Bandwidth Qce BW % Puir 99.00 %
17.4880 kHz w8 B0 17.5346 kHz w8 B0
Transmit Freq Error 4.981 Hz Transmit Freq Error -85.367 Hz
Occupied Bandwidth 18.082 kHz* Occupied Bandwidth 18.561 kHz*
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Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

HERMON LABORATORIES

Test specification: Section 90.219(a), Occupied bandwidth

Test procedure: 47 CFR, Section 2.1049

Test mode: Compliance —

Date(s): 25-Mar-14 - 31-Mar-14 Verdict: PASS
Temperature: 23.5 °C Air Pressure: 1011 hPa Relative Humidity: 47 % | Power Supply: 120 VAC
Remarks:

Plot 7.2.16 Occupied bandwidth test result at low frequency carrier, Port 2

FREQUENCY RANGE: 788 - 805 MHz
OPERATIONAL MODE: iDEN QAM uplink transmit
INPUT PORT: Mobile
INPUT POWER: -54 dBm INPUT POWER: -24 dBm
CONFIGURATION: Dual Band
1 Agilent R T i Agilent R T
Ref30 dBm Atten 5 dB Ref30 dBm Atten 5 dB
#Peak #Peak
Log
. ST M\W\w
;)f;t NW F,\?\ﬂ 37 3 M Mfw
Center 788 MHz Span 40 kHz Center 788 MHz Span 40 kHz
Res BW 300 Hz VBW 3 kHz Sweep 1.806 s (3001 pts) Res BW 300 Hz VBW 3 kHz Sweep 1.806 s (3001 pts)
Occupied Bandwidth OceBW % Pw 0300%  Qccupied Bandwidth Oce BW % Pwr  09.00%
17.2238 kHz 1B 2B 17.8246 kHz 1B 2B
Transmit Freg Errar -194 468 Hz Transmit Freg Errar -129.939 Hz
Occupied Bandwidth 21,498 kHz™ Occupied Bandwidth 29,527 kHz
Plot 7.2.17 Occupied bandwidth test result at low frequency carrier, Port 2
FREQUENCY RANGE: 788 - 805 MHz
OPERATIONAL MODE: iDEN QAM uplink transmit
INPUT PORT: Mobile
INPUT POWER: -54 dBm INPUT POWER: -24 dBm
CONFIGURATION: Dual Band
1 Agilent R T i Agilent R T
Ref30 dBm Atten 5 dB Ref30 dBm Atten 5 dB
#Peak #Peak
Log
5 TR il
Ofist 2 <,
P ot me i
Center 796 MHz Span 40 kHz Center 796 MHz Span 40 kHz
Res BW 300 Hz VBW 3 kHz Sweep 1.806 s (3001 pts) Res BW 300 Hz VBW 3 kHz Sweep 1.806 s (3001 pts)
Occupied Bandwidth OceBW % Pw 0300%  Qccupied Bandwidth Oce BW % Pwr  09.00%
17.1647 kHz 1B 2B 18.2084 kHz 1B 2B
Transmit Freg Errar -179.661 Hz Transmit Freg Errar -81.974 Hz
Occupied Bandwidth 20415 kHz Occupied Bandwidth 28,849 kHz™
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HERMON LABORATORIES

Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification: Section 90.219(a), Occupied bandwidth
Test procedure: 47 CFR, Section 2.1049
Test mode: Compliance —
Date(s): 25-Mar-14 - 31-Mar-14 Verdict: PASS
Temperature: 23.5 °C Air Pressure: 1011 hPa Relative Humidity: 47 % | Power Supply: 120 VAC
Remarks:
Plot 7.2.18 Occupied bandwidth test result at low frequency carrier, Port 2
FREQUENCY RANGE: 788 - 805 MHz
OPERATIONAL MODE: iDEN QAM uplink transmit
INPUT PORT: Mobile
INPUT POWER: -54 dBm INPUT POWER: -24 dBm
CONFIGURATION: Dual Band
1 Agilent R T i Agilent R T
Ref 30 dBm Atten 5 dB Ref 30 dBm Atten 5 dB
#Peak #Peak
Log
10
dB/
o >,

313

i P

v il
MWWW S o) mf WWWWWW

Center 805 MHz Span 40 kHz Center 805 MHz Span 40 kHz
Res BW 300 Hz VBW 3 kHz Sweep 1.806 s (3001 pts) Res BW 300 Hz VBW 3 kHz Sweep 1.806 s (3001 pts)
Occupied Bandwidth Oee BW % Puwr w00%  Qccupied Bandwidth Oee BW % Puwr 99.00 %
16.9310 kHz xdB  -26.00 dB 17.7204 kHz xdB  -26.00 dB
Transmit Freg Errar 291.695 Hz Transmit Freg Errar -131.070 Hz
Occupied Bandwidth 18.711 kHz Occupied Bandwidth 29,085 kHz
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Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

HERMON LABORATORIES

Test specification: Section 90.219(a), Occupied bandwidth

Test procedure: 47 CFR, Section 2.1049

Test mode: Compliance —

Date(s): 25-Mar-14 - 31-Mar-14 Verdict: PASS
Temperature: 23.5 °C Air Pressure: 1011 hPa Relative Humidity: 47 % | Power Supply: 120 VAC
Remarks:

Plot 7.2.19 Occupied bandwidth test result at low frequency carrier, Port 1

FREQUENCY RANGE: 851 - 861 MHz
OPERATIONAL MODE: iDEN QAM downlink transmit
INPUT PORT: Mobile
INPUT POWER: -54 dBm INPUT POWER: -24 dBm
CONFIGURATION: Dual Band
1 Agilent R T i Agilent R T
Ref 40 dBm Atten 15 dB Ref 40 dBm Atten 15 dB
#Peak #Peak
Log Log

10

! AM[WWW\; i R{L T IRATus
iy Rl

0 i

Center 851 MHz Span 40 kHz Center 851 MHz Span 40 kHz

Res BW 300 Hz VBW 3 kHz Sweep 1.806 s (3001 pts) Res BW 300 Hz VBW 3 kHz Sweep 1.806 s (3001 pts)
Occupied Bandwidth Oee BW % Puwr w00%  Qccupied Bandwidth Oee BW % Puwr 99.00 %

17.4807 kHz xdB  -26.00 dB 17.5799 kHz xdB  -26.00 dB

Transmit Freg Errar 26253 Hz Transmit Freg Errar 23.966 Hz

Occupied Bandwidth 18.341 kHz* Occupied Bandwidth 18.287 kHz*

CONFIGURATION: Single Band

COMPOSITE INPUT POWER: -51 dBm COMPOSITE INPUT POWER: -21 dBm

i Agilent R T i Agilent R T

Ref 40 dBm Atten 15 dB Ref 40 dBm Atten 15 dB

#Peak #Peak

Log Log

10 10

dB/ dB/ WU\JW

i V\NW\{\M B W\, M‘\/m

373 > €« 37.3 > <«

dB dB \‘/

Wik frey ™ A
Center 851 MHz Span 40 kHz Center 851 MHz Span 40 kHz
Res BW 300 Hz VBW 3 kHz Sweep 1.806 s (3001 pts) Res BW 300 Hz VBW 3 kHz Sweep 1.806 s (3001 pts)
Occupied Bandwidth owcEBW%Pw  3200% Occupied Bandwidth Oce BW % Pwr 99.00%

17.2156 kHz xdB  -26.00 dB 17.2744 kHz xdB  -26.00 dB
Transmit Freq Error -86.998 Hz Transmit Freq Error 25653 Hz
Qcecupied Bandwidth 15,480 kHz* Qcecupied Bandwidth 18.060 kHz*
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Report ID: AXERAD_FCC.25633_rev4.docx

Date of Issue: 24-Sep-14

Test specification:

Section 90.219(a), Occupied bandwidth

Test procedure:

47 CFR, Section 2.1049

Test mode: Compliance —

Date(s): 25-Mar-14 - 31-Mar-14 Verdict: PASS
Temperature: 23.5 °C Air Pressure: 1011 hPa Relative Humidity: 47 % | Power Supply: 120 VAC
Remarks:

Plot 7.2.20 Occupied bandwidth test result at mid frequency carrier, Port 1

FREQUENCY RANGE:
OPERATIONAL MODE:

INPUT PORT:

COMPOSITE INPUT POWER:
INPUT POWER: -54 dBm

CONFIGURATION:

i Agilent

851 -861 MHz

iDEN QAM downlink transmit
Mobile

-54 dBm

INPUT POWER: -24 dBm
Dual Band

i Agilent

Ref 40 dBm Atten 15 dB
#Peak

Log

10

Center 856 MHz

Res BW 300 Hz VBW 3 kHz

Occupied Bandwidth

17.6805 kHz
Transmit Freg Errar -568.387 Hz
Occupied Bandwidth 18.483 kHz™

CONFIGURATION:

1
dB/
Offst
3713
dB

0
dB/
Offst
dB

Ref 40 dBm Atten 15 dB

AL URESS

#Peak
Log

W’W

Span 40 kHz Center 856 MHz

Occ BW % Pur

xdB  -26.00 dB

COMPOSITE INPUT POWER: -51 dBm

5 Adgilent

Sweep 1.806 s (3001 pts) Res BW 300 Hz

Occupied Bandwidth

17.2154 kHz
Transmit Freg Errar 16.716 Hz
Occupied Bandwidth 18.541 kHz™
Single Band

VBW 3 kHz

M

Span 40 kHz
Sweep 1.806 s (3001 pts)

Occ BW % Pur 99.00 %
xdB  -26.00 dB

COMPOSITE INPUT POWER: -21 dBm

5 Adgilent

Ref 40 dBm Atten 15 dB
#Peak
Log

j‘vmwww
i

Center 856 MHz

Res BW 300 Hz VBW 3 kHz

Occupied Bandwidth

17.2111 kHz
Transmit Freq Error 58.959 Hz
Occupied Bandwidth 18.308 kHz*

Ref 40 dBm Atten 15 dB

St i R

#Peak
Log
10

dB/
Offst
37.3
dB

i LA

Span 40 kHz Center 856 MHz

Qce BW % Pur

wdB -26.00 dB

Sweep 1.806 s (3001 pts) Res BW 300 Hz

Occupied Bandwidth

17.7038 kHz
Transmit Freq Error 13.894 Hz
Occupied Bandwidth 18.399 kHz*

VBW 3 kHz

ey

Sweep 1.806 s (3001 pts)

Qce BW % Pur 99.00 %
wdB  -26.00 4B
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HERMON LABORATORIES

Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification:

Section 90.219(a), Occupied bandwidth

Test procedure:

47 CFR, Section 2.1049

Test mode:

Compliance

Date(s):

25-Mar-14 - 31-Mar-14

Verdict: PASS

Temperature: 23.5 °C

Air Pressure: 1011 hPa

Relative Humidity: 47 % | Power Supply: 120 VAC

Remarks:

Plot 7.2.21 Occupied bandwidth test result at high frequency carrier, Port 1

FREQUENCY RANGE: 851 - 861 MHz
OPERATIONAL MODE: iDEN QAM downlink transmit
INPUT PORT: Mobile

INPUT POWER: -54 dBm INPUT POWER: -24 dBm
CONFIGURATION: Dual Band

i Agilent R T i Agilent R T
Ref40 dBm Atten 15 dB Ref40 dBm Atten 15 dB
#Peak #Peak

Log Log

10 10

dBr N dB/ W

ATy

TRAN A I A /

Center 861 MHz Span 40 kHz Center 861 MHz Span 40 kHz

Res BW 300 Hz VBW 3 kHz Sweep 1.806 s (3001 pts) Res BW 300 Hz VBW 3 kHz Sweep 1.806 s (3001 pts)
Occupied Bandwidth Oce B % P Occupied Bandwidth Cice BW % Pur 99.00 %

17.5157 kHz <8 Hm e 17.5673 kHz *0 B

Transmit Freg Errar -116.845 Hz Transmit Freg Ermrar -1566.839 Hz
Occupied Bandwidth 18.390 kHz™ Occupied Bandwidth 18421 kHz™

CONFIGURATION: Single Band

COMPOSITE INPUT POWER: -51 dBm COMPOSITE INPUT POWER: -21 dBm
4 Agilent R T i Agilent R T

Ref 40 dBm Atten 15 dB Ref40 dBm Atten 15 dB

#Peak #Peak

Log Log

= : meﬂf“ﬁ ;
dB

[

Center 861 MHz
Res BW 300 Hz

Occupied Bandwidth

17.6493 kHz
Transmit Freq Error -40.111 Hz
Occupied Bandwidth 18.281 kHz*

= WWW%
ey R iy

Span 40 kHz Center 861 MHz Span 40 kHz
VBW 3 kHz Sweep 1.806 s (3001 pts) Res BW 300 Hz VBW 3 kHz Sweep 1.806 s (3001 pts)
Occ BW % Pur Occupied Bandwidth Dce BYY % Pt 55.00 %
xdE  -26.00dB 17.3958 kHz wdB  -26.00 dB
Transmit Freq Emor -251.035 Hz
Occupied Bandwidth 18.504 kHz*

Page 67 of 281



HERMON LABORATORIES

Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification:

Section 90.219(a), Occupied bandwidth

Test procedure:

47 CFR, Section 2.1049

Test mode: Compliance —
Date(s): 25-Mar-14 - 31-Mar-14 Verdict: PASS
Temperature: 23.5 °C Air Pressure: 1011 hPa Relative Humidity: 47 % | Power Supply: 120 VAC

Remarks:

Plot 7.2.22 Occupied bandwidth test result at low frequency carrier, Port 2

FREQUENCY RANGE: 806 - 816 MHz

OPERATIONAL MODE: iDEN QAM uplink transmit

INPUT PORT: Base

INPUT POWER: -54 dBm INPUT POWER: -24 dBm

CONFIGURATION: Dual Band

i Agilent R T i Agilent R T
Ref30 dBm Atten 5 dB Ref30 dBm Atten 5 dB

#Peak #Peak

Log

Center 806 MHz
Res BW 300 Hz

Occupied Bandwidth

17.2476 kHz
Transmit Freg Errar -263954 Hz
Occupied Bandwidth 18.449 kHz™

VBW 3 kHz

ﬁ WWMg

Oce BW % Pwr

xdB  -26.00dB

Sweep 1.806 s (3001 pts)

d

5 W
AR B8 %‘”‘“@w

Span 40 kHz Center 806 MHz Span 40 kHz
Res BW 300 Hz VBW 3 kHz Sweep 1.806 s (3001 pts)
Occupied Bandwidth Oce BW % Par 89.00 %
18.8122 kHz *0 B
Transmit Freg Ermrar -183.422 Hz
Occupied Bandwidth 28.292 kHz™

Plot 7.2.23 Occupied bandwidth test result at mid frequency carrier, Port 2

FREQUENCY RANGE: 806 - 816 MHz

OPERATIONAL MODE: iDEN QAM uplink transmit

INPUT PORT: Base

INPUT POWER: -54 dBm INPUT POWER: -24 dBm

CONFIGURATION: Dual Band
i Agilent R T i Agilent R T

Ref30 dBm Atten 5 dB Ref30 dBm Atten 5 dB

#Peak #Peak

Log Log

b oty . i

373 373

dB J\VJ\} MWW B W’\J\/ﬂ( jd

Center 811 MHz Span 40 kHz Center 811 MHz Span 40 kHz

Res BW 300 Hz VBW 3 kHz Sweep 1.806 s (3001 pts) Res BW 300 Hz VBW 3 kHz Sweep 1.806 s (3001 pts)
Occupied Bandwidth Oce BW % Pwr Occupied Bandwidth Oce BW % Pwr  93.00 %

17.0099 kHz <8 Hm e 17.6466 kHz *0 B

Transmit Freg Errar -81.287 Hz Transmit Freg Ermrar 18.455 Hz
Occupied Bandwidth 19.499 kHz™ Occupied Bandwidth 26.059 kHz*
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HERMON LABORATORIES

Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification:

Section 90.219(a), Occupied bandwidth

Test procedure:

47 CFR, Section 2.1049

Test mode: Compliance —
Date(s): 25-Mar-14 - 31-Mar-14 Verdict: PASS
Temperature: 23.5 °C Air Pressure: 1011 hPa Relative Humidity: 47 % | Power Supply: 120 VAC

Remarks:

Plot 7.2.24 Occupied bandwidth test result at high frequency carrier, Port 2

FREQUENCY RANGE: 806 - 816 MHz

OPERATIONAL MODE: iDEN QAM uplink transmit

INPUT PORT: Base

INPUT POWER: -54 dBm INPUT POWER: -24 dBm

CONFIGURATION: Dual Band

i Agilent R T i Agilent R T
Ref 30 dBm Atten 5 dB Ref30 dBm Atten 5 dB

#Peak #Peak

Log

Center 816 MHz
Res BW 300 Hz

Occupied Bandwidth

17.5175 kHz
Transmit Freg Errar B3.703 Hz
Occupied Bandwidth 18.543 kHz™

A 5 P!
F Ll WW%% bt Ml

Span 40 kHz Center 816 MHz Span 40 kHz
VBW 3 kHz Sweep 1.806 s (3001 pts) Res BW 300 Hz VBW 3 kHz Sweep 1.806 s (3001 pts)
Oce BW % Pwr 99.00 % Occupied Bandwidth Oce BWY % Pwr 98.00 %
xdB  -26.00dB 18.4070 kHz ¥»dB  -26.00 dB
Transmit Freg Ermrar -60.952 Hz
Occupied Bandwidth 28.210 kHz*
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Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification:

Section 90.219(a), Occupied bandwidth

Test procedure:

47 CFR, Section 2.1049

Test mode:

Compliance

Date(s):

25-Mar-14 - 31-Mar-14

Verdict: PASS

Temperature: 23.5 °C

Air Pressure: 1011 hPa

Relative Humidity: 47 % | Power Supply: 120 VAC

Remarks:

Plot 7.2.25 Occupied bandwidth test result at low frequency carrier, Port 1

FREQUENCY RANGE: 758 - 775 MHz

OPERATIONAL MODE: Analog FM downlink transmit

INPUT PORT: Base

COMPOSITE INPUT POWER: -54 dBm

INPUT POWER: -54 dBm INPUT POWER: -24 dBm

CONFIGURATION: Dual Band

i Agilent R T i Agilent R T
Ref 40 dBm Atten 15 dB Ref40 dBm Atten 15 dB

#Peak #Peak

— eyt

373
dB

ey

IESF i

Center 758 MHz Span 60 kHz Center 758 MHz Span 60 kHz
#Res BW 1 kHz VBW 10 kHz Sweep 85.71 ms (3001 pts) #Res BW 1 kHz VBW 10 kHz Sweep 85.71 ms (3001 pts)
Occupied Bandwidth Oce BW % Pur Occupied Bandwidth e BW % Pur 33.00 %
23.5206 kHz xdB  -26.00dB 23.5027 kHz xdB  -26.00 dB
Transmit Freg Errar -331.409 Hz Transmit Freg Emar -266.407 Hz
Occupied Bandwidth 27 270 kHz Qccupied Bandwidth 27.337 kHz™
CONFIGURATION: Single Band
COMPOSITE INPUT POWER: -51 dBm COMPOSITE INPUT POWER: -21 dBm
s6 Agilent R T = Agilent E T
Ref 40 dBm Atten 15 dB Ref40 dBm Atten 15 dB
#Peak #Peak
Log Log

dB

Center 758 MHz
#Res BW 1 kHz

Occupied Bandwidth

23.4588 kHz
Transmit Freq Error -215.577 Hz
Occupied Bandwidth 27.335 kHz*

VBW 10 kHz

9 WWWMW
iy

Sweep 85.71 ms (3001 pts)

Occ BW % Pwr

xdB -26.00 dB

IS Sr e

Span 60 kHz Center 758 MHz Span 60 kHz
#Res BW 1 kHz VBW 10 kHz Sweep 85.71 ms (3001 pts)
Occupied Bandwidth Occ BW % Pwr 95.00 %
23.4976 kHz “08 04
Transmit Freq Eror -257.944 Hz
Occupied Bandwidth 27.320 kHz*
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Test specification:

Section 90.219(a), Occupied bandwidth

Test procedure:

47 CFR, Section 2.1049

Test mode:

Compliance

Date(s):

25-Mar-14 - 31-Mar-14

Verdict: PASS

Temperature: 23.5 °C

Air Pressure: 1011 hPa

Relative Humidity: 47 % | Power Supply: 120 VAC

Remarks:

Plot 7.2.26 Occupied bandwidth test result at mid frequency carrier, Port 1

FREQUENCY RANGE: 758 - 775 MHz

OPERATIONAL MODE: Analog FM downlink transmit

INPUT PORT: Base

INPUT POWER: -54 dBm INPUT POWER: -24 dBm

CONFIGURATION: Dual Band
i Agilent R T i Agilent R T

Ref 40 dBm Atten 15 dB Ref40 dBm Atten 15 dB

#Peak #Peak

Log Log

10 10

ot > « on= > «

dB dB

Center 766 MHz Span 60 kHz Center 766 MHz Span 60 kHz

#Res BW 1 kHz VBW 10 kHz Sweep 85.71 ms (3001 pts) #Res BW 1 kHz VBW 10 kHz Sweep 85.71 ms (3001 pis)
Occupied Bandwidth Oce B % P Occupied Bandwidth Oce BW % Par 89.00 %

23.4970 kHz <8 Hm e 23.4984 kHz *0 B

Transmit Freg Errar -335.389 Hz Transmit Freg Ermrar -369.591 Hz
Occupied Bandwidth 27 323 kHz™ Occupied Bandwidth 27244 kHz*

CONFIGURATION: Single Band

COMPOSITE INPUT POWER: -51 dBm COMPOSITE INPUT POWER: -21 dBm
e Agilent R T @ Agilent R T

Ref 40 dBm Atten 15 dB Ref40 dBm Atten 15 dB

#Peak #Peak

Log Log

10 10

Offst <~ Offst > <

373 373

dB dB

Center 766 MHz Span 60 kHz  Center 766 MHz W\ln 60 kHz

#Res BW 1 kHz VBW 10 kHz Sweep 85.71 ms (3001 pts) #Res BW 1 kHz VBW 10 kHz Sweep 85.71 ms (3001 pts)
Occupied Bandwidth Oos BW % Par Occupied Bandwidth OccBW % Pwr  95.00%

23.3205 kHz RS BmE 23.5050 kHz 8 B0

Transmit Freq Error -381.097 Hz Transmit Freq Emor -331.841 Hz
Occupied Bandwidth 27 326 kHz* Occupied Bandwidth 27.325 kHz*
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Section 90.219(a), Occupied bandwidth

Test procedure:

47 CFR, Section 2.1049

Test mode:

Compliance

Date(s):

25-Mar-14 - 31-Mar-14

Verdict: PASS

Temperature: 23.5 °C

Air Pressure: 1011 hPa

Relative Humidity: 47 % | Power Supply: 120 VAC

Remarks:

Plot 7.2.27 Occupied bandwidth test result at high frequency carrier, Port 1

FREQUENCY RANGE: 758 - 775 MHz

OPERATIONAL MODE: Analog FM downlink transmit

INPUT PORT: Base

INPUT POWER: -54 dBm INPUT POWER: -24 dBm

CONFIGURATION: Dual Band

i Agilent R T i Agilent R T
Ref 40 dBm Atten 15 dB Ref40 dBm Atten 15 dB

#Peak #Peak

Log Log

373
dB

g

T,

”*W

o . WWW‘VWW

MWMMNN W

Center 775 MHz Span 60 kHz Center 775 MHz Span 60 kHz

#Res BW 1 kHz VBW 10 kHz Sweep 85.71 ms (3001 pts) #Res BW 1 kHz VBW 10 kHz Sweep 85.71 ms (3001 pis)
Occupied Bandwidth Oce BW % Pwr w00%  Qccupied Bandwidth Oce BW % Pur 59.00 %

23.0837 kHz <8 Hm e 23.4268 kHz *0 B

Transmit Freg Errar -308.074 Hz Transmit Freg Ermrar -2589.202 Hz
Occupied Bandwidth 27.288 kHz™ Occupied Bandwidth 27.322 kHz™

CONFIGURATION: Single Band

COMPOSITE INPUT POWER: -51 dBm COMPOSITE INPUT POWER: -21 dBm
e Agilent R T @ Agilent R T

Ref 40 dBm Atten 15 dB Ref40 dBm Atten 15 dB

#Peak #Peak

Log

Center 775 MHz
#Res BW 1 kHz

Occupied Bandwidth

23.4538 kHz
Transmit Freq Error -389.752 Hz
Occupied Bandwidth 27 223 kHz*

Wil

Span 60 kHz
VBW 10 kHz Sweep 85.71 ms (3001 pts)
Occ BW % Pwr 99.00 %

xdE  -26.00dB

Rl ey

373
dB

i

Center 775 MHz Span 60 kHz
#Res BW 1 kHz VBW 10 kHz Sweep 85.71 ms (3001 pts)
Occupied Bandwidth Dce BYY % Pt 55.00 %
23.4200 kHz wdB  -26.00 dB
Transmit Freq Emor -406.409 Hz
Occupied Bandwidth 27.272 kHz*
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Test specification:

Section 90.219(a), Occupied bandwidth

Test procedure:

47 CFR, Section 2.1049

Test mode: Compliance —
Date(s): 25-Mar-14 - 31-Mar-14 Verdict: PASS
Temperature: 23.5 °C Air Pressure: 1011 hPa Relative Humidity: 47 % | Power Supply: 120 VAC

Remarks:

Plot 7.2.28 Occupied bandwidth test result at low frequency carrier, Port 2

FREQUENCY RANGE: 788 - 805 MHz

OPERATIONAL MODE: Analog FM uplink transmit

INPUT PORT: Mobile

INPUT POWER: -54 dBm INPUT POWER: -24 dBm

CONFIGURATION: Dual Band

i Agilent R T i Agilent R T
Ref 40 dBm Atten 15 dB Ref40 dBm Atten 15 dB

#Peak #Peak

Log Log

dB

Center 788 MHz
#Res BW 1 kHz

Occupied Bandwidth

23.3416 kHz
Transmit Freg Errar -272728 He
Occupied Bandwidth 27 260 kHz™

VBW 10 kHz

LU

Oce BW % Pwr

xdB  -26.00dB

Sweep 85.71 ms (3001 pts)

10
dB/

e me ¢
P o e

Span 60 kHz Center 788 MHz Span 60 kHz
#Res BW 1 kHz VBW 10 kHz Sweep 85.71 ms (3001 pis)
Occupied Bandwidth Oce BW % Par 89.00 %
23.9455 kHz *0 B
Transmit Freg Ermrar -229.426 Hz
Occupied Bandwidth 39,147 kHz™

Plot 7.2.29 Occupied bandwidth test result at mid frequency carrier, Port 2

FREQUENCY RANGE: 788 - 805 MHz
OPERATIONAL MODE: Analog FM uplink transmit
INPUT PORT: Mobile
INPUT POWER: -54 dBm INPUT POWER: -24 dBm
CONFIGURATION: Dual Band
i Agilent R T i Agilent R T
Ref 40 dBm Atten 15 dB Ref40 dBm Atten 15 dB
#Peak #Peak

Log

d

Center 796 MHz
#Res BW 1 kHz

Occupied Bandwidth

23.0253 kHz
Transmit Freg Errar -2856.720 Hz
Occupied Bandwidth 27 277 kHZ

WWMM il

Sweep 85.71 ms (3001 pts)

10
dBr Wﬁw
offst
3 -%W\p
B

VBW 10 kHz

Oce BW % Pwr

xdB  -26.00dB

Log
10

MWWWW%W i

Span 60 kHz Center 796 MHz Span 60 kHz
#Res BW 1 kHz VBW 10 kHz Sweep 85.71 ms (3001 pis)
Occupied Bandwidth Oce BW % Par 89.00 %
23.7805 kHz *0 B
Transmit Freg Ermrar -473.015 Hz
Occupied Bandwidth 34424 kHz*
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Section 90.219(a), Occupied bandwidth

Test procedure:

47 CFR, Section 2.1049

Test mode: Compliance —
Date(s): 25-Mar-14 - 31-Mar-14 Verdict: PASS
Temperature: 23.5 °C Air Pressure: 1011 hPa Relative Humidity: 47 % | Power Supply: 120 VAC

Remarks:

Plot 7.2.30 Occupied bandwidth test result at high frequency carrier, Port 2

FREQUENCY RANGE: 788 - 805 MHz

OPERATIONAL MODE: Analog FM uplink transmit

INPUT PORT: Mobile

COMPOSITE INPUT POWER: -54 dBm

INPUT POWER: -54 dBm INPUT POWER: -24 dBm

CONFIGURATION: Dual Band

i Agilent R T i Agilent R T
Ref 40 dBm Atten 15 dB Ref40 dBm Atten 15 dB

#Peak #Peak

Log

Mww «“WM WWJ

Center 805 MHz
#Res BW 1 kHz

Occupied Bandwidth

23.7124 kHz
Transmit Freg Errar -435331 Hz

Occupied Bandwidth 27 362 kHz

Log

Span 60 kHz Center 805 MHz Span 60 kHz
VBW 10 kHz Sweep 85.71 ms (3001 pts) #Res BW 1 kHz VBW 10 kHz Sweep 85.71 ms (3001 pts)
Oce BW % Puwr wo%  QOccupied Bandwidth Oce BW % Puwr 9300 %
xdB  -26.00dB 24.2557 kHz xdB  -26.00 dB
Transmit Freg Emar -322.044 Hz
Qccupied Bandwidth 28.066 kHz™
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Test specification:

Section 90.219(a), Occupied bandwidth

Test procedure:

47 CFR, Section 2.1049

Test mode:

Compliance

Date(s):

25-Mar-14 - 31-Mar-14

Verdict: PASS

Temperature: 23.5 °C

Air Pressure: 1011 hPa

Relative Humidity: 47 % | Power Supply: 120 VAC

Remarks:

Plot 7.2.31 Occupied bandwidth test result at low frequency carrier, Port 1

FREQUENCY RANGE: 851 - 861 MHz

OPERATIONAL MODE: Analog FM downlink transmit

INPUT PORT: Base

CONFIGURATION: Dual Band

INPUT POWER: -54 dBm INPUT POWER: -24 dBm

CONFIGURATION: Dual Band

i Agilent R T i Agilent R T
Ref 40 dBm Atten 15 dB Ref40 dBm Atten 15 dB

#Peak #Peak

Log

373
dB

: meww

Log

10

dBy "'L*r

Ofist

373 > <
)

WW\MW W

Center 851 MHz Span 60 kHz Center 851 MHz Span 60 kHz

#Res BW 1 kHz VBW 10 kHz Sweep 85.71 ms (3001 pts) #Res BW 1 kHz VBW 10 kHz Sweep 85.71 ms (3001 pts)
Occupied Bandwidth Oce BW % Pur Occupied Bandwidth e BW % Pur 33.00 %

23.8409 kHz xdB  -26.00dB 23.8003 kHz xdB  -26.00 dB

Transmit Freg Errar =264 742 Hz Transmit Freg Emar -228.815 Hz
Occupied Bandwidth 27983 kHz Qccupied Bandwidth 27.994 kHz™

CONFIGURATION: Single Band

COMPOSITE INPUT POWER: -51 dBm COMPOSITE INPUT POWER: -21 dBm
s6 Agilent R T = Agilent E T

Ref 40 dBm Atten 15 dB Ref40 dBm Atten 15 dB

#Peak #Peak

Log Log

10 W 10

dB/ dB/

Offst = < Offst > <

373 373

dB dB

Center 851 MHz
#Res BW 1 kHz

Occupied Bandwidth

23.8191 kHz
Transmit Freq Error -241.836 Hz
Occupied Bandwidth 27.985 kHz*

VBW 10 kHz

Occ BW % Pwr

xdB -26.00 dB

Sweep 85.71 ms (3001 pts)

it iy

Span 60 kHz Center 851 MHz Span 60 kHz
#Res BW 1 kHz VBW 10 kHz Sweep 85.71 ms (3001 pts)
Occupied Bandwidth Occ BW % Pwr 95.00 %
24.1293 kHz “08 04
Transmit Freq Eror -366.502 Hz
Occupied Bandwidth 27 876 kHz*
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Test specification:

Section 90.219(a), Occupied bandwidth

Test procedure:

47 CFR, Section 2.1049

Test mode:

Compliance

Date(s):

25-Mar-14 - 31-Mar-14

Verdict: PASS

Temperature: 23.5 °C

Air Pressure: 1011 hPa

Relative Humidity: 47 % | Power Supply: 120 VAC

Remarks:

Plot 7.2.32 Occupied bandwidth test result at mid frequency carrier, Port 1

FREQUENCY RANGE: 851 - 861 MHz

OPERATIONAL MODE: Analog FM downlink transmit

INPUT PORT: Base

INPUT POWER: -54 dBm INPUT POWER: -24 dBm

CONFIGURATION: Dual Band
i Agilent R T i Agilent R T

Ref 40 dBm Atten 15 dB Ref40 dBm Atten 15 dB

#Peak #Peak

Log Log

i WWWW% 5, WWW{VW

Offst > < Ofist > <«

373 373

dB dB

Center 856 MHz Span 60 kHz Center 856 MHz Span 60 kHz

#Res BW 1 kHz VBW 10 kHz Sweep 85.71 ms (3001 pts) #Res BW 1 kHz VBW 10 kHz Sweep 85.71 ms (3001 pis)
Occupied Bandwidth Oce BW % Pwr Occupied Bandwidth Oce BW % Pwr  93.00 %

23.7985 kHz <8 Hm e 24.1304 kHz *0 B

Transmit Freg Errar -297 474 Hz Transmit Freg Ermrar -375.605 Hz
Occupied Bandwidth 28.014 kHz™ Occupied Bandwidth 27944 kHz*

CONFIGURATION: Single Band

COMPOSITE INPUT POWER: -51 dBm COMPOSITE INPUT POWER: -21 dBm
it Agilent R T @ Agilent R T

Ref 40 dBm Atten 15 dB Ref40 dBm Atten 15 dB

#Peak #Peak

Log Log

10 10

Offst > & Offst > <

373 373

dB dB

Center 856 MHz
#Res BW 1 kHz

Occupied Bandwidth

24.0642 kHz
Transmit Freq Error -280.640 Hz
Occupied Bandwidth 23.047 kHz*

VBW 10 kHz

oo "

Span 60 kHz  Center 856 MHz Span 60 kHz
Sweep 85.71 ms (3001 pts) #Res BW 1 kHz VBW 10 kHz Sweep 85.71 ms (3001 pts)
Occ BW % Pur Occupied Bandwidth Dce BYY % Pt 55.00 %
xdE  -26.00dB 23.8611 kHz wdB  -26.00 dB
Transmit Freq Emor -328.800 Hz
Occupied Bandwidth 28.035 kHz*
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Test specification: Section 90.219(a), Occupied bandwidth

Test procedure: 47 CFR, Section 2.1049

Test mode: Compliance —

Date(s): 25-Mar-14 - 31-Mar-14 Verdict: PASS
Temperature: 23.5 °C Air Pressure: 1011 hPa Relative Humidity: 47 % | Power Supply: 120 VAC
Remarks:

Plot 7.2.33 Occupied bandwidth test result at high frequency carrier, Port 1

FREQUENCY RANGE: 851 -861 MHz

OPERATIONAL MODE: Analog FM downlink transmit

INPUT PORT: Base

INPUT POWER: -54 dBm INPUT POWER: -24 dBm

CONFIGURATION: Dual Band

i Agilent R T i Agilent R T
Ref 40 dBm Atten 15 dB Ref40 dBm Atten 15 dB

#Peak #Peak

Log Log

W WWW = s
e e

Center 861 MHz Span 60 kHz Center 861 MHz Span 60 kHz

#Res BW 1 kHz VBW 10 kHz Sweep 85.71 ms (3001 pts) #Res BW 1 kHz VBW 10 kHz Sweep 85.71 ms (3001 pis)
Occupied Bandwidth Oce BW % Pwr w00%  Qccupied Bandwidth Oce BW % Pur 59.00 %

24.1344 kHz <8 Hm e 23.9266 kHz *0 B

Transmit Freg Errar -3556743 Hz Transmit Freg Ermrar -351.024 Hz
Occupied Bandwidth 27411 kHz™ Occupied Bandwidth 26.041 kHz*

CONFIGURATION: Single Band

COMPOSITE INPUT POWER: -51 dBm COMPOSITE INPUT POWER: -21 dBm
e Agilent R T @ Agilent R T

Ref 40 dBm Atten 15 dB Ref40 dBm Atten 15 dB

#Peak #Peak

5 eyl > Ml

Offst o d bt Offst d <

373 373

Center 861 MHz Span 60 kHz Center 861 MHz Span 60 kHz

#Res BW 1 kHz VBW 10 kHz Sweep 85.71 ms (3001 pts) #Res BW 1 kHz VBW 10 kHz Sweep 85.71 ms (3001 pts)
Occupied Bandwidth OccBwW % Pw 9900%  Occupied Bandwidth Qoo BW % Pwr 99.00 %

24 1426 kHz xdE  -26.00dB 24.1330 kHz wdB  -26.00 dB

Transmit Freq Error -358.560 Hz Transmit Freq Emor -383.726 Hz
Occupied Bandwidth 23.000 kHz* Occupied Bandwidth 27.894 kHz*
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Test specification: Section 90.219(a), Occupied bandwidth

Test procedure: 47 CFR, Section 2.1049

Test mode: Compliance —

Date(s): 25-Mar-14 - 31-Mar-14 Verdict: PASS
Temperature: 23.5 °C Air Pressure: 1011 hPa Relative Humidity: 47 % | Power Supply: 120 VAC
Remarks:

Plot 7.2.34 Occupied bandwidth test result at low frequency carrier, Port 2

FREQUENCY RANGE: 806 - 816 MHz
OPERATIONAL MODE: Analog FM downlink transmit
INPUT PORT: Mobile

INPUT POWER: -54 dBm

INPUT POWER: -24 dBm

CONFIGURATION: Dual Band
i Agilent R T i Agilent R T
Ref 40 dBm Atten 15 dB Ref40 dBm Atten 15 dB
#Peak #Peak
Log Log
10 10
dBr WW% dB/ WW
ofist > M < ;]?ﬁ;t = <
a5 w NWW s Ty
e gy WW -
Center 806 MHz Span 60 kHz Center 806 MHz Span 60 kHz
#Res BW 1 kHz VBW 10 kHz Sweep 85.71 ms (3001 pts) #Res BW 1 kHz VBW 10 kHz Sweep 85.71 ms (3001 pis)
Occupied Bandwidth Oce BW % Pwr w00%  Qccupied Bandwidth Oce BW % Pur 59.00 %
23.9339 kHz <8 Hm e 24.0529 kHz *0 B
Transmit Freg Errar -314.446 Hz Transmit Freg Ermrar -286.570 Hz
Occupied Bandwidth 27395 kHz™ Occupied Bandwidth 27.359 kHz*
Plot 7.2.35 Occupied bandwidth test result at mid frequency carrier, Port 2
FREQUENCY RANGE: 806 - 816 MHz
OPERATIONAL MODE: Analog FM uplink transmit
INPUT PORT: Mobile
INPUT POWER: -54 dBm INPUT POWER: -24 dBm
CONFIGURATION: Dual Band
5 Agilent R T i Agilent R T
Ref40 dBm Atten 15 dB Ref 40 dBm Atten 15 dB
#Peak #Peak
Log Log
10 10
dB/ dB/
Offst Offst WWWNM%%
373 d < 373 = A
dB dB W"\‘{“‘ w
Center 811 MHz Span 60 kHz Center 811 MHz Span 60 kHz
#Res BW 1 kHz VBW 10 kHz Sweep 85.71 ms (3001 pis) #Res BW 1 kHz VBW 10 kHz Sweep 85.71 ms (3001 pts)
Occupied Bandwidth Occ BW % Pwr mm»  Qccupied Bandwidth Oce BW % Pwr 99.00 %
23.6971 kHz *0 B 24.0685 kHz <8 Hm e
Transmit Freg Ermrar -2599.428 Hz Transmit Freg Errar -304.328 Hz
Occupied Bandwidth 27963 kHz™ Occupied Bandwidth 27 434 kHz™
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Section 90.219(a), Occupied bandwidth

Test procedure:

47 CFR, Section 2.1049

Test mode: Compliance —
Date(s): 25-Mar-14 - 31-Mar-14 Verdict: PASS
Temperature: 23.5 °C Air Pressure: 1011 hPa Relative Humidity: 47 % | Power Supply: 120 VAC

Remarks:

Plot 7.2.36 Occupied bandwidth test result at high frequency carrier, Port 2

FREQUENCY RANGE: 806 - 816 MHz
OPERATIONAL MODE: Analog FM uplink transmit
INPUT PORT: Mobile
INPUT POWER: -54 dBm INPUT POWER: -24 dBm
CONFIGURATION: Dual Band
0 Agilent R T = Agilent R T
Ref40 dBm Atten 15 dB Ref40 dBm Atten 15 dB
#Peak #Peak
Log Log
10 10
o Wm«wwm o MWWWW
373 > < 373 4 <
“ ¥ b "
Center 816 MHz Span 60 kHz Center 816 MHz Span 60 kHz
#Res BW 1 kHz VBW 10 kHz Sweep 85.71 ms (3001 pis) #Res BW 1 kHz VBW 10 kHz Sweep 85.71 ms (3001 pis)
Occupied Bandwidth Oce BW % Pwr  93.00 % Occupied Bandwidth Oce BW % Pwr  99.00 %
23.7202 kHz *0 B 24.1110 kHz *0 B
Transmit Freg Ermrar -243.422 Hz Transmit Freg Ermrar -414.145 Hz
Occupied Bandwidth 27.901 kHz* Occupied Bandwidth 27 966 kHz™
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Test specification:

Section 90.219(a), Occupied bandwidth

Test procedure:

47 CFR, Section 2.1049

Test mode: Compliance —

Date(s): 25-Mar-14 - 31-Mar-14 Verdict: PASS
Temperature: 23.5 °C Air Pressure: 1011 hPa Relative Humidity: 47 % | Power Supply: 120 VAC
Remarks:

Table 7.2.3 Occupied bandwidth test results

OPERATING FREQUENCY RANGE:

DETECTOR USED:
RESOLUTION BANDWIDTH:
VIDEO BANDWIDTH:

MODULATION ENVELOPE REFERENCE POINTS:

MODULATING SIGNAL:
CHANNEL BANDWIDTH:
CONFIGURATION:

758 - 768 MHz (downlink)
788 - 798 MHz (uplink)
Peak hold

100 kHz

300 kHz

99%

(0]

5 MHz

Dual Band

Carrier frequency, | Output Occupied bandwidth, kHz _ Margin, .
MHz port Without ALC_ | with ALC | -'Mit kHz kHz verdict
Downlink
Modulation SC-FDMA
760.5 Base 4519.1 4488.7 5000.0 -480.9 Pass
765.5 Base 4489.8 4496.7 5000.0 -503.3 Pass
Uplink
Modulation OFDMA
790.5 Mobile 4479.2 4484 .4 5000.0 -515.6 Pass
795.5 Mobile 4482.7 4456.8 5000.0 -517.3 Pass
CONFIGURATION: Single Band
Carrier frequency, Output Occupied bandwidth, kHz o Margin, .
MHz port Without ALC__ | with ALc | oMt KHz kHz Verdict
Downlink
Modulation OFDMA
760.5 Base 4484.8 4494.8 5000.0 -505.2 Pass
765.5 Base 4511.2 4500.5 5000.0 -488.8 Pass
Reference numbers of test equipment used
HL 2909 HL 3390 HL 3768 HL 3770 HL 3776 HL 3780 HL 3787 HL 4274
HL 4354

Full description is given in Appendix A.
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Remarks:

Plot 7.2.37 Occupied bandwidth test result at low frequency carrier, Port 1

FRQUENCY RANGE: 758 - 768 MHz
OPERATIONAL MODE: LTE downlink transmit
CONFIGURATION: Dual Band
INPUT PORT: Base
CHANNEL BANDWIDTH: 5 MHz
MODULATION: OFDMA
INPUT POWER: -54 dBm INPUT POWER: -24 dBm
0 Agilent R T A Agilent R T
Ref 30 dBm Atten 5 dB Ref 30 dBm Atten 5 dB
#Avg H#hvg
Log Log T ST Ty
10 MMWW‘/W 10
dB/ dB/
offst ls < el m %
41.2 1.2
dB dB
Wy
Center 760.5 MHz Span 6.5 MHz  Center 760.5 MHz Span 6.5 MHz
#Res BW 100 kHz VBW 1 MHz Sweep 5.12 ms (401 pts) #Res BW 100 kHz VBW 1 MHz Sweep 5.12 ms (401 pts)
Occupied Bandwidth Oee B % Puwr %  Occupied Bandwidth Oce BW % Pwr 99.00 %
4.5191 MHz xdB  -26.00dE 4.4887 MHz xdE  -26.00dB
Transmit Freg Errar 10.166 kHz Transmit Freq Errar 5749 kHz
Occupied Bandwidth 4.782 MHzZ™ Qccupied Bandwidth 4.910 MHz™

Plot 7.2.38 Occupied bandwidth test result at high frequency carrier, Port 1

FRQUENCY RANGE: 758 - 768 MHz
OPERATIONAL MODE: LTE downlink transmit
CONFIGURATION: Dual Band
INPUT PORT: Base
CHANNEL BANDWIDTH: 5 MHz
MODULATION: OFDMA
INPUT POWER: -54 dBm INPUT POWER: -24 dBm
e Agilent R T A Agilent R T
Ref30 dBm Atten 5 dB Ref30 dBm Atten 5 dB
#Avg fthvg
. WWWW% : Borgh M AR g
10 10
dB/ dB/
Offst 2> £ Offst 4 £
41.2 41.2
dB W e dB f{\f\_
Center 765.5 MHz Span 6.5 MHz  Center 765.5 MHz Span 6.5 MHz
#Res BW 100 kHz VBW 1 MHz Sweep 5.12 ms (401 pts) #Res BW 100 kHz VBW 1 MHz Sweep 5.12 ms (401 pts)

Occupied Bandwidth occBW % Pw 30%  Occupied Bandwidth CccBW % Pwr 99.00 %
p P

4.4898 MHz xdBE  -26.00dE 4.4967 MHz xdE  -26.00dB
Transmit Freq Errar -14.826 kHz Transmit Freq Error -9.770 kHz
Occupied Bandwidth £.182 MHz* Occupied Bandwidth 5.107 MHz*
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Temperature: 23.5 °C Air Pressure: 1011 hPa Relative Humidity: 47 % | Power Supply: 120 VAC
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Plot 7.2.39 Occupied bandwidth test result at low frequency carrier, Port 1

FRQUENCY RANGE: 758 - 768 MHz
OPERATIONAL MODE: LTE downlink transmit
CONFIGURATION: Single Band
INPUT PORT: Base
CHANNEL BANDWIDTH: 5 MHz
MODULATION: OFDMA
INPUT POWER: -51 dBm INPUT POWER: -21 dBm
0 Agilent R T A Agilent R T
Ref 30 dBm Atten 5 dB Ref 30 dBm Atten 5 dB
#Avg H#hvg
Log WWWWMM Log AR Ay
10 10
dB/ dB/
Offst > had Offst hed =
41.2 1.2
dB ww g dB A‘W
Center 760.5 MHz Span 6.5 MHz  Center 760.5 MHz Span 6.5 MHz
#Res BW 100 kHz VBW 1 MHz Sweep 5.12 ms (401 pts) #Res BW 100 kHz VBW 1 MHz Sweep 5.12 ms (401 pts)
Occupied Bandwidth OceBW % Pw 330%  Qccupied Bandwidth Oco BW % Pwr 9900 %
4.4848 MHz xdB  -26.00dE 4.4948 MHz xdE  -26.00dB
Transmit Freg Errar -3.966 kHz Transmit Freq Errar -3.079 kHz
Occupied Bandwidth 4.998 MHz™ Qccupied Bandwidth 4,874 MHzZ™

Plot 7.2.40 Occupied bandwidth test result at high frequency carrier, Port 1

FRQUENCY RANGE: 758 - 768 MHz
OPERATIONAL MODE: LTE downlink transmit
CONFIGURATION: Single Band
INPUT PORT: Base
CHANNEL BANDWIDTH: 5 MHz
MODULATION: OFDMA
INPUT POWER: -51 dBm INPUT POWER: -21 dBm
e Agilent R T A Agilent R T
Ref 30 dBm Atten 5 dB Ref 30 dBm Atten 5 dB
#Avg fthvg
Log AN PR Log A L T
10 10
n ij‘m % e e
41.2 41.2
dB M dB %\ﬂ
Center 765.5 MHz Span 6.5 MHz  Center 765.5 MHz Span 6.5 MHz

VBW 1 MHz Sweep 5.12 ms (401 pts)

#Res BW 100 kHz

Occupied Bandwidth
45112 MHz

95.00 %
-26.00 dB

Qce BYWY % Pwr
xdB

2.851 kHz
5.187 MHz"

Transmit Freq Errar
Occupied Bandwidth

#Res BW 100 kHz

Occupied Bandwidth
4.5005 MHz

-6.706 kHz
4.927 MHz*

Transmit Freq Error
Occupied Bandwidth

VBW 1 MHz

Sweep 5.12 ms (401 pts)

99.00 %
-26.00 dB

Occ BW % Pwr
xdB
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Test specification:

Section 90.219(a), Occupied bandwidth

Test procedure: 47 CFR, Section 2.1049

Test mode: Compliance —

Date(s): 25-Mar-14 - 31-Mar-14 Verdict: PASS
Temperature: 23.5 °C Air Pressure: 1011 hPa Relative Humidity: 47 % | Power Supply: 120 VAC
Remarks:

Plot 7.2.41 Occupied bandwidth test result at low frequency carrier, Port 2

FRQUENCY RANGE: 788 - 798 MHz
OPERATIONAL MODE: LTE uplink transmit
CONFIGURATION: Dual Band
INPUT PORT: Mobile
CHANNEL BANDWIDTH: 5 MHz
MODULATION: CS-FDMA
INPUT POWER: -54 dBm INPUT POWER: -24 dBm
s Agilent E T @ Agllent R T
Ref30 dBm Atten 5 dB Ref30 dBm Atten 5 dB
#hvg #hvg
Log Log
1 1 WWMWVMWWW
dB/f dBf
Offst > & Offst > &
11.2 41.2
dB dB
Center 790.5 MHz Span 6.5 MHz  Center 790.5 MHz Span 6.5 MHz
#Res BW 100 kHz VBW 300 kHz Sweep 5.12 ms (101 pts) #Res BW 100 kHz VBW 300 kHz Sweep 5.12 ms (401 pts)

QOccupied Bandwidth Occ BW % Pur
4.4792 MHz x B

8.979 kHz
5.010 MHz*

Transmit Freg Error
Qccupied Bandwidth

99.00 %
-26.00 dB

Occupied Bandwidth
4.4844 MHz

19.681 kHz
4.906 MHz*

Transmit Freg Error
Occupied Bandwidth

Occ BWW % Pwr 99.00 %
wdB  -26.00 dB

Plot 7.2.42 Occupied bandwidth test result at high frequency carrier, Port 2

FRQUENCY RANGE: 788 - 798 MHz
OPERATIONAL MODE: LTE uplink transmit
CONFIGURATION: Dual Band
INPUT PORT: Mobile
CHANNEL BANDWIDTH: 5 MHz
MODULATION: CS-FDMA
INPUT POWER: -54 dBm INPUT POWER: -24 dBm
i Agilent R T i Agilent R T
Ref 30 dBm Atten 5 dB Ref30 dBm Atten 5 dB
#Avg #hvg
Log Log
dB/ dB/
Offst >, & Offst > e
41.2 1.2
dB dB
W M JU“

Center 795.5 MHz

#Res BW 100 kHz VBW 300 kHz Sweep 5.12 ms (401 pts)
QOccupied Bandwidth Oce BW % Pur 99.00 %
4. 4827 MHz xdE  -26.00dE
Transmit Freq Error 11852 kHz
Occupied Bandwidth 5.0965 MHz*

Span 6.5 MHz  Center 795.5 MHz
#Res BW 100 kHz

Occupied Bandwidth
4.4568 MHz

<3627 kHz
4.904 MHz*

Transmit Freg Error
Occupied Bandwidth

VBW 300 kHz

Span 6.5 MHz
Sweep 5.12 ms {401 pts)

Occ BWY % Pwr 95.00 %
wdB  -26.00dE
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HERMON LABORATORIES

Test specification: Section 90.210(b), Emission mask

Test procedure: 47 CFR, Sections 2.1051, 2.1047 and 90.210(b)

Test mode: Compliance L

Date(s): 02-Apr-14 - 03-Apr-14 Verdict: PASS
Temperature: 23.1 °C Air Pressure: 1016 hPa Relative Humidity: 50 % | Power Supply: 120 VAC
Remarks:

7.3 Emission mask test

7.3.1  General
This test was performed to measure emission mask at RF antenna connector. Specification test limits are given in

Table 7.3.1.
Table 7.3.1 Emission mask limits
Frequency displacement from carrier | Attenuation below carrier, dBc
Emission mask B (Channel bandwidth 10 kHz, authorized bandwidth 8 kHz) with audio low pass filter
0-4.0kHz 0
4.0-8.0kHz 25.0
8.0 — 20.0 kHz 35.0
More than 20.0 kHz 43+10logP(W)
Emission mask B (Channel bandwidth 20.0 kHz, authorized bandwidth 18.0 kHz)
0-9.0 kHz 0
9.0 — 18.0 kHz 25.0
18.0 —45.0 kHz 35.0
More than 45.0 kHz 43+10logP(W)
Emission mask B (Channel bandwidth 25.0 kHz, authorized bandwidth 23.0 kHz)
0-11.5kHz 0
11.5-23.0 kHz 25.0
23.0-11.5kHz 35.0
More than 23.0 kHz 43+10logP(W)
Emission mask B (Channel bandwidth 5 MHz) with audio low pass filter
0-10.0kHz 0
10.0 — 20.0 kHz 25.0
20.0 — 50.0 kHz 35.0
More than 50.0 kHz 43+10logP(W)

* - linearly increase with frequency
** - emission mask includes carrier modulation envelope within + 250 % of the authorized bandwidth; the frequency
range removed beyond + 250 % of the authorized bandwidth from carrier was investigated as spurious emission
7.3.2 Test procedure
7.3.2.1 The EUT was set up as shown in Figure 7.3.1, energized and its proper operation was checked.
7.3.2.2 The emission mask was measured with spectrum analyzer as provided in Table 7.3.2 and the associated plots.

Figure 7.3.1 Emission mask test setup

Spectrum
analyzer

EUT

A4

Attenuator
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HEIMQNA‘I‘QRIES
Test specification: Section 90.210(b), Emission mask
Test procedure: 47 CFR, Sections 2.1051, 2.1047 and 90.210(b)
Test mode: Compliance L
Date(s): 02-Apr-14 - 03-Apr-14 Verdict: PASS
Temperature: 23.1 °C Air Pressure: 1016 hPa Relative Humidity: 50 % | Power Supply: 120 VAC
Remarks:

Table 7.3.2 Emission mask test results

Carrier frequency, MHz | Limit | Verdict
Downlink 758 — 775 MHz
758.0
766.0 Emission mask B Pass
775.0
Uplink 788 — 805 MHz
788.0
796.0 Emission mask B Pass
805.0
Downlink 851 — 861 MHz
851.0
856.0 Emission mask B Pass
861.0
Uplink 806 — 816 MHz
806.0
811.0 Emission mask B Pass
816.0

Reference numbers of test equipment used
HL 0539 HL 2909 HL 3301 HL 3302 HL 3768 HL 3770 HL 3776 HL 4273
HL 4275 HL 4354 HL 4413
Full description is given in Appendix A.
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Test specification:

Section 90.210(b), Emission mask

Test procedure:

47 CFR, Sections 2.1051, 2.1047 and 90.210(b)

Test mode: Compliance

Date(s): 02-Apr-14 - 03-Apr-14 Verdict: PASS
Temperature: 23.1 °C Air Pressure: 1016 hPa Relative Humidity: 50 % | Power Supply: 120 VAC
Remarks:

Plot 7.3.1 Reference level test results at low carrier frequency, Port 1

FREQUENCY RANGE:
REFERENCE LEVEL:
CONFIGURATION: Dual Band
INPUT POWER: -54 dBm

758 - 775 MHz

Unmodulated power
CONFIGURATION: Single Band
INPUT POWER: -51 dBm

i Agilent R T 50 Agilent R T
Mkr1 758.000010 MHz Mkr1 758.000010 MHz
Ref 40 dBm Atten 20 dB  Ext PG -30.68 dB 28.25 dBm Ref 40 dBm Atten 20 dB Ext PG -30.68 dB 31.36 dBm
#Peak #Peak b
Log B Log o
10 10
dBr ] dB/
'—i-\/’/ T T~
V1 82 V1 52
S3 FC S3 FC
AA AA
Center 758 MHz Span 2 kHz Center 758 MHz Span 2 kHz
#Res BW 300 Hz VBW 1 kHz Sweep 126 ms (401 pts) #Res BW 300 Hz VBW 1 kHz Sweep 126 ms (401 pts)

INPUT POWER: -24 dBm

INPUT POWER: -21 dBm

“it Agilent R T i Agilent R T
Mkr1 758.000029 MHz Cntr1 758.000032 MHz

Ref 40 dBm Atten 15 dB Ext PG -37.33 dB 28.66 dBm Ref 40 dBm Atten 15dB  Ext PG -37.33 dB 30.39 dBm
#Peak #Peak
Leg Log
10 — 10
dB/ dB/
T4 7 N ———— W1 82—
S3 FC S3 FC

AA AA

Center 758 MHz Span 500 Hz
#Res BW 100 Hz VBW 300 Hz Sweep 55 ms (5001 pts)

Center 758 MHz Span 500 Hz
#Res BW 100 Hz 'VBW 300 Hz Sweep 55 ms (5001 pts)
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Section 90.210(b), Emission mask

Test procedure:

47 CFR, Sections 2.1051, 2.1047 and 90.210(b)

Test mode: Compliance

Date(s): 02-Apr-14 - 03-Apr-14 Verdict: PASS
Temperature: 23.1 °C Air Pressure: 1016 hPa Relative Humidity: 50 % | Power Supply: 120 VAC
Remarks:

Plot 7.3.2 Reference level test results at mid carrier frequency, Port 1

FREQUENCY RANGE:
REFERENCE LEVEL:
CONFIGURATION: Dual Band
INPUT POWER: -54 dBm

758 - 775 MHz

Unmodulated power
CONFIGURATION: Single Band
INPUT POWER: -51 dBm

5 Agilent E T = Agilent E T
Mkr1 766.000010 MHz Mkr1 766.000010 MHz
Ref40 dBm Atten 20 dB  Ext PG -30.68 dB 29.61 dBm Ref40 dBm Atten 20 dB  Ext PG -30.68 dB 31.91 dBm
#Peak #Peak L
Log N Log e
10 10
dB/ - dB/
I

v1 os2—— | b V1 s2 ~
S3 FC| S3 FC|

AA AA

Center 766 MHz Span 2 kHz
#Res BW 300 Hz VBW 1 kHz Sweep 126 ms (401 pts)

N
INPUT POWER: -24 dBm

Center 766 MHz Span 2 kHz
#Res BW 300 Hz VBW 1 kHz Sweep 126 ms (401 pts)

N
INPUT POWER: -21 dBm

5 Agilent R T i Agilent R T
Mkr1 766.000029 MHz Cntr1 766.000033 MHz

Ref40 dBm Atten 15 dB  Ext PG 37.33 dB 30.24 dBm Ref40 dBm Atten 15 dB  Ext PG 37.33 dB 33.04 dBm
#Peak #Peak IR
Log Log
10 10
dB/ dB/
Vi sz - ——] V152 ]
S3 FC S3 FC

AA AA
Center 766 MHz Span 500 Hz Center 766 MHz Span 500 Hz

#Res BW 100 Hz VBW 300 Hz Sweep 55 ms (5001 pts)

#Res BW 100 Hz VBW 300 Hz Sweep 55 ms (5001 pts)
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Section 90.210(b), Emission mask

Test procedure:

47 CFR, Sections 2.1051, 2.1047 and 90.210(b)

Test mode: Compliance

Date(s): 02-Apr-14 - 03-Apr-14 Verdict: PASS
Temperature: 23.1 °C Air Pressure: 1016 hPa Relative Humidity: 50 % | Power Supply: 120 VAC
Remarks:

Plot 7.3.3 Reference level test results at high carrier frequency, Port 1

FREQUENCY RANGE:
REFERENCE LEVEL:
CONFIGURATION: Dual Band
INPUT POWER: -54 dBm

758 - 775 MHz

Unmodulated power
CONFIGURATION: Single Band
INPUT POWER: -51 dBm

5 Agilent E T = Agilent E T
Mkr1 775.000010 MHz Mkr1 775.000010 MHz
Ref40 dBm Atten 20 dB Ext PG -30.68 dB 30.12 dBm Ref40 dBm Atten 20 dB Ext PG -30.68 dB 32.97 dBm
#Peak #Peak L
Log Log L\-.
10 10
dB/ dB/
Fﬁ_\%“\_/

Vi s2 T w2
S3 FC S3 FC

AA AA
Center 775 MHz Span 2 kHz Center 775 MHz Span 2 kHz

#Res BW 300 Hz VBW 1 kHz Sweep 126 ms (401 pts)

INPUT POWER: -24 dBm

#Res BW 300 Hz VBW 1 kHz Sweep 126 ms (401 pts)

INPUT POWER: -21 dBm

5 Agilent R T i Agilent R T
Cntr1 775.000033 MHz Cntr1 775.000032 MHz

Ref40 dBm Atten 15 dB  Ext PG 37.33 dB 30.27 dBm Ref40 dBm Atten 15 dB  Ext PG 37.33 dB 33.25 dBm
#Peak #Peak 1
Log Log /—Q
10 10
dB/ dB/
Vi 2 / Vi sz N
S3FCL_ | S3 FC

AA AA
Center 775 MHz Span 500 Hz Center 775 MHz Span 500 Hz

#Res BW 100 Hz VBW 300 Hz Sweep 55 ms (5001 pts)

#Res BW 100 Hz VBW 300 Hz Sweep 55 ms (5001 pts)
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Section 90.210(b), Emission mask

Test procedure:

47 CFR, Sections 2.1051, 2.1047 and 90.210(b)

Test mode:
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Verdict: PASS

Date(s):

02-Apr-14 - 03-Apr-14

Temperature: 23.1 °C

Air Pressure: 1016 hPa Relative Humidity: 50 % \ Power Supply: 120 VAC

Remarks:

Plot 7.3.4 Reference level test results at low carrier frequency, Port 1

FREQUENCY RANGE:
REFERENCE LEVEL:

CONFIGURATION: Dual Band

INPUT POWER:

788 - 805 MHz
Unmodulated power
CONFIGURATION: Single Band

-54 dBm
i Agilent R T

Mkr1 788.000010 MHz

Ref30 dBm Atten 10 dB Ext PG -30.68 dB 26.29 dBm

#Peak

Leg i
10

dB/

V1 s2
53 FC

Center 788 MHz Span 2 kHz
#Res BW 300 Hz VBW 1 kHz Sweep 126 ms (401 pts)

Plot 7.3.5 Reference level test results at mid carrier frequency, Port 1

FREQUENCY RANGE:
REFERENCE LEVEL:

CONFIGURATION: Dual Band

INPUT POWER:

788 - 805 MHz

Unmodulated power
CONFIGURATION: Single Band
-54 dBm

i Agilent R T
Mkr1 796.000010 MHz
27.14 dBm

Ref30 dBm
#Peak

Log

10

dB/

Atten 10 dB Ext PG -30.68 dB

V1 82
§3 FC|

Center 796 MHz Span 2 kHz
#Res BW 300 Hz VBW 1 kHz Sweep 126 ms (401 pis)
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Test procedure:
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Temperature: 23.1 °C
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Remarks:

Plot 7.3.6 Reference level test results at high carrier frequency, Port 1

FREQUENCY RANGE:
REFERENCE LEVEL:

CONFIGURATION: Dual Band

INPUT POWER:

788 - 805 MHz

Unmodulated power
CONFIGURATION: Single Band
-54 dBm

5 Agilent R T
Mkr1 805.000010 MHz
27.22 dBm

Ref 30 dBm
#Peak

Log

10

dB/

Atten 10 dB Ext PG -30.68 dB

1

V1 82
§3 FC|

Center 805 MHz Span 2 kHz
#Res BW 300 Hz VBW 1 kHz Sweep 126 ms (401 pis)
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Plot 7.3.7 Reference level test results at low carrier frequency, Port 1

FREQUENCY RANGE:
REFERENCE LEVEL:
CONFIGURATION: Dual Band
INPUT POWER: -54 dBm

851 -861 MHz

Unmodulated power
CONFIGURATION: Single Band
INPUT POWER: -51 dBm

5 Agilent E T i Agilent R T
Mkr1 851.000010 MHz Mkr1 851.000010 MHz

Ref40 dBm Atten 20 dB Ext PG -30.68 dB 30.28 dBm Ref 40 dBm Atten 20 dB  Ext PG -30.68 dB 32.9 dBm
#Peak #Peak L
Log Log L\
10 10
dB/ dB/
vi sz ] “owos2
S3 FC S3 FC

AA AA
Center 851 MHz Span 2 kHz Center 851 MHz Span 2 kHz
#Res BW 300 Hz VBW 1 kHz Sweep 126 ms (401 pts) #Res BW 300 Hz VBW 1 kHz Sweep 126 ms (401 pts)

N
INPUT POWER: -24 dBm

|
INPUT POWER: -21 dBm

5 Agilent R T i Agilent R T
Mkr1 851.000038 MHz Mkr1 851.000039 MHz

Ref40 dBm Atten 15 dB Ext PG -37.33 dB 30.37 dBm Ref 40 dBm Atten 15 dB Ext PG -37.33 dB 32.28 dBm
#Peak #Peak 1
Log Log 9__\
10 10
dB/ dB/
Vis2 \ Vi sz ]
s3 FC — | s3Fc

AA AA
Center 851 MHz Span 500 Hz Center 851 MHz Span 500 Hz

#Res BW 100 Hz VBW 300 Hz Sweep 55 ms (5001 pts)

#Res BW 100 Hz VBW 300 Hz Sweep 55 ms (5001 pts)
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Plot 7.3.8 Reference level test results at mid carrier frequency, Port 1

FREQUENCY RANGE:
REFERENCE LEVEL:
CONFIGURATION: Dual Band
INPUT POWER: -54 dBm

851 - 861 MHz

Unmodulated power
CONFIGURATION: Single Band
INPUT POWER: -51 dBm

5 Agilent E T i Agilent R T
Mkr1 856.000010 MHz Mkr1 856.000010 MHz
Ref40 dBm Atten 20 dB Ext PG -30.68 dB 31.15 dBm Ref 40 dBm Atten 20 dB  Ext PG -30.68 dB 33.03 dBm
#Peak L #Peak L
Log + T Log L\
10 10
dB/ dB/
I U D

V1 s2| [ Vi s2
S3 FC S3 FC

AA AA
Center 856 MHz Span 2 kHz Center 856 MHz Span 2 kHz
#Res BW 300 Hz VBW 1 kHz Sweep 126 ms (401 pts) #Res BW 300 Hz VBW 1 kHz Sweep 126 ms (401 pts)

N
INPUT POWER: -24 dBm

|
INPUT POWER: -21 dBm

5 Agilent R T i Agilent R T
Mkr1 856.000033 MHz Mkr1 856.000039 MHz

Ref40 dBm Atten 15 dB  Ext PG 37.33 dB 31.42 dBm Ref 40 dBm Atten 15 dB Ext PG -37.33 dB 33.4 dBm
#Peak N #Peak N
Log 1 Log
10 i 10
dB/ dB/
Vi s2———— W S2 S~
S3 FC S3 FC

AA AA
Center 856 MHz Span 500 Hz Center 856 MHz Span 500 Hz
#Res BW 100 Hz VBW 300 Hz Sweep 55 ms (5001 pts) #Res BW 100 Hz VBW 300 Hz Sweep 55 ms (5001 pts)
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Section 90.210(b), Emission mask

Test procedure:

47 CFR, Sections 2.1051, 2.1047 and 90.210(b)
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Plot 7.3.9 Reference level test results at high carrier frequency, Port 1

FREQUENCY RANGE:
REFERENCE LEVEL:
CONFIGURATION: Dual Band
INPUT POWER: -54 dBm

851 -861 MHz

Unmodulated power
CONFIGURATION: Single Band
INPUT POWER: -51 dBm

5 Agilent E T i Agilent R T
Mkr1 861.000010 MHz Mkr1 861.000010 MHz
Ref40 dBm Atten 20 dB Ext PG -30.68 dB 31.19 dBm Ref 40 dBm Atten 20 dB  Ext PG -30.68 dB 33.16 dBm
#Peak L #Peak L
Log + Log l—-\
10 10
dB/ dB/
N R

vl 82| — [ V1 82
S3 FC S3 FC

AA AA
Center 861 MHz Span 2 kHz Center 861 MHz Span 2 kHz

#Res BW 300 Hz VBW 1 kHz

INPUT POWER: -24 dBm

Sweep 126 ms (401 pts)

#Res BW 300 Hz VBW 1 kHz

INPUT POWER: -21 dBm

Sweep 126 ms (401 pts)

5 Agilent R T i Agilent R T
Mkr1 861.000039 MHz Mkr1 861.000039 MHz

Ref40 dBm Atten 15 dB  Ext PG 37.33 dB 31.5 dBm Ref 40 dBm Atten 15 dB Ext PG -37.33 dB 33.38 dBm
#Peak N #Peak N
Log Lo SN Log
10 10
dB/ dB/
Vi §2 - | V1 S2h— L
e 3 FC

AA AA
Center 861 MHz Span 500 Hz Center 861 MHz Span 500 Hz

#Res BW 100 Hz VBW 300 Hz

Sweep 55 ms (5001 pts)

#Res BW 100 Hz VBW 300 Hz

Sweep 55 ms (5001 pts)
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Section 90.210(b), Emission mask

Test procedure:

47 CFR, Sections 2.1051, 2.1047 and 90.210(b)
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Date(s): 02-Apr-14 - 03-Apr-14 Verdict: PASS
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Plot 7.3.10 Reference level test results at low carrier frequency, Port 1

FREQUENCY RANGE:
REFERENCE LEVEL:
CONFIGURATION: Dual Band

806 - 816 MHz
Unmodulated power
CONFIGURATION: Single Band

INPUT POWER: -54 dBm
i Agilent R T
Mkr1 806.000010 MHz
Ref30 dBm Atten 10 dB  Ext PG -30.68 dB 27.18 dBm
#Peak
Log
10
dB/
]

V1 sz
§3 FC

AA
Center 806 MHz Span 2 kHz
#Res BW 300 Hz VBW 1 kHz Sweep 126 ms (401 pts)

Plot 7.3.11 Reference level test results at mid carrier frequency, Port 1

FREQUENCY RANGE:
REFERENCE LEVEL:
CONFIGURATION: Dual Band

806 - 816 MHz
Unmodulated power
CONFIGURATION: Single Band

INPUT POWER: -54 dBm
i Agilent R T
Mkr1 811.000010 MHz
Ref30 dBm Atten 10 dB  Ext PG -30.68 dB 26.99 dBm
#Peak
Log
10
dB/
\\\_’
V1 s2
S3 FC
AA
Center 811 MHz Span 2 kHz
#Res BW 300 Hz VBW 1 kHz Sweep 126 ms (401 pis)
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47 CFR, Sections 2.1051, 2.1047 and 90.210(b)

Test mode:
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Verdict: PASS
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02-Apr-14 - 03-Apr-14

Temperature: 23.1 °C

Air Pressure: 1016 hPa Relative Humidity: 50 % \ Power Supply: 120 VAC

Remarks:

Plot 7.3.12 Reference level test results at high carrier frequency, Port 1

FREQUENCY RANGE:
REFERENCE LEVEL:

806 - 816 MHz
Unmodulated power

CONFIGURATION: Dual Band

INPUT POWER:

CONFIGURATION: Single Band

-54 dBm
i Agilent ET
Mkr1 816.000010 MHz
Ref30 dBm Atten 10 dB Ext PG -30.68 dB 26.55 dBm
#Peak
Log t
10
dB/
o

V1 S2
S3 FC

AR
Center 816 MHz Span 2 kHz

#Res BW 300 Hz VBW 1 kHz Sweep 126 ms (401 pis)
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Section 90.210(b), Emission mask
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47 CFR, Sections 2.1051, 2.1047 and 90.210(b)
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Date(s):
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Verdict: PASS

Temperature: 23.1 °C
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Remarks:

Plot 7.3.13 Emission mask test results at low carrier frequency, Port 1

FREQUENCY RANGE: 758 - 775 MHz

OPERATIONAL MODE: C4FM downlink transmit

INPUT PORT: Base

EMISSION MASK: 90.210(B)

CONFIGURATION: Dual Band

INPUT POWER: -54 dBm INPUT POWER: -24 dBm

i Agilent R T i Agilent R T
Ref29.66 dBm Atten5 dB__Ext PG -37.33 dB Ref29.66 dBm Atten5 dB__Ext PG 37.33 dB
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#Res BW 100 Hz VBW 300 Hz Sweep 2.31 s (5001 pts) #Res BW 100 Hz VBW 300 Hz Sweep 2.31 s (5001 pts)

CONFIGURATION: Single Band

COMPOSITE INPUT POWER: -51 dBm COMPOSITE INPUT POWER: -21 dBm

i Agilent R T @ Agilent R T
Ref30.39 dBm Atten5 dB__ Ext PG -37.33 dB Ref30.39 dBm Atten 5 dB_ Ext PG 37.33 dB
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#Res BW 100 Hz
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VBW 300 Hz Sweep 2.31 s (5001 pts)

Center 758 MHz Span 40 kHz
#Res BW 100 Hz VBW 300 Hz Sweep 2.31 s (5001 pts)
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Date of Issue: 24-Sep-14

Test specification: Section 90.210(b), Emission mask

Test procedure: 47 CFR, Sections 2.1051, 2.1047 and 90.210(b)

Test mode: Compliance L

Date(s): 02-Apr-14 - 03-Apr-14 Verdict: PASS
Temperature: 23.1 °C Air Pressure: 1016 hPa Relative Humidity: 50 % | Power Supply: 120 VAC
Remarks:

Plot 7.3.14 Emission mask test result at mid frequency carrier, Port 1

FREQUENCY RANGE: 758 - 775 MHz

OPERATIONAL MODE: C4FM downlink transmit

INPUT PORT: Base

EMISSION MASK: 90.210(B)

CONFIGURATION: Dual Band

INPUT POWER: -51 dBm INPUT POWER: -21 dBm

i Agilent T i Agilent R T
Ref30.24 dBm Atten5 dB Ext PG -37.33 dB Ref 30.24 dBm Atten5dB  Ext PG -37.33 dB
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#Res BW 100 Hz VBW 300 Hz Sweep 2.31 s (5001 pts) #Res BW 100 Hz VBW 300 Hz Sweep 2.31 s (5001 pts)
CONFIGURATION: Single Band
COMPOSITE INPUT POWER: -51 dBm COMPOSITE INPUT POWER: -21 dBm
i Agilent R T e Agilent R T
Ref33.04 dBm Atten 10 dB ExtPG 37.33 dB Ref 33.04 dBm Atten 10 dB Ext PG 37.33 dB
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Page 97 of 281



HERMON LABORATORIES

Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification:

Section 90.210(b), Emission mask

Test procedure:

47 CFR, Sections 2.1051, 2.1047 and 90.210(b)

Test mode:

Compliance

Date(s): 02-Apr-14 - 03-Apr-14 Verdict: PASS
Temperature: 23.1 °C Air Pressure: 1016 hPa Relative Humidity: 50 % | Power Supply: 120 VAC
Remarks:

Plot 7.3.15 Emission mask test result at high frequency carrier, Port 1

FREQUENCY RANGE: 758 - 775 MHz
OPERATIONAL MODE: C4FM downlink transmit
INPUT PORT: Base
EMISSION MASK: 90.210(B)
CONFIGURATION: Dual Band
INPUT POWER: -54 dBm INPUT POWER: -24 dBm
i Agilent R T i Agilent R T
Ref 30.27 dBm Atten 5 dB  Ext PG -37.33 dB Ref30.27 dBm Atten 5 dB  Ext PG -37.33 dB
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#Res BW 100 Hz VBW 300 Hz Sweep 2.31 s (5001 pts) #Res BW 100 Hz VBW 300 Hz Sweep 2.31 s (5001 pts)
CONFIGURATION: Single Band
COMPOSITE INPUT POWER: -51 dBm COMPOSITE INPUT POWER: -21 dBm
i Agilent R T @ Agilent R T
Ref 33.25 dBm Atten 10 dB Ext PG -37.33 dB Ref33.25 dBm Atten 10 dB Ext PG 37.33 dB
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#Res BW 100 Hz
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VBW 300 Hz Sweep 2.31 s (5001 pts)

Center 775 MHz Span 40 kHz
#Res BW 100 Hz VBW 300 Hz Sweep 2.31 s (5001 pts)
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Test specification:

Section 90.210(b), Emission mask

Test procedure:

47 CFR, Sections 2.1051, 2.1047 and 90.210(b)

Test mode: Compliance L
Date(s): 02-Apr-14 - 03-Apr-14 Verdict: PASS
Temperature: 23.1 °C Air Pressure: 1016 hPa Relative Humidity: 50 % | Power Supply: 120 VAC

Remarks:

Plot 7.3.16 Emission mask test result at low frequency carrier, Port 2

FREQUENCY RANGE: 788 - 805 MHz

OPERATIONAL MODE: C4FM uplink transmit

INPUT PORT: Mobile

EMISSION MASK: 90.210(B)

INPUT POWER: -54 dBm INPUT POWER: -34 dBm

i Agilent R T i Agilent R T
Ref26.29 dBm Atten5 dB  Ext PG -37.33 dB Ref26.29 dBm Atten 5 dB  Ext PG -37.33 dB
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#Res BW 100 Hz

VBW 300 Hz Sweep 2.585 s (3001 pts)

Span 45 kHz

Center 788 MHz Span 45 kHz
#Res BW 100 Hz VBW 300 Hz Sweep 2.585 s (3001 pts)

Plot 7.3.17 Occupied bandwidth test result at mid frequency carrier, Port 2

FREQUENCY RANGE: 788 - 805 MHz
OPERATIONAL MODE: C4FM uplink transmit
INPUT PORT: Mobile
EMISSION MASK: 90.210(B)
INPUT POWER: -54 dBm INPUT POWER: -34 dBm
i Agilent R T i Agilent R T
Ref27.14 dBm Atten5 dB  Ext PG -37.33 dB Ref27.14 dBm Atten 5 dB  Ext PG -37.33 dB
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Test specification:

Section 90.210(b), Emission mask

Test procedure:

47 CFR, Sections 2.1051, 2.1047 and 90.210(b)

Test mode: Compliance L
Date(s): 02-Apr-14 - 03-Apr-14 Verdict: PASS
Temperature: 23.1 °C Air Pressure: 1016 hPa Relative Humidity: 50 % | Power Supply: 120 VAC

Remarks:

Plot 7.3.18 Emission mask test result at high frequency carrier, Port 2

FREQUENCY RANGE: 788 - 805 MHz

OPERATIONAL MODE: C4FM uplink transmit

INPUT PORT: Mobile

EMISSION MASK: 90.210(B)

INPUT POWER: -54 dBm INPUT POWER: -34 dBm

i Agilent R T i Agilent R T
Ref27.22 dBm Atten5 dB Ext PG -37.33 dB Ref 27.14 dBm Atten5dB _ Ext PG -37.33 dB
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Date of Issue: 24-Sep-14

Test specification:

Section 90.210(b), Emission mask

Test procedure:

47 CFR, Sections 2.1051, 2.1047 and 90.210(b)

Test mode:

Compliance

Date(s):

02-Apr-14 - 03-Apr-14

Verdict:

PASS

Temperature: 23.1 °C

Air Pressure: 1016 hPa

Relative Humidity: 50 %

| Power Supply: 120 VAC

Remarks:

Plot 7.3.19 Emission mask test result at low frequency carrier, Port 1

FREQUENCY RANGE:

OPERATIONAL MODE:

INPUT PORT:
EMISSION MASK:
CONFIGURATION:

INPUT POWER: -54 dBm

851 - 861 MHz

C4FM downlink transmit
Mobile

90.210(B)

Dual Band

INPUT POWER: -24 dBm

i Agilent R T i Agilent R T
Ref30.28 dBm Atten 5 dB Ext PG -37.33 dB Ref30.28 dBm Atten 5 dB_ Ext PG -37.33 dB
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CONFIGURATION:

COMPOSITE INPUT POWER: -51 dBm

Center 851 MHz
#Res BW 100 Hz

VBW 300 Hz

Span 40 kHz
Sweep 2.31 s (5001 pts)

Single Band

COMPOSITE INPUT POWER: -21 dBm
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Test specification:

Section 90.210(b), Emission mask

Test procedure:

47 CFR, Sections 2.1051, 2.1047 and 90.210(b)

Test mode:

Compliance

Date(s): 02-Apr-14 - 03-Apr-14 Verdict: PASS
Temperature: 23.1 °C Air Pressure: 1016 hPa Relative Humidity: 50 % | Power Supply: 120 VAC
Remarks:

Plot 7.3.20 Emission mask test result at mid frequency carrier, Port 1

FREQUENCY RANGE: 851 -861 MHz
OPERATIONAL MODE: C4FM downlink transmit
INPUT PORT: Mobile
EMISSION MASK: 90.210(B)
CONFIGURATION: Dual Band
INPUT POWER: -54 dBm INPUT POWER: -24 dBm
i Agilent R T i Agilent R T
Ref31.42 dBm Atten 5 dB  Ext PG -37.33 dB Ref 31.42 dBm Atten5dB  Ext PG -37.33 dB
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#Res BW 100 Hz VBW 300 Hz Sweep 2.31 s (5001 pts) #Res BW 100 Hz VBW 300 Hz Sweep 2.31 s (5001 pts)
CONFIGURATION: Single Band
COMPOSITE INPUT POWER: -51 dBm COMPOSITE INPUT POWER: -21 dBm
A Agilent R T e Agilent R T
Ref33.4 dBm Atten 10 dB  Ext PG -37.33 dB Ref 33.4 dBm Atten 10 dB Ext PG 37.33 dB
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Center 856 MHz Span 40 kHz
#Res BW 100 Hz VBW 300 Hz Sweep 2.31s (5001 pts)
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Report ID: AXERAD_FCC.25633_rev4.docx

Date of Issue: 24-Sep-14

Test specification:

Section 90.210(b), Emission mask

Test procedure:

47 CFR, Sections 2.1051, 2.1047 and 90.210(b)

Test mode:

Compliance

Date(s): 02-Apr-14 - 03-Apr-14 Verdict: PASS
Temperature: 23.1 °C Air Pressure: 1016 hPa Relative Humidity: 50 % | Power Supply: 120 VAC
Remarks:

Plot 7.3.21 Emission mask test result at high frequency carrier, Port 1

FREQUENCY RANGE:
OPERATIONAL MODE:
INPUT PORT:
EMISSION MASK:
CONFIGURATION:
INPUT POWER: -54 dBm

851 - 861 MHz

C4FM downlink transmit
Mobile

90.210(B)

Dual Band

INPUT POWER: -24 dBm

i Agilent R T i Agilent R T
Ref31.5 dBm Atten5 dB Ext PG -37.33 dB Ref 31.5 dBm Atten5dB  Ext PG -37.33 dB
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#Res BW 100 Hz VBW 300 Hz Sweep 2.31 s (5001 pts) #Res BW 100 Hz VBW 300 Hz Sweep 2.31 s (5001 pts)

CONFIGURATION:
COMPOSITE INPUT POWER: -51 dBm

Single Band

COMPOSITE INPUT POWER: -21 dBm

i Agilent R T e Agilent R T
Ref 33.38 dBm Atten 10 dB Ext PG -37.33 dB Ref33.38 dBm Atten 10 dB Ext PG 37.33 dB
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#Res BW 100 Hz
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VBW 300 Hz Sweep 2.31 s (5001 pts)

Center 861 MHz
#Res BW 100 Hz

VBW 300 Hz

Span 40 kHz
Sweep 2.31s (5001 pts)
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Test specification:

Section 90.210(b), Emission mask

Test procedure:

47 CFR, Sections 2.1051, 2.1047 and 90.210(b)

Test mode:

Compliance

Date(s):

Verdict: PASS

02-Apr-14 - 03-Apr-14

Temperature: 23.1 °C

Air Pressure: 1016 hPa Relative Humidity: 50 % \ Power Supply: 120 VAC

Remarks:

Plot 7.3.22 Emission mask test result at low frequency carrier, Port 2

FREQUENCY RANGE: 806 - 816 MHz
OPERATIONAL MODE: C4FM uplink transmit
INPUT PORT: Base
COMPOSITE INPUT POWER: -54 dBm
EMISSION MASK: 90.210(B)
INPUT POWER: -54 dBm INPUT POWER: -34 dBm
“it Agilent R T i Agilent R T
Ref 27.22 dBm Atten5 dB__Ext PG 37.33 dB Ref27.14 dBm Atten5 dB_Ext PG 37.33 dB
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#Res BW 100 Hz VBW 300 Hz Sweep 2.315s (5001 pts)  #Res BW 100 Hz VBW 300 Hz Sweep 2.585 s (3001 pts)

Plot 7.

3.23 Occupied bandwidth test result at mid frequency carrier, Port 2

FREQUENCY RANGE: 806 - 816 MHz

OPERATIONAL MODE: C4FM uplink transmit

INPUT PORT: Base

COMPOSITE INPUT POWER: -54 dBm

EMISSION MASK: 90.210(B)

INPUT POWER: -54 dBm INPUT POWER: -34 dBm
i Agilent R T A Agilent R T
Ref26.99 dBm Atten 5 dB  Ext PG 37.33 dB Ref 26.99 dBm Atten 5 dB  Ext PG 37.33 dB
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#Res BW 100 Hz
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Sweep 2.585 s (3001 pts) #Res BW 100 Hz VBW 300 Hz Sweep 2.585 s (3001 pts)
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Report ID: AXERAD_FCC.25633_rev4.docx
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Test specification:

Section 90.210(b), Emission mask

Test procedure:

47 CFR, Sections 2.1051, 2.1047 and 90.210(b)

Test mode: Compliance L
Date(s): 02-Apr-14 - 03-Apr-14 Verdict: PASS
Temperature: 23.1 °C Air Pressure: 1016 hPa Relative Humidity: 50 % | Power Supply: 120 VAC

Remarks:

Plot 7.3.24 Emission mask test result at high frequency carrier, Port 2

FREQUENCY RANGE: 806 - 816 MHz

OPERATIONAL MODE: C4FM uplink transmit

INPUT PORT: Base

COMPOSITE INPUT POWER: -54 dBm

EMISSION MASK: 90.210(B)

INPUT POWER: -54 dBm INPUT POWER: -34 dBm

i Agilent R T i Agilent R T
Ref 26.55 dBm Atten 5 dB  Ext PG -37.33 dB Ref 26.55 dBm Atten5dB _ Ext PG -37.33 dB
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Test specification:

Section 90.210(b), Emission mask

Test procedure:

47 CFR, Sections 2.1051, 2.1047 and 90.210(b)

Test mode: Compliance L

Date(s): 02-Apr-14 - 03-Apr-14 Verdict: PASS
Temperature: 23.1 °C Air Pressure: 1016 hPa Relative Humidity: 50 % | Power Supply: 120 VAC
Remarks:

Plot 7.3.25 Emission mask test result at low frequency carrier, Port 1

FREQUENCY RANGE:
OPERATIONAL MODE:
INPUT PORT:
EMISSION MASK:
CONFIGURATION:
INPUT POWER: -54 dBm

i Agilent R T

758 - 775 MHz

iDEN QAM downlink transmit
Mobile

90.210(B)

Dual Band

INPUT POWER: -24 dBm

“it Agilent R T

Ref 28.25 dBm Atten 10 dB__ Ext PG -30.68 dB

Ref28.25 dBm Atten 10 dB_ Ext PG -30.68 dB
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CONFIGURATION: Single Band
COMPOSITE INPUT POWER: -51 dBm COMPOSITE INPUT POWER: -21 dBm
A Agilent R T e Agilent R T
Ref31.36 dBm Atten 15 dB  Ext PG -30.63 dB Ref 31.36 dBm Atten 15 dB Ext PG -30.68 dB
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Section 90.210(b), Emission mask

Test procedure:

47 CFR, Sections 2.1051, 2.1047 and 90.210(b)

Test mode:

Compliance

Date(s):

02-Apr-14 - 03-Apr-14

Verdict: PASS

Temperature: 23.1 °C

Air Pressure: 1016 hPa

Relative Humidity: 50 % | Power Supply: 120 VAC

Remarks:

Plot 7.3.26 Emission mask test result at mid frequency carrier, Port 1

FREQUENCY RANGE: 758 - 775 MHz
OPERATIONAL MODE: iDEN QAM downlink transmit
INPUT PORT: Mobile
EMISSION MASK: 90.210(B)
CONFIGURATION: Dual Band
INPUT POWER: -54 dBm INPUT POWER: -24 dBm
i Agilent R T i Agilent R T
Ref29.61 dBm Atten 10 dB Ext PG -30.68 dB Ref29.61 dBm Atten 10 dB Ext PG -30.68 dB
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#Res BW 300 Hz VBW 1 kHz Sweep 3.15 s (401 pts) #Res BW 300 Hz VBW 1 kHz Sweep 3.15 s (401 pts)

CONFIGURATION: Single Band
COMPOSITE INPUT POWER: -51 dBm COMPOSITE INPUT POWER: -21 dBm
i Agilent R T @ Agilent R T
Ref31.91 dBm Atten 15 dB Ext PG -30.68 dB Ref31.91 dBm Atten 15 dB Ext PG -30.68 dB
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Test specification:

Section 90.210(b), Emission mask

Test procedure:

47 CFR, Sections 2.1051, 2.1047 and 90.210(b)

Test mode:

Compliance

Date(s):

02-Apr-14 - 03-Apr-14

Verdict: PASS

Temperature: 23.1 °C

Air Pressure: 1016 hPa

Relative Humidity: 50 % | Power Supply: 120 VAC

Remarks:

Plot 7.3.27 Emission mask test result at high frequency carrier, Port 1

FREQUENCY RANGE: 758 - 775 MHz
OPERATIONAL MODE: iDEN QAM downlink transmit
INPUT PORT: Mobile
EMISSION MASK: 90.210(B)
CONFIGURATION: Dual Band
INPUT POWER: -54 dBm INPUT POWER: -24 dBm
i Agilent R T i Agilent R T
Ref30.12 dBm Atten 10 dB Ext PG -30.68 dB Ref 30.12 dBm Atten 10 dB Ext PG -30.68 dB
freakl PASS LIMIT1 | fresk| PASS LIMIT1 j |
10 l \ 10 J I
a8/ B T 4B b oy w'wﬁu"u o
—— Y —— —
i [ ] ! ! l \ |
| " N "
i My oy, B TRAG .
Al A M Aﬂrj\ﬂ”ﬂ A
ey vlwf i L \(uy
Center 775 MHz Span 70 kHz Center 775 MHz Span 70 kHz
#Res BW 300 Hz VBW 1 kHz Sweep 3.15 s (401 pts) #Res BW 300 Hz VBW 1 kHz Sweep 3.15 s (401 pts)

CONFIGURATION: Single Band
COMPOSITE INPUT POWER: -51 dBm COMPOSITE INPUT POWER: -21 dBm
i Agilent R T @ Agilent R T
Ref 32.97 dBm Atten 15 dB__ Ext PG -30.68 dB Ref32.97 dBm Atten 15 dB__ Ext PG -30.68 dB
Toe| PASS LIMIT1 ) toe PASS LIMIT1
10 10
dB/ J -y N dB/ J J1En vj\unwlf IUM a A
—— TRy \ W w
| r ! ] ! | { ] |
t J \\ ! vj L"u
o il i o i | ke,
- SLEA A " sl K
fla, 4 o A ) [
W\r o 1 Iy Cantl Y
Center 775 MHz Span 70 kHz Center 775 MHz Span 70 kHz

#Res BW 300 Hz

VBW 1 kHz Sweep 3.15 s {401 pts)

#Res BW 300 Hz VBW 1 kHz Sweep 3.15 s {401 pts)
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HERMON LABORATORIES

Report ID: AXERAD_FCC.25633_rev4.docx

Date of Issue: 24-Sep-14

Test specification:

Section 90.210(b), Emission mask

Test procedure:

47 CFR, Sections 2.1051, 2.1047 and 90.210(b)

Test mode:

Compliance

Date(s):

02-Apr-14 - 03-Apr-14

Verdict:

PASS

Temperature: 23.1 °C

Air Pressure: 1016 hPa

Relative Humidity: 50 %

| Power Supply: 120 VAC

Remarks:

Plot 7.3.28 Emission mask test result at low frequency carrier, Port 2

FREQUENCY RANGE:
OPERATIONAL MODE:
INPUT PORT:

COMPOSITE INPUT POWER:

EMISSION MASK:
INPUT POWER: -54 dBm

788 - 805 MHz

iDEN QAM uplink transmit
Base

-54 dBm

90.210(B)

INPUT POWER: -34 dBm

i Agilent R T i Agilent R T

Ref 26.29 dBm Atten 5 dB  Ext PG -37.33 dB Ref26.29 dBm Atten 5 dB Ext PG -37.33 dB
freakl PASS LIMIT1 || besk | PASS LIMIT1 || |
10 10 h
dB7 lwmﬁ M-WL dB/ | rﬂhﬂ M"

| & ] ! | HT

b | il ﬂ e
| \ill H!\ntr’“ m’ﬁm vr(ﬂ%"ﬁvl
iy i m\hw. L WW ! i Ilﬂl?:.l
o P o = | T
AA B Tl b | AA |

Center 788 MHz Span 95 kHz  Center 788 MHz Span 95 kHz
#Res BW 300 Hz VBW 1 kHz Sweep 4.242 s (5001 pts) #Res BW 300 Hz VBW 1 kHz Sweep 4.242 s (3001 pts)

Plot 7.3.29 Emission mask test result at mid frequency carrier, Port 2

FREQUENCY RANGE:
OPERATIONAL MODE:
INPUT PORT:

COMPOSITE INPUT POWER:

EMISSION MASK:
INPUT POWER: -54 dBm

788 - 805 MHz

iDEN QAM uplink transmit
Base

-54 dBm

90.210(B)

INPUT POWER: -34 dBm

i Agilent R T A Agilent R T
Ref27.14 dBm Atten5 dB  Ext PG 37.33 dB Ref27.14 dBm Atten5dB  Ext PG 37.33 dB
lre2k| PASS LIMIT1 | tek | PASS LIMIT1 ]
10 10
il gt
| ] N i 4
MH ﬁrﬂ_\[ e {mr,
www T . WW i L™l
| K gl Wit
Vi s§2 V1 s2
S3 FC! MIM H \lfm S3 FC lI UW
m f 1 n ”
Center 796 MHz Span 95 kHz Center 796 MHz Span 95 kHz
#Res BW 300 Hz VBW 1 kHz Sweep 4.242 s (5001 pts) #Res BW 300 Hz VBW 1 kHz Sweep 4.242 s (3001 pts)
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Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification:

Section 90.210(b), Emission mask

Test procedure:

47 CFR, Sections 2.1051, 2.1047 and 90.210(b)

Test mode: Compliance L
Date(s): 02-Apr-14 - 03-Apr-14 Verdict: PASS
Temperature: 23.1 °C Air Pressure: 1016 hPa Relative Humidity: 50 % | Power Supply: 120 VAC

Remarks:

Plot 7.3.30 Emission mask test result at high frequency carrier, Port 2

FREQUENCY RANGE: 788 - 805 MHz

OPERATIONAL MODE: iDEN QAM uplink transmit

INPUT PORT: Base

COMPOSITE INPUT POWER: -54 dBm

EMISSION MASK: 90.210(B)

COMPOSITE INPUT POWER: -52 dBm COMPOSITE INPUT POWER: -22 dBm

INPUT POWER: -54 dBm INPUT POWER: -34 dBm

1 Agilent R T i Agilent R T
Ref27.22 dBm Atten 5 dB  Ext PG 37.33 dB Ref 27.22 dBm Atten 5 dB  Ext PG 37.33 dB

#Peakl DASS LIMITA

Log
10
dBf

|

Vi s§2
S3 FCM
AN

g’

Center 805 MHz

Peak | DASS |IM|T1

Log

10
dB/

B I N L j—l_
M " sWW | WWM

AA

Span 95 kHz Center 805 MHz Span 95 kHz

#Res BW 300 Hz VBW 1 kHz Sweep 4.242 s (5001 pts) #Res BW 300 Hz VBW 1 kHz Sweep 4.242 s (3001 pts)
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HERMON LABORATORIES

Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification:

Section 90.210(b), Emission mask

Test procedure:

47 CFR, Sections 2.1051, 2.1047 and 90.210(b)

Test mode: Compliance L

Date(s): 02-Apr-14 - 03-Apr-14 Verdict: PASS
Temperature: 23.1 °C Air Pressure: 1016 hPa Relative Humidity: 50 % | Power Supply: 120 VAC
Remarks:

Plot 7.3.31 Emission mask test result at low frequency carrier, Port 1

FREQUENCY RANGE:
OPERATIONAL MODE:
INPUT PORT:
EMISSION MASK:
CONFIGURATION:
INPUT POWER: -54 dBm

i Agilent R T

851 - 861 MHz

iDEN QAM downlink transmit
Mobile

90.210(B)

Dual Band

INPUT POWER: -24 dBm

“it Agilent R T

Ref30.28 dBm Atten 10 dB__ Ext PG -30.68 dB

Ref30.28 dBm Atten 10 dB_ Ext PG -30.68 dB

#Peak

tre=kl PASS LIMIT1 toot| PASS LIMIT1
i Jm il A i J iy i IL
m— L | R L
i [ ] ! ! [ \ |
= E] |ESE
i Al
g e i, g bt Ml
M r i V ! v A W i
Center 851 MHz Span 70 kHz Center 851 MHz Span 70 kHz
#Res BW 300 Hz VBW 1 kHz Sweep 3.15 s (401 pts) #Res BW 300 Hz VBW 1 kHz Sweep 3.15 s (401 pts)

CONFIGURATION: Single Band
COMPOSITE INPUT POWER: -51 dBm COMPOSITE INPUT POWER: -21 dBm
i Agilent R T e Agilent R T
Ref32.9 dBm Atten 15 dB_ Ext PG -30.68 dB Ref32.9 dBm Atten 15 dB__ Ext PG -30.68 dB
Toe| PASS LIMIT1 Lo | PASS LIMIT1
10 10
a8/ J ey flmvwm i a8 HV i {Wmﬂ "
] = | N ——
| [ \ ! | [ : \ \
| | | N
e e gl i B ! Py,
o ! T e TP e
' f (] T 1 ‘ I
Center 851 MHz Span 70 kHz Center 851 MHz Span 70 kHz

#Res BW 300 Hz VBW 1 kHz Sweep 3.15 s {401 pts)

#Res BW 300 Hz VBW 1 kHz Sweep 3.15 s (401 pis)
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HERMON LABORATORIES

Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification:

Section 90.210(b), Emission mask

Test procedure:

47 CFR, Sections 2.1051, 2.1047 and 90.210(b)

Test mode: Compliance L

Date(s): 02-Apr-14 - 03-Apr-14 Verdict: PASS
Temperature: 23.1 °C Air Pressure: 1016 hPa Relative Humidity: 50 % | Power Supply: 120 VAC
Remarks:

Plot 7.3.32 Emission mask test result at mid frequency carrier, Port 1

FREQUENCY RANGE:
OPERATIONAL MODE:
INPUT PORT:
EMISSION MASK:
CONFIGURATION:
INPUT POWER: -54 dBm

i Agilent R T

851 - 861 MHz

iDEN QAM downlink transmit
Mobile

90.210(B)

Dual Band

INPUT POWER: -24 dBm

“it Agilent R T

Ref31.15 dBm Atten 15 dB__ Ext PG -30.68 dB

Ref31.15 dBm Atten 15 dB_ Ext PG -30.68 dB

#Peak

freakl PASS LIMIT1 } | foeskl PASS LIMITH |
i Jm Al Mg M\[ o J e *IL
B R IR

| \ | |

| | | L,
s e [y s R oy

I LN o ST
A [ ‘l"[ U ¥ ! ! M’

Center 856 MHz Span 70 kHz Center 856 MHz Span 70 kHz
#Res BW 300 Hz VBW 1 kHz Sweep 3.15 s (401 pts) #Res BW 300 Hz VBW 1 kHz Sweep 3.15 s (401 pts)

CONFIGURATION: Single Band
COMPOSITE INPUT POWER: -51 dBm COMPOSITE INPUT POWER: -21 dBm
A Agilent R T e Agilent R T
Ref33.03 dBm Atten 15 dB  Ext PG -30.63 dB Ref 33.03 dBm Atten 15 dB Ext PG -30.68 dB
Toe| PASS LIMIT1 Lo | PASS LIMIT1
10 10
a8/ J AAMJ"\WA iy a8 J , Vm“n CLR
—— P
| [ ! ! r l |
} ] l.
ne il Pt S I by
" n\‘v"‘{'\l“’ri\lll W HI ! V\'lM . VVM W W
Center 856 MHz Span 70 kHz Center 856 MHz Span 70 kHz
#Res BW 300 Hz VBW 1 kHz Sweep 3.15 s {401 pts) #Res BW 300 Hz VBW 1 kHz Sweep 3.15 s (401 pis)
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HERMON LABORATORIES

Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification:

Section 90.210(b), Emission mask

Test procedure:

47 CFR, Sections 2.1051, 2.1047 and 90.210(b)

Test mode: Compliance L

Date(s): 02-Apr-14 - 03-Apr-14 Verdict: PASS
Temperature: 23.1 °C Air Pressure: 1016 hPa Relative Humidity: 50 % | Power Supply: 120 VAC
Remarks:

Plot 7.3.33 Emission mask test result at high frequency carrier, Port 1

FREQUENCY RANGE: 851 - 861 MHz
OPERATIONAL MODE: iDEN QAM downlink transmit
INPUT PORT: Mobile
EMISSION MASK: 90.210(B)
CONFIGURATION: Dual Band
INPUT POWER: -54 dBm INPUT POWER: -24 dBm
i Agilent R T i Agilent R T
Ref31.19 dBm Atten 15dB  Ext PG -30.68 dB Ref31.19 dBm Atten 15 dB Ext PG -30.68 dB
tre=kl PASS LIMIT1 Lo PASS LIMIT1 j
10 l 10 J
a8/ JMv\n MMy anr Jﬂ v"km\lrnumUMM 'i
[T ’ l ! [T T J ' 11
| [ l | ! H l |
| | N |
R [N - I P P2 et
an Al\/‘\f\"\) MMM A l‘\ﬂ Wv ) / V ﬂfﬂ\« i
L ey v 1 w
Center 861 MHz Span 70 kHz Center 861 MHz Span 70 kHz
#Res BW 300 Hz VBW 1 kHz Sweep 3.15 s (401 pts) #Res BW 300 Hz VBW 1 kHz Sweep 3.15 s (401 pts)

CONFIGURATION: Single Band
COMPOSITE INPUT POWER: -51 dBm COMPOSITE INPUT POWER: -21 dBm
A Agilent R T e Agilent R T
Ref33.16 dBm Atten 15dB  Ext PG -30.68 dB Ref 33.16 dBm Atten 15 dB Ext PG 30.68 dB
Toe| PASS LIMIT1 Lo | PASS LIMIT1
10 10
a8/ J g v mﬂvf‘b a8 J Vmuhf\ Ay
—— ¥ | —— 1y \
| ( ‘ \ | ! ( \ |
| | N s
5 e e N | g o s e el 1
etV P el T / iy
Center 861 MHz Span 70 kHz Center 861 MHz Span 70 kHz

#Res BW 300 Hz VBW 1 kHz Sweep 3.15 s {401 pts)

#Res BW 300 Hz VBW 1 kHz Sweep 3.15 s (401 pis)
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Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

HERMON LABORATORIES

Test specification: Section 90.210(b), Emission mask

Test procedure: 47 CFR, Sections 2.1051, 2.1047 and 90.210(b)

Test mode: Compliance L

Date(s): 02-Apr-14 - 03-Apr-14 Verdict: PASS
Temperature: 23.1 °C Air Pressure: 1016 hPa Relative Humidity: 50 % | Power Supply: 120 VAC
Remarks:

Plot 7.3.34 Emission mask test result at low frequency carrier, Port 2

FREQUENCY RANGE: 806 - 816 MHz

OPERATIONAL MODE: iDEN QAM uplink transmit

INPUT PORT: Base

COMPOSITE INPUT POWER: -54 dBm

EMISSION MASK: 90.210(B)

INPUT POWER: -54 dBm INPUT POWER: -34 dBm

“it Agilent R T i Agilent R T
Ref27.18 dBm Atten 5 dB  Ext PG -37.33 dB Ref27.18 dBm Atten 5 dB Ext PG -37.33 dB

Lo PASS LIMIT1 | te | PASS LIMIT1 "

:';, " oy

!li ] [ ¢

y | l \w\ﬁl ]
% .A.MJWW:WJ Mlm

s .

| e W |1 i

;—?

=
=

e
=

na NIWW'

SRR il ™ |
Center 806 MHz Span 95 kHz Center 306 MHz Span 95 kHz
#Res BW 300 Hz VBW 1 kHz Sweep 4.242 s (5001 pts)  #Res BW 300 Hz VBW 1 kHz Sweep 4.242 s (3001 pts)
Plot 7.3.35 Emission mask test result at mid frequency carrier, Port 2
FREQUENCY RANGE: 806 - 816 MHz
OPERATIONAL MODE: iDEN QAM uplink transmit
INPUT PORT: Base
COMPOSITE INPUT POWER: -54 dBm
EMISSION MASK: 90.210(B)
INPUT POWER: -54 dBm INPUT POWER: -34 dBm
i Agilent R T A Agilent R T
Ref26.99 dBm Atten 5 dB  Ext PG 37.33 dB Ref 26.99 dBm Atten 5 dB  Ext PG 37.33 dB
thetk| PASS LIMIT1 | ter | PASS LIMIT
- M%ﬂ Hpﬂ'@l | > JN”[M’ al
Rl R
7 | d iy
f M g Py
i 1|le WML“H VHMWQWW
TP A ¥ g4 5 2
an 1 R AR
Center 811 MHz Span 95 kHz Center 811 MHz Span 95 kHz
#Res BW 300 Hz VBW 1 kHz Sweep 4.242 s (3001 pts) #Res BW 300 Hz VBW 1 kHz Sweep 4.242 s (3001 pts)
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HERMON LABORATORIES

Report ID: AXERAD_FCC.25633_rev4.docx

Date of Issue: 24-Sep-14

Test specification:

Section 90.210(b), Emission mask

Test procedure:

47 CFR, Sections 2.1051, 2.1047 and 90.210(b)

Test mode: Compliance L
Date(s): 02-Apr-14 - 03-Apr-14 Verdict: PASS
Temperature: 23.1 °C Air Pressure: 1016 hPa Relative Humidity: 50 % | Power Supply: 120 VAC

Remarks:

Plot 7.3.36 Emission mask test result at high frequency carrier, Port 2

FREQUENCY RANGE: 806 - 816 MHz

OPERATIONAL MODE: iDEN QAM uplink transmit

INPUT PORT: Base

COMPOSITE INPUT POWER: -54 dBm

EMISSION MASK: 90.210(B)

INPUT POWER: -54 dBm INPUT POWER: -34 dBm

“it Agilent R T i Agilent R T
Ref 26.55 dBm Atten 10 dB Ext PG -30.68 dB Ref 26.55 dBm Atten5dB  Ext PG -37.33 dB

#Pesk| pASS LIMITA

Leg
10
dB/

Peak | DASS LIMIT1

Log
10
dB/

vi s2 vi SZWW H
S3 FC S3 FC

AA AA
Center 816 MHz Span 95 kHz Center 816 MHz Span 95 kHz
#Res BW 300 Hz VBW 1 kHz Sweep 4.242 s (3001 pts) #Res BW 300 Hz VBW 1 kHz Sweep 4.242 s (3001 pts)
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HERMON LABORATORIES

Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification:

Section 90.210(b), Emission mask

Test procedure:

47 CFR, Sections 2.1051, 2.1047 and 90.210(b)

Test mode: Compliance L

Date(s): 02-Apr-14 - 03-Apr-14 Verdict: PASS
Temperature: 23.1 °C Air Pressure: 1016 hPa Relative Humidity: 50 % | Power Supply: 120 VAC
Remarks:

Plot 7.3.37 Emission mask test result at low frequency carrier, Port 1

FREQUENCY RANGE: 758 - 775 MHz
OPERATIONAL MODE: Analog FM downlink transmit
INPUT PORT: Base
EMISSION MASK: 90.210(B)
CONFIGURATION: Dual Band
INPUT POWER: -54 dBm INPUT POWER: -24 dBm
i Agilent R T i Agilent R T
Ref 28.25 dBm Atten5 dB Ext PG -37.33 dB Ref 28.25 dBm Atten5dB  Ext PG 37.33 dB
tre=kl PASS LIMIT1 Lo PASS LIMIT1
10 10
a8/ i a8/ MﬁWﬂ
! I
[ I H ] [ | 1 |
| ol | ' T H‘ \ | A [ \ X |
‘ |
I “ | |
[ (R
i / \ 4 ' ﬂ
ha AU i M.WAVHMVN# Y ﬁ'm,/‘lM W Pt fospda

Center 758 MHz Span 120 kHz
#Res BW 300 Hz VBW 1 kHz Sweep 5.334 s (401 pts)

Center 758 MHz Span 120 kHz
#Res BW 300 Hz VBW 1 kHz Sweep 5.334 s (401 pts)

CONFIGURATION: Dual Band
COMPOSITE INPUT POWER: -51 dBm COMPOSITE INPUT POWER: -21 dBm
A Agilent R T e Agilent R T
Ref31.36 dBm Atten 5 dB Ext PG 37.33 dB Ref31.36 dBm Atten5dB  ExtPG 37.33 dB
Toe| PASS LIMIT1 Lo | PASS LIMIT1
10 10
Y il dB i .
| i-=—
| A | I | l\ \l ! | ‘ ' ‘ J' 1|
| AR
) ) } N
I‘V IMN Aw} I
4 ,,J n 5 R ’. h
il o ‘ VROAMY y o ‘MVD‘)!;\VWHIW AN | ‘ H\ﬂﬂ y
Center 758 MHz Span 120 kHz  Center 758 MHz Span 120 kHz
#Res BW 300 Hz VBW 1 kHz Sweep 5.334 s (401 pts) #Res BW 300 Hz VBW 1 kHz Sweep 5.334 s (401 pts)
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Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification:

Section 90.210(b), Emission mask

Test procedure:

47 CFR, Sections 2.1051, 2.1047 and 90.210(b)

Test mode: Compliance L

Date(s): 02-Apr-14 - 03-Apr-14 Verdict: PASS
Temperature: 23.1 °C Air Pressure: 1016 hPa Relative Humidity: 50 % | Power Supply: 120 VAC
Remarks:

Plot 7.3.38 Emission mask test result at mid frequency carrier, Port 1

FREQUENCY RANGE:
OPERATIONAL MODE:
INPUT PORT:
EMISSION MASK:
CONFIGURATION:
INPUT POWER: -54 dBm

i Agilent R T

758 - 775 MHz

Analog FM downlink transmit
Base

90.210(B)

Dual Band

INPUT POWER: -24 dBm

“it Agilent R T

Ref29.61 dBm Atten 5 dB_ Ext PG -37.33 dB

Ref29.61 dBm Atten 5 dB_ Ext PG -37.33 dB

#Peak

tre=kl PASS LIMIT1 toot| PASS LIMIT1
10 f 10
dB/ ﬁ" dB!
\ LI | | | |
| ! [ ! \ | |
1| 1 H f x" I ] H i
e 4 |
4 N, , g A h,
s el ol M u i
Center 766 MHz Span 120 kHz  Center 766 MHz Span 120 kHz
#Res BW 300 Hz VBW 1 kHz Sweep 5.334 s (401 pts) #Res BW 300 Hz VBW 1 kHz Sweep 5.334 s (401 pts)

CONFIGURATION: Single Band
COMPOSITE INPUT POWER: -51 dBm COMPOSITE INPUT POWER: -21 dBm
i Agilent R T e Agilent R T
Ref31.91 dBm Atten 5 dB Ext PG 37.33 dB Ref31.91 dBm Atten5dB  ExtPG 37.33 dB
Toe| PASS LIMIT1 Lo | PASS LIMIT1
10 10
dB/ dB/ n
I | |
| (i \ | |
AR I
T {REEY
s ] I, s ,, b,
g I f Mt g

Center 766 MHz
#Res BW 300 Hz

Span 120 kHz

VBW 1 kHz Sweep 5.334 s (401 pts)

Center 766 MHz Span 120 kHz
#Res BW 300 Hz VBW 1 kHz Sweep 5.334 s (401 pts)
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Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification:

Section 90.210(b), Emission mask

Test procedure:

47 CFR, Sections 2.1051, 2.1047 and 90.210(b)

Test mode: Compliance L

Date(s): 02-Apr-14 - 03-Apr-14 Verdict: PASS
Temperature: 23.1 °C Air Pressure: 1016 hPa Relative Humidity: 50 % | Power Supply: 120 VAC
Remarks:

Plot 7.3.39 Emission mask test result at high frequency carrier, Port 1

FREQUENCY RANGE:
OPERATIONAL MODE:
INPUT PORT:
EMISSION MASK:
CONFIGURATION:
INPUT POWER: -54 dBm

i Agilent R T

758 - 775 MHz

Analog FM downlink transmit
Base

90.210(B)

Dual Band

INPUT POWER: -24 dBm

“it Agilent R T

Ref30.12 dBm Atten 5 dB_ Ext PG -37.33 dB

Ref30.12 dBm Atten 5 dB_ Ext PG -37.33 dB

#Peak

#Peak

skl PASS LIMIT1 theck PAGS LIM|T
10 10
dB/ dB/
\ il | | |
| T \ | |
' \
RN AR
fh | \
T { h e ] :
M f\.ﬂﬁl MWM J\/‘ by b e s 0l A f»ﬂﬁhf\m\ JVN [l bt s o
T 1 I ¥ P I i A 1 t Lr'ida VWHM
Center 775 MHz Span 120 kHz  Center 775 MHz Span 120 kHz
#Res BW 300 Hz VBW 1 kHz Sweep 5.334 s (401 pts) #Res BW 300 Hz VBW 1 kHz Sweep 5.334 s (401 pts)

CONFIGURATION:

COMPOSITE INPUT POWER: -51 dBm
i Agilent R T

Single Band

COMPOSITE INPUT POWER: -21 dBm
i Agilent R T

Ref 32.97 dBm Atten 10 dB Ext PG -37.33 dB

Ref32.97 dBm Atten 10 dB Ext PG 37.33 dB

#Peak

#Peak

tresk| PASS LIM|T1 thesk PASS LIM|T1
10 10
dB/ dB/
\ e | I \
| ‘ l f \ | |
|
lw | u Ii | | u rl
Ar *1," A
o | hw s MJ [um
Mt ol v finagt o ueaa b Wl et
Center 775 MHz Span 120 kHz  Center 775 MHz Span 120 kHz
#Res BW 300 Hz VBW 1 kHz Sweep 5.334 s (401 pts) #Res BW 300 Hz VBW 1 kHz Sweep 5.334 s (401 pts)
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Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

HERMON LABORATORIES

Test specification: Section 90.210(b), Emission mask

Test procedure: 47 CFR, Sections 2.1051, 2.1047 and 90.210(b)

Test mode: Compliance L

Date(s): 02-Apr-14 - 03-Apr-14 Verdict: PASS
Temperature: 23.1 °C Air Pressure: 1016 hPa Relative Humidity: 50 % | Power Supply: 120 VAC
Remarks:

Plot 7.3.40 Emission mask test result at low frequency carrier, Port 2

FREQUENCY RANGE: 788 - 805 MHz

OPERATIONAL MODE: Analog FM uplink transmit

INPUT PORT: Mobile

COMPOSITE INPUT POWER: -54 dBm

EMISSION MASK: 90.210(B)

INPUT POWER: -54 dBm INPUT POWER: -34 dBm

i Agilent R T i Agilent R T
Ref 26.29 dBm Atten 5 dB_ Ext PG -37.33 dB Ref26.29 dBm Atten 5 dB_ Ext PG -37.33 dB
tre=kl PASS LIMIT1 Lo PASS LIMIT1

10 10
dB/ dB/ R
\ il | | |

| i | IR
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I} ﬁuh &
i ‘ L1 Ay

M1 s2 PF h m szl M
S3 FC I S3 FC

" abantgh ™ Mt M

t

Center 788 MHz Span 120 kHz  Center 788 MHz Span 120 kHz
#Res BW 300 Hz VBW 1 kHz Sweep 5.334 s (401 pts) #Res BW 300 Hz VBW 1 kHz Sweep 5.334 s (401 pts)

Plot 7.3.41 Emission mask test result at mid frequency carrier, Port 2

FREQUENCY RANGE: 788 - 805 MHz

OPERATIONAL MODE: Analog FM uplink transmit

INPUT PORT: Mobile

COMPOSITE INPUT POWER: -54 dBm

EMISSION MASK: 90.210(B)

INPUT POWER: -54 dBm INPUT POWER: -34 dBm

i Agilent R T A Agilent R T
Ref27.14 dBm Atten5 dB Ext PG 37.33 dB Ref27.14 dBm Atten5dB  Ext PG 37.33 dB
thetk| PASS LIMIT1 to| PASS LIMIT1
10 10
dBf " dB/ "

—
=
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S AR LUK T | Al ML
.,;L,,MJM ™ e i

e
==

M1 s2 f{ '\\ M1 2
S3 FC i S3 FC
m it v ”
3
Center 796 MHz Span 120 kHz  Center 796 MHz Span 120 kHz
#Res BW 300 Hz VBW 1 kHz Sweep 5.334 s (401 pts) #Res BW 300 Hz VBW 1 kHz Sweep 5.334 s (401 pts)
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Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification:

Section 90.210(b), Emission mask

Test procedure:

47 CFR, Sections 2.1051, 2.1047 and 90.210(b)

Test mode: Compliance L
Date(s): 02-Apr-14 - 03-Apr-14 Verdict: PASS
Temperature: 23.1 °C Air Pressure: 1016 hPa Relative Humidity: 50 % | Power Supply: 120 VAC

Remarks:

Plot 7.3.42 Emission mask test result at high frequency carrier, Port 2

FREQUENCY RANGE:
OPERATIONAL MODE:
INPUT PORT:

COMPOSITE INPUT POWER:

EMISSION MASK:
INPUT POWER: -54 dBm

#i Agilent

788 - 805 MHz

Analog FM uplink transmit
Mobile

-54 dBm

90.210(B)

INPUT POWER: -34 dBm

“it Agilent R T

Ref 27.22 dBm Atten 5 dB_ Ext PG -37.33 dB

#Peak| DASS LIMITA

Log

| W :

Center 805 MHz

#Res BW 300 Hz VBW 1 kHz

Ref27.22 dBm Atten 5 dB_ Ext PG -37.33 dB

#Pesk| pASS LIMITA

Leg

O
" 52 %«w

S3 FC
AA

Span 120 kHz  Center 805 MHz Span 120 kHz

Sweep 5.334 s (401 pts)

#Res BW 300 Hz VBW 1 kHz Sweep 5.334 s (401 pts)
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Section 90.210(b), Emission mask
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47 CFR, Sections 2.1051, 2.1047 and 90.210(b)

Test mode: Compliance L

Date(s): 02-Apr-14 - 03-Apr-14 Verdict: PASS
Temperature: 23.1 °C Air Pressure: 1016 hPa Relative Humidity: 50 % | Power Supply: 120 VAC
Remarks:

Plot 7.3.43 Emission mask test result at low frequency carrier, Port 1

FREQUENCY RANGE:
OPERATIONAL MODE:
INPUT PORT:
EMISSION MASK:
CONFIGURATION:
INPUT POWER: -54 dBm

i Agilent R T

851 -861 MHz

Analog FM downlink transmit
Base

90.210(B)

Dual Band

INPUT POWER: -24 dBm

“it Agilent R T

Ref30.28 dBm Atten 5 dB Ext PG -37.33 dB

Ref30.28 dBm Atten 5 dB  Ext PG -37.33 dB

Peak | PASS LIM|T1

Log

Peak | DASS | IM|T1

Leg

10
dB/

10
dB/

M1 s2
§3 FC|

M1 s2 !

!
et il

¥

Center 851 MHz Span 130 kHz

Center 851 MHz Span 130 kHz

#Res BW 300 Hz VBW 1 kHz Sweep 5.796 s (3001 pts) #Res BW 300 Hz VBW 1 kHz Sweep 5.796 s (3001 pts)

CONFIGURATION: Single Band

COMPOSITE INPUT POWER: -51 dBm COMPOSITE INPUT POWER: -21 dBm
i Agilent R T e Agilent R T
Ref32.9 dBm Atten 10 dB _Ext PG -37.33 dB Ref32.9 dBm Atten 10 dB _ Ext PG 37.33 dB
te | PASS LIMIT1 te | PASS LIMIT1
0 10
dB/ dB!

| —
T T [ I J [ I
e ! M1 s2 N]“ ”
$3 FC \ f $3 FC 1
-y ww e " ) |
\ ! 1 rl' | [t | ' \

Center 851 MHz
#Res BW 300 Hz

Span 130 kHz

VBW 1 kHz Sweep 5.796 s (3001 pts)

Center 851 MHz
#Res BW 300 Hz

Span 130 kHz

VBW 1 kHz Sweep 5.796 s (3001 pts)
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Section 90.210(b), Emission mask

Test procedure:

47 CFR, Sections 2.1051, 2.1047 and 90.210(b)

Test mode: Compliance L
Date(s): 02-Apr-14 - 03-Apr-14 Verdict: PASS
Temperature: 23.1 °C Air Pressure: 1016 hPa Relative Humidity: 50 % | Power Supply: 120 VAC

Remarks:

Plot 7.3.44 Emission mask test result at mid frequency carrier, Port 1

FREQUENCY RANGE: 851 - 861 MHz

OPERATIONAL MODE: Analog FM downlink transmit

INPUT PORT: Base

EMISSION MASK: 90.210(B)

CONFIGURATION: Dual Band

INPUT POWER: -54 dBm INPUT POWER: -24 dBm

i Agilent R T i Agilent R T
Ref31.15 dBm Atten 5 dB  Ext PG -37.33 dB Ref31.15 dBm Atten 5 dB  Ext PG -37.33 dB
tek | PASS LIMIT1 te | PASS LIMIT1
10 10
dB/ dB/f

— —
I
mi sz Ml Mi s2 Il
] ; M m!, | s3 :; i
e i I A | Al

Center 856 MHz Span 130 kHz Center 856 MHz Span 130 kHz
#Res BW 300 Hz VBW 1 kHz Sweep 5.796 s (3001 pts) #Res BW 300 Hz VBW 1 kHz Sweep 5.796 s (3001 pts)

CONFIGURATION: Single Band

COMPOSITE INPUT POWER: -51 dBm COMPOSITE INPUT POWER: -21 dBm

i Agilent R T @ Agilent R T
Ref33.03 dBm Atten 10 dB  Ext PG -37.33 dB Ref33.03 dBm Atten 10 dB  Ext PG 37.33 dB
te | PASS LIMIT1 te | PASS LIMIT1
o 8

|

M1 82
83 FC

il

fladitaii

e I i)

"ttt IWMWWWW

[

Center 856 MHz
#Res BW 300 Hz

Span 130 kHz
VBW 1 kHz Sweep 5.796 s (3001 pts)

Center 856 MHz Span 130 kHz
#Res BW 300 Hz VBW 1 kHz Sweep 5.796 s (3001 pts)
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Section 90.210(b), Emission mask

Test procedure:

47 CFR, Sections 2.1051, 2.1047 and 90.210(b)

Test mode: Compliance L

Date(s): 02-Apr-14 - 03-Apr-14 Verdict: PASS
Temperature: 23.1 °C Air Pressure: 1016 hPa Relative Humidity: 50 % | Power Supply: 120 VAC
Remarks:

Plot 7.3.45 Emission mask test result at high frequency carrier, Port 1

FREQUENCY RANGE: 851 - 861 MHz

OPERATIONAL MODE: Analog FM downlink transmit

INPUT PORT: Base

EMISSION MASK: 90.210(B)

CONFIGURATION: Dual Band

INPUT POWER: -54 dBm INPUT POWER: -24 dBm

i Agilent R T A Agilent R T
Ref31.19 dBm Atten5 dB Ext PG 37.33 dB Ref31.19 dBm Atten5dB  Ext PG 37.33 dB
terk | PASS LIM|T ter | PASS LIMIT
10 10
dBf dB/

o #
I [‘ T L |
M1 52 M1 S2
s3 : W _“a s3 : ,WN
Ak i mew

Center 861 MHz Span 130 kHz

Center 861 MHz Span 130 kHz

#Res BW 300 Hz VBW 1 kHz Sweep 5.796 s (3001 pts) #Res BW 300 Hz VBW 1 kHz Sweep 5.796 s (3001 pts)
|

CONFIGURATION: Single Band

COMPOSITE INPUT POWER: -51 dBm COMPOSITE INPUT POWER: -21 dBm
i Agilent R T 4= Agilent R T
Ref 33.16 dBm Atten 10 dB _ Ext PG 3733 dB Ref 33.16 dBm Atten 10 B Ext PG -37.33 dB
ton’ | PASS LIMIT1 Lo | PASS LIMIT1
10 10
dB/ dB/

— —
| |
M1 s2 ” ) M1 s2 [
c $3 FC !

s3 :A il re | W{p

Center 861 MHz Span 130 kHz
#Res BW 300 Hz VBW 1 kHz Sweep 5.796 s (3001 pts)

Center 861 MHz
#Res BW 300 Hz

Span 130 kHz

VBW 1 kHz Sweep 5.796 s (3001 pts)
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Remarks:
Plot 7.3.46 Emission mask test result at low frequency carrier, Port 2
FREQUENCY RANGE: 806 - 816 MHz
OPERATIONAL MODE: Analog FM downlink transmit
INPUT PORT: Mobile
COMPOSITE INPUT POWER: -54 dBm
EMISSION MASK: 90.210(B)
INPUT POWER: -54 dBm INPUT POWER: -34 dBm
i Agilent R T A Agilent R T
Ref27.18 dBm Atten5 dB Ext PG 37.33 dB Ref 27.18 dBm Atten5dB  Ext PG 37.33 dB
terk | PASS LIM|T ter | PASS LIMIT
10 10
dBf dB/
I
I
P
m s2 h Vi sz b !
S3 FC S3 FC
AR | | AR
it ey G

Center B06 MHz
#Res BW 300 Hz VBW 1 kHz

Span 125 kHz
Sweep 5.586 s (3001 pts)

Center 806 MHz
#Res BW 300 Hz VBW 1 kHz

Plot 7.3.47 Emission mask test result at mid frequency carrier, Port 2

FREQUENCY RANGE:
OPERATIONAL MODE:
INPUT PORT:

806 - 816 MHz
Analog FM downlink transmit
Mobile

Span 125 kHz
Sweep 5.586 s (3001 pts)

COMPOSITE INPUT POWER: -54 dBm
EMISSION MASK: 90.210(B)
INPUT POWER: -54 dBm INPUT POWER: -34 dBm
i Agilent R T e Agilent R T
Ref 26.99 dBm Atten 5 dB  Ext PG -37.33 dB Ref 26.99 dBm Atten5dB  Ext PG 37.33 dB
te | PASS LIMIT1 te | PASS LIMIT1
10 10
dBf dB/
11 F\ I l‘l l ‘l i
1 A
i -
Pl m
M1 S2 V1 sz M ! ”
$3 FC tH . s3 : . | N'Wh
WWWm\\H ! L ﬁww 1 T v l 1 V’%

Center 811 MHz
#Res BW 300 Hz VBW 1 kHz

Span 125 kHz
Sweep 5.586 s (3001 pts)

Center 811 MHz
#Res BW 300 Hz VBW 1 kHz

Span 125 kHz
Sweep 5.586 s (3001 pts)
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Section 90.210(b), Emission mask

Test procedure:

47 CFR, Sections 2.1051, 2.1047 and 90.210(b)

Test mode: Compliance

Date(s): 02-Apr-14 - 03-Apr-14 Verdict: PASS
Temperature: 23.1 °C Air Pressure: 1016 hPa Relative Humidity: 50 % | Power Supply: 120 VAC
Remarks:

Plot 7.3.48 Emission mask test result at high frequency carrier, Port 2

FREQUENCY RANGE:
OPERATIONAL MODE:
INPUT PORT:

COMPOSITE INPUT POWER:
EMISSION MASK:

INPUT POWER: -54 dBm
i Agilent R T

806 - 816 MHz

Analog FM downlink transmit
Mobile

-54 dBm

90.210(B)

INPUT POWER: -34 dBm
5 Agilent R T

Ref 26.55 dBm

tek | PASS LIMIT1
10

dB/

Atten 5 dB Ext PG -37.33 dB

Ref 26.55 dBm

te | PASS LIMIT1
10

dB/

Atten 5 dB_ Ext PG -37.33 dB

R W S —

Center 816 MHz

#Res BW 300 Hz VBW 1 kHz Sweep 5.586 s (3001 pts)

Wﬂw s
g %Mwwww

Span 125 kHz

M1 s2
§3 FC

Center 816 MHz
#Res BW 300 Hz

Span 125 kHz

VBW 1 kHz Sweep 5.586 s (3001 pts)
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Test specification: Section 90.210(b), Emission mask
Test procedure: 47 CFR, Sections 2.1051, 2.1047 and 90.210(b)
Test mode: Compliance L
Date(s): 02-Apr-14 - 03-Apr-14 Verdict: PASS
Temperature: 23.1 °C Air Pressure: 1016 hPa Relative Humidity: 50 % | Power Supply: 120 VAC
Remarks:

Table 7.3.3 Emission mask test results

OPERATING FREQUENCY RANGE: 758 - 768 MHz (downlink)
788 - 798 MHz (uplink)
DETECTOR USED: Peak hold
RESOLUTION BANDWIDTH: 100 kHz
VIDEO BANDWIDTH: 300 kHz
MODULATING SIGNAL: OFDMA/CS-FDMA
Carrier frequency, MHz | Limit | Verdict
Dual Band
Downlink
760.5 -
7655 Emission mask B Pass
Uplink
790.5 -
795 5 Emission mask B Pass
Single Band
Downlink
760.5 .
7655 Emission mask B Pass

Reference numbers of test equipment used
HL 2909 HL 3390 HL 3768 HL 3770 HL 3776 HL 3780 HL 3787 HL 4274
HL 4354
Full description is given in Appendix A.
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Test specification:

Section 90.210(b), Emission mask

Test procedure:

47 CFR, Sections 2.1051, 2.1047 and 90.210(b)

Test mode: Compliance

Date(s): 02-Apr-14 - 03-Apr-14 Verdict: PASS
Temperature: 23.1 °C Air Pressure: 1016 hPa Relative Humidity: 50 % | Power Supply: 120 VAC
Remarks:

Plot 7.3.49 Reference level test results at low carrier frequency, Port 1

FRQUENCY RANGE:
REFERENCE LEVEL:
CONFIGURATION: Dual Band

758 - 768 MHz
Unmodulated power
CONFIGURATION: Single Band

INPUT PORT: Base
INPUT POWER: -54 dBm COMPOSITE INPUT POWER: -51 dBm
i Agilent R T a Agilent R T
Mkr1 760.50125 MHz Mkr1 760.499000 MHz
Ref 40 dBm Atten 10 dB 29.81 dBm  Ref40 dBm Atten 10 dB Ext PG 41.2 dB 33.41 dBm
Peak Peak 3
Log Leg ,——-—J_‘--__
10 e 10
dB/ dB/
Offst
1.2 \
dB
\\_\
V1 52 Vi 52
S3 FC S3 FC
AA AA
Center 760.5 MHz Span 500 kHz  Center 760.5 MHz Span 500 kHz
#Res BW 100 kHz VBW 300 kHz Sweep 5 ms (401 pts) #Res BW 100 kHz VBW 300 kHz Sweep 40 ms (4001 pts)

|
INPUT POWER: -24 dBm

N
COMPOSITE INPUT POWER: -21 dBm

0 Agilent R T A Agilent R T
Mkr1 760.50000 MHz Mkr1 760.493000 MHz
Ref 40 dBm Atten 10 dB 30 dBm Ref 40 dBm Atten 10 dB  Ext PG 41.2 dB 33.64 dBm
Peak Peak
Log Log /——S‘——L—.\
10 [ 10
dB/ dB/
Offst
412 ] e
dB
\_\\

V1 S2 V1 852
53 FC S3 FC

AR AA
Center 760.5 MHz Span 500 kHz  Center 760.5 MHz Span 500 kHz
#Res BW 100 kHz VBW 300 kHz Sweep 5 ms (401 pts) #Res BW 100 kHz VBW 300 kHz Sweep 40 ms (4001 pts)
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Test specification:

Section 90.210(b), Emission mask

Test procedure:

47 CFR, Sections 2.1051, 2.1047 and 90.210(b)

Test mode: Compliance

Date(s): 02-Apr-14 - 03-Apr-14 Verdict: PASS
Temperature: 23.1 °C Air Pressure: 1016 hPa Relative Humidity: 50 % | Power Supply: 120 VAC
Remarks:

Plot 7.3.50 Reference level test results at high carrier frequency, Port 1

FRQUENCY RANGE:
REFERENCE LEVEL:
CONFIGURATION: Dual Band

758 - 768 MHz
Unmodulated power
CONFIGURATION: Single Band

INPUT PORT: Base
INPUT POWER: -54 dBm INPUT POWER: -51 dBm
50 Agilent R T i Agilent E T
Mkr1 765.498500 MHz Mkrl 765.498125 MHz
Ref 40 dBm Atten 10 dB Ext PG 41.2 dB 30.35 dBm Ref 40 dBm Atten 10 dB  Ext PG 41.2 dB 33.13 dBm
Peak Peak 1
Log Leg ——.
10 10
dB/ ] I dBr T
\_\ /
V1 S2 V1 s2
S3 FC S3 FC
AA AA

Center 765.5 MHz Span 500 kHz
#Res BW 100 kHz VBW 300 kHz Sweep 40 ms (4001 pts)

|
INPUT POWER: -24 dBm

Center 765.5 MHz Span 500 kHz
#Res BW 100 kHz VBW 300 kHz Sweep 40 ms (4001 pts)

N
INPUT POWER: -21 dBm

0 Agilent R T A Agilent R T
Mkr1 765.500500 MHz Mkr1 765.499375 MHz

Ref 40 dBm Atten 10 dB Ext PG 41.2 dB 31.04 dBm Ref 40 dBm Atten 10 dB  Ext PG 41.2 dB 33.37 dBm
Peak Peak
Log Log ——
10 = 10 ~
dBY ] T sy
Vi1 S2 Vi 52
53 FC S3 FC

AR AA

Center 765.5 MHz Span 500 kHz
#Res BW 100 kHz VBW 300 kHz Sweep 40 ms (4001 pts)

Center 765.5 MHz Span 500 kHz
#Res BW 100 kHz VBW 300 kHz Sweep 40 ms (4001 pts)
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Test specification:

Section 90.210(b), Emission mask

Test procedure:

47 CFR, Sections 2.1051, 2.1047 and 90.210(b)

Test mode:

Compliance

Date(s):

02-Apr-14 - 03-Apr-14

Verdict:

PASS

Temperature: 23.1 °C

Air Pressure: 1016 hPa

Relative Humidity: 50 %

| Power Supply: 120 VAC

Remarks:

Plot 7.3.51 Reference level test results at low carrier frequency, Port 1

FRQUENCY RANGE:
REFERENCE LEVEL:
CONFIGURATION:
INPUT PORT:

INPUT POWER: -54 dBm

788 - 798 MHz
Unmodulated power

Dual Band

Mobile

INPUT POWER: -24 dBm

50 Agilent R T i Agilent E T
Mkr1 790.500625 MHz Mkr1 790.498750 MHz

Ref 40 dBm Atten 10 dB Ext PG 41.2 dB 27.22dBm  Ref40 dBm Atten 10 dB Ext PG 41.2 dB 27.39 dBm
Peak Peak
Log Leg
10 — 10 e
dB/ - dB/
V1 s2 V1 S2
S3 FC 83 FC

AA AA
Center 790.5 MHz Span 500 kHz  Center 790.5 MHz Span 500 kHz
#Res BW 100 kHz VBW 300 kHz Sweep 40 ms (4001 pts) #Res BW 100 kHz VBW 300 kHz Sweep 40 ms (4001 pts)

Plot 7.3.52 Reference level test results at high carrier frequency, Port 1

FRQUENCY RANGE:
REFERENCE LEVEL:
CONFIGURATION:
INPUT PORT:

INPUT POWER: -54 dBm

788 - 798 MHz
Unmodulated power

Dual Band

Mobile

INPUT POWER: -24 dBm

0 Agilent R T A Agilent R T
Mkr1 795.501375 MHz Mkr1 795.500875 MHz

Ref 40 dBm Atten 10 dB Ext PG 41.2 dB 27.49 dBm Ref 40 dBm Atten 10 dB  Ext PG 41.2 dB 27.68 dBm
Peak Peak
Log Log
10 e | Bt 10 poe— | L
dB/ - dB/
V1 S2 V1 852
53 FC S3 FC

AR AA

Center 795.5 MHz Span 500 kHz
#Res BW 100 kHz VBW 300 kHz Sweep 40 ms (4001 pts)

Center 795.5 MHz Span 500 kHz
#Res BW 100 kHz VBW 300 kHz Sweep 40 ms (4001 pts)
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Date(s): 02-Apr-14 - 03-Apr-14 Verdict: PASS
Temperature: 23.1 °C Air Pressure: 1016 hPa Relative Humidity: 50 % | Power Supply: 120 VAC
Remarks:

Plot 7.3.53 Reference level test results at low carrier frequency, Port 1

FRQUENCY RANGE: 758 - 768 MHz

OPERATIONAL MODE: LTE downlink transmit

CONFIGURATION: Dual Band

CHANNEL BANDWIDTH: 5 MHz

MODULATION: OFDMA

INPUT PORT: Base

INPUT POWER: -54 dBm INPUT POWER: -24 dBm

0 Agilent T A Agilent R T
Ref 30 dBm Atten5dB  Ext PG 41.2 dB Ref 30 dBm Atten5dB  Ext PG 41.2 dB
Peak Peak
besk [ PASS LIMJT1 Pesk [ PASS LIMIT m‘
10 10 e ;
dB/ dB/ r‘-

\ [ |
[ | | [ l | |
I | |
S PR 53 FCpmmb
AR AA

Center 760.5 MHz Span 30 MHz  Center 760.5 MHz Span 30 MHz
#Res BW 100 kHz VBW 300 kHz Sweep 40 ms (4001 pts) #Res BW 100 kHz VBW 300 kHz Sweep 40 ms (4001 pts)

Plot 7.3.54 Reference level test results at high carrier frequency, Port 1

FRQUENCY RANGE: 758 - 768 MHz

OPERATIONAL MODE: LTE downlink transmit

CONFIGURATION: Dual Band

CHANNEL BANDWIDTH: 5 MHz

MODULATION: OFDMA

INPUT PORT: Base

INPUT POWER: -54 dBm INPUT POWER: -24 dBm

e Agilent T A Agilent R T
Ref 31.04 dBm Atten5dB  Ext PG 41.2 dB Ref 31.04 dBm Atten 5 dB  Ext PG 41.2 dB
teat | PASS LIMIT1 | tek | PASS LIMIT1 | |
10 10
dB/ dB/ E!_
\ [ ]
[ l \ [ l | |
| | I
J N

V1 82 V1 s2 M
s3 : S3 :W
Center 765.5 MHz Span 30 MHz  Center 765.5 MHz Span 30 MHz
#Res BW 100 kHz VBW 300 kHz Sweep 40 ms (4001 pts) #Res BW 100 kHz VBW 300 kHz Sweep 40 ms (4001 pts)
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Test procedure:

47 CFR, Sections 2.1051, 2.1047 and 90.210(b)

Test mode: Compliance .
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Temperature: 23.1 °C Air Pressure: 1016 hPa Relative Humidity: 50 % | Power Supply: 120 VAC
Remarks:

Plot 7.3.55 Reference level test results at low carrier frequency, Port 1

FRQUENCY RANGE: 758 - 768 MHz
OPERATIONAL MODE: LTE downlink transmit
CONFIGURATION: Singlel Band
CHANNEL BANDWIDTH: 5 MHz
MODULATION: OFDMA
INPUT PORT: Base
COMPOSITE INPUT POWER: -51 dBm COMPOSITE INPUT POWER: -21 dBm
0 Agilent R T A Agilent R T
Mkr1 760.4400 MHz
Ref 33.64 dBm Atten 5 dB  Ext PG 41.2 dB Ref 33.64 dBm Atten5 dB  Ext PG 41.2 dB 23.1 dBm
teak | PASS LIMIT1 | | tek | PASS LIMIT1
10 10
dB/ dB/
[ \ [ |
[ | l | | [ | | |
= I | | | —
P O i N
AA AN
Center 760.5 MHz Span 30 MHz  Center 760.5 MHz Span 30 MHz

#Res BW 100 kHz VBW 300 kHz Sweep 40 ms (4001 pts)

#Res BW 100 kHz VBW 300 kHz Sweep 40 ms (4001 pts)

Plot 7.3.56 Reference level test results at high carrier frequency, Port 1

FRQUENCY RANGE: 758 - 768 MHz
OPERATIONAL MODE: LTE downlink transmit
CONFIGURATION: Singlel Band
CHANNEL BANDWIDTH: 5 MHz
MODULATION: OFDMA
INPUT PORT: Base
COMPOSITE INPUT POWER: -51 dBm COMPOSITE INPUT POWER: -21 dBm
0 Agilent R T A Agilent R T
Ref 33.37 dBm Atten 5 dB  Ext PG 41.2 dB Ref 33.37 dBm Atten5 dB  Ext PG 41.2 dB
tea | PASS LIMIT1 tea | PASS LIMIT1 N
10 10
dB/ dB/
[ |
| | \ ‘ | | | |
— 1l ] | ' N | —
Vi s2 v SZM
53 FC S3 FC
AA AN
Center 765.5 MHz Span 30 MHz  Center 765.5 MHz Span 30 MHz

#Res BW 100 kHz VBW 300 kHz Sweep 40 ms (4001 pts)

VBW 300 kHz Sweep 40 ms (4001 pts)

#Res BW 100 kHz
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Plot 7.3.57 Reference level test results at low carrier frequency, Port 1

FRQUENCY RANGE: 788 - 798 MHz

OPERATIONAL MODE: LTE uplink transmit

CONFIGURATION: Dual Band

CHANNEL BANDWIDTH: 5 MHz

MODULATION: CS-FDMA

INPUT PORT: Base

INPUT POWER: -54 dBm INPUT POWER: -24 dBm

it Agilent R T i Agilent R T
Ref 27.39 dBm Atten 5 dB  Ext PG 41.2 dB Ref 27.39 dBm Atten 5 dB  Ext PG 41.2 dB
tea | PASS LIMIT1 peak | PASS LIM|T1

o ke og A
10 10
dB/ dB/

\ | \ |
I | | | I | | |
I y i i '
Vi1 S2 Vi1 S2
53 FC ik 3 FCinovwiotiidiotid
AR AR

Center 790.5 MHz Span 30 MHz Center 790.5 MHz Span 30 MHz
#Res BW 100 kHz VBW 300 kHz Sweep 40 ms {4001 pts) #Res BW 100 kHz VBW 300 kHz Sweep 40 ms {4001 pts)

Plot 7.3.58 Reference level test results at high carrier frequency, Port 1

FRQUENCY RANGE: 788 - 798 MHz

OPERATIONAL MODE: LTE uplink transmit

CONFIGURATION: Dual Band

CHANNEL BANDWIDTH: 5 MHz

MODULATION: CS-FDMA

INPUT PORT: Base

INPUT POWER: -54 dBm INPUT POWER: -24 dBm

0 Agilent R T A Agilent R T
Ref 27.68 dBm Atten5dB  Ext PG 41.2 dB Ref 27.68 dBm Atten5dB  Ext PG 41.2 dB
tea | PASS LIMIT1 tea | PASS LIMIT1
10 10
dB/ dB/

\ \ [ |
I | \ ‘ I | | |
\ | i m
| I
Vi1 S2 Vi 52
S3 FC ki b 53 FC it
AR AA

Center 795.5 MHz Span 30 MHz  Center 795.5 MHz Span 30 MHz
#Res BW 100 kHz VBW 300 kHz Sweep 40 ms (4001 pts) #Res BW 100 kHz VBW 300 kHz Sweep 40 ms (4001 pts)
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Remarks:

7.4  Intermodulation product test
7.4.1 General

This test was performed to measure to demonstrate compliance to the intermodulation limit at RF antenna

connectors. Specification test limits are given in Table 7.4.1.

Table 7.4.1 Emission mask limits

Frequency range, MHz

ERP Intermodlation product limit, dBm

758 —775/788 - 805

-13.0

851 — 861 /806 - 816

-13.0

7.4.2  Test procedure

7.4.2.1 The EUT was set up as shown in Figure 7.4.1, energized and its proper operation was checked.

7.4.2.2 Signal generator A was configured for CW operation at the low frequency of appropriate frequency band, Signal
generator C was configured for CW operation at the high frequency of the same frequency band.

7.4.2.3 Signal generator B was configured for CW operation tuned 600 kHz above the low frequency or below the high

frequencyof the same frequency band.

7.4.2.4 The generator amplitudes were set so that the power from each into RF combiner was equivalent.
7.4.2.5 The signal generator's amplitudes were increased equally until just before the EUT ALC was begun and all

intermodulation products were measured.

7.4.2.6 Signal generator B was varied in frequency to check if intermodulation products were produced.
7.4.2.7 The intermodulation products were measured with spectrum analyzer as provided in the associated plots.
7.4.2.8 The EUT was tested at the compression and 10 dB into compression to show ALC operation, worst case results

taken.

7.4.2.9 The test was repeated for all uplink and downlink operational bands.
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Date of Issue: 24-Sep-14

Test specification:

Section 90.210(b), Intermodulation product test

Test procedure:

47 CFR, Sections 2.1051, 2.1047 and 90.210(b); KDB 935210 D02 v02, Appendix D

Test mode: Compliance —
Date(s): 02-Apr-14 - 03-Apr-14 Verdict: PASS
Temperature: 23.1 °C Air Pressure: 1016 hPa Relative Humidity: 50 % | Power Supply: 120 VAC

Remarks:

Figure 7.4.1 Intermodulation mask test setup
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Test specification: Section 90.210(b), Intermodulation product test

Test procedure: 47 CFR, Sections 2.1051, 2.1047 and 90.210(b); KDB 935210 D02 v02, Appendix D

Test mode: Compliance —

Date(s): 02-Apr-14 - 03-Apr-14 Verdict: PASS
Temperature: 23.1 °C Air Pressure: 1016 hPa Relative Humidity: 50 % | Power Supply: 120 VAC
Remarks:

Table 7.4.2 Intermodulation product test results

OPERATING FREQUENCY RANGE: 758 - 775 MHz (downlink)

788 - 805 MHz (uplink)

DETECTOR USED: Average
RESOLUTION BANDWIDTH: 1 MHz
VIDEO BANDWIDTH: 3 MHz

MODULATING SIGNAL:

Unmodulated

CONFIGURATION: Dual Band
Frequency, SA reading, ERP**, ERP Limit, . .
Mz dBm/10kHiz dBm/10kHz dBm/10kHz Ml G2k ML
Frequency range, 758 — 775 MHz Downlink
775.597 -19.22 -19.22 -13.0 -6.22 Pass
774.397 -19.32 -19.32 -13.0 -6.32 Pass
758.602 -18.01 -18.01 -13.0 -5.01 Pass
757.403 -18.56 -18.56 -13.0 -5.56 Pass
Frequency range, 788 — 805 MHz Uplink
805.597 -23.83 -24.34 -13.0 -11.34 Pass
804.397 -24.17 -25.33 -13.0 -12.33 Pass
788.602 -25.03 -24.63 -13.0 -11.63 Pass
787.403 -25.28 -25.19 -13.0 -12.19 Pass
FREQUENCY RANGE: 851 - 861 MHz (downlink)
806 - 816 MHz (uplink)
CONFIGURATION: Dual Band
Frequency, SA reading, ERP**, ERP Limit, . .
Mz dBm/10kHir dBm/10kHz dBm/10kHz Margin, dB* Verdict
Frequency range, 851 — 861 MHz Downlink
860.398 -25.07 -25.07 -13.0 -12.07 Pass
859.798 -26.47 -26.47 -13.0 -13.47 Pass
851.601 -25.78 -25.78 -13.0 -12.78 Pass
852.201 -26.81 -26.81 -13.0 -13.81 Pass
Frequency range, 806 —-816 MHz Uplink
815.398 -24.34 -24.34 -13.0 -11.34 Pass
816.598 -25.33 -25.33 -13.0 -12.33 Pass
806.601 -24.63 -24.63 -13.0 -11.63 Pass
805.401 -25.19 -25.19 -13.0 -12.19 Pass

* - Margin = ERP of intermodulation product — specification limit
** - There are no specific antennas supplied as a part of the unit that is why the maximum antenna assembly gain in dBd
shall not exceed the ERP margin in dB.
Antenna Assembly Gain (dBd) = Antenna Gain (dBd) — Feeder Loss (dB) = Antenna Gain (dBi) — 2.15 — Feeder Loss (dB)
Note: Maximum ERP of intermodulation product = Worst case from SA reading (Without ALC or With ALC)
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Test specification:

Section 90.210(b), Intermodulation product test

Test procedure:

47 CFR, Sections 2.1051, 2.1047 and 90.210(b); KDB 935210 D02 v02, Appendix D

Test mode:

Compliance

Date(s):

02-Apr-14 - 03-Apr-14

Verdict:

PASS

Temperature: 23.1 °C

Air Pressure: 1016 hPa

Relative Humidity: 50 %

| Power Supply: 120 VAC

Remarks:

OPERATING FREQUENCY RANGE:

Table 7.4.3 Intermodulation product test results

788 - 805 MHz (uplink)

758 - 775 MHz (downlink)

DETECTOR USED: Average
RESOLUTION BANDWIDTH: 1 MHz
VIDEO BANDWIDTH: 3 MHz
MODULATING SIGNAL: Unmodulated
CONFIGURATION: Single Band
Frequency, SA reading, ERP**, ERP Limit, . .
MHz dBm/10kHz dBm/10kHz dBm/10kHz g, a2 el
Frequency range, 758 — 775 MHz Downlink
775.597 -18.99 -18.99 -13.0 -5.99 Pass
774.397 -19.00 -19.00 -13.0 -6.00 Pass
758.602 -18.33 -18.33 -13.0 -5.33 Pass
757.403 -18.75 -18.75 -13.0 -5.75 Pass
OPERATING FREQUENCY RANGE: 851 - 861 MHz (downlink)
806 - 816 MHz (uplink)
CONFIGURATION: Single Band
Frequency, SA reading, ERP**, ERP Limit, . .
MHz dBm/10kHz dBm/10kHz dBm/10kHz T, G2 Vel
Frequency range, 758 — 775 MHz Downlink
860.398 -18.19 -18.19 -13.0 -5.19 Pass
861.598 -19.18 -19.18 -13.0 -6.18 Pass
851.601 -17.07 -17.07 -13.0 -4.07 Pass
850.401 -17.84 -17.84 -13.0 -4.84 Pass

* - Margin = ERP of intermodulation product — specification limit
** - There are no specific antennas supplied as a part of the unit that is why the maximum antenna assembly gain in dBd
shall not exceed the ERP margin in dB.
Antenna Assembly Gain (dBd) = Antenna Gain (dBd) — Feeder Loss (dB) = Antenna Gain (dBi) — 2.15 — Feeder Loss (dB)
Note: Maximum ERP of intermodulation product = Worst case from SA reading (Without ALC or With ALC)

Reference numbers of test equipment used

HL 0539 HL 0661

HL 2667 HL 3634 HL 4273 HL 4274

HL 4355 HL 4369

HL 4384

Full description is given in Appendix A.
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Test specification:

Section 90.210(b), Intermodulation product test

Test procedure:

47 CFR, Sections 2.1051, 2.1047 and 90.210(b); KDB 935210 D02 v02, Appendix D

Test mode:

Compliance

Date(s):

02-Apr-14 - 03-Apr-14

Verdict:

PASS

Temperature: 23.1 °C

Air Pressure: 1016 hPa

Relative Humidity: 50 %

| Power Supply: 120 VAC

Remarks:

Plot 7.4.1 Intermodulation test results in the 758 - 775 MHz frequency range

OPERATING FREQUENCY RANGE: 758 — 775 MHz
DETECTOR USED: Average
NOISE FIGURE: Within and outside the passband
CONFIGURATION: Downlink
POWER SETTING: 30 dBm
OPERATION FREQUENCES: Fiow, Fiow+600 kHz, Fhign
CONFIGURATION: Dual Band
INPUT POWER: -54 dBm INPUT POWER: -44 dBm
= |
ep— et .
e s
o | E 3‘.:""'«.- ".?T‘sg;__._..;_ L M
CONFIGURATION: Single Band
INPUT POWER: -51 dBm INPUT POWER: -41 dBm
_J | A ot | T
1.-- i - iy a | T a TR '
Cxn = e T

Date: 23.APR.2014 14:54:10

Date: 23.APR.2014 14:55:16
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Date of Issue: 24-Sep-14

Test specification:

Section 90.210(b), Intermodulation product test

Test procedure:

47 CFR, Sections 2.1051, 2.1047 and 90.210(b); KDB 935210 D02 v02, Appendix D

Test mode:

Compliance

Date(s):

02-Apr-14 - 03-Apr-14 Verdict:

PASS

Temperature: 23.1 °C

Air Pressure: 1016 hPa

Relative Humidity: 50 %

| Power Supply: 120 VAC

Remarks:

Plot 7.4.2 Intermodulation test results in the 758 - 775 MHz frequency range

OPERATION FREQUENCES:

CONFIGURATION:
INPUT POWER: -54 dBm

Fiow, Fhigh-600 kHz, Frign
Dual Band
INPUT POWER: -44 dBm

s s

| nassis .-L:Eu | nassi
ERRE T S——— E Y " S——i—
- E T - s r_-. =
: R i
Date: 23.APR.2014 14:30:09 Date: 23.APR.2014 14:36:04
CONFIGURATION: Single Band
INPUT POWER: -51 dBm INPUT POWER: -41 dBm
TS = MW ot L e e 0@ = ROW L
o VW I el Slaade b At 10 4 e R LR
&1 =
S _ " ; it
4: LK | 5 - e 4
- el L LAY
L]
| | 1 1 _.-d s i
& nassi .-L:Eu | nassi .-L:Eu LT
EEE T S——— o | I S— e
- 11305

Date: 23.APR.2014 14:48:36

Date: 23.APR.2014 14:38:35
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Test specification:

Section 90.210(b), Intermodulation product test

Test procedure:

47 CFR, Sections 2.1051, 2.1047 and 90.210(b); KDB 935210 D02 v02, Appendix D

Test mode: Compliance —

Date(s): 02-Apr-14 - 03-Apr-14 Verdict: PASS
Temperature: 23.1 °C Air Pressure: 1016 hPa Relative Humidity: 50 % | Power Supply: 120 VAC
Remarks:

Plot 7.4.3 Intermodulation test results in the 788 - 805 MHz frequency range

OPERATING FREQUENCY RANGE:
DETECTOR USED:

AVERAGING:

CONFIGURATION:

OPERATION FREQUENCES:
CONFIGURATION:

INPUT POWER: -54 dBm

788 — 805 MHz

Average

On, 100 traces

Uplink

Fiow, Fiowt600 kHz, Fhigh
Dual Band

INPUT POWER: -44 dBm

Date: 23.APR.2014 13:51:05

OPERATION FREQUENCES:
CONFIGURATION:
INPUT POWER: -54 dBm

Date: 23.APR.2014 13:52:25

Fiow, Fhigh-600 kHz, Fhign
Dual Band
INPUT POWER: -44 dBm

Date: 23.APR.2014 13:40:59

Date: 23.APR.2014 13:41:49
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Date(s): 02-Apr-14 - 03-Apr-14 Verdict: PASS
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Remarks:

Plot 7.4.4 Intermodulation results in the 851 - 861 MHz frequency range

OPERATING FREQUENCY RANGE: 851 — 861 MHz
DETECTOR USED: Average
CONFIGURATION: Downlink
POWER SETTING: 30dBm
OPERATION FREQUENCES: Fiow, Flow+600 KHz, Fhign
CONFIGURATION: Dual Band
INPUT POWER: -54 dBm INPUT POWER: -44 dBm

CONFIGURATION: Single Band
INPUT POWER: -51 dBm INPUT POWER: -41 dBm
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Plot 7.4.5 Intermodulation results in the 851 - 861 MHz frequency range

OPeRATION FREQUENCES: Flow, Fnigh-600 kHz, Fhign

CONFIGURATION: Dual Band
INPUT POWER: -44 dBm

INPUT POWER: -54 dBm

Date: 23.APR.2014 15:19:20 Date: 23.APR.2014 15:17:58

CONFIGURATION: Single Band
INPUT POWER: -51 dBm INPUT POWER: -41 dBm
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Section 90.210(b), Intermodulation product test

Test procedure:

47 CFR, Sections 2.1051, 2.1047 and 90.210(b); KDB 935210 D02 v02, Appendix D

Test mode:

Compliance

Date(s): 02-Apr-14 - 03-Apr-14 Verdict: PASS
Temperature: 23.1 °C Air Pressure: 1016 hPa Relative Humidity: 50 % | Power Supply: 120 VAC
Remarks:

Plot 7.4.6 Intermodulation test results in the 806 - 816 MHz frequency range

OPERATING FREQUENCY RANGE:
DETECTOR USED:

AVERAGING:

CONFIGURATION:

OPERATION FREQUENCES:
CONFIGURATION:

INPUT POWER: -54 dBm

806 — 816 MHz

Average

On, 100 traces

Uplink

Fiow, Fiowt600 kHz, Fhigh
Dual Band

INPUT POWER: -44 dBm
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OPERATION FREQUENCES: Flow, Fnigh-600 kHz, Fhign
CONFIGURATION: Dual Band
INPUT POWER: -54 dBm INPUT POWER: -44 dBm
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Test specification: Section 90.219(e)(3), Radiated spurious emissions

Test procedure: 47 CFR, Sections 2.1053; KDB 935210 D02 v02, Appendix D

Test mode: Compliance —
Date(s): Verdict: PASS

24-Mar-14 - 30-Mar-14

Temperature: 23.4 °C Air Pressure: 1007 hPa Relative Humidity: 51 % | Power Supply: 120 VAC

Remarks:

7.5
7.5.1

7.5.2
7521
7522

7523

7.5.3
7531
7.5.3.2

7.5.3.3

Radiated spurious emission measurements

General

This test was performed to measure radiated spurious emissions from the EUT. Specification test limits are given in
Table 7.5.1.

Table 7.5.1 Radiated spurious emission test limits

Frequency, Attenuation below carrier, | ERP of spurious, | Equivalent field strength limit @ 3m,
MHz dBc dBm dB (uV/m)***

0.009 — 10™ harmonic* 43+10logP** -13 84.4

* - Excluding the in band emission within £ 250 % of the authorized bandwidth from the carrier

** - P is transmitter output power in Watts

** - Equivalent field strength limit was calculated from maximum allowed ERP of spurious as follows:
E=sqrt(30xPx1.64)/r, where P is ERP in Watts, 1.64 is numeric gain of ideal dipole and r is antenna to EUT
distance in meters

Test procedure for spurious emission field strength measurements in 9 kHz to 30 MHz band

The EUT was set up as shown in Figure 7.5.1, energized and the performance check was conducted.

The specified frequency range was investigated with antenna connected to spectrum analyzer. To find maximum
radiation the turntable was rotated 360° and the measuring antenna was rotated around its vertical axis.

The worst test results (the lowest margins) were recorded in Table 7.5.2 and shown in the associated plots.

Test procedure for spurious emission field strength measurements above 30 MHz
The EUT was set up as shown in Figure 7.5.2, energized and the performance check was conducted.

The specified frequency range was investigated with antenna connected to spectrum analyzer. To find maximum
radiation the turntable was rotated 360° and the measuring antenna height was swept from 1 to 4 m in both, vertical
and horizontal, polarizations.

The worst test results (the lowest margins) were recorded in Table 7.5.2 and shown in the associated plots..
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Test specification: Section 90.219(e)(3), Radiated spurious emissions

Test procedure: 47 CFR, Sections 2.1053; KDB 935210 D02 v02, Appendix D

Test mode: Compliance —

Date(s): 24-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.4 °C Air Pressure: 1007 hPa Relative Humidity: 51 % | Power Supply: 120 VAC
Remarks:

Figure 7.5.1 Setup for spurious emission field strength measurements in 9 kHz to 30 MHz band
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Figure 7.5.2 Setup for spurious emission field strength measurements above 30 MHz
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Test specification: Section 90.219(e)(3), Radiated spurious emissions

Test procedure: 47 CFR, Sections 2.1053; KDB 935210 D02 v02, Appendix D

Test mode: Compliance —

Date(s): 24-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.4 °C Air Pressure: 1007 hPa Relative Humidity: 51 % | Power Supply: 120 VAC
Remarks:

Table 7.5.2 Spurious emission field strength test results, dual band
ASSIGNED FREQUENCY RANGE: 758 - 775 MHz Downlink
788 — 805 MHz Uplink
851 — 861 MHz Downlink
806 — 816 MHz Uplink

TEST DISTANCE: 3m

TEST SITE: Semi anechoic chamber
EUT HEIGHT: 0.8m

INVESTIGATED FREQUENCY RANGE: 0.009 — 9000 MHz
DETECTOR USED: Peak

VIDEO BANDWIDTH: > Resolution bandwidth

TEST ANTENNA TYPE: Active loop (9 kHz — 30 MHz)
Biconilog (30 MHz — 1000 MHz)
Double ridged guide (above 1000 MHz)
MODULATION: Unmodulated
CONFIGURATION: Dual Band
BOOSTER OUTPUT POWER SETTINGS: 30 dBm
Frequency, | SAreading, | Attenuator, | Cable loss, RBW, Spl_mc_)us Attenuatlc_)n Limit, | Margin, .
MHz dBm dB dB KHz emission, below carrier, dBc dB* Verdict
dBm dBc
Low carrier frequency
All emissions were found more than 20 dB below the limit | Pass
Mid carrier frequency
All emissions were found more than 20 dB below the limit | Pass
High carrier frequency
All emissions were found more than 20 dB below the limit | Pass

*- Margin = Field strength of spurious — calculated field strength limit.
**. EUT front panel refers to 0 degrees position of turntable.
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Test specification: Section 90.219(e)(3), Radiated spurious emissions

Test procedure: 47 CFR, Sections 2.1053; KDB 935210 D02 v02, Appendix D

Test mode: Compliance —

Date(s): 24-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.4 °C Air Pressure: 1007 hPa Relative Humidity: 51 % | Power Supply: 120 VAC
Remarks:

Table 7.5.3 Spurious emission field strength test results, single band

ASSIGNED FREQUENCY RANGES: 758 - 775 MHz Downlink
788 — 805 MHz Uplink
INVESTIGATED FREQUENCY RANGE: 0.009 — 8000 MHz
MODULATION: Unmodulated
CONFIGURATION: Single Band
DOWNLINK OUTPUT POWER SETTINGS: 33 dBm
Frequency, Field strength, Limit, Margin, RBW, Antenna Antenna Turn-table position**,
MHz dB(uV/m) dB(uV/m) dB* kHz polarization height, m degrees
Low carrier frequency MHz
All emissions were found more than 20 dB below the limit | Pass
Mid carrier frequency MHz
All emissions were found more than 20 dB below the limit | Pass

High carrier frequency MHz

889.902 | 63.94 | 84.4 [ 2046 | 120 ] Vert | 1.2 |

28 | Pass

*- Margin = Spurious emission — specification limit.

ASSIGNED FREQUENCY RANGES: 851 — 861 MHz Downlink
806 — 816 MHz Uplink
INVESTIGATED FREQUENCY RANGE: 0.009 — 9000 MHz
MODULATION: Unmodulated
CONFIGURATION: Single Band
DOWNLINK OUTPUT POWER SETTINGS: 33 dBm
Frequency, | SAreading, | Attenuator, | Cable loss, RBW, Spl_m(_)us Attenuathn Limit, | Margin, .
MHz dBm dB dB KHz emission, below carrier, dBc dB* Verdict
dBm dBc
Low carrier frequency
All emissions were found more than 20 dB below the limit | Pass
Mid carrier frequency
All emissions were found more than 20 dB below the limit | Pass
High carrier frequency
All emissions were found more than 20 dB below the limit | Pass
*- Margin = Spurious emission — specification limit.
Reference numbers of test equipment used
[ HLO0446 | HLO0521 | HL0604 | HL1984 | HL2871 | HL2909 | HL4150 | HL4353 |

Full description is given in Appendix A.
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Test specification:

Section 90.219(e)(3), Radiated spurious emissions

Test procedure:

47 CFR, Sections 2.1053; KDB 935210 D02 v02, Appendix D

Test mode: Compliance —
Date(s): 24-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.4 °C Air Pressure: 1007 hPa Relative Humidity: 51 % | Power Supply: 120 VAC
Remarks:
Plot 7.5.1 Radiated emission measurements in 9 - 150 kHz range
TEST SITE: Semi anechoic chamber

CONFIGURATION:
ANTENNA POLARIZATION:
TEST DISTANCE:

CARRIER FREQUENCY: Low

Dual Band
Vertical and Horizontal
3m

CARRIER FREQUENCY: Mid

) (@2
ACTY DET: PEAK ACTY DET: PEAK
MEAS DET: FEAK OF RAUG MEAS DET: FEAK OF AUG
MER 9.8 kHz MER 3.5 kHz
BZ.BE dBpWim B2. B9 dBuplsm
LOG  REF 9@.8 dBuYsm LOG  REF S@.@ dBpYsm
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START 9.8 kHz STOP 158.8 kHz STRART 9.8 kHz S5T0F 158.8 kHz
EL wIF BW 1.8 kHz AYG EW 3 kHz SWP 7HB meec EL #IF EW 1.B kHz AYG BW 3 kHz SHP 7HB msec
CARRIER FREQUENCY: High
(€2
ACTY DET: FEAE
MEAS DET: FEAE OF AWG
MER 3.6 kHz
B3.37 dBpYsm
LOG  REF 9@.8 dBpWsm
18
dBr )
A
10 dE mwm\.ﬂlﬁuw‘”
b,
0L e
qu.d
dEpl s
YA 5B
SCFC
ACORR
START 9.@ kHz STOP 158.8 kHz
L BIF BW 1B kHz AUG BW 3 kHr SHP 7HB meec
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HERMON LABORATORIES

Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(3), Radiated spurious emissions

Test procedure:

47 CFR, Sections 2.1053; KDB 935210 D02 v02, Appendix D

Test mode: Compliance —
Date(s): 24-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.4 °C Air Pressure: 1007 hPa Relative Humidity: 51 % | Power Supply: 120 VAC
Remarks:
Plot 7.5.2 Radiated emission measurements in 0.15 - 30 MHz range
TEST SITE: Semi anechoic chamber
CONFIGURATION: Dual Band
ANTENNA POLARIZATION: Vertical and Horizontal
TEST DISTANCE: 3m
CARRIER FREQUENCY: Low CARRIER FREQUENCY: Mid
(@8] (@)
ACTU DET: PEAK ACTY DET: PEAK
MERS DET: FEAE QP AWG MEAS DET: FEAK QP RAVG
MKR 158 kHz MKR 178 kHz
7@.41 dBpVsm 71,34 dBpWsim
%go REF 98.8 dBuYsn %go REF 98.@ dBuYsm
dB~ dBs
ATH ATH
18 dB 1B dB|s |
et el
o e
oL B 0L T
g4y mk.w a4,y *MWM
o o] iy ko] |
¢ FC Pl 5CFC RRsLToN
ACORR e ACORR ]

START 158 kHz

FL wIF EW 18 kHz AUG BW 38 kH:z

CARRIER FREQUENCY: High
(@]

REF 38.8 dEuls/m

STOF 36.BA MHz
SWP 335 meec

START 15@ kHz
FL wIF EW 1@ kH:z

STOF 3. B@ MHz

AUG BW 38 kHz SHP 335 meec

ACTW DET:
HEAS DOET:

FEAK

FEAK OF AWG
MKR 158 kHz
78,31 dBplsm

it

M W

START 158 kHr
L rIF BW 1@ kHz

AWG BN 3@ kH:z

STOF 3@ .BA MHz
SWP 335 meec
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HERMON LABORATORIES

Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(3), Radiated spurious emissions

Test procedure:

47 CFR, Sections 2.1053; KDB 935210 D02 v02, Appendix D

Test mode: Compliance —
Date(s): 24-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.4 °C Air Pressure: 1007 hPa Relative Humidity: 51 % | Power Supply: 120 VAC
Remarks:
Plot 7.5.3 Radiated emission measurements in 30 - 1000 MHz range
TEST SITE: Semi anechoic chamber
CONFIGURATION: Dual Band
ANTENNA POLARIZATION: Vertical and Horizontal
TEST DISTANCE: 3m
CARRIER FREQUENCY: Low CARRIER FREQUENCY: Mid
(@2 (@]
ACTU DET: PEAK ACTU DET: PEAK
MEAS DET: FEAK QP AVG MERS DET: FEAEK OPF ALG
MER B49.8 MHz MKR BY49.9 MHz
73,87 dBuVsm 75,54 dBulsm
%go REF 98.@ dBuYsn %go REF 94.8 dBuYsm
dBs dB~
ATH ATHN
18 dB 1B dB
oL oL
gu.u gu.u |
dEpl s |t dEpl s |-l
T T NI N Wl e i3 LT
HCURRMMMV LEN'a HCURRWMW ot
START 38 B MHz STOF 1.AERA OHz START 30 B MHz STOF 1.0ERA OHz
RT IF BW 120 kHz AYG EW 388 kHz SWP 989 msec RL IF BW 120 kHz AYG EW 38D kHz SWP 9E9 nsec
CARRIER FREQUENCY: High
(€2
ACTU DET: PEAE
MEAS DET: PERK DF AUG
MkR B37.5 MHz
75,56 dBplsm
%go REF 98.8 dBuYsn
dBr
ATH
10 dB
oL
gu.y4
dEpl s h
YR 5B | bt s
Ml A L, ™ R
START 38 @ MHx 5TOF 1.@EEA OHz
RL IF BW 128 kHz AYG BW 38D kHz SWP 9E9 nsec
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HERMON LABORATORIES

Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification: Section 90.219(e)(3),

Radiated spurious emissions

Test procedure:

47 CFR, Sections 2.1053; KDB 935210 D02 v02, Appendix D

Test mode: Compliance

Date(s): 24-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.4 °C Air Pressure: 1007 hPa Relative Humidity: 51 % | Power Supply: 120 VAC
Remarks:
Plot 7.5.4 Radiated emission measurements in 1000 — 6000 MHz range
TEST SITE: Semi anechoic chamber
CONFIGURATION: Dual Band
ANTENNA POLARIZATION: Vertical and Horizontal
TEST DISTANCE: 3m
CARRIER FREQUENCY: Low
(@]
ACTY DET: PEAK
MERS DET: PEAK OF AUG
MKR 5.7B1 GHz
58,78 dBplsm
LOG REF 78.8 dBuVsm PREANP 0N
1m
dBs
#ATH
@ dEb
| A L MWW
\MW‘*‘WMW
YA 3B
5C FC
ACORR
START 1 @BB GHz 5TOF G.EDA OHz
BL  ®IF BW 1.B MHz AUG BM 3 MHz SWP 7EB neec

Limit 84.4 dBuV/m was applied

Plot 7.5.5 Radiated emission measurements in 1000 — 6000 MHz range

TEST SITE:

Semi anechoic chamber

CONFIGURATION: Dual Band
ANTENNA POLARIZATION: Vertical and Horizontal
TEST DISTANCE: 3m
CARRIER FREQUENCY: Mid
(@]
ACTY DET: FEAE
MERS DOET: FEAK OF AUG
MER 5,918 GHz
50,42 dBplsm
LOG  REF 7.8 dBulsm PREAMP 0N
iB
dBs
LATH
@ dE
L I et N
TI——
YA 5B
SCFC
ACORR
START 1 _@B@ GHz STOF B.ABA COHz
RL #1F BN 1. MHz AUG BN 3 MHz SHP 7EB nsec

Limit 84.4

dBuV/m was applied
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HERMON LABORATORIES

Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification: Section 90.219(e)(3),

Radiated spurious emissions

Test procedure:

47 CFR, Sections 2.1053; KDB 935210 D02 v02, Appendix D

Test mode: Compliance

Date(s): 24-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.4 °C Air Pressure: 1007 hPa Relative Humidity: 51 % | Power Supply: 120 VAC
Remarks:
Plot 7.5.6 Radiated emission measurements in 1000 — 6000 MHz range
TEST SITE: Semi anechoic chamber

CONFIGURATION: Dual Band
ANTENNA POLARIZATION: Vertical and Horizontal
TEST DISTANCE: 3m
CARRIER FREQUENCY: High
(@3]
RCTW DET: PEAK
MEAS DET: PEAE OF AUG
MER 5.978 GHz
5@.E5 dBplsm
LOG REF 78.8 oBulsnm FREANP DN
1@
dB/
EATH
@ g
[
|II JI,J. MW
MPYTTIRE—
VA SEB
5L FC
ALORR
START 1.@EE GHr S5TOP E.BEE CH:
RL  ®IF BW 1.B MHz RUG BH 3 MH: BSHP 3. BB sec

Limit 84.4 dBuV/m was applied
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HERMON LABORATORIES

Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(3), Radiated spurious emissions

Test procedure:

47 CFR, Sections 2.1053; KDB 935210 D02 v02, Appendix D

Test mode: Compliance

Date(s): 24-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.4 °C Air Pressure: 1007 hPa Relative Humidity: 51 % | Power Supply: 120 VAC
Remarks:
Plot 7.5.7 Radiated emission measurements in 6000 — 9000 MHz range
TEST SITE: Semi anechoic chamber

CONFIGURATION:
ANTENNA POLARIZATION:
TEST DISTANCE:
CARRIER FREQUENCY:

Dual Band

Vertical and Horizontal
3m

Low

Mkr1 8.4676 GHz

Ref90 dBpv/m Atten 5 dB 53.8 dBuvim
Peak

Log

10

dB/

DI FOTT RRPTTTov | E) y & L e
84.4 W # bl

dBvr

V1oE2

53 FC

A AL

Start 6 GHz Stop 9 GHz

Res BW 1 MHz

VBW 3 MHz

Sweep 25.19 ms (2520 pts)

Plot 7.5.8 Radiated emission measurements in 6000 — 9000 MHz range

TEST SITE:

Semi anechoic chamber

CONFIGURATION: Dual Band
ANTENNA POLARIZATION: Vertical and Horizontal
TEST DISTANCE: 3m
CARRIER FREQUENCY: Mid
Mkr1 B.5284 GHz
Ref 90 dBp+/m Atten 5 dB 52.99 dBpv/m
Loy
10
dBf
DI " N pUARpeR— lum?," dm
814 M"”“W
dBpvint
W1 G2
53 FC
AAS
Start 6 GHz Stop 9 GHz

Res BW 1 MHz

VBW 3 MHz

Sweep 25.19 ms 2520 pts)
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HERMON LABORATORIES

Report ID: AXERAD_FCC.25633_rev4.docx

Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(3), Radiated spurious emissions

Test procedure:

47 CFR, Sections 2.1053; KDB 935210 D02 v02, Appendix D

Test mode:

Compliance

Date(s): 24-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.4 °C Air Pressure: 1007 hPa Relative Humidity: 51 % | Power Supply: 120 VAC
Remarks:
Plot 7.5.9 Radiated emission measurements in 6000 — 9000 MHz range
TEST SITE: Semi anechoic chamber

CONFIGURATION:

ANTENNA POLARIZATION:

TEST DISTANCE:

CARRIER FREQUENCY:

Dual Band

Vertical and Horizontal
3m

High

Mkr1 8.4927 GHz

Ref90 dBpv/m Atten 5 dB 53.3 dBuvim
Peak
Log
10
dBf
1
Dl PRI LAt itk ..Rnu.;, Y
844 MM " 1 FAIRNTY ¥ N Pevuly S
dBuvA e
V1 52
53 FC
AAL
Start 6 GHz Stop 9 GHz

Res BW 1 MHz

VBW 3 MHz

Sweep 25.19 ms (2520 pts)
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HERMON LABORATORIES

Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(3), Radiated spurious emissions

Test procedure:

47 CFR, Sections 2.1053; KDB 935210 D02 v02, Appendix D

Test mode: Compliance —
Date(s): 24-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.4 °C Air Pressure: 1007 hPa Relative Humidity: 51 % | Power Supply: 120 VAC
Remarks:
Plot 7.5.10 Radiated emission measurements in 9 - 150 kHz range
TEST SITE: Semi anechoic chamber
CONFIGURATION: Single Band 758-775MHz
ANTENNA POLARIZATION: Vertical and Horizontal

TEST DISTANCE:
CARRIER FREQUENCY: Low

)

ACTY DET: PEAK

MEAS DET: FEAE OF RAUG
MKRE 9.8 kH:
B2 .77 dBplsm

LOG  REF 3@.8 dBpYsm
1B
dBs

ATH [t
10 dB WWWWM

£
Lkl LTI WY

oL YA
gqu.y

dBpl s
YA 5B

iC FC
ACORR

START 9.8 kHrz
RL #IF BW 1.8 kHz

STOP 13H.@ kH:z

AYG EW 3 kHr SWP 7AB meec

CARRIER FREQUENCY: High
(@)

LOG  REF 38.8 dBulsm

3m
CARRIER FREQUENCY: Mid

)

ACTY DET: FEAK

MEARS DET: FERK OF AUG
MER 9.8 kHz
B2 .58 dBplsm

LOG  REF 3@.8 dBpYsm
1B
dBs

ATH i
1@ dE ' VYw?wﬁwhjwwwﬂnkﬁqgh

P tinitun
A

Al
oL T
qu.4
dBpl s
YA 5B
it FC
ACORE

START 9.8 kHrz
RL #IF BW 1.8 kHz

STOP 13H.@ kH:z

AYG EW 3 kHr SWP 7AB meec

ACTW DET: PEAK

MEAS DOET: FEAK OF RAUG
MER 3.3 kHz
Bz, 78 dBulsm

1B
dB/

F

ATH P
10 as| | e

START 9.8 kHz
RL ®IF EW 1.B kHz

AVG EHW

STOP 13H.8 kHz

3 kH: SWF 7HB meec
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HERMON LABORATORIES

Report ID: AXERAD_FCC.25633_rev4.docx

Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(3), Radiated spurious emissions

Test procedure:

47 CFR, Sections 2.1053; KDB 935210 D02 v02, Appendix D

Test mode: Compliance —
Date(s): 24-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.4 °C Air Pressure: 1007 hPa Relative Humidity: 51 % | Power Supply: 120 VAC
Remarks:
Plot 7.5.11 Radiated emission measurements in 0.15 - 30 MHz range
TEST SITE: Semi anechoic chamber

CONFIGURATION:
ANTENNA POLARIZATION:
TEST DISTANCE:

CARRIER FREQUENCY: Low

(]

ACTY DET:
MERS DET:

FEAK

FERE QF RUG
MR 138 kHz
71 B8 dBpWlsm

LOG  REF S@.8 dBpYsm
1B
dB~
ATH
18 dBE

oL .
24,4 N [ebins, s

dBul s
UA 3B -
50 FC L
ACORR

Ty

START 150 kHz
AL BIF BH 18 kHz

STOF 3@.0@ MH:z

AYG BW 38 kHz SHP 833 msec

CARRIER FREQUENCY: High
(@)

Single Band 758-775MHz
Vertical and Horizontal

3m

CARRIER FREQUENCY: Mid

(]

ACTY DET:
MERS DET:

LOG  REF 5@.8 dBplsm
1@

FEAK

FERK QF AUG
KR 158 kHz
78.51 dBplim

dBs

ATH

10 dB

oL
au .,y [,

dBpl s
YA 5B

SC FC
ACORR

STRRT 198 kHz

R1 #IF BW 18 kHz AYG BW 3@ kHz

ACTY DET: PEAK
MERS DET: PERK OF AUG

MR 168 kHz
7@.94 dBulsm

LOG  REF S8.8 oBuben

1B

dBr

ATH
1B d8
&’w"‘“‘w%

i i

ay.y *“‘\mw

dBEplls

UR 5B [, a

50 FC .o

ACORR e

START 158 kHz
RL ®IF EW 18 kHz

AVG EW 38 kHz

STOF 3@.P@ MHz
SWF 893 meec

STOP 3@.BA MHr
SWP 335 meec
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Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

HERMON LABORATORIES

Test specification: Section 90.219(e)(3), Radiated spurious emissions

Test procedure: 47 CFR, Sections 2.1053; KDB 935210 D02 v02, Appendix D

Test mode: Compliance —

Date(s): 24-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.4 °C Air Pressure: 1007 hPa Relative Humidity: 51 % | Power Supply: 120 VAC
Remarks:

Plot 7.5.12 Radiated emission measurements in 30 - 1000 MHz range

TEST SITE: Semi anechoic chamber
CONFIGURATION: Single Band 758-775MHz
ANTENNA POLARIZATION: Vertical and Horizontal
TEST DISTANCE: 3m
CARRIER FREQUENCY: Low CARRIER FREQUENCY: Mid
] (@3]
ACTY DET: PEAK ACTY DET: PEAK
MEAS DET: FEAK OF AUG MEAS OET: FEAK OF AUG
MK 796.8 MHz MER 763.8 MHz
EG.74 dEpl/m ES.591 dEplsm
G REF 94.8 dBulsm LOG REF 98.9 oBuYsm
3 1@
3 dBs
TN ATH
1 db 10 dB
. oL
1.4 | g4.4 |
P | MRS I u s
- I y -J‘J.
EDFREMMW b ot S ™ Mo Cok M’“"‘“w’”ﬁ & Ju‘\ [
IART 3@ B MHz ST0F 1.@EPE GHz START 30 B MHz 5TOF 1.@BPA GHz
IF BW 128 kHz AYG BN 38R kHz 5HP 989 meec RL IF BW 1PB kHz AUG BW 38 kHz SHP 989 neec

CARRIER FREQUENCY: High

(@]

ACTW DET: PEAK

MERS DOET: FEAK OF AUG
MER 771.6 MHz
EE.75 dBplsm

LOG  REF 98.8 dBplsm
1B
dBs
ATH
1@ dB

0L
gu.u I
dBplds L
VA 5B i

SC Pt ] A L Lot JUL A e

START 38 @ MHz STOF 1.48BA COHz
RL IF EW 1CB kHz AVG EW 3EB kHz SHP B3 nsec
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HERMON LABORATORIES

Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification: Section 90.219(e)(3),

Radiated spurious emissions

Test procedure:

47 CFR, Sections 2.1053; KDB 935210 D02 v02, Appendix D

Test mode: Compliance

Date(s): 24-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.4 °C Air Pressure: 1007 hPa Relative Humidity: 51 % | Power Supply: 120 VAC
Remarks:

Plot 7.5.13 Radiated emission

TEST SITE:
CONFIGURATION:
ANTENNA POLARIZATION:

measurements in 1000 — 6000 MHz range

Semi anechoic chamber
Single Band 758-775MHz
Vertical and Horizontal

TEST DISTANCE: 3m
CARRIER FREQUENCY: Low
(@8]
ACTW DET: PEAK
MEAS DET: FEAK OF RAUG
MER 5,649 CHz
50,42 dBplsm
LOG  REF 7@.8 dBpYsm FREAMF 0N
18
dB
HATH
@ dE
[T
|I| MM—M
P
VA 5B
SCFC
ACORR
START 1_@B@ GHzr STOF B.HBA CGHz
RL #IF BW 1.B MHz AWG BW 3 MHr SWP 7RB meec

Limit 84.4 dBuV/m was applied

Plot 7.5.14 Radiated emission

TEST SITE:
CONFIGURATION:
ANTENNA POLARIZATION:

measurements in 1000 — 6000 MHz range

Semi anechoic chamber
Single Band 758-775MHz
Vertical and Horizontal

TEST DISTANCE: 3m
CARRIER FREQUENCY: Mid
(@]
RCTW DET: PEAK
MERS DET: FEAK GF AUG
MEE 5.cB1 OHz
58,78 dBplsm
LOG  REF 78.8 dBpMsm FREAMP 0N
1B
dEs
HATH
@ de
[ttt
J' MW
TP
VA SB
St FC
ACORR
START 1_@B@ GHr 3TOF B.BPA GOHz
RL ®IF EW 1.B MHz AUG EW 3 MHz SWFP TEB meec

Limit 84.4

dBuV/m was applied
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HERMON LABORATORIES

Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification: Section 90.219(e)(3),

Radiated spurious emissions

Test procedure:

47 CFR, Sections 2.1053; KDB 935210 D02 v02, Appendix D

Test mode: Compliance

Date(s): 24-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.4 °C Air Pressure: 1007 hPa Relative Humidity: 51 % | Power Supply: 120 VAC
Remarks:
Plot 7.5.15 Radiated emission measurements in 1000 — 6000 MHz range
TEST SITE: Semi anechoic chamber

CONFIGURATION:
ANTENNA POLARIZATION:

Single Band 758-775MHz
Vertical and Horizontal

TEST DISTANCE: 3m
CARRIER FREQUENCY: High
(@3]
ACTW DET: PEAK
MERS DOET: FEAK OF AUG
MER 5,781 GHz
50,73 dBplsm
LOG REF 7@.8 dBulsm FREANP 0K
1B
dBs
HATH
@ dE
| et
| m WWW
WMWW
VA 5B
SCFC
ACORR
START 1.880 COHr STOF B.BRPE CHz
RL #IF EW 1.B MHz AUG EW 3 MHz SWP 7RB meec

Limit 84.4 dBuV/m was applied
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HERMON LABORATORIES

Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(3), Radiated spurious emissions

Test procedure:

47 CFR, Sections 2.1053; KDB 935210 D02 v02, Appendix D

Test mode: Compliance —
Date(s): 24-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.4 °C Air Pressure: 1007 hPa Relative Humidity: 51 % | Power Supply: 120 VAC
Remarks:
Plot 7.5.16 Radiated emission measurements in 6000 — 9000 MHz range
TEST SITE: Semi anechoic chamber

CONFIGURATION:
ANTENNA POLARIZATION:
TEST DISTANCE:
CARRIER FREQUENCY:

Single Band 758-775MHz
Vertical and Horizontal
3m

Low

Mkr1 8.4224 GHz

Ref90 dBpv/m Atten 5 dB 53.11 dBuv/m
Peak
Log
10
dBf
1
DI N E— e S .h_l.u&_u.;:#
844 Ao
dBpviri
V1 52
53 FC
AAL
Start 6 GHz Stop 9 GHz

Res BW 1 MHz

VBW 3 MHz

Sweep 25.19 ms (2520 pts)

Plot 7.5.17 Radiated emission measurements in 6000 — 9000 MHz range

TEST SITE:
CONFIGURATION:
ANTENNA POLARIZATION:
TEST DISTANCE:
CARRIER FREQUENCY:

Ref 90 dBp\/im Atten 5 dB

Peak

Semi anechoic chamber
Single Band 758-775MHz
Vertical and Horizontal
3m
Mid
Mkr1 B.4641 GHz
53.34 dBpv/m

Start 6 GHz
Res BW 1 MHz

VBW 3 MHz

Stop 9 GHz
Sweep 25.19 ms (2520 pts)
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Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

HERMON LABORATORIES

Test specification: Section 90.219(e)(3), Radiated spurious emissions

Test procedure: 47 CFR, Sections 2.1053; KDB 935210 D02 v02, Appendix D

Test mode: Compliance —

Date(s): 24-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.4 °C Air Pressure: 1007 hPa Relative Humidity: 51 % | Power Supply: 120 VAC
Remarks:

Plot 7.5.18 Radiated emission measurements in 6000 — 9000 MHz range

TEST SITE: Semi anechoic chamber
CONFIGURATION: Single Band 758-775MHz
ANTENNA POLARIZATION: Vertical and Horizontal
TEST DISTANCE: 3m

CARRIER FREQUENCY: Hiﬁh

Mkr1 7.9198 GHz

Ref90 dBpv/m Atten 5 dB 53.71 dBuv/m
Peak
Log
10
dBf

1
DI ) . " _?u. Lk e
1.4 Aol ; o
dBpvir
V1 52
53 FC
AAL
Start 6 GHz Stop 9 GHz
Res BW 1 MHz VBW 3 MHz Sweep 25.19 ms (2520 pts)
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HERMON LABORATORIES

Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(3), Radiated spurious emissions

Test procedure:

47 CFR, Sections 2.1053; KDB 935210 D02 v02, Appendix D

Test mode: Compliance —
Date(s): 24-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.4 °C Air Pressure: 1007 hPa Relative Humidity: 51 % | Power Supply: 120 VAC
Remarks:
Plot 7.5.19 Radiated emission measurements in 9 - 150 kHz range

TEST SITE: Semi anechoic chamber

CONFIGURATION: Single Band 851-861MHz

ANTENNA POLARIZATION: Vertical and Horizontal

TEST DISTANCE:
CARRIER FREQUENCY: Low

)

ACTY DET: FEAK

MEARS DET: FERK OF AUG
MER 9.3 kHz
B2. 11 dBplim

LOG  REF 3@.8 dBpYsm
1B
dBs

ATH Mt
18 dB R .

oL L
au.y

dBpl s
YA 5B

iC FC
ACORR

START 9.8 kHrz
RL #IF BW 1.8 kHz

STOP 13H.@ kH:z

AYG EW 3 kHr SWP 7AB meec

CARRIER FREQUENCY: High
(@)

LOG  REF 3@.8 dBplsm

3m
CARRIER FREQUENCY: Mid

(@]

ACTW DET: PEAK

MERS DOET: FEAK OF AUG
MEF 1B.7 kHz
B3.88 dBplsm

LOG FREF 38.8 dBulsm
18
dBs
AT [ ﬁw

18 dB WW h""““.“"‘*u o

W?ﬂﬁwéwﬂ@wﬂh

oL W'H“"”ﬁwv
au.u
dBplds
VA 5B
SCFC
ACORR

START 9.8 kHz
RL #IF EW 1.B kHz

STOP 13H.@ kHz

AUG EW 3 kHz SWP 7RB meec

ACTY DET: PEAK

MEAS DET: FEAK OF RAUG
MER 9.3 kHz
B3.47 dBplim

1B
dBs

=

ATH i
108 dB WWWMWM

0L
au.y

dBplds
VA 5B

SCFC
ACORR

START 9.8 kHz
RL #IF EW 1.B kHz

AVG BW 3 kHz

STOP 198.8 kHz
SWP 7RB meec
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HERMON LABORATORIES

Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(3), Radiated spurious emissions

Test procedure:

47 CFR, Sections 2.1053; KDB 935210 D02 v02, Appendix D

Test mode: Compliance —
Date(s): 24-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.4 °C Air Pressure: 1007 hPa Relative Humidity: 51 % | Power Supply: 120 VAC
Remarks:
Plot 7.5.20 Radiated emission measurements in 0.15 - 30 MHz range
TEST SITE: Semi anechoic chamber
CONFIGURATION: Single Band 851-861MHz
ANTENNA POLARIZATION: Vertical and Horizontal

TEST DISTANCE: 3m
CARRIER FREQUENCY: Low CARRIER FREQUENCY: Mid
(2] (2]
ACTY DET: PEAK ACTY DET: PEAK
MEAS DET: PEAK OF AUG MEAS DET: PEAK OF AUG
MKR 178 kHz MKR 178 kHz
78.E7 dBplim 78.E4 dBplim
LOD REF 9.0 dBulsm LOD REF 9.0 dBulsm
tn tn
dBs dBs
ATH ATH
10 dB 10 dB
oL MMM i oL WM“ P
4,y o . 4,y "‘“’NNWW
dBpl s dBpl s
VA 5B Mo, | VA 5B i, | R
SCFC ol SCFC e
e i
ACORR o ACORR e
START 15@ kHz STOP 38,00 MHz START 15@ kHz STOP 38,00 MHz
RL ®IF BN 10 kHz AYD BH 3@ kHz SWP 835 msec RL ®IF BN 10 kHz AYD BH 3@ kHz SWP 835 msec

CARRIER FREQUENCY: High

(@]

ACTW DET: PEAK

MERS DOET: FEAK OF AUG
MER 17E kHz
70,67 dBplsm

LOG  REF 3@.8 dBplsm

dBs
ATH
1@ dB

BT

oL 1
4.4

dBpl s i

VR 5B s
P

5C FC =i

ACORR [t o,

START 158 kHz STOP 3@.0@ MHz
RL #IF BN 18 kHz AVG BW 3@ kHz SHP 835 nmsec
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Report ID: AXERAD_FCC.25633_rev4.docx

Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(3), Radiated spurious emissions

Test procedure:

47 CFR, Sections 2.1053; KDB 935210 D02 v02, Appendix D

Test mode: Compliance —
Date(s): 24-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.4 °C Air Pressure: 1007 hPa Relative Humidity: 51 % | Power Supply: 120 VAC
Remarks:
Plot 7.5.21 Radiated emission measurements in 30 - 1000 MHz range
TEST SITE: Semi anechoic chamber
CONFIGURATION: Single Band 851-861MHz
ANTENNA POLARIZATION: Vertical and Horizontal

TEST DISTANCE:
CARRIER FREQUENCY: Low

)

LOG  REF 3@.@ dBulsm

3m
CARRIER FREQUENCY: Mid

(]

ACTY DET: FEAK

MEARS DET: FERK OF AUG
MER BH49.3 HMHz
78.74 dBplim

LOG  REF 58.8 dBuVsm

ACTY DET: PEAK

MERS DET: FERE OF RAUG
HEF B4Y.3 HHz
Bl .48 dBpYsim

M

ip 1@

dBs dB~

ATH ATH

1@ dE 1@ dBE

oL oL

au.y | au.y

s | AV Y

[t
SEorE Al o, UL LM g o,

A et

START 3@ B MHz
RL IF BW 128 kHz AVG BH

CARRIER FREQUENCY: High

STOF 1.AH@RA COHz STAET 3@ @ MH=z

STOF 1.@@RE GHz

388 kHz SHP 3B msec L IF BW 108 kHz AVG BW 388 kHz SHP 383 msec

(@]

ACTW DET: PEAK

MERS DOET: FEAK OF AUG
MER BI7.6 MHz
B3.88 dBplsm

LOG  REF 98.8 dBplsm
1B
dBs
ATH
1@ dB

oL
au.y ﬁ
dEul s i
YR 5B P " i

-
SCPCR A A hub I T

START 38 @ MHz STOF 1.48BA COHz
RL IF EW 1CB kHz AVG EW 3EB kHz SHP B3 nsec
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Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification: Section 90.219(e)(3),

Radiated spurious emissions

Test procedure:

47 CFR, Sections 2.1053; KDB 935210 D02 v02, Appendix D

Test mode: Compliance

Date(s): 24-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.4 °C Air Pressure: 1007 hPa Relative Humidity: 51 % | Power Supply: 120 VAC
Remarks:

Plot 7.5.22 Radiated emission

TEST SITE:
CONFIGURATION:
ANTENNA POLARIZATION:

measurements in 1000 — 6000 MHz range

Semi anechoic chamber
Single Band 851-861MHz
Vertical and Horizontal

TEST DISTANCE: 3m
CARRIER FREQUENCY: Low
(@3]
ACTW DET: PEAK
MERS DOET: FEAK OF AUG
MER 9, 7@1 GHz
51.19 dBplsm
LOG REF 7@.8 dBulsm FREAMF 0N
1B
dBs
HATH
@ dE
P
|II MW
P —————
VA 5B
SCFC
ACORR
START 1.880 COHr STOF B.BRPE CHz
RL #IF EW 1.B MHz AUG EW 3 MHz #5HF 3. HR Eec

Limit 84.4 dBuV/m was applied

Plot 7.5.23 Radiated emission

TEST SITE:
CONFIGURATION:
ANTENNA POLARIZATION:

measurements in 1000 — 6000 MHz range

Semi anechoic chamber
Single Band 851-861MHz
Vertical and Horizontal

TEST DISTANCE: 3m
CARRIER FREQUENCY: Mid
(@)
ACTY DET: PEAE
MERS DET: FEAK BP RYG
MER 5. 7598 GHz
58,19 dBplsm
LOG  REF 7@.8 dBuYrm FREANF 0N
1B
dEs
H#ATH
@ de
A WWM
MR I—— T
VA 5B
SCFC
ACORR
START 1.88@ GHz 3TOF B.BPA GOHz
RL #1F EW 1.B MHz AUG EW 3 MHz SWF 7HB meec

Limit 84.4

dBuV/m was applied
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Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(3), Radiated spurious emissions

Test procedure:

47 CFR, Sections 2.1053; KDB 935210 D02 v02, Appendix D

Test mode: Compliance —
Date(s): 24-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.4 °C Air Pressure: 1007 hPa Relative Humidity: 51 % | Power Supply: 120 VAC
Remarks:
Plot 7.5.24 Radiated emission measurements in 1000 — 6000 MHz range
TEST SITE: Semi anechoic chamber

CONFIGURATION:

ANTENNA POLARIZATION:

TEST DISTANCE:

CARRIER FREQUENCY:

Single Band 851-861MHz
Vertical and Horizontal

3m
High
(@8]
ACTW DET: PEAK
MEAS DET: FEAK OP RAUG
MER 5,673 GHz
50,89 dBplsm
LOG  REF 7@.8 dBuYsm FREAMF 0N
1B
dBs
HATH
@ dE E
ISy
A e MW
Lot i
VA 5B
SCFC
ACORR

START 1_@HB GHz
RL #1F EW 1.B MHz

STOP B.HBA OHz

AUG EW 3 MHz SWP 7RB meec

Limit 84.4 dBuV/m was applied
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Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(3), Radiated spurious emissions

Test procedure:

47 CFR, Sections 2.1053; KDB 935210 D02 v02, Appendix D

Test mode: Compliance

Date(s): 24-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.4 °C Air Pressure: 1007 hPa Relative Humidity: 51 % | Power Supply: 120 VAC
Remarks:
Plot 7.5.25 Radiated emission measurements in 6000 — 9000 MHz range
TEST SITE: Semi anechoic chamber

CONFIGURATION:
ANTENNA POLARIZATION:
TEST DISTANCE:
CARRIER FREQUENCY:

Single Band 851-861MHz
Vertical and Horizontal
3m

Low

Mkr1 8.4152 GHz

Ref90 dBpv/m Atten 5 dB 54.32 dBuv/m
Peak
Log
10
dBf
1
DI n b Jhb ‘ﬁ* i
AL e 0N
dBpvint
V1 52
53 FC
AAL
Start 6 GHz Stop 9 GHz

Res BW 1 MHz

VBW 3 MHz

Sweep 25.19 ms (2520 pts)

Plot 7.5.26 Radiated emission measurements in 6000 — 9000 MHz range

TEST SITE:
CONFIGURATION:
ANTENNA POLARIZATION:

Semi anechoic chamber
Single Band 851-861MHz
Vertical and Horizontal

TEST DISTANCE: 3m
CARRIER FREQUENCY: Mid
Mkr1 8.4938 GHz
Ref90 dBpv/m Atten 5 dB 52.99 dBuv/m
Peak
Log
10
dBf
DI el »'§' "
844 p ¥
dBpvini
w1 52
53 FC
A AS
Start 6 GHz Stop 9 GHz

Res BW 1 MHz

VBW 3 MHz Sweep 25.19 ms 2520 pts)
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Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

HERMON LABORATORIES

Test specification: Section 90.219(e)(3), Radiated spurious emissions

Test procedure: 47 CFR, Sections 2.1053; KDB 935210 D02 v02, Appendix D

Test mode: Compliance —

Date(s): 24-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.4 °C Air Pressure: 1007 hPa Relative Humidity: 51 % | Power Supply: 120 VAC
Remarks:

Plot 7.5.27 Radiated emission measurements in 6000 — 9000 MHz range

TEST SITE: Semi anechoic chamber
CONFIGURATION: Single Band 851-861MHz
ANTENNA POLARIZATION: Vertical and Horizontal
TEST DISTANCE: 3m
CARRIER FREQUENCY: High
_Aget 0000000000000 RT 0
Mkr1 B8.4629 GHz
Ref 90 dBp+/m Atten 5 dB 53.34 dBpv/m
Loy
10
dBf
DI L, , T PRI AT

844 T T T i khad

dBpviri

V1 52

53 FC

AAL

Start 6 GHz Stop 9 GHz
Res BW 1 MHz VBW 3 MHz Sweep 25.19 ms (2520 pts)
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Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

HERMON LABORATORIES

Test specification: Section 90.219(e)(3), Conducted spurious emissions
Test procedure: 47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D
Test mode: Compliance —
Date(s): 27-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1007 hPa Relative Humidity: 49 % | Power Supply: 120 VAC
Remarks:
7.6  Spurious emissions at RF antenna connector test
7.6.1 General

This test was performed to measure spurious emissions at RF antenna connector. Specification test limits are given

in Table 7.6.1.

Table 7.6.1 Spurious emission limits
Frequency, MHz Attenuation below carrier, dBc ERP of spurious, dBm
0.009 — 10th harmonic* 43+10logP** (mask B) -13.0

* - spurious emission limits do not apply to the in band emission within £ 250 % of the authorized bandwidth from

the carrier; investigated in course of emission mask testing

** - P is transmitter output power in Watts
7.6.2  Test procedure
7.6.2.1 The EUT was set up as shown in Figure 7.6.1, energized and its proper operation was checked.
7.6.2.2 The EUT was adjusted to produce maximum available for end user RF output power.
7.6.2.3 The spurious emission was measured with spectrum analyzer as provided in Table 7.6.2, Table 7.6.3 and the

associated plots.

Figure 7.6.1 Spurious emission test setup

Spectrum
analyzer

EUT Attenuator »

A 4
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Report ID: AXERAD_FCC.25633_rev4.docx

Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(3), Conducted spurious emissions

Test procedure:

47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode:

Compliance

Date(s):

27-Mar-14 - 30-Mar-14

Verdict:

PASS

Temperature: 23.2 °C

Air Pressure: 1007 hPa

Relative Humidity: 49 %

| Power Supply: 120 VAC

Remarks:

Table 7.6.2 Spurious emission test results, dual band

ASSIGNED FREQUENCY RANGES:

INVESTIGATED FREQUENCY RANGE:

DETECTOR USED:
VIDEO BANDWIDTH:
MODULATION:

758 - 775 MHz Downlink
778 — 805 MHz Uplink
851 — 861 MHz Downlink
806 — 816 MHz Uplink
0.009 — 9000 MHz

Peak

2 Resolution bandwidth
C4FM/iDEN/Analog FM

CONFIGURATION: Dual Band
BOOSTER OUTPUT POWER SETTINGS: 30 dBm
Frequency, | SAreading, | Attenuator, | Cable loss, RBW, Srzlljsns?gr? bﬁﬁ)?/\r/“éztrﬁgr Limit, | Margin, Verdict
MHz dBm dB dB kHz dBm ’ dBc ’ dBc dB*
Low carrier frequency
All emissions were found more than 20 dB below the limit | Pass
Mid carrier frequency
All emissions were found more than 20 dB below the limit | Pass
High carrier frequency
All emissions were found more than 20 dB below the limit | Pass

*- Margin = Spurious emission — specification limit.
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Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(3), Conducted spurious emissions

Test procedure:

47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode:

Compliance

Date(s):

27-Mar-14 - 30-Mar-14 Verdict: PASS

Temperature: 23.2 °C

Air Pressure: 1007 hPa Relative Humidity: 49 % | Power Supply: 120 VAC

Remarks:

Table 7.6.3 Spurious emission test results, single band

ASSIGNED FREQUENCY RANGES:

INVESTIGATED FREQUENCY RANGE:

DETECTOR USED:
VIDEO BANDWIDTH:
MODULATION:

758 - 775 MHz Downlink
778 — 805 MHz Uplink
0.009 — 8000 MHz

Peak

2 Resolution bandwidth
C4FM/iDEN/Analog FM

CONFIGURATION: Single Band
BOOSTER OUTPUT POWER SETTINGS: 33 dBm
Frequency, | SAreading, | Attenuator, | Cable loss, RBW, Srglljsns?ct:r? bﬁfgwléitrlr?gr Limit, | Margin, Verdict
MHz dBm dB kHz dBm ’ dBc ' dBc dB*
Low carrier frequency
All emissions were found more than 20 dB below the limit | Pass
Mid carrier frequency
All emissions were found more than 20 dB below the limit | Pass
High carrier frequency
All emissions were found more than 20 dB below the limit | Pass
*- Margin = Spurious emission — specification limit.
ASSIGNED FREQUENCY RANGES: 851 — 861 MHz MHz Downlink
806 — 816 MHz Uplink
INVESTIGATED FREQUENCY RANGE: 0.009 — 9000 MHz
DETECTOR USED: Peak
VIDEO BANDWIDTH: 2 Resolution bandwidth
MODULATION: C4FM/IDEN/Analog FM
CONFIGURATION: Single Band
BOOSTER OUTPUT POWER SETTINGS: 33 dBm
Frequency, | SAreading, | Attenuator, | Cable loss, RBW, Srzf;'s?g: bﬁ}g‘?’c%‘zﬁgr Limit, Margin, Verdict
MHz dBm dB kHz dBm ’ dBc ’ dBc dB*
Low carrier frequency
All emissions were found more than 20 dB below the limit | Pass
Mid carrier frequency
All emissions were found more than 20 dB below the limit | Pass
High carrier frequency
All emissions were found more than 20 dB below the limit | Pass
*- Margin = Spurious emission — specification limit.
Reference numbers of test equipment used
HL 0539 HL 2909 HL 3301 HL 3302 HL 3768 HL 3770 HL 3776 HL 4273
HL 4275 HL 4354 HL 4413

Full description is given in Appendix A.
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Report ID: AXERAD_FCC.25633_rev4.docx

Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(3), Conducted spurious emissions

Test procedure:

47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode:

Compliance

Date(s):

27-Mar-14 - 30-Mar-14

Verdict:

PASS

Temperature: 23.2 °C

Air Pressure: 1007 hPa

Relative Humidity: 49 %

| Power Supply: 120 VAC

Remarks:

Plot 7.6.1 Spurious emission measurements in 9 - 150 kHz range at low carrier frequency

FREQUENCY RANGE:
OPERATIONAL MODE:

INPUT PORT:

COMPOSITE INPUT POWER:
CONFIGURATION:

- Agilent

Ref @ dBm Atten 18 dB

758 - 775 MHz
C4FM downlink transmit
Base
-51 dBm
Single Band
@ R

Mkrl 29.214 kHz
-51.86 dBm

#Peak
Log

19

dB/

Difst
374
dB

LT ey

Start 9.808 kHz
#Res BN 1 kHz

VBW 3 kHz

Stop 158800 kHz
Sweep 134.9 ms (8192 pts)

Plot 7.6.2 Spurious emission measurements in 9 - 150 kHz range at mid carrier frequency

FREQUENCY RANGE:
OPERATIONAL MODE:

INPUT PORT:

COMPOSITE INPUT POWER:
CONFIGURATION:

- Agilent

Ref @ dBm Atten 18 dB

758 - 775 MHz
C4FM downlink transmit
Base
-51 dBm
Single Band
@ R

Mkrl 18.842 kHz
-54.22 dBm

#Peak
Log

19

dB/

Otfst
37.4
dE

V1 sszW;r’y i .\

T

Start 9.868 kHz
#Res BH 1 kHz

VEW 3 kHz

Stop 156.609 kHz
Sween 134.9 ms (8192 pts)
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Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(3), Conducted spurious emissions

Test procedure:

47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode:

Compliance

Date(s):

27-Mar-14 - 30-Mar-14

Verdict: PASS

Temperature: 23.2 °C

Air Pressure: 1007 hPa

Relative Humidity: 49 % | Power Supply: 120 VAC

Remarks:

Plot 7.6.3 Spurious emission measurements in 9 - 150 kHz range at high carrier frequency

FREQUENCY RANGE:
OPERATIONAL MODE:

INPUT PORT:

COMPOSITE INPUT POWER:
CONFIGURATION:

- Agilent

Ref @ dBm

Atten 18 dB

758 - 775 MHz
C4FM downlink transmit
Base
-51 dBm
Single Band
@ R

Mkrl 11.513 kHz
-54.54 dBm

#Peak
Log

19

dB/

Difst
374
dB

4y

Vi sz“ﬁ\wm_ A\ g

W

4 l’rL
Wi

1, ,
TR o O T o

Start 9.808 kHz
#Res BN 1 kHz

Stop 150.008 kHz

WBH 3 kHz Sweep 134.9 ms (8192 pts)

Plot 7.6.4 Spurious emission measurements in 0.15 - 30.0 MHz range at low carrier frequency

FREQUENCY RANGE:
OPERATIONAL MODE:

INPUT PORT:

COMPOSITE INPUT POWER:
CONFIGURATION:

- Agilent

Ref @ dBm

Atten 18 dB

758 - 775 MHz
C4FM downlink transmit
Base
-51 dBm
Single Band
@ R

Mkrl 212 kHz
-51.88 dBm

#Peak
Log

19

dB/

Otfst
37.4
dE

Start 158 kHz
#Res BH 18 kHz

Stop 39.808 MHz

VBH 3@ kHz Sween 285.6 ms (8192 pts)
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Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(3), Conducted spurious emissions

Test procedure:

47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode: Compliance

Date(s): 27-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1007 hPa Relative Humidity: 49 % | Power Supply: 120 VAC
Remarks:

Plot 7.6.5 Spurious emission measurements in 0.15 - 30.0 MHz range at mid carrier frequency

FREQUENCY RANGE:
OPERATIONAL MODE:
INPUT PORT:

COMPOSITE INPUT POWER:
CONFIGURATION:

- Agilent

Ref @ dBm Atten 18 dB

758 - 775 MHz
C4FM downlink transmit
Base
-51 dBm
Single Band
@ R

Mkrl 588 kHz
-52.82 dBm

#Peak
Log

19

dB/

Difst
374
dB

2 THaAAMA
53 FC

Start 158 kHz
#Res BW 18 kHz

VEW 30 kHz

Stop 30006 MHz
Sweep 285.6 ms (8192 pts)

Plot 7.6.6 Spurious emission measurements in 0.15 — 30.0 MHz range at high carrier frequency

FREQUENCY RANGE:
OPERATIONAL MODE:
INPUT PORT:
COMPOSITE INPUT POWER:
CONFIGURATION:

- Agilent

Ref @ dBm Atten 18 dB

758 - 775 MHz
C4FM downlink transmit
Base
-51 dBm
Single Band
@ R

Mkrl 314 kHz
-51.21 dBm

#Peak
Log

19

dB/

Otfst
37.4
dE

Start 158 kHz
#Res BH 18 kHz

VEW 38 kHz

Stop 309.868 MHz
Sween 285.6 ms (8192 pts)
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Report ID: AXERAD_FCC.25633_rev4.docx

Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(3), Conducted spurious emissions

Test procedure:

47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode:

Compliance

Date(s):

27-Mar-14 - 30-Mar-14

Verdict:

PASS

Temperature: 23.2 °C

Air Pressure: 1007 hPa

Relative Humidity: 49 %

| Power Supply: 120 VAC

Remarks:

Plot 7.6.7 Spurious emission measurements in 30.0 - 1000 MHz range at low carrier frequency

FREQUENCY RANGE: 758 - 775 MHz

OPERATIONAL MODE: C4FM downlink transmit

INPUT PORT: Base

COMPOSITE INPUT POWER: -51 dBm

CONFIGURATION: Single Band
% Agilent QR % Agilent QR

Mkrl 127.01 MHz Mkrl 758.03 MHz

Ref & dBm ftten 10 dB -43.72 dBm Ref @ dBm ftten 10 31.53 dBm
#Peak 4Peak
Log Log
18 i)
dB/ 4B/
OFfst st

37.4 37.4

Start 36.00 MHz Stop 666.00 MHz Start 600.06 MHz Stop 1.668 68 GHz
#Res BW 108 kHz VBH 306 kHz Sweep 54.61 ms (3192 pts) #Res BH 108 kHz VBH 306 kHz Sweep 38.22 ms (3192 pte)

Plot 7.6.8 Spurious emission measurements in 30.0 - 1000 MHz range at mid carrier frequency

FREQUENCY RANGE: 758 - 775 MHz

OPERATIONAL MODE: C4FM downlink transmit

INPUT PORT: Base

COMPOSITE INPUT POWER: -51 dBm

CONFIGURATION: Single Band
% Agilent QR % Agilent QR

Mkrl 47161 MHz Mkrl 755.99 MHz

Ref & dBm ftten 10 dB -43.53 dBm Ref @ dBm ftten 10 dB 3203 dBm
#Peak 4Peak
Log Log
18 i)
dB/ 4B/
OFfst st
37.4 37.4

Start 36.00 MHz Stop 666.00 MHz Start 600.06 MHz Stop 1.668 68 GHz
#Res BW 108 kHz VBH 306 kHz Sweep 54.61 ms (3192 pts) #Res BH 108 kHz VBH 306 kHz Sweep 38.22 ms (3192 pte)
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Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(3), Conducted spurious emissions

Test procedure:

47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode: Compliance —

Date(s): 27-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1007 hPa Relative Humidity: 49 % | Power Supply: 120 VAC
Remarks:

Plot 7.6.9 Spurious emission measurements in 30.0 - 1000 MHz range at high carrier frequency

FREQUENCY RANGE: 758 - 775 MHz

OPERATIONAL MODE: C4FM downlink transmit

INPUT PORT: Base

COMPOSITE INPUT POWER: -51 dBm

CONFIGURATION: Single Band
3 Agilent QR % Agilent QR

Mirl 491.23 MHz Mkrl 775.82 MHz

Egia@k dBm fitten 10 dB -43.75 dBm Egia@k dBm fitten 10 dB 32.34 dBm

0.00 MHz

Start
#Res BH 108 kHz

YBH 308 kHz

Stop 680.00 MHz Start 600.00 MHz
Sweep 54.61 ms (3192 pts) #Res BHW 106 kHz

Stop 1.98@ 08 GHz

YBH 306 kHz Sweep 38.22 ms (3192 pts)

Plot 7.6.10 Spurious emission measurements in 1000 - 8000 MHz range at low carrier frequency

FREQUENCY RANGE: 758 - 775 MHz
OPERATIONAL MODE: C4FM downlink transmit
INPUT PORT: Base
COMPOSITE INPUT POWER: -51 dBm
CONFIGURATION: Single Band
3 Agilent QR % Agilent QR
Mirl 2.273 86 GHz Mkrl 6.830 9 GHz
Ref & dBm #ftten 6 dB -39.12 dBm Ref & dBm #ftten 6 dB -37.26 dBm
#Peak #Peak
Log Log
18 i)
dB/ 4B/
Offst st
325 325
dB 4B
ol i ] B
-13.8 -13.0
T W
LgAw LA
i $2 vl 52
$3 FC 53 FC
AR AR
£ £
FTun FTun
Swp Sp

Start 1.0600 00 GHz

#Res BH 1 MHz VBH 3 MHz

Stop 2.400 B0 GHz Start 2.400 0 GHz
Sweep 202 ms (3192 pts) #Res BH 1 MHz

Stop 3.0 GHz

VBH 3 MHz Sweep 56.24 ms (3192 pts)
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Date of Issue: 24-Sep-14

HERMON LABORATORIES

Test specification: Section 90.219(e)(3), Conducted spurious emissions

Test procedure: 47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode: Compliance —

Date(s): 27-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1007 hPa Relative Humidity: 49 % | Power Supply: 120 VAC
Remarks:

Plot 7.6.11 Spurious emission measurements in 1000 - 8000 MHz at mid carrier frequency

FREQUENCY RANGE: 758 - 775 MHz
OPERATIONAL MODE: C4FM downlink transmit
INPUT PORT: Base
COMPOSITE INPUT POWER: -51 dBm
CONFIGURATION: Single Band
3 Agilent QR % Agilent QR
Mkrl 2.297 79 GHz Mkrl €.,985 4 GHz
Ref 8 dBm #Atten 6 dB -37.88 dBm Ref @ dBm #Atten 6 dB -37.92 dBm
#Peak #Peak
Log Log
16 16
dB/ dB/
Dffst Dffst
325 32.5
dB dB
DI 1 DI .
-13.8 hd -13.8 “'#me
L VPR FPERTS SFOPSN AVPORGN MPAOS BUD e oV e 8 e [ ey e DO s SR S
LgAv Loy
vl 52 vl 52
53 FC 53 FC
AR AR
£(f) £(f):
FTun FTun
Swp Sp
Start 1.000 08 GHz Stop 2.400 @0 GHz Start 2.408 0 GHz Stop &.9 GHz
#Res BH 1 MHz VBH 3 MHz Sweep 202 ms (3192 pts) #Res BH 1 MHz VBH 3 MHz Sweep 56.24 ms (3192 pts)

Plot 7.6.12 Spurious emission measurements in 1000 - 8000 MHz at high carrier frequency

FREQUENCY RANGE: 758 - 775 MHz
OPERATIONAL MODE: C4FM downlink transmit
INPUT PORT: Base
COMPOSITE INPUT POWER: -51 dBm
CONFIGURATION: Single Band
3 Agilent QR % Agilent QR
Mkrl €.848 @ GHz Mkrl 7.821 7 GHz
Ref 8 dBm #Atten 6 dB -37.92 dBm Ref @ dBm #Atten 6 dB —45.08 dBm
#Peak #Aug
Log Log
16 16
dB/ B/
Dffst Dffst
325 32.5
dB dB
o] b DI
138 . M@%W-B.@
Ty T e ™™™ T T —— dBm 5
LgRy PAYE |t . el L i Mm
vl 52 vl 52
53 FC 53 FC
AR AR
£(f) £(f):
FTun FTun
Swp Sp
Start 2.400 B GHz Stop 3.0 GHz Start 2.400 0 GHz Stop 3.0 GHz
#Res BH 1 MHz VBH 3 MHz Sweep 56.24 ms (3192 pts) #Res BH 1 MHz VBH 3 MHz Sweep 56.24 ms (3192 pts)
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Report ID: AXERAD_FCC.25633_rev4.docx

Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(3), Conducted spurious emissions

Test procedure:

47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode:

Compliance

Date(s):

27-Mar-14 - 30-Mar-14

Verdict:

PASS

Temperature: 23.2 °C

Air Pressure: 1007 hPa

Relative Humidity: 49 %

| Power Supply: 120 VAC

Remarks:

Plot 7.6.13 Spurious emission measurements in 9 - 150 kHz range at low carrier frequency

FREQUENCY RANGE:
OPERATIONAL MODE:

INPUT PORT:

COMPOSITE INPUT POWER:
CONFIGURATION:

- Agilent

Ref @ dBm

758 - 775 MHz

iDEN QAM downlink transmit
Mobile

-51 dBm

Single Band

Atten 18 dB

@R

Mkrl &.796 kHz
-53.88 dBm

#Peak
Log

19

dB/

Difst
374
dB

Start 9.808 kHz
#Res BN 1 kHz

VBW 3 kHz

Stop 150.008 kHz

Sweep 134.9 ms (8192 pts)

Plot 7.6.14 Spurious emission measurements in 9 - 150 kHz range at mid carrier frequency

FREQUENCY RANGE:
OPERATIONAL MODE:

INPUT PORT:

COMPOSITE INPUT POWER:
CONFIGURATION:

- Agilent

Ref @ dBm

758 - 775 MHz

iDEN QAM downlink transmit
Mobile

-51 dBm

Single Band

Atten 18 dB

R

Mkrl 18.457 kHz
-54.87 dBm

#Peak
Log

19

dB/

Otfst
37.4
dE

i
ATy

o PP

el e

7]

Start 9.868 kHz
#Res BH 1 kHz

VEW 3 kHz

Stop 150.669 kHz

Sween 134.9 ms (8192 pts)
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Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(3), Conducted spurious emissions

Test procedure:

47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode:

Compliance

Date(s):

27-Mar-14 - 30-Mar-14

Verdict: PASS

Temperature: 23.2 °C

Air Pressure: 1007 hPa

Relative Humidity: 49 % | Power Supply: 120 VAC

Remarks:

Plot 7.6.15 Spurious emission measurements in 9 - 150 kHz range at high carrier frequency

FREQUENCY RANGE:
OPERATIONAL MODE:

INPUT PORT:

COMPOSITE INPUT POWER:
CONFIGURATION:

- Agilent

Ref @ dBm

Atten 18 dB

758 - 775 MHz
iDEN QAM downlink transmit
Mobile
-51 dBm
Single Band
@ R

Mkrl 18.578 kHz
-54.89 dBm

#Peak
Log

19

dB/

Difst
374
dB

LT P 0 e ]

Start 9.808 kHz
#Res BN 1 kHz

Stop 150.008 kHz

WBH 3 kHz Sweep 134.9 ms (8192 pts)

Plot 7.6.16 Spurious emission measurements in 0.15 - 30.0 MHz range at low carrier frequency

FREQUENCY RANGE:
OPERATIONAL MODE:

INPUT PORT:

COMPOSITE INPUT POWER:
CONFIGURATION:

- Agilent

Ref @ dBm

Atten 18 dB

758 - 775 MHz
iDEN QAM downlink transmit
Mobile
-51 dBm
Single Band
@ R

Mkrl 194 kHz
-58.84 dBm

#Peak
Log

19

dB/

Otfst
37.4
dE

Start 158 kHz
#Res BH 18 kHz

Stop 39.808 MHz

VBH 3@ kHz Sween 285.6 ms (8192 pts)
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Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(3), Conducted spurious emissions

Test procedure:

47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode: Compliance

Date(s): 27-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1007 hPa Relative Humidity: 49 % | Power Supply: 120 VAC
Remarks:

Plot 7.6.17 Spurious emission measurements in 0.15 - 30.0 MHz range at mid carrier frequency

FREQUENCY RANGE:
OPERATIONAL MODE:
INPUT PORT:

COMPOSITE INPUT POWER:
CONFIGURATION:

- Agilent

Ref @ dBm Atten 18 dB

758 - 775 MHz
iDEN QAM downlink transmit
Mobile
-51 dBm
Single Band
@ R

Mkrl 434 kHz
-52.49 dBm

#Peak
Log

19

dB/

Difst
374
dB

L VWINPT S A—
53 FC

Start 158 kHz
#Res BW 18 kHz

VEW 30 kHz

Stop 30006 MHz
Sweep 285.6 ms (8192 pts)

Plot 7.6.18 Spurious emission measurements in 0.15 - 30.0 MHz range at high carrier frequency

FREQUENCY RANGE:
OPERATIONAL MODE:
INPUT PORT:

COMPOSITE INPUT POWER:

CONFIGURATION:
- Agilent

Ref @ dBm Atten 18 dB

758 - 775 MHz
iDEN QAM downlink transmit
Mobile
-51 dBm
Single Band
@ R

Mkrl 638 kHz
-52.68 dBm

#Peak
Log

19

dB/

Otfst
37.4
dE

53 FC

Start 158 kHz
#Res BH 18 kHz

VEW 38 kHz

Stop 309.868 MHz
Sween 285.6 ms (8192 pts)
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| Report ID: AXERAD_FCC.25633_rev4.docx
H Date of Issue: 24-Sep-14
L

HERMON LABORATORIES

Test specification: Section 90.219(e)(3), Conducted spurious emissions

Test procedure: 47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode: Compliance —

Date(s): 27-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1007 hPa Relative Humidity: 49 % | Power Supply: 120 VAC
Remarks:

Plot 7.6.19 Spurious emission measurements in 30.0 - 1000 MHz range at low carrier frequency

FREQUENCY RANGE: 758 - 775 MHz
OPERATIONAL MODE: iDEN QAM downlink transmit
INPUT PORT: Mobile
COMPOSITE INPUT POWER: -51 dBm
CONFIGURATION: Single Band
3 Agilent @R % Agilent o R
Mkrl 452,68 HHz Mirl 75803 MHz
Ref & dBm fitten 10 dB -43.88 dBm Ref & dBm fitten 19 33.44 dBm
#Peak #Peak
Log Log
18 18
dB/ dB/
Offst Offst
37.4 37.4
dB dB
9|13.@ . 9|13.@ 'M |
dBm dBm
30 PN O P S O OO DOV AR | L SRR Y oot
yl 82 Ul 32
$3 FC $3 FC
AR AR
£ £
FTun FTun
Swp Swp
Start 30.00 MHz Stop 6B0.00 MHz Start G00.80 MHz Stop 1.008 060 GHz
#Res BH 108 kHz VBH 3088 kHz Sweep 54.61 ms (8192 pts) #Res BHW 100 kHz YBH 300 kHz Sweep 38.22 ms (8192 pts)
Plot 7.6.20 Spurious emission measurements in 30.0 - 1000 MHz range at mid carrier frequency
FREQUENCY RANGE: 758 - 775 MHz
OPERATIONAL MODE: iDEN QAM downlink transmit
INPUT PORT: Mobile
COMPOSITE INPUT POWER: -51 dBm
CONFIGURATION: Single Band
3 Agilent @R % Agilent o R
Mkrl 257.69 MHz Mirl 76599 MHz
Ref & dBm fitten 10 dB -43.95 dBm Ref & dBm fitten 10 dB, 34.85 dBm
#Peak #Peak
Log Log
18 18
dB/ dB/
Offst Offst

Start
#Res BH 108 kHz VBH 3088 kHz Sweep 54.61 ms (8192 pts) #Res BHW 100 kHz YBH 300 kHz Sweep 38.22 ms (8192 pts)

0.00 MHz Stop 6008.00 MHz Start 600.68 MHz Stop 1.988 86 GHz
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HERMON LABORATORIES

Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(3), Conducted spurious emissions

Test procedure:

47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode: Compliance —

Date(s): 27-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1007 hPa Relative Humidity: 49 % | Power Supply: 120 VAC
Remarks:

Plot 7.6.21 Spurious emission measurements in 30.0 - 1000 MHz range at high carrier frequency

FREQUENCY RANGE: 758 - 775 MHz

OPERATIONAL MODE: iDEN QAM downlink transmit

INPUT PORT: Mobile

COMPOSITE INPUT POWER: -51 dBm

CONFIGURATION: Single Band

% Agilent Q@R % Agilent O R
Mkrl 453.72 MHz Mkrl 775.02 MHz

Ref @ dBm Ftten 10 dB -44.18 dBm Ref © dBm Atten 10 dB 34.22 dBm
#Peak #Peak
Log Log
18 18
dB/ dB/
Offst Offst
37.4 37.4

) O NS B

Start 30.00 MHz

#Res BM 108 kHz VBH 388 kHz

Stop 666.66 MHz
Sweep 54.61 ms (8192 pts)

Start 600.00 MHz
#Res B 100 kHz

Stop 1.669 89 GHz

WBK 308 kHz Sweep 38.22 ms (8192 pts)

Plot 7.6.22 Spurious emission measurements in 1000 - 8000 MHz range at low carrier frequency

FREQUENCY RANGE: 758 - 775 MHz
OPERATIONAL MODE: iDEN QAM downlink transmit
INPUT PORT: Mobile
COMPOSITE INPUT POWER: -51 dBm
CONFIGURATION: Single Band
% Agilent QR % Agilent QR
Mkrl 2.274 83 GHz Mkrl 3.167 1 GHz
Ref @ dBm #Atten 6 dB -38.20 dBm Ref 6 dBm #Atten 6 dB -3%.44 dBm
#Paak #Paak
Log Log
10 10
dB/ dB/
Offst Offst
325 32.5
dB dB
] L DI 1
aé&@ aé&@
OV PR A O SRR YU EVSTAFT PR (PP - TR oy L
LgAv LgAv
¥l 52 W1l 52
33 FC $3 FC
AR AR
£(in £(fn
FTun FTun
Sup Swp
Start 1.088 06 GHz Stop 2.408 08 GHz Start 2.400 6 GHz Stop 8.000 B GHz
#Res BH 1 MHz VBN 3 MHz Sweep 20.2 ms (3192 pts) #Res BH 1 MHz VBN 3 MHz Sweep 56.24 ms (8192 pts)
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HERMON LABORATORIES

Test specification:

Section 90.219(e)(3), Conducted spurious emissions

Test procedure:

47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode:

Date(s):

Compliance Verdict:

PASS

Temperature: 23.2 °C

27-Mar-14 - 30-Mar-14
Air Pressure: 1007 hPa Relative Humidity: 49 % | Power Supply: 120 VAC

Remarks:

Plot 7.6.23 Spurious emission measurements in 1000 - 8000 MHz at mid carrier frequency

FREQUENCY RANGE: 758 - 775 MHz
OPERATIONAL MODE: iDEN QAM downlink transmit
INPUT PORT: Mobile
COMPOSITE INPUT POWER: -51 dBm
CONFIGURATION: Single Band
3 Agilent QR % Agilent QR
Mirl 2,298 13 GHz Mkrl 6.894 5 GHz
Ref & dBm #ftten 6 dB -37.17 dBm Ref & dBm #ftten 6 dB -33.11 dBm
#Peak #Peak
Log Log
18 i)
dB/ 4B/
Offst st
325 325
dB 4B
P o Mg :
el
LgAv Loy
i $2 vl 52
$3 FC 53 FC
AR AR
£ £
FTun FTun
Swp Sp
Start 1.008 00 GHz Stop 2,400 00 GHz Start 2.900 8 GHz Stop 6.000 § GHz
#Res BH 1 MHz VBH 3 MHz Sweep 202 ms (3192 pts) #Res BH 1 MHz VBH 3 MHz Sweep 56.24 ms (3192 pts)
Plot 7.6.24 Spurious emission measurements in 1000 - 8000 MHz at high carrier frequency
FREQUENCY RANGE: 758 - 775 MHz
OPERATIONAL MODE: iDEN QAM downlink transmit
INPUT PORT: Mobile
COMPOSITE INPUT POWER: -51 dBm
CONFIGURATION: Single Band
% Agilent QR 2 Agilent QR
Mkrl 2.324 97 GHz Mkrl 7.829 9 GHz
Ref & dBm #ftten 6 dB -35.16 dBm Ref @ dBm #ftten 6 dB -37.94 dBn
#Peak 4Peak
Log Log
18 i)
dB/ 4B/
OFfst st
325 325
dB ,—1dB
ol T ] L
B P P N TV RPN R mmmMmgé%@ WWWMWWMMW
LgPv LaPv
V1§62 vl $2
$3 FC 53 FC
AR AR
£ £00):
FTun FTun
Swp Swp

Start 1.009 80 GHz

#Res BH 1 MHz VEN

Stop 2.460 69 GHz Start 2.460 8 GHz
Sweep 20.2 ms (3192 pts) #Res BH 1 MHz

Stop 8.000 6 GHz

3 MHz VBN 3 MHz Sweep 56.24 ms (8192 pts)
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Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

HERMON LABORATORIES

Test specification: Section 90.219(e)(3), Conducted spurious emissions

Test procedure: 47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode: Compliance —

Date(s): 27-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1007 hPa Relative Humidity: 49 % | Power Supply: 120 VAC
Remarks:

Plot 7.6.25 Spurious emission measurements in 9 - 150 kHz range at low carrier frequency

FREQUENCY RANGE: 758 - 775 MHz
OPERATIONAL MODE: Analog FM downlink transmit
INPUT PORT: Base

COMPOSITE INPUT POWER: -51 dBm

CONFIGURATION: Single Band

- Agilent @ R

Mkrl 13.537 kHz
Ref @ dBm Atten 16 dB -54.86 dBm
#Peak
Log
16
dB/
Offst
374
dB

I IIMLE Al Tl KT e N P o

Start 9.000 kHz Stop 158800 kHz
#Res BH 1 kHz WBH 3 kHz Sweep 134.9 ms (8192 pts)

Plot 7.6.26 Spurious emission measurements in 9 - 150 kHz range at mid carrier frequency

FREQUENCY RANGE: 758 - 775 MHz
OPERATIONAL MODE: Analog FM downlink transmit
INPUT PORT: Base

COMPOSITE INPUT POWER: -51 dBm

CONFIGURATION: Single Band

3 Agilent @ R

Mikrl 8.865 kHz
Ref 8 dBm ftten 10 dB -52.75 dBm
#Peak
Log
18
dB/
Offst
37.4
dB

W1 52 o .
Wﬁw oy “f!. ‘WA"'tVA“In’A 1 e

Start 9.009 kHz Stop 156.609 kHz
#Res BH 1 kHz WBH 3 kHz Sween 134.9 ms (8192 pts)
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Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(3), Conducted spurious emissions

Test procedure:

47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode:

Compliance

Date(s):

27-Mar-14 - 30-Mar-14

Verdict: PASS

Temperature: 23.2 °C

Air Pressure: 1007 hPa

Relative Humidity: 49 % | Power Supply: 120 VAC

Remarks:

Plot 7.6.27 Spurious emission measurements in 9 - 150 kHz range at high carrier frequency

FREQUENCY RANGE:
OPERATIONAL MODE:

INPUT PORT:

COMPOSITE INPUT POWER:
CONFIGURATION:

- Agilent

Ref @ dBm

Atten 18 dB

758 - 775 MHz
Analog FM downlink transmit
Base
-51 dBm
Single Band
@R

Mkrl 9.835 kHz
-53.88 dBm

#Peak
Log

19

dB/

Difst
374
dB

L AN K T bt Y

Start 9.808 kHz
#Res BN 1 kHz

Stop 150.008 kHz

WBH 3 kHz Sweep 134.9 ms (8192 pts)

Plot 7.6.28 Spurious emission measurements in 0.15 - 30.0 MHz range at low carrier frequency

FREQUENCY RANGE:
OPERATIONAL MODE:

INPUT PORT:

COMPOSITE INPUT POWER:
CONFIGURATION:

- Agilent

Ref @ dBm

Atten 18 dB

758 - 775 MHz
Analog FM downlink transmit
Base
-51 dBm
Single Band
@R

Mkrl 223 kHz
-51.11 dBm

#Peak
Log

19

dB/

Otfst
37.4
dE

Start 158 kHz
#Res BH 18 kHz

Stop 39.808 MHz

VBH 3@ kHz Sween 285.6 ms (8192 pts)
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Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

HERMON LABORATORIES

Test specification: Section 90.219(e)(3), Conducted spurious emissions

Test procedure: 47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode: Compliance —

Date(s): 27-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1007 hPa Relative Humidity: 49 % | Power Supply: 120 VAC
Remarks:

Plot 7.6.29 Spurious emission measurements in 0.15 - 30.0 MHz range at mid carrier frequency

FREQUENCY RANGE: 758 - 775 MHz
OPERATIONAL MODE: Analog FM downlink transmit
INPUT PORT: Base

COMPOSITE INPUT POWER: -51 dBm

CONFIGURATION: Single Band

- Agilent @ R

Mkrl 474 kHz
Ref @ dBm Atten 16 dB -52.53 dBm
#Peak
Log
16
dB/
Offst
374
dB

53 FC

Start 158 kHz Stop 30.060 MHz
#Res BN 10 kHz VBN 30 kHz Sweep 285.6 ms (8192 pts)

Plot 7.6.30 Spurious emission measurements in 0.15 - 30.0 MHz range at high carrier frequency

FREQUENCY RANGE: 758 - 775 MHz
OPERATIONAL MODE: Analog FM downlink transmit
INPUT PORT: Base

COMPOSITE INPUT POWER: -51 dBm

CONFIGURATION: Single Band

3 Agilent @ R

Mkrl 197 kHz
Ref 8 dBm ftten 10 dB -51.53 dBm
#Peak
Log
18
dB/
Offst
37.4
dB

Start 158 kHz Stop 30.808 MHz
#Res BH 18 kHz VBH 3@ kHz Sween 285.6 ms (8192 pts)

Page 185 of 281



ITI_.

HERMON LABORATORIES

Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(3), Conducted spurious emissions

Test procedure:

47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode: Compliance —

Date(s): 27-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1007 hPa Relative Humidity: 49 % | Power Supply: 120 VAC
Remarks:

Plot 7.6.31 Spurious emission measurements in 30.0 - 1000 MHz range at low carrier frequency

FREQUENCY RANGE: 758 - 775 MHz

OPERATIONAL MODE: Analog FM downlink transmit

INPUT PORT: Base

COMPOSITE INPUT POWER: -51 dBm

CONFIGURATION: Single Band
% Agilent QR % Agilent QR

Mkrl 464.72 MHz Mkrl 758.03 MHz

Ref © dBm ftten 18 dB —43.63 dBm Ref 0 dBm fitten 18 32,01 dBm
#Peak 4Peak
Log Log
16 16
4B/ dB/

Offst
37.4

Offst
37.4

Start 30.00 MHz

#Res BM 108 kHz VBH 308 kHz

Stop 666.00 MHz Start 600.06 MHz
Sweep 54.61 ms (3192 pts) #Res BH 108 kHz

Stop 1.069 @9 GHz

VBW 306 kHz Sweep 38.22 ms (8192 pts)

Plot 7.6.32 Spurious emission measurements in 30.0 - 1000 MHz range at mid carrier frequency

FREQUENCY RANGE: 758 - 775 MHz

OPERATIONAL MODE: Analog FM downlink transmit

INPUT PORT: Base

COMPOSITE INPUT POWER: -51 dBm

CONFIGURATION: Single Band
% Agilent QR % Agilent QR

Mkrl 503.34 MHz Mkrl 765.99 MHz

Ref @ dBm ftten 10 dB —44.03 dBm Ref @ dBm ftten 10 d 33.53 dBm
#Peak 4Peak
Log Log
10 10

Start 30.00 MHz

#Res BM 108 kHz VBH 308 kHz

Stop 666.00 MHz Start 600.06 MHz
Sweep 54.61 ms (3192 pts) #Res BH 108 kHz

Stop 1.069 @9 GHz

VBW 306 kHz Sweep 38.22 ms (8192 pts)
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Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(3), Conducted spurious emissions

Test procedure:

47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode: Compliance —

Date(s): 27-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1007 hPa Relative Humidity: 49 % | Power Supply: 120 VAC
Remarks:

Plot 7.6.33 Spurious emission measurements in 30.0 - 1000 MHz range at high carrier frequency

FREQUENCY RANGE: 758 - 775 MHz

OPERATIONAL MODE: Analog FM downlink transmit

INPUT PORT: Base

COMPOSITE INPUT POWER: -51 dBm

CONFIGURATION: Single Band

% Agilent QR 2 Agilent QR
Mkrl 578.64 MHz Mkrl 774.97 MHz

Ref © dBm ftten 18 dB —44.34 dBm Ref 0 dBm ftten 18 dB 33.72 dBm
#Peak 4Peak
Log Log
16 16
4B/ dB/
Offst Offst
37.4

37.4

Start 30.00 MHz

#Res BM 108 kHz VBH 308 kHz

Stop 666.00 MHz Start 600.06 MHz
Sweep 54.61 ms (3192 pts) #Res BH 108 kHz

Stop 1.069 @9 GHz

VBW 306 kHz Sweep 38.22 ms (8192 pts)

Plot 7.6.34 Spurious emission measurements in 1000 - 8000 MHz range at low carrier frequency

FREQUENCY RANGE: 758 - 775 MHz
OPERATIONAL MODE: Analog FM downlink transmit
INPUT PORT: Base
COMPOSITE INPUT POWER: -51 dBm
CONFIGURATION: Single Band
% Agilent QR % Agilent QR
Mkrl 2.274 20 GHz Mkrl 6.964 9 GHz
Ref & dBm #Atten 6 dB -39.69 dBm Ref 6 dBm #Atten 6 dB -37.48 dBm
#Peak 4Peak
Log Log
1a 16
dB/ 4B/
Offst st
325 32.5
dB 4B
ol 1 Dl 2
138 o 138 #&Wﬂﬁ
i PO T NSO IO S UL IIROAT e e S g et s e
LgAv LgAv
Yl s2 vl s2
$3 FC $3 FC
AR AR
£(fx £
FTun FTun
Swp Swp
Start 1.000 00 GHz Stop 2.480 B GHz Start 2.400 B GHz Stop 5.000 § GHz
#Res BH 1 MHz VBN 3 MHz Sweep 20.2 ms (3192 pts) #Res BH 1 MHz VBN 3 MHz Sweep 56.24 ms (8192 pts)
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| H Report ID: AXERAD_FCC.25633_rev4.docx

L Date of Issue: 24-Sep-14
HERMON LABORATORIES
Test specification: Section 90.219(e)(3), Conducted spurious emissions
Test procedure: 47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D
Test mode: Compliance —
Date(s): 27-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1007 hPa Relative Humidity: 49 % | Power Supply: 120 VAC
Remarks:
Plot 7.6.35 Spurious emission measurements in 1000 — 8000 MHz at mid carrier frequency
FREQUENCY RANGE: 758 - 775 MHz
OPERATIONAL MODE: Analog FM downlink transmit
INPUT PORT: Base
COMPOSITE INPUT POWER: -51 dBm
CONFIGURATION: Single Band
% Agilent QR % Agilent QR
Mkrl 2.297 96 GHz Mkrl 7.864 6 GHz
Ref 8 dBm #ficten 6 dB 3691 dBm Ref B dBm #ficten 6 dB -33.45 dBn
#Paak #Paak
Log Log
10 10
dB/ dB/
Offst Offst
325 32.5
dB dB
ol 5 ol L
138 7 [ise
L POV ISR SR SPPRPIS IFPYIrS TSSO SURYOP Fiemrr S o TR W
LgPv LaPv
VL s Vi s
83 FC 53 FC
Al Al
£0Fx £0F:
FTun FTun
Sup Swp
Start 1.900 80 GHz Stop 2.400 B8 GHz Start 2.480 0 GHz Stop 8.809 8 GHz
#Res BH 1 MHz VBN 3 MHz Sweep 20.2 ms (3192 pts) #Res BH 1 MHz VBN 3 MHz Sweep 56.24 ms (8192 pts)
Plot 7.6.36 Spurious emission measurements in 1000 — 8000 MHz at high carrier frequency
FREQUENCY RANGE: 758 - 775 MHz
OPERATIONAL MODE: Analog FM downlink transmit
INPUT PORT: Base
COMPOSITE INPUT POWER: -51 dBm
CONFIGURATION: Single Band
% Agilent QR % Agilent QR
Mkrl 2.325 14 GHz Mkrl 7.656 1 GHz
Ref 8 dBm #ficten 6 dB —36.03 dBm Ref 0 dBm #ficten 6 dB -37.99 dBn
#Paak #Paak
Log Log
10 10
dB/ dB/
Offst Offst
325 32.5
dB dB
ol % ] 1
-13.8 —13.8
ol ey e v e e e e R e
LgAv LgAv
¥l 52 W1l 52
53 FC 53 FC
Al Al
£0Fx £0F:
FTun FTun
Sup Swp
Start 1.900 80 GHz Stop 2.400 B8 GHz Start 2.480 0 GHz Stop 8.809 8 GHz
#Res BH 1 MHz VBN 3 MHz Sweep 20.2 ms (3192 pts) #Res BH 1 MHz VBN 3 MHz Sweep 56.24 ms (8192 pts)
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Report ID: AXERAD_FCC.25633_rev4.docx

Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(3), Conducted spurious emissions

Test procedure:

47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode:

Compliance

Date(s):

27-Mar-14 - 30-Mar-14

Verdict:

PASS

Temperature: 23.2 °C

Air Pressure: 1007 hPa

Relative Humidity: 49 %

| Power Supply: 120 VAC

Remarks:

Plot 7.6.37 Spurious emission measurements in 9 - 150 kHz range at low carrier frequency

FREQUENCY RANGE:
OPERATIONAL MODE:

INPUT PORT:
INPUT POWER:

CONFIGURATION:

- Agilent

Ref @ dBm

788 - 805 MHz
C4FM uplink transmit

Mobile
-54 dBm
Dual Band

Atten 18 dB

R
Mkrl 9.626 kHz
-55.51 dBm

#Peak
Log

19

dB/
Difst

374
dB

Al

Start 9.808 kHz
#Res BN 1 kHz

VBW 3 kHz

Stop 158800 kHz
Sweep 134.9 ms (8192 pts)

Plot 7.6.38 Spurious emission measurements in 9 - 150 kHz range at mid carrier frequency

FREQUENCY RANGE:
OPERATIONAL MODE:

INPUT PORT:
INPUT POWER:

CONFIGURATION:

- Agilent

Ref @ dBm

788 - 805 MHz
C4FM uplink transmit

Mobile
-54 dBm
Dual Band

Atten 18 dB

R
Mikrl 9.453 kHz
-53.58 dBm

#Peak
Log

19

dB/

Otfst
37.4
dE

LgAv 3

R

kT

TRy P

Start 9.868 kHz
#Res BH 1 kHz

VEW 3 kHz

Stop 156.609 kHz
Sween 134.9 ms (8192 pts)
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Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

HERMON LABORATORIES

Test specification: Section 90.219(e)(3), Conducted spurious emissions

Test procedure: 47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode: Compliance —

Date(s): 27-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1007 hPa Relative Humidity: 49 % | Power Supply: 120 VAC
Remarks:

Plot 7.6.39 Spurious emission measurements in 9 - 150 kHz range at high carrier frequency

FREQUENCY RANGE: 788 - 805 MHz
OPERATIONAL MODE: C4FM uplink transmit
INPUT PORT: Mobile

INPUT POWER: -54 dBm

CONFIGURATION: Dual Band

- Agilent @ R

Mkrl 8.796 kHz
Ref @ dBm Atten 16 dB -54.78 dBm
#Peak
Log
16
dB/
Offst
374
dB

V1 ssz[m

i

4

T T e P e e

Start 9.000 kHz Stop 158800 kHz
#Res BH 1 kHz WBH 3 kHz Sweep 134.9 ms (8192 pts)

Plot 7.6.40 Spurious emission measurements in 0.15 - 30.0 MHz range at low carrier frequency

FREQUENCY RANGE: 788 - 805 MHz
OPERATIONAL MODE: C4FM uplink transmit
INPUT PORT: Mobile

INPUT POWER: -54 dBm

CONFIGURATION: Dual Band

3 Agilent @ R

Mkrl 376 kHz
Ref © dBm Fitten 10 dB -52.47 dBm
#Peak
Log
18
dB/
Offst
37.4
dB

53 FC

Start 158 kHz Stop 30.808 MHz
#Res BH 18 kHz VBH 3@ kHz Sween 285.6 ms (8192 pts)
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HERMON LABORATORIES

Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(3), Conducted spurious emissions

Test procedure:

47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode: Compliance

Date(s): 27-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1007 hPa Relative Humidity: 49 % | Power Supply: 120 VAC
Remarks:

Plot 7.6.41 Spurious emission measurements in 0.15 - 30.0 MHz range at mid carrier frequency

FREQUENCY RANGE:
OPERATIONAL MODE:
INPUT PORT:

INPUT POWER:
CONFIGURATION:

- Agilent

Ref @ dBm Atten 18 dB

788 - 805 MHz
C4FM uplink transmit
Mobile
-54 dBm
Dual Band

@R

Mkrl 348 kHz
-51.83 dBm

#Peak
Log

19

dB/
Difst

374
dB

Start 158 kHz
#Res BW 18 kHz

VEW 30 kHz

Stop 30006 MHz
Sweep 285.6 ms (8192 pts)

Plot 7.6.42 Spurious emission measurements in 0.15 - 30.0 MHz range at high carrier frequency

FREQUENCY RANGE:
OPERATIONAL MODE:
INPUT PORT:
INPUT POWER:
CONFIGURATION:

- Agilent

Ref @ dBm Atten 18 dB

788 - 805 MHz
C4FM uplink transmit
Mobile
-54 dBm
Dual Band

@R

Mkrl 265 kHz
-51.82 dBm

#Peak
Log

19

dB/

Otfst
37.4
dE

Start 158 kHz
#Res BH 18 kHz

VEW 38 kHz

Stop 309.868 MHz
Sween 285.6 ms (8192 pts)
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| H Report ID: AXERAD_FCC.25633_rev4.docx

L Date of Issue: 24-Sep-14
HERMON LABORATORIES
Test specification: Section 90.219(e)(3), Conducted spurious emissions
Test procedure: 47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D
Test mode: Compliance .
Date(s): 27-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1007 hPa Relative Humidity: 49 % | Power Supply: 120 VAC
Remarks:
Plot 7.6.43 Spurious emission measurements in 30.0 - 1000 MHz range at low carrier frequency
FREQUENCY RANGE: 788 - 805 MHz
OPERATIONAL MODE: C4FM uplink transmit
INPUT PORT: Mobile
INPUT POWER: -54 dBm
CONFIGURATION: Dual Band
% Agilent QR % Agilent QR
Mkrl 332.36 MHz Mkrl 788.81 MHz
ket & dBm Atten 18 dB -44.48 dBm Ref 6 dBm Atten 18 dB 27.18 dBm
#Paak #Paak
Log Log
19 19
dB/ dB/
Offst Offst
37.4 37.4

Start 36.00 MHz Stop 666.00 MHz Start 600.06 MHz Stop 1.668 68 GHz
#Res BW 108 kHz VBH 306 kHz Sweep 54.61 ms (3192 pts) #Res BH 108 kHz VBH 306 kHz Sweep 38.22 ms (8192 pts)

Plot 7.6.44 Spurious emission measurements in 30.0 - 1000 MHz range at mid carrier frequency

FREQUENCY RANGE: 788 - 805 MHz

OPERATIONAL MODE: C4FM uplink transmit

INPUT PORT: Mobile

INPUT POWER: -54 dBm

CONFIGURATION: Dual Band

% Agilent QR % Agilent QR
Mkrl 386.92 MHz Mkrl 796.92 MHz

Ref & dBm Ptten 16 dB —-43.96 dBm Ref 6 dBm Ptten 16 dB 27.86 dBm
#Peak 4Peak
Log Log
1a 16

Start 36.00 MHz Stop 666.00 MHz Start 600.06 MHz Stop 1.668 68 GHz
#Res BW 108 kHz VBH 306 kHz Sweep 54.61 ms (3192 pts) #Res BH 108 kHz VBH 306 kHz Sweep 38.22 ms (8192 pts)
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HERMON LABORATORIES

Report ID: AXERAD_FCC.25633_rev4.docx

Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(3), Conducted spurious emissions

Test procedure:

47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode: Compliance —
Date(s): 27-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1007 hPa Relative Humidity: 49 % | Power Supply: 120 VAC

Remarks:

Plot 7.6.45 Spurious emission measurements in 30.0 - 1000 MHz range at high carrier frequency

FREQUENCY RANGE: 788 - 805 MHz

OPERATIONAL MODE: C4FM uplink transmit

INPUT PORT: Mobile

INPUT POWER: -54 dBm

CONFIGURATION: Dual Band

3 Agilent O R % Agilent QR
Mikrl 520.32 MHz Mkrl 80561 MHz

Ref @ dBm Ftten 16 dB -43.91 dBm Ref @ dBm Ftten 16 dB 27.91 dBm
#Peak 4Peak
Log Log
18 i
dB/ dB/
Offst Offst

Start 30.08 MHz
#Res BW 108 kHz

Stop 600.00 MHz Start 600.00 MHz
VBH 308 kHz Sweep 54.61 ms (8192 pts) #Res BW 100 kHz WBW 308 kHz

Stop 1.060 86 GHz
Sweep 38.22 ms (8192 pts)

Plot 7.6.46 Spurious emission measurements in 1000 - 8100 MHz range at low carrier frequency

FREQUENCY RANGE: 788 - 805 MHz

OPERATIONAL MODE: C4FM uplink transmit

INPUT PORT: Mobile

INPUT POWER: -54 dBm

CONFIGURATION: Dual Band

% Agilent QR % Agilent QR
Mkrl 1.254 55 GHz Mkrl 6.872 © GHz

Ref @ dBm #Atten 6 dB —41.62 dBm Ref 6 dBm #Atten 6 dB -38.92 dBm
#Peak 4Peak
Log Log
18 19
dB/ 4B/
Offst st
325 32.5
dB 4B
] ] 1

& Faa
L PO PPV £ RO VARV SO oot T ROORS PO LR W oy w717 A NS AR T o P
LgAv LgAv

¥l 52 vl 52
$3 FC $3 FC
AR AR
£ £
FTun FTun
Swp Swp

Start 1.668 80 GHz
#Res BH 1 MHz

Stop 2.860 69 GHz Start 2.000 & CHz
VBN 3 MHz Sweep 2.184 ms (3192 pts) #Res BH 1 MHz VBN 3 MHz

Stop 8,100 6 GHz
Sweep 10.38 ms (3192 pts)
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HERMON LABORATORIES

Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(3), Conducted spurious emissions

Test procedure:

47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode: Compliance —

Date(s): 27-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1007 hPa Relative Humidity: 49 % | Power Supply: 120 VAC
Remarks:

Plot 7.6.47 Spurious emission measurements in 1000 - 8100 MHz at mid carrier frequency

FREQUENCY RANGE: 788 - 805 MHz
OPERATIONAL MODE: C4FM uplink transmit
INPUT PORT: Mobile
INPUT POWER: -54 dBm
CONFIGURATION: Dual Band
% Agilent QR 2 Agilent QR
Mkrl 1.666 46 GHz Mkrl 6.978 3 GHz
Ref 6 dBm #Atten 6 dB -42.69 dBm Ref 6 dBm #Atten 6 dB -37.97 dBm
#Paak #Paak
Log Log
16 10
dB/ dB/
Offst Offst
325 32.5
dB dB
ol DI L
-13.8 1 -13.8
B " e A ﬁ ” " B
LgPv LaPy
¥l s2 ¥l S2
$3 FC 53 FC
AR AR
£ £
FTun FTun
Sup Swp
Start 1.668 80 GHz Stop 2.860 69 GHz Start 2.000 & CHz Stop 6.100 6 GHz
#Res BH 1 MHz VBN 3 MHz Sweep 2.184 ms (3192 pts) #Res BH 1 MHz VBN 3 MHz Sweep 10.38 ms (3192 pts)

Plot 7.6.48 Spurious emission measurements in 1000 - 8100 MHz at high carrier frequency

FREQUENCY RANGE: 788 - 805 MHz
OPERATIONAL MODE: C4FM uplink transmit
INPUT PORT: Mobile
INPUT POWER: -54 dBm
CONFIGURATION: Dual Band
% Agilent QR % Agilent QR
Mkrl 1.261 87 GHz Mkrl 6.951 & GHz
Ref & dBm #ftten 6 dB -42.66 dBm Ref @ dBm #ftten 6 dB -37.38 dBn
#Peak 4Peak
Log Log
18 i)
dB/ 4B/
OFfst st
325 325
dB 4B
ol ] i
Jém 1 Jég{@ \
R o NV N T WWMMW
vl 52 V1 52
$3 FC 53 FC
AR AR
£0Fx £0F:
FTun FTun
Swp Swp

Start 1.009 80 GHz

#Res BH 1 MHz YBH 3 MHz

Stop 2.00

Sweep 2.184 ms (3192 pts) #Res BH 1 MHz

98 GHz Start 2.089 8 GHz Stop §.100 @ GHz

VB 3 MHz Sweep 10.38 ms (3192 pts)
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HERMON LABORATORIES

Report ID: AXERAD_FCC.25633_rev4.docx

Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(3), Conducted spurious emissions

Test procedure:

47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode:

Compliance

Date(s):

27-Mar-14 - 30-Mar-14

Verdict:

PASS

Temperature: 23.2 °C

Air Pressure: 1007 hPa

Relative Humidity: 49 %

| Power Supply: 120 VAC

Remarks:

Plot 7.6.49 Spurious emission measurements in 9 - 150 kHz range at low carrier frequency

FREQUENCY RANGE:
OPERATIONAL MODE:

INPUT PORT:
INPUT POWER:

CONFIGURATION:

- Agilent

Ref @ dBm Atten 18 dB

806 - 816 MHz
iDEN QAM uplink transmit
Mobile
-54 dBm
Dual Band
@R

Mkrl 19.147 kHz
-55.17 dBm

#Peak
Log

19

dB/
Difst

374
dB

4 "lnv-m e WWWWWWWWWW

Start 9.808 kHz
#Res BN 1 kHz

VBW 3 kHz

Stop 158800 kHz
Sweep 134.9 ms (8192 pts)

Plot 7.6.50 Spurious emission measurements in 9 - 150 kHz range at mid carrier frequency

FREQUENCY RANGE:
OPERATIONAL MODE:

INPUT PORT:
INPUT POWER:

CONFIGURATION:

- Agilent

Ref @ dBm Atten 18 dB

788 - 805 MHz
iDEN QAM uplink transmit
Mobile
-54 dBm
Dual Band
@R

Mkrl 8.865 kHz
-54.56 dBm

#Peak
Log

19

dB/

Otfst
37.4
dE

Wl 52% nif, o

R T ey w"w*wwmw%wwﬂfwww

Start 9.868 kHz
#Res BH 1 kHz

VEW 3 kHz

Stop 156.609 kHz
Sween 134.9 ms (8192 pts)
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HERMON LABORATORIES

Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(3), Conducted spurious emissions

Test procedure:

47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode:

Compliance

Date(s):

27-Mar-14 - 30-Mar-14

Verdict: PASS

Temperature: 23.2 °C

Air Pressure: 1007 hPa

Relative Humidity: 49 % | Power Supply: 120 VAC

Remarks:

Plot 7.6.51 Spurious emission measurements in 9 - 150 kHz range at high carrier frequency

FREQUENCY RANGE:
OPERATIONAL MODE:

INPUT PORT:
INPUT POWER:

CONFIGURATION:

- Agilent

788 - 805 MHz

iDEN QAM uplink transmit
Mobile

-54 dBm

Dual Band

@R
Mkrl 16.812 kHz

Ret @ dBm Atten 18 dB -54.51 dBm

#Peak
Log

19

dB/
Difst

374
dB

—1
"l sz'w?b%w“. +a

e g e o

Start 9.808 kHz
#Res BN 1 kHz

Stop 158800 kHz
WBH 3 kHz Sweep 134.9 ms (8192 pts)

Plot 7.6.52 Spurious emission measurements in 0.15 - 30.0 MHz range at low carrier frequency

FREQUENCY RANGE:
OPERATIONAL MODE:

INPUT PORT:
INPUT POWER:

CONFIGURATION:

- Agilent

788 - 805 MHz

iDEN QAM uplink transmit
Mobile

-54 dBm

Dual Band

R
Mkrl 376 kHz

Ref @ dBm Atten 16 dB -51.55 dBm

#Peak
Log

19

dB/

Otfst
37.4
dE

Start 158 kHz
#Res BH 18 kHz

Stop 309.868 MHz
VBH 3@ kHz Sween 285.6 ms (8192 pts)
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HERMON LABORATORIES

Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(3), Conducted spurious emissions

Test procedure:

47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode: Compliance

Date(s): 27-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1007 hPa Relative Humidity: 49 % | Power Supply: 120 VAC
Remarks:

Plot 7.6.53 Spurious emission measurements in 0.15 - 30.0 MHz range at mid carrier frequency

FREQUENCY RANGE:
OPERATIONAL MODE:
INPUT PORT:

INPUT POWER:
CONFIGURATION:

- Agilent

Ref @ dBm Atten 18 dB

788 - 805 MHz
iDEN QAM uplink transmit
Mobile
-54 dBm
Dual Band
@R

Mkrl 347 kHz
-51.87 dBm

#Peak
Log

19

dB/
Difst

374
dB

Start 158 kHz
#Res BW 18 kHz

VEW 30 kHz

Stop 30006 MHz
Sweep 285.6 ms (8192 pts)

Plot 7.6.54 Spurious emission measurements in 0.15 - 30.0 MHz range at high carrier frequency

FREQUENCY RANGE:
OPERATIONAL MODE:
INPUT PORT:
INPUT POWER:
CONFIGURATION:

- Agilent

Ref @ dBm Atten 18 dB

788 - 805 MHz
iDEN QAM uplink transmit
Mobile
-54 dBm
Dual Band
@R

Mkrl 176 kHz
-52.16 dBm

#Peak
Log

19

dB/

Otfst
37.4
dE

Start 158 kHz
#Res BH 18 kHz

VEW 38 kHz

Stop 309.868 MHz
Sween 285.6 ms (8192 pts)
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| Report ID: AXERAD_FCC.25633_rev4.docx
H Date of Issue: 24-Sep-14
L

HERMON LABORATORIES
Test specification: Section 90.219(e)(3), Conducted spurious emissions

Test procedure: 47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode: Compliance —

Date(s): 27-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1007 hPa Relative Humidity: 49 % | Power Supply: 120 VAC
Remarks:

Plot 7.6.55 Spurious emission measurements in 30.0 - 1000 MHz range at low carrier frequency

FREQUENCY RANGE: 788 - 805 MHz

OPERATIONAL MODE: iDEN QAM uplink transmit

INPUT PORT: Mobile

INPUT POWER: -54 dBm

CONFIGURATION: Dual Band

% Agilent QR % Agilent QR
Mirl 474.04 MHz Mkrl 788.01 MHz

Ref @ dBm Ftten 18 dB -44.13 dBm Ref 6 dBm Ftten 18 dB 30.56 dBm
#Peak 4Peak
Log Log
18 19
dB/ 4B/
Offst Offst
37.4 37.4

Start 36.00 MHz Stop 666.00 MHz Start 600.06 MHz Stop 1.668 68 GHz
#Res BW 108 kHz VBH 306 kHz Sweep 54.61 ms (3192 pts) #Res BH 108 kHz VBH 306 kHz Sweep 38.22 ms (3192 pte)

Plot 7.6.56 Spurious emission measurements in 30.0 - 1000 MHz range at mid carrier frequency

FREQUENCY RANGE: 788 - 805 MHz

OPERATIONAL MODE: iDEN QAM uplink transmit

INPUT PORT: Mobile

INPUT POWER: -54 dBm

CONFIGURATION: Dual Band

% Agilent QR % Agilent QR
Mkrl 475.85 MHz Mkrl 796.82 MHz

Ref @ dBm Ftten 18 dB —44.72 dBm Ref § dBm Ftten 18 dB 31.28 dBm
#Peak 4Peak
Log Log
18 19

Start 36.00 MHz Stop 666.00 MHz Start 600.06 MHz Stop 1.668 68 GHz
#Res BW 108 kHz VBH 306 kHz Sweep 54.61 ms (3192 pts) #Res BH 108 kHz VBH 306 kHz Sweep 38.22 ms (3192 pte)
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| H Report ID: AXERAD_FCC.25633_rev4.docx

L Date of Issue: 24-Sep-14

HERMON mmus
Test specification: Section 90.219(e)(3), Conducted spurious emissions
Test procedure: 47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D
Test mode: Compliance —
Date(s): 27-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1007 hPa Relative Humidity: 49 % | Power Supply: 120 VAC
Remarks:

Plot 7.6.57 Spurious emission measurements in 30.0 - 1000 MHz range at high carrier frequency

FREQUENCY RANGE: 788 - 805 MHz

OPERATIONAL MODE: iDEN QAM uplink transmit

INPUT PORT: Mobile

INPUT POWER: -54 dBm

CONFIGURATION: Dual Band

% Agilent QR % Agilent QR
Mkrl 485.81 MHz Mkrl §05.01 MHz

Ref @ dBm Ftten 18 dB -43.33 dBm Ref 6 dBm Ftten 18 dB 31.85 dBm
#Peak 4Peak
Log Log
18 19
dB/ 4B/
Offst Offst
37.4 37.4

Start 36.00 MHz Stop 666.00 MHz Start 600.06 MHz Stop 1.668 68 GHz
#Res BW 108 kHz VBH 306 kHz Sweep 54.61 ms (3192 pts) #Res BH 108 kHz VBH 306 kHz Sweep 38.22 ms (8192 pts)

Plot 7.6.58 Spurious emission measurements in 1000 - 8100 MHz range at low carrier frequency

FREQUENCY RANGE: 788 - 805 MHz
OPERATIONAL MODE: iDEN QAM uplink transmit
INPUT PORT: Mobile
INPUT POWER: -54 dBm
CONFIGURATION: Dual Band
% Agilent QR % Agilent QR
Mkrl 1.478 21 GHz Mkrl B.872 7 GHz
Ref 6 dBm #Atten 6 dB -42.89 dBm Ref 6 dBm #Atten 6 dB -38.82 dBm
#Paak #Paak
Log Log
16 10
dB/ dB/
Offst Offst
325 32.5
dB dB
ol DI 1
-13.8 1 -13.8
B | il N t' " " " B
LgAv LgAv
¥l 52 W1l 52
$3 FC $3 FC
AR AR
£(£) £(f)
FTun FTun
Sup Swp
Start 1.668 80 GHz Stop 2.860 69 GHz Start 2.000 & CHz Stop 6.100 6 GHz
#Res BH 1 MHz VBN 3 MHz Sweep 2.184 ms (3192 pts) #Res BH 1 MHz VBN 3 MHz Sweep 10.38 ms (3192 pts)
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HERMON LABORATORIES

Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(3), Conducted spurious emissions

Test procedure:

47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode:

Date(s):

Compliance Verdict:

PASS

Temperature: 23.2 °C

27-Mar-14 - 30-Mar-14
Air Pressure: 1007 hPa Relative Humidity: 49 % | Power Supply: 120 VAC

Remarks:

Plot 7.6.59 Spurious emission measurements in 1000 - 8100 MHz at mid carrier frequency

FREQUENCY RANGE: 788 - 805 MHz

OPERATIONAL MODE: iDEN QAM uplink k transmit

INPUT PORT: Mobile

INPUT POWER: -54 dBm

CONFIGURATION: Dual Band

% Agilent R % Agilent QR
Mkrl 1.149 68 GHz Mkrl 7.062 3 GHz

Ref @ dBm #Atten 6 dB —41.35 dBm Ref 6 dBm #Atten 6 dB -38.09 dBn
#Peak 4Peak
Log Log
18 19
dB/ 4B/
Offst st
325 32.5
dB 4B
] ] 1

& Faa
0 FOPYOA % I VAP RO PPN NPT B NVOPDJPROPOD - FRRPRF RTTY oy O e e D
LgPv LaPv

¥l s2 ¥l S2
$3 FC 53 FC
AR AR
£ £
FTun FTun
Swp Swp

Start 1.009 80 GHz

#Res BH 1 MHz

YBH 3 MHz

Stop 2.009 @9 GHz Start 2.080 8 GHz

Sweep 2.184 ms (3192 pts) #Res BH 1 MHz VBN 3 MHz

Stop 8,100 6 GHz
Sweep 10.38 ms (3192 pts)

Plot 7.6.60 Spurious emission measurements in 1000 - 8100 MHz at high carrier frequency

FREQUENCY RANGE: 788 - 805 MHz
OPERATIONAL MODE: iDEN QAM uplink transmit
INPUT PORT: Mobile
INPUT POWER: -54 dBm
CONFIGURATION: Dual Band
% Agilent QR % Agilent QR
Mkrl 1.252 47 GHz Mkrl 3.895 5 GHz
Ref 6 dBm #Atten 6 dB -41.62 dBm Ref 6 dBm #Atten 6 dB -39.87 dBm
#Paak #Paak
Log Log
16 10
dB/ dB/
Offst Offst
325 32.5
dB dB
ol DI 1
-13.8 5 -13.8 <
L3 PPRUWE YOI % VR ST O Y S SRS oo L W R PRYIE | T e e e B P
LgPv LaPv
¥l s2 ¥l S2
$3 FC 53 FC
AR AR
£0f) £0f):
FTun FTun
Sup Swp
Start 1.668 80 GHz Stop 2.860 69 GHz Start 2.000 & CHz Stop 6.100 6 GHz
#Res BH 1 MHz VBN 3 MHz Sweep 2.184 ms (3192 pts) #Res BH 1 MHz VBN 3 MHz Sweep 10.38 ms (3192 pts)
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Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

HERMON LABORATORIES

Test specification: Section 90.219(e)(3), Conducted spurious emissions

Test procedure: 47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode: Compliance —

Date(s): 27-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1007 hPa Relative Humidity: 49 % | Power Supply: 120 VAC
Remarks:

Plot 7.6.61 Spurious emission measurements in 9 - 150 kHz range at low carrier frequency

FREQUENCY RANGE: 788 - 805 MHz

OPERATIONAL MODE: Analog FM uplink transmit

INPUT PORT: Mobile

INPUT POWER: -54 dBm

CONFIGURATION: Dual Band
¥ Agilent @ R

Mkrl 8.744 kHz

Ref @ dBm Atten 10 dB -53.09 dBm
tPeak
Log
10
dB/
Offst
374
dB

R LT NI

33 FC T ""‘W MAMW”WMML’ HHw b i 'IJNW'\J'

AR
£ty
F<{hak
Swp
Start 9.000 kHz Stap 150.000 kHz
#Res BH 1 kHz WBH 3 kHz Sweep 134.9 ms (8192 pts)

Plot 7.6.62 Spurious emission measurements in 9 - 150 kHz range at mid carrier frequency

FREQUENCY RANGE: 788 - 805 MHz
OPERATIONAL MODE: Analog FM uplink transmit
INPUT PORT: Mobile

INPUT POWER: -54 dBm

CONFIGURATION: Dual Band

3 Agilent @ R

Mkrl 8.744 kHz
Ref © dBm Fitten 10 dB -53.81 dBm
#Peak
Log
18
dB/
Offst
37.4
dB

V1 52l el ey :
$3 FC SR M G L TR o P e

Start 9.009 kHz Stop 156.609 kHz
#Res BH 1 kHz WBH 3 kHz Sween 134.9 ms (8192 pts)
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Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(3), Conducted spurious emissions

Test procedure:

47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode:

Compliance

Date(s):

27-Mar-14 - 30-Mar-14

Verdict: PASS

Temperature: 23.2 °C

Air Pressure: 1007 hPa

Relative Humidity: 49 % | Power Supply: 120 VAC

Remarks:

Plot 7.6.63 Spurious emission measurements in 9 - 150 kHz range at high carrier frequency

FREQUENCY RANGE:
OPERATIONAL MODE:

INPUT PORT:
INPUT POWER:

CONFIGURATION:

- Agilent

Ref @ dBm

788 - 805 MHz

Analog FM uplink transmit
Mobile

-54 dBm

Dual Band

@R
Mkrl 12628 kHz

Atten 18 dB -54.54 dBm

#Peak
Log

19

dB/
Difst

374
dB

W1 $2*&Mrw s bl

53 FC e

Y

v

iy

Start 9.808 kHz
#Res BN 1 kHz

Stop 158800 kHz
WBH 3 kHz Sweep 134.9 ms (8192 pts)

Plot 7.6.64 Spurious emission measurements in 0.15 - 30.0 MHz range at low carrier frequency

FREQUENCY RANGE:
OPERATIONAL MODE:

INPUT PORT:
INPUT POWER:

CONFIGURATION:

788 - 805 MHz
Analog FM uplink transmit
Mobile
-54 dBm
Dual Band
3 Agilent @ R
Mkrl 288 kHz
Ref © dBm Atten 16 dB -51.88 dBm
#Peak
Log
16
B/
Offst
37.4
dB
ol
-13.0
dBm
LgAv 1

Start 158 kHz
#Res BH 18 kHz

Stop 309.868 MHz
VBH 3@ kHz Sween 285.6 ms (8192 pts)
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Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(3), Conducted spurious emissions

Test procedure:

47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode: Compliance

Date(s): 27-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1007 hPa Relative Humidity: 49 % | Power Supply: 120 VAC
Remarks:

Plot 7.6.65 Spurious emission measurements in 0.15 - 30.0 MHz range at mid carrier frequency

FREQUENCY RANGE:
OPERATIONAL MODE:
INPUT PORT:

INPUT POWER:
CONFIGURATION:

- Agilent

Ref @ dBm Atten 18 dB

788 - 805 MHz
Analog FM uplink transmit
Mobile
-54 dBm
Dual Band
@R

Mkrl 173 kHz
-58.68 dBm

#Peak
Log

19

dB/
Difst

374
dB

Start 158 kHz
#Res BW 18 kHz

VEW 30 kHz

Stop 30006 MHz
Sweep 285.6 ms (8192 pts)

Plot 7.6.66 Spurious emission measurements in 0.15 - 30.0 MHz range at high carrier frequency

FREQUENCY RANGE:
OPERATIONAL MODE:
INPUT PORT:
INPUT POWER:
CONFIGURATION:

- Agilent

Ref @ dBm Atten 18 dB

788 - 805 MHz
Analog FM uplink transmit
Mobile
-54 dBm
Dual Band
@R

Mkrl 237 kHz
-51.18 dBm

#Peak
Log

19

dB/

Otfst
37.4
dE

Start 158 kHz
#Res BH 18 kHz

VEW 38 kHz

Stop 309.868 MHz
Sween 285.6 ms (8192 pts)
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HERMON LABORATORIES

Report ID: AXERAD_FCC.25633_rev4.docx

Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(3), Conducted spurious emissions

Test procedure:

47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode: Compliance .
Date(s): 27-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1007 hPa Relative Humidity: 49 % | Power Supply: 120 VAC

Remarks:

Plot 7.6.67 Spurious emission measurements in 30.0 - 1000 MHz range at low carrier frequency

FREQUENCY RANGE: 788 - 805 MHz

OPERATIONAL MODE: Analog FM uplink transmit

INPUT PORT: Mobile

INPUT POWER: -54 dBm

CONFIGURATION: Dual Band
% Agilent QR % Agilent QR

Mkrl 463.33 MHz Mkrl 788.01 MHz

Ref @ dBm Ftten 18 dB -43.73 dBm Ref 6 dBm Ftten 18 dB 27.17 dBm
#Peak 4Peak
Log Log
18 19
dB/ 4B/
Offst Offst
37.4 37.4

3 PO N P S "N O S PO AU

Start 30.00 MHz
#Res BM 168 kHz

Stop 600.00 MHz Start 600.06 MHz
VBH 308 kHz Sweep 54.61 ms (8192 pts) #Res BH 106 kHz VBH 308 kHz

Stop 1.668 68 GHz
Sweep 38.22 ms (8192 pts)

Plot 7.6.68 Spurious emission measurements in 30.0 - 1000 MHz range at mid carrier frequency

FREQUENCY RANGE: 788 - 805 MHz

OPERATIONAL MODE: Analog FM uplink transmit

INPUT PORT: Mobile

INPUT POWER: -54 dBm

CONFIGURATION: Dual Band

% Agilent QR % Agilent QR
Mkrl 432.43 MHz Mkrl 795.97 MHz

Ref @ dBm Ftten 18 dB -44.34 dBm Ref 6 dBm Ftten 18 dB 27.88 dBm
#Peak 4Peak
Log Log
18 19

Start 30.00 MHz
#Res BM 168 kHz

Stop 600.00 MHz Start 600.06 MHz
VBH 308 kHz Sweep 54.61 ms (8192 pts) #Res BH 106 kHz VBH 308 kHz

Stop 1.668 68 GHz
Sweep 38.22 ms (8192 pts)
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L Date of Issue: 24-Sep-14

HERMON mmus
Test specification: Section 90.219(e)(3), Conducted spurious emissions
Test procedure: 47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D
Test mode: Compliance —
Date(s): 27-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1007 hPa Relative Humidity: 49 % | Power Supply: 120 VAC
Remarks:

Plot 7.6.69 Spurious emission measurements in 30.0 - 1000 MHz range at high carrier frequency

FREQUENCY RANGE: 788 - 805 MHz

OPERATIONAL MODE: Analog FM uplink transmit

INPUT PORT: Mobile

INPUT POWER: -54 dBm

CONFIGURATION: Dual Band

% Agilent QR % Agilent QR
Mkrl 451.71 MHz Mkrl §05.01 MHz

Ref @ dBm Ftten 18 dB -43.64 dBm Ref 6 dBm Ftten 18 dB 27.90 dBm
#Peak 4Peak
Log Log
18 19
dB/ 4B/
Offst Offst
37.4 37.4

Start 36.00 MHz Stop 666.00 MHz Start 600.06 MHz Stop 1.668 68 GHz
#Res BW 108 kHz VBH 306 kHz Sweep 54.61 ms (3192 pts) #Res BH 108 kHz VBH 306 kHz Sweep 38.22 ms (8192 pts)

Plot 7.6.70 Spurious emission measurements in 1000 - 8100 MHz range at low carrier frequency

FREQUENCY RANGE: 788 - 805 MHz
OPERATIONAL MODE: Analog FM uplink transmit
INPUT PORT: Mobile
INPUT POWER: -54 dBm
CONFIGURATION: Dual Band
% Agilent QR % Agilent QR
Mkrl 1.698 64 GHz Mkrl 7.831 2 GHz
Ref 6 dBm #Atten 6 dB -42.47 dBm Ref 6 dBm #Atten 6 dB -38.62 dBm
#Paak #Paak
Log Log
16 10
dB/ dB/
Offst Offst
325 32.5
dB dB
ol DI 1
-13.8 1 -13.8 h'd
U OO PP PR FRPFORY AP NP PORE RO NOPOUY. ) YISO . T, e R e (B
LgAv LgAv
¥l 52 W1l 52
$3 FC $3 FC
AR AR
£(f) £(f)
FTun FTun
Swp Swp
Start 1.668 80 GHz Stop 2.860 69 GHz Start 2.000 & CHz Stop 6.100 6 GHz
#Res BH 1 MHz VBN 3 MHz Sweep 2.184 ms (3192 pts) #Res BH 1 MHz VBN 3 MHz Sweep 10.38 ms (3192 pts)
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HERMON LABORATORIES

Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(3), Conducted spurious emissions

Test procedure:

47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode:

Date(s):

Compliance Verdict:

PASS

Temperature: 23.2 °C

27-Mar-14 - 30-Mar-14
Air Pressure: 1007 hPa Relative Humidity: 49 % | Power Supply: 120 VAC

Remarks:

Plot 7.6.71 Spurious emission measurements in 1000 - 8100 MHz at mid carrier frequency

FREQUENCY RANGE: 788 - 805 MHz
OPERATIONAL MODE: Analog FM uplink transmit
INPUT PORT: Mobile
INPUT POWER: -54 dBm
CONFIGURATION: Dual Band
% Agilent R 2 Agilent QR
Mkrl 1.264 88 GHz Mkrl 2.388 @ GHz
Ref & dBm #ftten 6 dB -42.67 dBm Ref @ dBm #ftten 6 dB -37.68 dBn
#Peak 4Peak
Log Log
18 i)
dB/ 4B/
OFfst st
325 325
dB 4B
9|13.@ 1 9|13.@ ?
D PO 33 T O P R e EY o O S et e e e el Ml
LgPv LaPv
V1§62 vl $2
$3 FC 53 FC
AR AR
£0F: £
FTun FTun
Swp Swp

Start 1.009 80 GHz

#Res BH 1 MHz

YBH 3 MHz

Stop 2.00

Sweep 2.184 ms (3192 pts) #Res BH 1 MHz

98 GHz Start 2.089 8 GHz

YBH 3 MHz

Stop 8,100 6 GHz
Sweep 10.38 ms (3192 pts)

Plot 7.6.72 Spurious emission measurements in 1000 - 8100 MHz at high carrier frequency

FREQUENCY RANGE: 788 - 805 MHz
OPERATIONAL MODE: Analog FM uplink transmit
INPUT PORT: Mobile
INPUT POWER: -54 dBm
CONFIGURATION: Dual Band
% Agilent R % Agilent QR
Mkrl 1.278 84 GHz Mkrl 6.965 & GHz
Ref & dBm #ftten 6 dB -42.27 dBm Ref @ dBm #ftten 6 dB -33.81 dBm
#Peak 4Peak
Log Log
18 i)
dB/ 4B/
OFfst st
325 325
dB 4B
ol ] i
Hém 1 Hém
N Ny IO Wppors s e v PR e Sy
vl 52 V1 52
$3 FC 53 FC
AR AR
£ £00):
FTun FTun
Swp Swp
Start 1608 00 GHz Stop 2080 08 GHz Start 2.000 0 GHz Stop 6100 8 GHz

#Res BH 1 MHz

YBH 3 MHz

Sweep 2.184 ms (3192 pts) #Res BH 1 MHz

YBH 3 MHz

Sweep 10.38 ms (3192 pts)
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Report ID: AXERAD_FCC.25633_rev4.docx

Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(3), Conducted spurious emissions

Test procedure:

47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode:

Compliance

Date(s):

27-Mar-14 - 30-Mar-14

Verdict:

PASS

Temperature: 23.2 °C

Air Pressure: 1007 hPa

Relative Humidity: 49 %

| Power Supply: 120 VAC

Remarks:

Plot 7.6.73 Spurious emission measurements in 9 - 100 kHz range at low carrier frequency

FREQUENCY RANGE:
OPERATIONAL MODE:

INPUT PORT:

COMPOSITE INPUT POWER:
CONFIGURATION:

- Agilent

Ref @ dBm

851 - 861 MHz
C4FM downlink transmit
Base

-51 dBm

Single Band

Atten 18 dB

@R
Mkrl 9.921 kHz
-53.24 dBm

#Peak
Log

19

dB/

Difst
374
dB

viosef Vbl

PN

i

(T

g

Start 9.808 kHz
#Res BN 1 kHz

VBW 3 kHz

Stop 158800 kHz
Sweep 134.9 ms (8192 pts)

Plot 7.6.74 Spurious emission measurements in 9 - 100 kHz range at mid carrier frequency

FREQUENCY RANGE:
OPERATIONAL MODE:

INPUT PORT:

COMPOSITE INPUT POWER:
CONFIGURATION:

- Agilent

Ref @ dBm

851 - 861 MHz
C4FM downlink transmit
Base

-51 dBm

Single Band

Atten 18 dB

R
Mkrl 29.139 kHz
-53.26 dBm

#Peak
Log

19

dB/

Otfst
37.4
dE

p SN
RO

L Val
i

ety

o]

Start 9.868 kHz
#Res BH 1 kHz

VEW 3 kHz

Stop 156.609 kHz
Sween 134.9 ms (8192 pts)
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Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(3), Conducted spurious emissions

Test procedure:

47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode:

Compliance

Date(s):

27-Mar-14 - 30-Mar-14

Verdict: PASS

Temperature: 23.2 °C

Air Pressure: 1007 hPa

Relative Humidity: 49 % | Power Supply: 120 VAC

Remarks:

Plot 7.6.75 Spurious emission measurements in 9 - 100 kHz range at high carrier frequency

FREQUENCY RANGE: 851 -861 MHz
OPERATIONAL MODE: C4FM downlink transmit
INPUT PORT: Base

COMPOSITE INPUT POWER: -51 dBm

CONFIGURATION: Single Band

- Agilent @ R

Mkrl 8.744 kHz
Ref @ dBm Atten 16 dB -53.74 dBm
#Peak
Log
16
dB/
Offst
374
dB

w92 i Y, 1
S I N i A T TN T T

Start 9.000 kHz Stop 158800 kHz
#Res BH 1 kHz WBH 3 kHz Sweep 134.9 ms (8192 pts)

Plot 7.6.76 Spurious emission measurements in 0.15 — 30.0 MHz range at low carrier frequency

FREQUENCY RANGE: 851 - 861 MHz
OPERATIONAL MODE: C4FM downlink transmit
INPUT PORT: Base

COMPOSITE INPUT POWER: -51 dBm

CONFIGURATION: Single Band
3 Agilent @ R

Mkrl 387 kHz
Ref 8 dBm ftten 10 dB -52.32 dBm
#Peak
Log
18
dB/
Offst
37.4
dB

W1 52
53 FC

Start 158 kHz Stop 30.808 MHz
#Res BH 18 kHz VBH 3@ kHz Sween 285.6 ms (8192 pts)
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Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(3), Conducted spurious emissions

Test procedure:

47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode: Compliance

Date(s): 27-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1007 hPa Relative Humidity: 49 % | Power Supply: 120 VAC
Remarks:

Plot 7.6.77 Spurious emission measurements in 0.15 — 30.0 MHz range at mid carrier frequency

FREQUENCY RANGE:
OPERATIONAL MODE:
INPUT PORT:

COMPOSITE INPUT POWER:
CONFIGURATION:

- Agilent

Ref @ dBm

Atten 18 dB

851 - 861 MHz
C4FM downlink transmit
Base
-51 dBm
Single Band
@ R

Mkrl 548 kHz
-51.46 dBm

#Peak
Log

19

dB/
Difst

374

Start 158 kHz
#Res BW 18 kHz

VEW 30 kHz

Stop 30006 MHz
Sweep 285.6 ms (8192 pts)

Plot 7.6.78 Spurious emission measurements in 0.15 — 30.0 MHz range at high carrier frequency

FREQUENCY RANGE:
OPERATIONAL MODE:
INPUT PORT:

COMPOSITE INPUT POWER:

CONFIGURATION:
- Agilent

Ref @ dBm Atten 18 dB

851 - 861 MHz
C4FM downlink transmit
Base
-51 dBm
Single Band
@ R

Mkrl 199 kHz
-58.75 dBm

#Peak
Log

19

dB/
Otfst

37.4
dE

Start 158 kHz
#Res BH 18 kHz

VEW 38 kHz

Stop 309.868 MHz
Sween 285.6 ms (8192 pts)
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Date of Issue: 24-Sep-14

L

HERMON LABORATORIES
Test specification: Section 90.219(e)(3), Conducted spurious emissions

Test procedure: 47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode: Compliance —

Date(s): 27-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1007 hPa Relative Humidity: 49 % | Power Supply: 120 VAC
Remarks:

Plot 7.6.79 Spurious emission measurements in 30.0 - 1000 MHz range at low carrier frequency

FREQUENCY RANGE: 851 - 861 MHz

OPERATIONAL MODE: C4FM downlink transmit

INPUT PORT: Base

COMPOSITE INPUT POWER: -51 dBm

CONFIGURATION: Single Band
% Agilent QR % Agilent QR

Mkrl 357.55 MHz Mkrl 851.01 MHz

Ref & dBm ftten 10 dB -43.84 dBm Ref @ dBm ftten 10 dB 3217 dBm
#Peak 4Peak
Log Log
18 i)
dB/ 4B/
OFfst st
37.4 37.4 W

Start 36.00 MHz Stop 666.00 MHz Start 600.06 MHz Stop 1.668 68 GHz
#Res BW 108 kHz VBH 306 kHz Sweep 54.61 ms (3192 pts) #Res BH 108 kHz VBH 306 kHz Sweep 38.22 ms (3192 pte)

Plot 7.6.80 Spurious emission measurements in 30.0 - 1000 MHz range at mid carrier frequency

FREQUENCY RANGE: 851 - 861 MHz

OPERATIONAL MODE: C4FM downlink transmit

INPUT PORT: Base

COMPOSITE INPUT POWER: -51 dBm

CONFIGURATION: Single Band
% Agilent QR % Agilent QR

Mkrl 288.10 MHz Mkrl §55.99 MHz

Ref @ dBm Ftten 18 dB -43.74 dBm Ref 6 dBm Ftten 18 dB 33.82 dBm
#Peak 4Peak
Log Log
18 19

Start 36.00 MHz Stop 666.00 MHz Start 600.06 MHz Stop 1.668 68 GHz
#Res BW 108 kHz VBH 306 kHz Sweep 54.61 ms (3192 pts) #Res BH 108 kHz VBH 306 kHz Sweep 38.22 ms (3192 pte)
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HERMON LABORATORIES

Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(3), Conducted spurious emissions

Test procedure:

47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode: Compliance —

Date(s): 27-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1007 hPa Relative Humidity: 49 % | Power Supply: 120 VAC
Remarks:

Plot 7.6.81 Spurious emission measurements in 30.0 - 1000 MHz range at high carrier frequency

FREQUENCY RANGE: 851 - 861 MHz

OPERATIONAL MODE: C4FM downlink transmit

INPUT PORT: Base

COMPOSITE INPUT POWER: -51 dBm

CONFIGURATION: Single Band

% Agilent QR % Agilent QR
Mkrl 498,05 MHz Mkrl 861.02 MHz

Ref & dBm ftten 10 dB -44.22 dBm Ref @ dBm ftten 10 dB 33.83 dBm
#Peak 4Peak
Log Log
18 i)
dB/ 4B/
OFfst st
37.4 37.4

Start 30.00 MHz
#Res BM 168 kHz

Stop 666.00 MHz Start 600.06 MHz
Sweep 54.61 ms (3192 pts) #Res BH 108 kHz

Stop 1.069 @9 GHz

VBH 308 kHz VBH 308 kHz Sweep 38.22 ms (8192 pts)

Plot 7.6.82 Spurious emission measurements in 1000 - 9000 MHz range at low carrier frequency

FREQUENCY RANGE: 851 - 861 MHz
OPERATIONAL MODE: C4FM downlink transmit
INPUT PORT: Base
COMPOSITE INPUT POWER: -51 dBm
CONFIGURATION: Single Band
% Agilent QR % Agilent QR
Mkrl 2.552 92 GHz Mkrl 6.928 5 GHz
Ref & dBm #Atten 6 dB -36.03 dBm Ref 6 dBm #Atten 6 dB -38.74 dBm
#Paak #Paak
Log Log
1a 16
dB/ dB/
Offst Offst
325 32.5
dB - dB
ol Dl 1
-13.8 ? -13.8
e e i Mottt 14 [Pt i
LgPv LaPv
V1 S2 vl S2
53 FC 53 FC
AR AR
£ £
FTun FTun
Sup Swp
Start 1.000 00 GHz Stop 3.080 88 GHz Start 3.000 B GHz Stop 9.000 B GHz
#Res BH 1 MHz VBN 3 MHz Sweep 20.2 ms (3192 pts) #Res BH 1 MHz VBN 3 MHz Sweep BO.07 ms (3192 pts)
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HERMON LABORATORIES

Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(3), Conducted spurious emissions

Test procedure:

47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode: Compliance —

Date(s): 27-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1007 hPa Relative Humidity: 49 % | Power Supply: 120 VAC
Remarks:

Plot 7.6.83 Spurious emission measurements in 1000 - 9000 MHz at mid carrier frequency

FREQUENCY RANGE: 851 - 861 MHz
OPERATIONAL MODE: C4FM downlink transmit
INPUT PORT: Base
COMPOSITE INPUT POWER: -51 dBm
CONFIGURATION: Single Band
% Agilent QR % Agilent QR
Mkrl 2.568 86 GHz Mkrl 7.881 7 GHz
Ref 6 dBm #Atten 6 dB -35.76 dBm Ref 6 dBm #Atten 6 dB -37.58 dBm
#Paak #Paak
Log Log
16 10
dB/ dB/
Offst Offst
325 32.5
dB ; dB
ol DI 3
-13.8 T -13.8
B S ; I‘ bl MHHMHWI "“ 'lMdBm
LgPv LaPv
¥l s2 ¥l S2
$3 FC 53 FC
AR AR
£(in £(fn
FTun FTun
Sup Swp
Start 1.668 80 GHz Stop 3.000 69 GHz Start 3.000 8 CHz Stop 9.000 6 GHz
#Res BH 1 MHz VBN 3 MHz Sweep 20.2 ms (3192 pts) #Res BH 1 MHz VBN 3 MHz Sweep BO.07 ms (3192 pts)

Plot 7.6.84 Spurious emission measurements in 1000 - 9000 MHz at high carrier frequency

FREQUENCY RANGE: 851 - 861 MHz
OPERATIONAL MODE: C4FM downlink transmit
INPUT PORT: Base
COMPOSITE INPUT POWER: -51 dBm
CONFIGURATION: Single Band
% Agilent QR % Agilent QR
Mkrl 2.582 96 GHz Mkrl 6.785 & GHz
Ref & dBm #ftten 6 dB -35.91 dBm Ref @ dBm #ftten 6 dB -37.71 dBn
#Peak 4Peak
Log Log
18 i)
dB/ 4B/
OFfst st
325 325
dB 4B
i 5 i !
-138 -13.8
G PPRPER VEFRIT RNSRES TS IS PP RY SIEOS e S oD WMMM
LgAv LgAv
vl 52 V1 52
$3 FC 53 FC
AR AR
£0F: £
FTun FTun
Swp Swp
Start 1608 00 GHz Stop 3000 88 GHz Start 3.000 0 GHz Stop 9.000 8 GHz

#Res BH 1 MHz YBH 3 MHz

Sweep 20.2 ms (3192 pts) #Res BH 1 MHz VBN 3 MHz Sweep BO.07 ms (3192 pts)
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Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

HERMON LABORATORIES

Test specification: Section 90.219(e)(3), Conducted spurious emissions

Test procedure: 47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode: Compliance —

Date(s): 27-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1007 hPa Relative Humidity: 49 % | Power Supply: 120 VAC
Remarks:

Plot 7.6.85 Spurious emission measurements in 9 - 150 kHz range at low carrier frequency

FREQUENCY RANGE: 851 -861 MHz
OPERATIONAL MODE: iDEN QAM downlink transmit
INPUT PORT: Mobile

COMPOSITE INPUT POWER: -51 dBm

CONFIGURATION: Single Band

- Agilent @ R

Mkrl 9.955 kHz
Ref @ dBm Atten 16 dB -55.87 dBm
#Peak
Log
16
dB/
Offst
374
dB

A e S i e e e e

AR
£ty
F<{hak
Swp
Start 9.000 kHz Stap 150.000 kHz
#Res BH 1 kHz WBH 3 kHz Sweep 134.9 ms (8192 pts)

Plot 7.6.86 Spurious emission measurements in 9 - 150 kHz range at mid carrier frequency

FREQUENCY RANGE: 851 - 861 MHz
OPERATIONAL MODE: iDEN QAM downlink transmit
INPUT PORT: Mobile

COMPOSITE INPUT POWER: -51 dBm

CONFIGURATION: Single Band
3 Agilent @ R

Mkrl 9.246 kHz
Ref 8 dBm ftten 10 dB -53.54 dBm
#Peak
Log
18
dB/
Offst
37.4
dB

o

A y
SIS I I A Al LT L D Ry

AR
[ 440N
F<50k
Swp
Start 9.009 kHz Stop 156.609 kHz
#Res BH 1 kHz WBH 3 kHz Sween 134.9 ms (8192 pts)
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Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(3), Conducted spurious emissions

Test procedure:

47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode:

Compliance

Date(s):

27-Mar-14 - 30-Mar-14

Verdict: PASS

Temperature: 23.2 °C

Air Pressure:

1007 hPa

Relative Humidity: 49 % | Power Supply: 120 VAC

Remarks:

Plot 7.6.87 Spurious emission measurements in 9 - 150 kHz range at high carrier frequency

FREQUENCY RANGE:
OPERATIONAL MODE:

INPUT PORT:

COMPOSITE INPUT POWER:
CONFIGURATION:

- Agilent

Ref @ dBm

Atten 18 dB

851 -861 MHz
iDEN QAM downlink transmit
Mobile
-51 dBm
Single Band
@ R

Mkrl 14.822 kHz
-52.62 dBm

#Peak
Log

19

dB/

Difst
374
dB

V1 S2W‘Ijttmh_.j,w Nl

O

RN ST T R FNwETIT

Start 9.808 kHz
#Res BN 1 kHz

Stop 150.008 kHz

WBH 3 kHz Sweep 134.9 ms (8192 pts)

Plot 7.6.88 Spurious emission measurements in 0.15 - 30.0 MHz range at low carrier frequency

FREQUENCY RANGE:
OPERATIONAL MODE:

INPUT PORT:

COMPOSITE INPUT POWER:
CONFIGURATION:

- Agilent

Ref @ dBm

Atten 18 dB

851 - 861 MHz
iDEN QAM downlink transmit
Mobile
-51 dBm
Single Band
@ R

Mkrl 208 kHz
-51.44 dBm

#Peak
Log

19

dB/

Otfst
37.4
dE

Start 158 kHz
#Res BH 18 kHz

Stop 39.808 MHz

VBH 3@ kHz Sween 285.6 ms (8192 pts)
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Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(3), Conducted spurious emissions

Test procedure:

47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode: Compliance

Date(s): 27-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1007 hPa Relative Humidity: 49 % | Power Supply: 120 VAC
Remarks:

Plot 7.6.89 Spurious emission measurements in 0.15 - 30.0 MHz range at mid carrier frequency

FREQUENCY RANGE:
OPERATIONAL MODE:
INPUT PORT:

COMPOSITE INPUT POWER:
CONFIGURATION:

- Agilent

Ref @ dBm Atten 18 dB

851 -861 MHz
iDEN QAM downlink transmit
Mobile
-51 dBm
Single Band
@ R

Mkrl 161 kHz
-52.91 dBm

#Peak
Log

19

dB/
Difst

374
dB

u se&mwwmmmmmmwmw
53 FC

Start 158 kHz
#Res BW 18 kHz

VEW 30 kHz

Stop 30006 MHz
Sweep 285.6 ms (8192 pts)

Plot 7.6.90 Spurious emission measurements in 0.15 - 30.0 MHz range at high carrier frequency

FREQUENCY RANGE:
OPERATIONAL MODE:
INPUT PORT:

COMPOSITE INPUT POWER:

CONFIGURATION:
- Agilent

Ref @ dBm Atten 18 dB

851 - 861 MHz
iDEN QAM downlink transmit
Mobile
-51 dBm
Single Band
@ R

Mkrl 161 kHz
-52.91 dBm

#Peak
Log

19

dB/

Otfst
37.4
dE

53 FC

Start 158 kHz
#Res BH 18 kHz

VEW 38 kHz

Stop 309.868 MHz
Sween 285.6 ms (8192 pts)
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Date of Issue: 24-Sep-14

L

HERMON LABORATORIES
Test specification: Section 90.219(e)(3), Conducted spurious emissions

Test procedure: 47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode: Compliance —

Date(s): 27-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1007 hPa Relative Humidity: 49 % | Power Supply: 120 VAC
Remarks:

Plot 7.6.91 Spurious emission measurements in 30.0 - 1000 MHz range at low carrier frequency

FREQUENCY RANGE: 851 - 861 MHz

OPERATIONAL MODE: iDEN QAM downlink transmit

INPUT PORT: Mobile

COMPOSITE INPUT POWER: -51 dBm

CONFIGURATION: Single Band
% Agilent QR % Agilent QR

Mkrl 264.24 MHz Mkrl §51.91 MHz

Ref @ dBm Ftten 18 dB -44.35 dBm Ref 6 dBm Ftten 18 dB 34.36 dBm
#Peak 4Peak
Log Log
18 19
dB/ 4B/

Offst
37.4

Offst
37.4

Start 30.00 MHz Stop 660,00 MHz Center 806.06 MHz Span 486 MHz
#Res BW 108 kHz VBH 306 kHz Sweep 54.61 ms (3192 pts) #Res BH 108 kHz VBH 306 kHz Sweep 38.22 ms (3192 pte)

Plot 7.6.92 Spurious emission measurements in 30.0 - 1000 MHz range at mid carrier frequency

FREQUENCY RANGE: 851 - 861 MHz

OPERATIONAL MODE: iDEN QAM downlink transmit

INPUT PORT: Mobile

COMPOSITE INPUT POWER: -51 dBm

CONFIGURATION: Single Band
% Agilent QR % Agilent QR

Mkrl 484.07 MHz Mkrl §55.99 MHz

Ref @ dBm Ftten 18 dB -43.37 dBm Ref 6 dBm Ftten 18 dB 36.42 dBm
#Peak 4Peak
Log Log
18 19

Start 30.00 MHz Stop 660,00 MHz Center 806.06 MHz Span 486 MHz
#Res BW 108 kHz VBH 306 kHz Sweep 54.61 ms (3192 pts) #Res BH 108 kHz VBH 306 kHz Sweep 38.22 ms (3192 pte)
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HERMON LABORATORIES

Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(3), Conducted spurious emissions

Test procedure:

47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode: Compliance —

Date(s): 27-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1007 hPa Relative Humidity: 49 % | Power Supply: 120 VAC
Remarks:

Plot 7.6.93 Spurious emission measurements in

30.0 - 1000 MHz range at high carrier frequency

FREQUENCY RANGE: 851 - 861 MHz

OPERATIONAL MODE: iDEN QAM downlink transmit

INPUT PORT: Mobile

COMPOSITE INPUT POWER: -51 dBm

CONFIGURATION: Single Band
% Agilent QR % Agilent QR

Mkrl 317.54 MHz Mkrl §61.92 MHz

Ref @ dBm Ftten 18 dB -43.16 dBm Ref 6 dBm Ftten 18 dB 36.76 dBm
#Peak 4Peak
Log Log
18 19
dB/ 4B/
Offst Offst
37.4 37.4

Start 30.00 MHz
#Res BM 168 kHz

Stop 660.00 MHz

VBW 306 kHz Sweep 54.61 ms (8192 pts)

Center §00.66 MHz
#Res BM 168 kHz

Span 486 MHz

VBW 306 kHz Sweep 38.22 ms (8192 pts)

Plot 7.6.94 Spurious emission measurements in 1000 - 9000 MHz range at low carrier frequency

FREQUENCY RANGE: 851 - 861 MHz
OPERATIONAL MODE: iDEN QAM downlink transmit
INPUT PORT: Mobile
COMPOSITE INPUT POWER: -51 dBm
CONFIGURATION: Single Band
% Agilent QR % Agilent QR
Mkrl 2.552 92 GHz Mkrl 7.835 4 GHz
Ref & dBm #ftten 6 dB -36.24 dBm Ref @ dBm #ftten 6 dB -33.06 dBn
#Peak 4Peak
Log Log
18 i)
dB/ 4B/
OFfst st
325 325
dB . 4B
s : s MWW
S S PP HFSROE NYPPON VR oy s e W Iony et PR S
LgAv LgAv
vl 52 V1 52
$3 FC 53 FC
AR AR
£ £00):
FTun FTun
Swp Swp
Start 1608 00 GHz Stop 3000 88 GHz Start 3.000 0 GHz Stop 9.000 8 GHz

#Res BW 1 MHz VBN 3 MHz Sweep 20.2 ms (3192 pts)

#Res BW 1 MHz VBN 3 MHz Sweep BO.07 ms (3192 pts)
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L Date of Issue: 24-Sep-14
HERMON LABORATORIES
Test specification: Section 90.219(e)(3), Conducted spurious emissions
Test procedure: 47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D
Test mode: Compliance —
Date(s): 27-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1007 hPa Relative Humidity: 49 % | Power Supply: 120 VAC
Remarks:
Plot 7.6.95 Spurious emission measurements in 1000 - 9000 MHz at mid carrier frequency
FREQUENCY RANGE: 851 - 861 MHz
OPERATIONAL MODE: iDEN QAM downlink transmit
INPUT PORT: Mobile
COMPOSITE INPUT POWER: -51 dBm
CONFIGURATION: Single Band
3 Agilent QR % Agilent QR
Mkrl 2.568 @6 GHz Mkrl 5.991 & GHz
Ref 0 dBm #itten § dB -34.56 dBm Ref 8 dBm #itten § dB -36.8 dBm
#Peak 4Peak
Log Log
16 16
dB/ 4B/
Offst 0ffst
325 325
8 . B
Dae I Pise $
R PP RS WP ATV FTTN FWVTIA e TP ) e AT L e T R S e g
LgAv Loy
v os2 W os2
83 fC 53 FC
A A
£0F) £0f)
FTun FTun
Swp Sp
Start 1.000 08 GHz Stop 3.000 @0 GHz Start 3.000 0 GHz Stop 9.9 GHz
#Res BH 1 MHz VBH 3 MHz Sweep 202 ms (3192 pts) #Res BH 1 MHz VBH 3 MHz Sweep BO.B7 ms (3192 pts)
Plot 7.6.96 Spurious emission measurements in 1000 - 9000 MHz at high carrier frequency
FREQUENCY RANGE: 851 - 861 MHz
OPERATIONAL MODE: iDEN QAM downlink transmit
INPUT PORT: Mobile
COMPOSITE INPUT POWER: -51 dBm
CONFIGURATION: Single Band
3 Agilent QR % Agilent QR
Mkrl 2.582 96 GHz Mkrl B.728 5 GHz
Ref 0 dBm #itten § dB -34.78 dBm Ref 8 dBm #itten § dB -37.05 dBm
#Peak 4Peak
Log Log
16 16
dB/ 4B/
Offst 0ffst
325 325
8 , B
O kP ;
gBm. ng&n WWWMM WWW
LgAw LA
v os2 W os2
83 fC 53 FC
A A
£0F) £0f)
FTun FTun
Swp Sp
Start 1.000 08 GHz Stop 3.000 @0 GHz Start 3.000 0 GHz Stop 9.9 GHz
#Res BH 1 MHz VBH 3 MHz Sweep 202 ms (3192 pts) #Res BH 1 MHz VBH 3 MHz Sweep BO.B7 ms (3192 pts)
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Report ID: AXERAD_FCC.25633_rev4.docx

Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(3), Conducted spurious emissions

Test procedure:

47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode:

Compliance

Verdict:

Date(s):

27-Mar-14 - 30-Mar-14

PASS

Temperature: 23.2 °C

Air Pressure: 1007 hPa

Relative Humidity: 49 % | Power Supply: 120 VAC

Remarks:

Plot 7.6.97 Spurious emission measurements in 9 - 150 kHz range at low carrier frequency

FREQUENCY RANGE:
OPERATIONAL MODE:

INPUT PORT:

COMPOSITE INPUT POWER:
CONFIGURATION:

- Agilent

Ref @ dBm

851 - 861 MHz

Analog FM downlink transmit
Base

-51 dBm

Single Band

@R
Mkrl 9.142 kHz

Atten 18 dB -52.88 dBm

#Peak
Log

19

dB/

Difst
374
dB

A Al

R

v
Ll

Start 9.808 kHz
#Res BN 1 kHz

Stop 158800 kHz
WBH 3 kHz Sweep 134.9 ms (8192 pts)

Plot 7.6.98 Spurious emission measurements in 9 - 150 kHz range at mid carrier frequency

FREQUENCY RANGE:
OPERATIONAL MODE:

INPUT PORT:

COMPOSITE INPUT POWER:
CONFIGURATION:

- Agilent

Ref @ dBm

851 - 861 MHz

Analog FM downlink transmit
Base

-51 dBm

Single Band
@R
Mkrl 29277 kHz

Atten 16 dB -53.75 dBm

#Peak
Log

19

dB/

Otfst
37.4
dE

V1 sz”‘"ﬂmﬂkﬁ“m

53 FC o

W T

(Wi Ty

TRl T T TR AT Y

Start 9.868 kHz
#Res BH 1 kHz

Stop 156.609 kHz
WBH 3 kHz Sween 134.9 ms (8192 pts)
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Date of Issue: 24-Sep-14

HERMON LABORATORIES

Test specification: Section 90.219(e)(3), Conducted spurious emissions

Test procedure: 47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode: Compliance —

Date(s): 27-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1007 hPa Relative Humidity: 49 % | Power Supply: 120 VAC
Remarks:

Plot 7.6.99 Spurious emission measurements in 9 - 150 kHz range at high carrier frequency

FREQUENCY RANGE: 851 - 861 MHz

OPERATIONAL MODE: Analog FM downlink transmit

INPUT PORT: Base

COMPOSITE INPUT POWER: -51 dBm

CONFIGURATION: Single Band
¥ Agilent @ R

Mkrl 11.530 kHz

Ref @ dBm Atten 10 dB ~53.83 dBm
#Peak
Log
10
dB/
Offst

374
dB

LaAv |a

W sz%wmaﬂ WY SR
53 FC T LTS T e M riftplen s g foy

AR
£ty
F<{hak
Swp
Start 9.000 kHz Stap 150.000 kHz
#Res BH 1 kHz WBH 3 kHz Sweep 134.9 ms (8192 pts)

Plot 7.6.100 Spurious emission measurements in 0.15 - 30.0 MHz range at low carrier frequency

FREQUENCY RANGE: 851 - 861 MHz
OPERATIONAL MODE: Analog FM downlink transmit
INPUT PORT: Base

COMPOSITE INPUT POWER: -51 dBm

CONFIGURATION: Single Band
3 Agilent @ R

Mkrl 168 kHz
Ref 8 dBm ftten 10 dB -51.13 dBm
#Peak
Log
18
dB/
Offst
37.4
dB

Start 158 kHz Stop 30.808 MHz
#Res BH 18 kHz VBH 3@ kHz Sween 285.6 ms (8192 pts)
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Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(3), Conducted spurious emissions

Test procedure:

47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode: Compliance

Date(s): 27-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1007 hPa Relative Humidity: 49 % | Power Supply: 120 VAC
Remarks:

Plot 7.6.101 Spurious emission measurements in 0.15 - 30.0 MHz range at mid carrier frequency

FREQUENCY RANGE:
OPERATIONAL MODE:
INPUT PORT:

COMPOSITE INPUT POWER:
CONFIGURATION:

- Agilent

Ref @ dBm Atten 18 dB

851 - 861 MHz
Analog FM downlink transmit
Base
-51 dBm
Single Band
@R

Mkrl 165 kHz
-51.68 dBm

#Peak
Log

19

dB/
Difst

374
dB

Start 158 kHz
#Res BW 18 kHz

VEW 30 kHz

Stop 30006 MHz
Sweep 285.6 ms (8192 pts)

Plot 7.6.102 Spurious emission measurements in 0.15 - 30.0 MHz range at high carrier frequency

FREQUENCY RANGE:
OPERATIONAL MODE:
INPUT PORT:
COMPOSITE INPUT POWER:
CONFIGURATION:

- Agilent

Ref @ dBm Atten 18 dB

851 - 861 MHz
Analog FM downlink transmit
Base
-51 dBm
Single Band
@R

Mkrl 321 kHz
-52.68 dBm

#Peak
Log

19

dB/
Otfst

37.4
dE

Start 158 kHz
#Res BH 18 kHz

VEW 38 kHz

Stop 309.868 MHz
Sween 285.6 ms (8192 pts)
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HERMON LABORATORIES

Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(3), Conducted spurious emissions

Test procedure:

47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode: Compliance —
Date(s): 27-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1007 hPa Relative Humidity: 49 % | Power Supply: 120 VAC

Remarks:

Plot 7.6.103 Spurious emission measurements in 30.0 - 1000 MHz range at low carrier frequency

FREQUENCY RANGE:
OPERATIONAL MODE:

851 - 861 MHz
Analog FM downlink transmit

INPUT PORT: Base

COMPOSITE INPUT POWER: -51 dBm

CONFIGURATION: Single Band
% Agilent QR % Agilent QR

Mkrl 252.20 MHz Mkrl §51.91 MHz

Ref @ dBm Atten 18 dB -43.93 dBm Ref @ dBm Atten 18 dB 33.27 dBm
#Peak 4Peak
Log Log
18 19
dB/ dB/
OFfst OFfst
37.4 37.4 M

Start 30.00 MHz
#Res BM 168 kHz

Stop 666.60 MHz
VBW 306 kHz Sweep 54.61 ms (8192 pts)

Start 600.00 MHz
#Res BM 108 kHz VBH 308 kHz

Stop 1.668 68 GHz
Sweep 38.22 ms (8192 pts)

Plot 7.6.104 Spurious emission measurements in 30.0 - 1000 MHz range at mid carrier frequency

FREQUENCY RANGE:
OPERATIONAL MODE:

851 - 861 MHz
Analog FM downlink transmit

INPUT PORT: Base

COMPOSITE INPUT POWER: -51 dBm

CONFIGURATION: Single Band

% Agilent QR % Agilent QR
Mkrl 525.96 MHz Mkrl §55.99 MHz
Ref @ dBm Ftten 18 dB -44.23 dBm Ref § dBm Ftten 18 dB 34.48 dBm
#Peak 4Peak
Log Log
18 19
dB/ dB/
L

gy PPN SRR S I

Start 30.00 MHz
#Res BM 168 kHz

Stop 666.60 MHz
VBW 306 kHz Sweep 54.61 ms (8192 pts)

Start 600.00 MHz
#Res BM 108 kHz VBH 308 kHz

Stop 1.668 68 GHz
Sweep 38.22 ms (8192 pts)
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HERMON LABORATORIES

Report ID: AXERAD_FCC.25633_rev4.docx

Date of Issue: 24-

Sep-14

Test specification:

Section 90.219(e)(3), Conducted spurious emissions

Test procedure:

47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode: Compliance —

Date(s): 27-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1007 hPa Relative Humidity: 49 % | Power Supply: 120 VAC
Remarks:

Plot 7.6.105 Spurious emission measurements in 30.0 - 1000 MHz range at high carrier frequency

FREQUENCY RANGE: 851 - 861 MHz

OPERATIONAL MODE: Analog FM downlink transmit

INPUT PORT: Base

COMPOSITE INPUT POWER: -51 dBm

CONFIGURATION: Single Band
% Agilent QR % Agilent QR

Mkrl 511.34 MHz Mkrl §60.97 MHz

Ref © dBm ftten 18 dB —43.37 dBm Ref 0 dBm ftten 18 dB 34.31 dBm
#Peak 4Peak
Log Log
16 16
4B/ dB/
Offst Offst
37.4 37.4

I

Start 30.00 MHz
#Res BM 168 kHz

Stop 660.00 MHz

VBW 306 kHz Sweep 54.61 ms (8192 pts)

Start 600.00 MHz
#Res BM 108 kHz

Stop 1.80
YBH 308 kHz

Plot 7.6.106 Spurious emission measurements in 1000 - 9000 MHz range at low carrier frequency

88 GHz

Sweep 38.22 ms (8192 pts)

FREQUENCY RANGE: 851 - 861 MHz
OPERATIONAL MODE: Analog FM downlink transmit
INPUT PORT: Base
COMPOSITE INPUT POWER: -51 dBm
CONFIGURATION: Single Band
% Agilent QR % Agilent QR
Mkrl 2.553 17 GHz Mkrl 7.832 5 GHz
Ref & dBm #ftten 6 dB -36.12 dBm Ref @ dBm #ftten 6 dB -37.36 dBn
#Peak 4Peak
Log Log
18 i)
dB/ 4B/
OFfst st
325 325
dB 4B
D|13 a % D|13 a :
& I TRPYRPY R g “m"@sm' WM,W’“WW
LgAv LgAv
vl 52 V1 52
$3 FC 53 FC
AR AR
£0F: £00):
FTun FTun
Swp Swp
Start 1608 00 GHz Stop 3000 88 GHz Start 3.000 0 GHz Stop 9.000 8 GHz

#Res BW 1 MHz VBN 3 MHz Sweep 20.2 ms (3192 pts)

#Res BH 1 MHz YBH 3 MHz
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L Date of Issue: 24-Sep-14
HERMON LABORATORIES
Test specification: Section 90.219(e)(3), Conducted spurious emissions
Test procedure: 47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D
Test mode: Compliance —
Date(s): 27-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1007 hPa Relative Humidity: 49 % | Power Supply: 120 VAC
Remarks:
Plot 7.6.107 Spurious emission measurements in 1000 - 9000 MHz at mid carrier frequency
FREQUENCY RANGE: 851 - 861 MHz
OPERATIONAL MODE: Analog FM downlink transmit
INPUT PORT: Base
COMPOSITE INPUT POWER: -51 dBm
CONFIGURATION: Single Band
% Agilent QR % Agilent QR
Mkrl 2.568 @6 GHz Mkrl 7.849 3 GHz
Ref 0 dBm #fitten 6 dB -36.17 dBm Ref 8 dBn #fitten 6 dB -38.29 dBm
#Paak #Paak
Log Log
10 i
dB/ dB/
Offst Offst
325 32.5
dB dB
ol 5 ol 1

ylos2 vl s2
$3 FC S3 FC
AR AR
£0Fx £0F:
FTun FTun
Swp Swp
Start 1.008 86 GHz Stop 3.080 68 GHz Start 3.860 6 GHz Stop 9.608 8 GHz
#Res BH 1 MHz VBN 3 MHz Sweep 20.2 ms (3192 pts) #Res BH 1 MHz VBN 3 MHz Sweep BO.07 ms (3192 pts)
Plot 7.6.108 Spurious emission measurements in 1000 - 9000 MHz at high carrier frequency
FREQUENCY RANGE: 851 - 861 MHz
OPERATIONAL MODE: Analog FM downlink transmit
INPUT PORT: Base
COMPOSITE INPUT POWER: -51 dBm
CONFIGURATION: Single Band
% Agilent QR % Agilent QR
Mkrl 2.582 96 GHz Mkrl 6.969 4 GHz
Ref @ dBm #Atten 6 dB -35.62 dBm Ref 6 dBm #Atten 6 dB -37.77 dBn
#Peak 4Peak
Log Log
18 19
dB/ 4B/
Offst st
325 32.5
dB 4B
1
] ] L
-13.8 -13.8
A B s 4
LgAv LgAv
Yl s2 vl s2
$3 FC S3 FC
AR AR
£0Fx £0F:
FTun FTun
Swp Swp
Start 1.008 86 GHz Stop 3.080 68 GHz Start 3.860 6 GHz Stop 9.608 8 GHz
#Res BH 1 MHz VBN 3 MHz Sweep 20.2 ms (3192 pts) #Res BH 1 MHz VBN 3 MHz Sweep BO.07 ms (3192 pts)
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Date of Issue: 24-Sep-14

HERMON LABORATORIES

Test specification: Section 90.219(e)(3), Conducted spurious emissions

Test procedure: 47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode: Compliance —

Date(s): 27-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1007 hPa Relative Humidity: 49 % | Power Supply: 120 VAC
Remarks:

Plot 7.6.109 Spurious emission measurements in 9 - 150 kHz range at low carrier frequency

FREQUENCY RANGE: 806 - 816 MHz

OPERATIONAL MODE: C4FM uplink transmit

INPUT PORT: Mobile

INPUT POWER: -54 dBm

CONFIGURATION: Dual Band
¥ Agilent @ R

Mkrl 12.897 kHz

Ref @ dBm Atten 16 dB -53.42 dBm
#Peak
Log
16
dB/
Offst

374
dB

LaAv |1

e 0 st +
53 e B IR L WAL ST AT S PR T NP YR DAY

Start 9.000 kHz Stop 158800 kHz
#Res BH 1 kHz WBH 3 kHz Sweep 134.9 ms (8192 pts)

Plot 7.6.110 Spurious emission measurements in 9 - 150 kHz range at mid carrier frequency

FREQUENCY RANGE: 806 - 816 MHz
OPERATIONAL MODE: C4FM uplink transmit
INPUT PORT: Mobile

INPUT POWER: -54 dBm

CONFIGURATION: Dual Band
3 Agilent @ R
Mkrl 13.670 kHz

Ref @ dBm Atten 16 dB -55.73 dBm
#Peak
Log
18
dB/
Dffst
37.4
dB

" Eéwﬁw, Awmwwmwmwwwmmwwww%

Start 9.009 kHz Stop 156.609 kHz
#Res BH 1 kHz WBH 3 kHz Sween 134.9 ms (8192 pts)
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Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

HERMON LABORATORIES

Test specification: Section 90.219(e)(3), Conducted spurious emissions

Test procedure: 47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode: Compliance —

Date(s): 27-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1007 hPa Relative Humidity: 49 % | Power Supply: 120 VAC
Remarks:

Plot 7.6.111 Spurious emission measurements in 9 - 150 kHz range at high carrier frequency

FREQUENCY RANGE: 806 - 816 MHz
OPERATIONAL MODE: C4FM uplink transmit
INPUT PORT: Mobile

INPUT POWER: -54 dBm

CONFIGURATION: Dual Band

- Agilent @ R

Mkrl 11.322 kHz
Ref @ dBm Atten 16 dB -54.84 dBm
#Peak
Log
16
dB/
Offst
374
dB

1

Vi ssz L aly . ,
RRAR oL LT

[l el i i g

Start 9.000 kHz Stop 158800 kHz
#Res BH 1 kHz WBH 3 kHz Sweep 134.9 ms (8192 pts)

Plot 7.6.112 Spurious emission measurements 0.15 — 30.0 MHz range at low carrier frequency

FREQUENCY RANGE: 806 - 816 MHz
OPERATIONAL MODE: C4FM uplink transmit
INPUT PORT: Mobile

INPUT POWER: -54 dBm

CONFIGURATION: Dual Band

3 Agilent @ R

Mkrl 223 kHz
Ref © dBm Fitten 10 dB -52.51 dBm
#Peak
Log
18
dB/
Offst
37.4
dB

Start 158 kHz Stop 30.808 MHz
#Res BH 18 kHz VBH 3@ kHz Sween 285.6 ms (8192 pts)
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Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(3), Conducted spurious emissions

Test procedure:

47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode: Compliance

Date(s): 27-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1007 hPa Relative Humidity: 49 % | Power Supply: 120 VAC
Remarks:

Plot 7.6.113 Spurious emission measurements 0.15 — 30.0 MHz range at mid carrier frequency

FREQUENCY RANGE:
OPERATIONAL MODE:
INPUT PORT:

INPUT POWER:
CONFIGURATION:

- Agilent

Ref @ dBm Atten 18 dB

806 - 816 MHz
C4FM uplink transmit
Mobile
-54 dBm
Dual Band

@R

Mkrl 533 kHz
-51.38 dBm

#Peak
Log

19

dB/
Difst

374
dB

e AP ——
53 FC

Start 158 kHz
#Res BW 18 kHz

VEW 30 kHz

Stop 30006 MHz
Sweep 285.6 ms (8192 pts)

Plot 7.6.114 Spurious emission measurements in 0.15 — 30.0 MHz range at high carrier frequency

FREQUENCY RANGE:
OPERATIONAL MODE:
INPUT PORT:
INPUT POWER:
CONFIGURATION:

- Agilent

Ref @ dBm Atten 18 dB

806 - 816 MHz
C4FM uplink transmit
Mobile
-54 dBm
Dual Band

@R

Mkrl 299 kHz
-52.89 dBm

#Peak
Log

19

dB/

Otfst
37.4
dE

Start 158 kHz
#Res BH 18 kHz

VEW 38 kHz

Stop 309.868 MHz
Sween 285.6 ms (8192 pts)
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HERMON LABORATORIES

Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(3), Conducted spurious emissions

Test procedure:

47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode: Compliance .

Date(s): 27-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1007 hPa Relative Humidity: 49 % | Power Supply: 120 VAC
Remarks:

Plot 7.6.115 Spurious emission measurements in 30.0 - 1000 MHz range at low carrier frequency

FREQUENCY RANGE: 806 - 816 MHz

OPERATIONAL MODE: C4FM uplink transmit

INPUT PORT: Mobile

INPUT POWER: -54 dBm

CONFIGURATION: Dual Band

% Agilent QR % Agilent QR
Mirl 491.44 MHz Mkrl §05.95 MHz

Ref @ dBm Ftten 18 dB —44.14 dBm Ref 6 dBm Ftten 18 dB 27.88 dBm
#Peak 4Peak
Log Log
18 19
dB/ 4B/
Offst Offst
37.4 37.4

Start 30.00 MHz

#Res BM 108 kHz VBH 308 kHz

Plot 7.6.116 Spurious emission

Stop 666.00 MHz Start 600.06 MHz
Sweep 54.61 ms (3192 pts) #Res BH 108 kHz

Stop 1.069 @9 GHz

VBW 306 kHz Sweep 38.22 ms (8192 pts)

measurements in 30.0 - 1000 MHz range at mid carrier frequency

FREQUENCY RANGE: 806 - 816 MHz

OPERATIONAL MODE: C4FM uplink transmit

INPUT PORT: Mobile

INPUT POWER: -54 dBm

CONFIGURATION: Dual Band

% Agilent QR % Agilent QR
Mkrl 481.00 MHz Mkrl §11.91 MHz

Ref & dBm Ptten 16 dB —-43.87 dBm Ref 6 dBm Ptten 16 dB 27.66 dBm
#Peak 4Peak
Log Log
1a 16

Start 30.00 MHz

#Res BM 108 kHz VBH 308 kHz

Stop 666.00 MHz Start 600.06 MHz
Sweep 54.61 ms (3192 pts) #Res BH 108 kHz

Stop 1.069 @9 GHz

VBW 306 kHz Sweep 38.22 ms (8192 pts)

Page 228 of 281



I_I_I_.

HERMON LABORATORIES

Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(3), Conducted spurious emissions

Test procedure:

47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode: Compliance .

Date(s): 27-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1007 hPa Relative Humidity: 49 % | Power Supply: 120 VAC
Remarks:

Plot 7.6.117 Spurious emission measurements in 30.0 - 1000 MHz range at high carrier frequency

FREQUENCY RANGE: 806 - 816 MHz

OPERATIONAL MODE: C4FM uplink transmit

INPUT PORT: Mobile

INPUT POWER: -54 dBm

CONFIGURATION: Dual Band

% Agilent QR % Agilent QR
Mirl 399.31 MHz Mkrl §15.99 MHz

Ref @ dBm Ftten 18 dB -44.13 dBm Ref 6 dBm Ftten 18 dB 27.14 dBm
#Peak 4Peak
Log Log
18 19
dB/ 4B/

Offst
37.4

Offst
37.4

Start 30.00 MHz

#Res BM 108 kHz VBH 308 kHz

Plot 7.6.118 Spurious emission

Stop 666.00 MHz Start 600.06 MHz
Sweep 54.61 ms (3192 pts) #Res BH 108 kHz

Stop 1.069 @9 GHz

VBW 306 kHz Sweep 38.22 ms (8192 pts)

measurements in 1000 - 8200 MHz range at low carrier frequency

FREQUENCY RANGE: 806 - 816 MHz
OPERATIONAL MODE: C4FM uplink transmit
INPUT PORT: Mobile
INPUT POWER: -54 dBm
CONFIGURATION: Dual Band
% Agilent QR % Agilent QR
Mkrl 1.677 85 GHz Mkrl 6.912 5 GHz
Ref & dBm #Atten 6 dB -41.74 dBm Ref 6 dBm #Atten 6 dB -38.84 dBm
#Peak 4Peak
Log Log
1a 16
dB/ 4B/
Offst st
325 32.5
dB 4B
ol Dl 1
-13.8 2 -13.8
3 VRO S PR VU N YT 4 SO FPRR O £ WORISTT et O T D
LgAv LgAv
Yl s2 vl s2
$3 FC $3 FC
AR AR
£(fx £
FTun FTun
Swp Swp
Start 1.000 00 GHz Stop 2.080 B8 GHz Start 2.000 B GHz Stop 5.200 B GHz

#Res BH 1 MHz YBH 3 MHz

Sweep 20.2 ms (3192 pts) #Res BH 1 MHz VBN 3 MHz Sweep 10.38 ms (3192 pts)
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Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(3), Conducted spurious emissions

Test procedure:

47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode: Compliance —

Date(s): 27-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1007 hPa Relative Humidity: 49 % | Power Supply: 120 VAC
Remarks:

Plot 7.6.119 Spurious emission measurements in 1000 - 8200 MHz at mid carrier frequency

FREQUENCY RANGE: 806 - 816 MHz
OPERATIONAL MODE: C4FM uplink transmit
INPUT PORT: Mobile
INPUT POWER: -54 dBm
CONFIGURATION: Dual Band
% Agilent QR 2 Agilent QR
Mkrl 1.626 54 GHz Mkrl 2.433 0 GHz
Ref @ dBm #Atten 6 dB —41.45 dBm Ref 6 dBm #Atten 6 dB -35.61 dBm
#Peak 4Peak
Log Log
18 19
dB/ 4B/
Offst st
325 32.5
dB 4B .
] ]
-13.8 : -13.8 T
e e T e et oot ol faton
LgPv LaPv
ylos2 vl s2
$3 FC S3 FC
AR AR
£0Fx £0F:
FTun FTun
Sup Swp
Start 1.008 86 GHz Stop 2.080 68 GHz Start 2.860 6 GHz Stop 5.208 8 GHz

#Res BH 1 MHz YBH 3 MHz

Sweep 20.2 ms (3192 pts) #Res BH 1 MHz

VB 3 MHz Sweep 10.38 ms (3192 pts)

Plot 7.6.120 Spurious emission measurements in 1000 - 8200 MHz at high carrier frequency

FREQUENCY RANGE: 806 - 816 MHz
OPERATIONAL MODE: C4FM uplink transmit
INPUT PORT: Mobile
INPUT POWER: -54 dBm
CONFIGURATION: Dual Band
% Agilent QR % Agilent QR
Mkrl 1.864 24 GHz Mkrl 6.992 7 GHz
Ref 6 dBm #Atten 6 dB -42.16 dBm Ref 6 dBm #Atten 6 dB -38.52 dBm
#Paak #Paak
Log Log
16 10
dB/ dB/
Offst Offst
325 32.5
dB dB
ol DI 1
-13.8 L -13.8
B ok N P i el 'h P B
LgAv LgAv
¥l 52 W1l 52
$3 FC $3 FC
AR AR
£(in £(fn
FTun FTun
Sup Swp
Start 1.668 80 GHz Stop 2.860 69 GHz Start 2.000 & CHz Stop 6.200 6 GHz
#Res BH 1 MHz VBN 3 MHz Sweep 20.2 ms (3192 pts) #Res BH 1 MHz VBN 3 MHz Sweep 10.38 ms (3192 pts)
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Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

HERMON LABORATORIES

Test specification: Section 90.219(e)(3), Conducted spurious emissions

Test procedure: 47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode: Compliance —

Date(s): 27-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1007 hPa Relative Humidity: 49 % | Power Supply: 120 VAC
Remarks:

Plot 7.6.121 Spurious emission measurements in 9 - 150 kHz range at low carrier frequency

FREQUENCY RANGE: 806 - 816 MHz

OPERATIONAL MODE: iDEN QAM uplink transmit

INPUT PORT: Mobile

INPUT POWER: -54 dBm

CONFIGURATION: Dual Band
¥ Agilent @ R

Mkrl 13.676 kHz

Ref @ dBm Atten 16 dB -53.22 dBm
#Peak
Log
16
dB/
Offst

374
dB

1l $2%.ﬁuﬁhn W
N et

AR R o P e e o e

Start 9.000 kHz Stop 158800 kHz
#Res BH 1 kHz WBH 3 kHz Sweep 134.9 ms (8192 pts)

Plot 7.6.122 Spurious emission measurements in 9 - 150 kHz range at mid carrier frequency

FREQUENCY RANGE: 806 - 816 MHz
OPERATIONAL MODE: iDEN QAM uplink transmit
INPUT PORT: Mobile

INPUT POWER: -54 dBm

CONFIGURATION: Dual Band
3 Agilent @ R
Mkrl 13.676 kHz

Ref @ dBm Atten 16 dB -54.26 dBm
#Peak
Log
18
dB/
Dffst
37.4
dB

e T

Start 9.009 kHz Stop 156.609 kHz
#Res BH 1 kHz WBH 3 kHz Sween 134.9 ms (8192 pts)
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Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(3), Conducted spurious emissions

Test procedure:

47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode:

Compliance

Date(s):

27-Mar-14 - 30-Mar-14

Verdict: PASS

Temperature: 23.2 °C

Air Pressure: 1007 hPa

Relative Humidity: 49 %

| Power Supply: 120 VAC

Remarks:

Plot 7.6.123 Spurious emission measurements in 9 - 150 kHz range at high carrier frequency

FREQUENCY RANGE:
OPERATIONAL MODE:
INPUT PORT:

INPUT POWER:
CONFIGURATION:

- Agilent

Ref @ dBm Atten 18 dB

806 - 816 MHz
iDEN QAM uplink transmit
Mobile
-54 dBm
Dual Band
@R

Mkrl 9.973 kHz
-54.23 dBm

#Peak
Log

19

dB/
Difst

374
dB

Start 9.808 kHz
#Res BN 1 kHz

VBW 3 kHz

Stop 158800 kHz
Sweep 134.9 ms (8192 pts)

Plot 7.6.124 Spurious emission measurements in 0.15 — 30.0 MHz range at low carrier frequency

FREQUENCY RANGE:
OPERATIONAL MODE:
INPUT PORT:
INPUT POWER:
CONFIGURATION:

- Agilent

Ref @ dBm Atten 18 dB

806 - 816 MHz
iDEN QAM uplink transmit
Mobile
-54 dBm
Dual Band
@R

Mkrl 165 kHz
-53.86 dBm

#Peak
Log

19

dB/
Otfst

37.4
dE

p samwwwudmﬁmwm
53 FC

Start 158 kHz
#Res BH 18 kHz

VEW 38 kHz

Stop 309.868 MHz
Sween 285.6 ms (8192 pts)
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Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(3), Conducted spurious emissions

Test procedure:

47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode: Compliance

Date(s): 27-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1007 hPa Relative Humidity: 49 % | Power Supply: 120 VAC
Remarks:

Plot 7.6.125 Spurious emission measurements in 0.15 — 30.0 MHz range at mid carrier frequency

FREQUENCY RANGE:
OPERATIONAL MODE:
INPUT PORT:

INPUT POWER:
CONFIGURATION:

- Agilent

Ref @ dBm Atten 18 dB

806 - 816 MHz
iDEN QAM uplink transmit
Mobile
-54 dBm
Dual Band
@R

Mkrl SE7 kHz
-52.24 dBm

#Peak
Log

19

dB/
Difst

374
dB

1
53 FC

Start 158 kHz
#Res BW 18 kHz

VEW 30 kHz

Stop 30006 MHz
Sweep 285.6 ms (8192 pts)

Plot 7.6.126 Spurious emission measurements in 0.15 — 30.0 MHz range at high carrier frequency

FREQUENCY RANGE:
OPERATIONAL MODE:
INPUT PORT:
INPUT POWER:
CONFIGURATION:

- Agilent

Ref @ dBm Atten 18 dB

806 - 816 MHz
iDEN QAM uplink transmit
Mobile
-54 dBm
Dual Band
@R

Mkrl 281 kHz
-51.96 dBm

#Peak
Log

19

dB/

Otfst
37.4
dE

Start 158 kHz
#Res BH 18 kHz

VEW 38 kHz

Stop 309.868 MHz
Sween 285.6 ms (8192 pts)
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Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(3), Conducted spurious emissions

Test procedure:

47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode: Compliance .

Date(s): 27-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1007 hPa Relative Humidity: 49 % | Power Supply: 120 VAC
Remarks:

Plot 7.6.127 Spurious emission measurements in 30.0 - 1000 MHz range at low carrier frequency

FREQUENCY RANGE: 806 - 816 MHz

OPERATIONAL MODE: iDEN QAM uplink transmit

INPUT PORT: Mobile

INPUT POWER: -54 dBm

CONFIGURATION: Dual Band

% Agilent QR % Agilent QR
Mkrl 343.98 MHz Mkrl §05.95 MHz

Ref @ dBm Ftten 18 dB —47.32 dBm Ref 6 dBm Ftten 18 dB 31.32 dBm
#Peak 4Peak
Log Log
18 19
dB/ 4B/
Offst Offst
37.4 37.4

me

Start 30.00 MHz

#Res BM 108 kHz VBH 308 kHz

Plot 7.6.128 Spurious emission

Stop 666.00 MHz Start 600.06 MHz
Sweep 54.61 ms (3192 pts) #Res BH 108 kHz

Stop 1.069 @9 GHz

VBW 306 kHz Sweep 38.22 ms (8192 pts)

measurements in 30.0 - 1000 MHz range at mid carrier frequency

FREQUENCY RANGE: 806 - 816 MHz

OPERATIONAL MODE: iDEN QAM uplink transmit

INPUT PORT: Mobile

INPUT POWER: -54 dBm

CONFIGURATION: Dual Band
% Agilent QR % Agilent QR

Mkrl 343.98 MHz Mkrl §11.91 MHz

Ref & dBm Ptten 16 dB —-44.43 dBm Ref 6 dBm Ptten 16 dB 31.35 dBm
#Peak 4Peak
Log Log
1a 16

Start 30.00 MHz

#Res BM 108 kHz VBH 308 kHz

Stop 666.00 MHz Start 600.06 MHz
Sweep 54.61 ms (3192 pts) #Res BH 108 kHz

Stop 1.069 @9 GHz

VBW 306 kHz Sweep 38.22 ms (8192 pts)
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Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(3), Conducted spurious emissions

Test procedure:

47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode: Compliance —
Date(s): 27-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1007 hPa Relative Humidity: 49 % | Power Supply: 120 VAC

Remarks:

Plot 7.6.129 Spurious emission measurements in 30.0 - 1000 MHz range at high carrier frequency

FREQUENCY RANGE: 806 - 816 MHz

OPERATIONAL MODE: iDEN QAM uplink transmit

INPUT PORT: Mobile

INPUT POWER: -54 dBm

CONFIGURATION: Dual Band

% Agilent QR % Agilent QR
Mkrl 343.98 MHz Mkrl §11.91 MHz

Ref @ dBm Ftten 18 dB -44.43 dBm Ref 6 dBm Ftten 18 dB 31.35 dBm
#Peak 4Peak
Log Log
18 19
dB/ 4B/
Offst Offst
37.4 37.4

Start 30.00 MHz
#Res BM 168 kHz

Stop 666.00 MHz Start 600.06 MHz Stop 1.668 68 GHz
VBH 306 kHz Sweep 54.61 ms (3192 pts) #Res BH 108 kHz VBH 306 kHz Sweep 38.22 ms (8192 pts)

Plot 7.6.130 Spurious emission measurements in 1000 - 8200 MHz range at low carrier frequency

FREQUENCY RANGE: 806 - 816 MHz
OPERATIONAL MODE: iDEN QAM uplink transmit
INPUT PORT: Mobile
INPUT POWER: -54 dBm
CONFIGURATION: Dual Band
% Agilent QR % Agilent QR
Mkrl 1.785 25 GHz Mkrl 2.417 8 GHz
Ref & dBm #Atten 6 dB —41.85 dBm Ref 6 dBm #Atten 6 dB -34.19 dBm
#Paak #Paak
Log Log
1a 16
dB/ dB/
Offst Offst
325 32.5
dB dB .
ol ol T
130 L 130
LN WPHVRUR USRS ISR OSSN TRRPANPY FINI TP RO A pisigp BT WWWWMW“W
LgAv LgAv
¥l 52 W1l 52
$3 FC $3 FC
AR AR
£ £
FTun FTun
Swp Swp
Start 1080 08 GHz Stop 2.000 00 GHz Start 2.000 0 GHz $top 5.200 8 GHz
#Res BH 1 MHz VBN 3 MHz Sweep 20.2 ms (3192 pts) #Res BH 1 MHz VBN 3 MHz Sweep 62.25 ms (8192 pts)
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Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(3), Conducted spurious emissions

Test procedure:

47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode: Compliance —

Date(s): 27-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1007 hPa Relative Humidity: 49 % | Power Supply: 120 VAC
Remarks:

Plot 7.6.131 Spurious emission measurements in 1000 - 8200 MHz at mid carrier frequency

FREQUENCY RANGE: 806 - 816 MHz
OPERATIONAL MODE: iDEN QAM uplink transmit
INPUT PORT: Mobile
INPUT POWER: -54 dBm
CONFIGURATION: Dual Band
% Agilent QR 2 Agilent QR
Mkrl 1.470 52 GHz Mkrl 2.433 @ GHz
Ref & dBm #ftten 6 dB -42.47 dBm Ref @ dBm #ftten 6 dB -36.05 dBn
#Peak 4Peak
Log Log
18 i)
dB/ 4B/
OFfst st
325 325
dB 4B .
D , Plaal ¢
3 PP S YO UL P Y AP SV PV TR PO 1 J U PRI e ST T e A
LgPv LaPv
V1§62 vl $2
$3 FC 53 FC
AR AR
£0Fx £0F:
FTun FTun
Swp Swp

Start 1.009 80 GHz

#Res BH 1 MHz YBH 3 MHz

Sweep 20.2 ms (3192 pts) #Res BH 1 MHz

Stop 2.00

98 GHz Start 2.089 8 GHz

Stop 8.200 6 GHz

VB 3 MHz Sweep 62.25 ms (8192 pts)

Plot 7.6.132 Spurious emission measurements in 1000 - 8200 MHz at high carrier frequency

FREQUENCY RANGE: 806 - 816 MHz
OPERATIONAL MODE: iDEN QAM uplink transmit
INPUT PORT: Mobile
INPUT POWER: -54 dBm
CONFIGURATION: Dual Band
% Agilent QR % Agilent QR
Mkrl 1.466 37 GHz Mkrl 2.443 1 GHz
Ref 6 dBm #Atten 6 dB —42.40 dBm Ref 6 dBm #Atten 6 dB -36.82 dBm
#Paak #Paak
Log Log
16 10
dB/ dB/
Offst Offst
325 32.5
dB dB I
D|13 1] D|13 ] T
- N 1 —. . Il
dBm ke ﬁ ik i ; CIET W P
LgAv LgAv
¥l 52 W1l 52
$3 FC $3 FC
AR AR
£(in £(fn
FTun FTun
Swp Swp
Start 1.668 80 GHz Stop 2.860 69 GHz Start 2.000 & CHz Stop 6.200 6 GHz
#Res BH 1 MHz VBN 3 MHz Sweep 20.2 ms (3192 pts) #Res BH 1 MHz VBN 3 MHz Sweep 62.25 ms (8192 pts)
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Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(3), Conducted spurious emissions

Test procedure:

47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode:

Compliance

Date(s):

27-Mar-14 - 30-Mar-14

Verdict: PASS

Temperature: 23.2 °C

Air Pressure: 1007 hPa

Relative Humidity: 49 % | Power Supply: 120 VAC

Remarks:

Plot 7.6.133 Spurious emission measurements in 9 - 150 kHz range at low carrier frequency

FREQUENCY RANGE:
OPERATIONAL MODE:

INPUT PORT:
INPUT POWER:

CONFIGURATION:

- Agilent

Ref @ dBm

Atten 18 dB

806 - 816 MHz
Analog FM uplink transmit
Mobile
-54 dBm
Dual Band
@R

Mkrl 12,855 kHz
-55.48 dBm

#Peak
Log

19

dB/
Difst

374
dB

V1 $2'~$M‘.M g

S B AL e e Ty e e e

Start 9.808 kHz
#Res BN 1 kHz

Stop 150.008 kHz

WBH 3 kHz Sweep 134.9 ms (8192 pts)

Plot 7.6.134 Spurious emission measurements in 9 - 150 kHz range at mid carrier frequency

FREQUENCY RANGE:
OPERATIONAL MODE:

INPUT PORT:
INPUT POWER:

CONFIGURATION:

- Agilent

Ref @ dBm

Atten 18 dB

806 - 816 MHz
Analog FM uplink transmit
Mobile
-54 dBm
Dual Band
@R

Mkrl 28.786 kHz
-55.61 dBm

#Peak
Log

19

dB/

Otfst
37.4
dE

vl os2 *\wnﬁx

L
53 FC T

Start 9.868 kHz
#Res BH 1 kHz

Stop 150.669 kHz

WBH 3 kHz Sween 134.9 ms (8192 pts)
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Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(3), Conducted spurious emissions

Test procedure:

47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode: Compliance

Date(s): 27-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1007 hPa Relative Humidity: 49 % | Power Supply: 120 VAC
Remarks:

Plot 7.6.135 Spurious emission measurements in 9 - 150 kHz range at high carrier frequency

FREQUENCY RANGE:
OPERATIONAL MODE:
INPUT PORT:

INPUT POWER:
CONFIGURATION:

- Agilent

Ref @ dBm Atten 18 dB

806 - 816 MHz
Analog FM uplink transmit
Mobile
-54 dBm
Dual Band
@R

Mkrl 9.821 kHz
-55.93 dBm

#Peak
Log

19

dB/
Difst

374
dB

nwwwvwwﬁ‘fm

53 FC T

Start 9.808 kHz
#Res BN 1 kHz

VBW 3 kHz

Stop 158800 kHz
Sweep 134.9 ms (8192 pts)

Plot 7.6.136 Spurious emission measurements in 0.15 — 30.0 MHz range at low carrier frequency

FREQUENCY RANGE:
OPERATIONAL MODE:
INPUT PORT:
INPUT POWER:
CONFIGURATION:

- Agilent

Ref @ dBm Atten 18 dB

806 - 816 MHz
Analog FM uplink transmit
Mobile
-54 dBm
Dual Band
@R

Mkrl 307 kHz
-52.63 dBm

#Peak
Log

19

dB/
Otfst

37.4
dE

Start 158 kHz
#Res BH 18 kHz

VEW 38 kHz

Stop 309.868 MHz
Sween 285.6 ms (8192 pts)
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Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(3), Conducted spurious emissions

Test procedure:

47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode: Compliance

Date(s): 27-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1007 hPa Relative Humidity: 49 % | Power Supply: 120 VAC
Remarks:

Plot 7.6.137 Spurious emission measurements in 0.15 — 30.0 MHz range at mid carrier frequency

FREQUENCY RANGE:
OPERATIONAL MODE:
INPUT PORT:

INPUT POWER:
CONFIGURATION:

- Agilent

Ref @ dBm Atten 18 dB

806 - 816 MHz
Analog FM uplink transmit
Mobile
-54 dBm
Dual Band
@R

Mkrl 183 kHz
-51.91 dBm

#Peak
Log

19

dB/
Difst

374
dB

Start 158 kHz
#Res BW 18 kHz

VEW 30 kHz

Stop 30006 MHz
Sweep 285.6 ms (8192 pts)

Plot 7.6.138 Spurious emission measurements in 0.15 — 30.0 MHz range at high carrier frequency

FREQUENCY RANGE:
OPERATIONAL MODE:
INPUT PORT:

INPUT POWER:

CONFIGURATION:
- Agilent

Ref @ dBm Atten 18 dB

806 - 816 MHz
Analog FM uplink transmit
Mobile
-54 dBm
Dual Band
@R

Mkrl 234 kHz
-52.47 dBm

#Peak
Log

19

dB/

Otfst
37.4
dE

Start 158 kHz
#Res BH 18 kHz

VEW 38 kHz

Stop 309.868 MHz
Sween 285.6 ms (8192 pts)
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Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(3), Conducted spurious emissions

Test procedure:

47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode: Compliance .

Date(s): 27-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1007 hPa Relative Humidity: 49 % | Power Supply: 120 VAC
Remarks:

Plot 7.6.139 Spurious emission measurements in 30.0 - 1000 MHz range at low carrier frequency

FREQUENCY RANGE: 806 - 816 MHz

OPERATIONAL MODE: Analog FM uplink transmit

INPUT PORT: Mobile

INPUT POWER: -54 dBm

CONFIGURATION: Dual Band

% Agilent QR 2 Agilent QR
Mkrl 344.89 MHz Mkrl 886.03 MHz

Ref & dBm ftten 10 dB -44.13 dBm Ref @ dBm ftten 10 dB 27.82 dBm
#Peak 4Peak
Log Log
18 i)
dB/ 4B/
OFfst st
37.4 37.4

Start 30.00 MHz
#Res BM 168 kHz

VBH 308 kHz

Stop 666.00 MHz Start 600.06 MHz
Sweep 54.61 ms (3192 pts) #Res BH 108 kHz

Stop 1.069 @9 GHz

VBW 306 kHz Sweep 38.22 ms (8192 pts)

Plot 7.6.140 Spurious emission measurements in 30.0 - 1000 MHz range at mid carrier frequency

FREQUENCY RANGE: 806 - 816 MHz

OPERATIONAL MODE: Analog FM uplink transmit

INPUT PORT: Mobile

INPUT POWER: -54 dBm

CONFIGURATION: Dual Band
% Agilent QR % Agilent QR

Mkrl 373.84 MHz Mkrl §11.91 MHz

Ref @ dBm Ftten 18 dB -44.29 dBm Ref 6 dBm Ftten 18 dB 27.60 dBm
#Peak 4Peak
Log Log
18 19

L VPRI NV U

Start 30.00 MHz
#Res BM 168 kHz

VBH 308 kHz

Stop 666.00 MHz Start 600.06 MHz
Sweep 54.61 ms (3192 pts) #Res BH 108 kHz

Stop 1.069 @9 GHz

VBW 306 kHz Sweep 38.22 ms (8192 pts)
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Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(3), Conducted spurious emissions

Test procedure:

47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode: Compliance —

Date(s): 27-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1007 hPa Relative Humidity: 49 % | Power Supply: 120 VAC
Remarks:

Plot 7.6.141 Spurious emission measurements in 30.0 - 1000 MHz range at high carrier frequency

FREQUENCY RANGE: 806 - 816 MHz

OPERATIONAL MODE: Analog FM uplink transmit

INPUT PORT: Mobile

INPUT POWER: -54 dBm

CONFIGURATION: Dual Band
% Agilent QR 2 Agilent QR

Mkrl 521.57 MHz Mkrl 815.99 MHz

Ref & dBm ftten 10 dB -44.09 dBm Ref @ dBm ftten 10 dB 27.11 dBm
#Peak 4Peak
Log Log
18 i)
dB/ 4B/
OFfst st
37.4 37.4

Start 30.00 MHz
#Res BM 168 kHz

VBH 308 kHz

Stop 666.00 MHz Start 600.06 MHz
Sweep 54.61 ms (3192 pts) #Res BH 108 kHz

Stop 1.069 @9 GHz

VBW 306 kHz Sweep 38.22 ms (8192 pts)

Plot 7.6.142 Spurious emission measurements in 1000 - 8200 MHz range at low carrier frequency

FREQUENCY RANGE: 806 - 816 MHz
OPERATIONAL MODE: Analog FM uplink transmit
INPUT PORT: Mobile
INPUT POWER: -54 dBm
CONFIGURATION: Dual Band
% Agilent QR % Agilent QR
Mkrl 1.019 78 GHz Mkrl 6.994 2 GHz
Ref @ dBm #Atten 6 dB —41.36 dBm Ref 6 dBm #Atten 6 dB -37.57 dBn
#Peak 4Peak
Log Log
18 19
dB/ 4B/
Offst st
325 32.5
dB 4B
] ] L
-13.8 | 2 -13.8
R e s e e P sl A R iy s s il S i
Yl s2 vl s2
$3 FC S3 FC
AR AR
£0Fx £0F:
FTun FTun
Swp Swp
Start 1.008 86 GHz Stop 2.080 68 GHz Start 2.860 6 GHz Stop 5.208 8 GHz

#Res BH 1 MHz

YBH 3 MHz

Sweep 20.2 ms (3192 pts) #Res BH 1 MHz VBN 3 MHz Sweep 62.25 ms (8192 pts)
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HERMON LABORATORIES

Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(3), Conducted spurious emissions

Test procedure:

47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode: Compliance —

Date(s): 27-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1007 hPa Relative Humidity: 49 % | Power Supply: 120 VAC
Remarks:

Plot 7.6.143 Spurious emission measurements in 1000 - 8200 MHz at mid carrier frequency

FREQUENCY RANGE: 806 - 816 MHz
OPERATIONAL MODE: Analog FM uplink transmit
INPUT PORT: Mobile
INPUT POWER: -54 dBm
CONFIGURATION: Dual Band
% Agilent QR 2 Agilent QR
Mkrl 1.257 72 GHz Mkrl 2.433 @ GHz
Ref & dBm #ftten 6 dB -41.15 dBm Ref @ dBm #ftten 6 dB -37.31 dBn
#Peak 4Peak
Log Log
18 i)
dB/ 4B/
OFfst st
325 325
dB 4B
ol ] :
138 : BT
3 POV R I SU R PO RO KT NPT PP RO L TR VLY o Lo L NPT gyl o
LgPv LaPv
V1§62 vl $2
$3 FC 53 FC
AR AR
£ £00):
FTun FTun
Swp Swp
Start 1608 00 GHz Stop 2080 08 GHz Start 2.000 0 GHz Stop 6.200 8 GHz

#Res BW 1 MHz VBN 3 MHz Sweep 20.2 ms (3192 pts)

#Res BW 1 MHz VBN 3 MHz Sweep 62.25 ms (8192 pts)

Plot 7.6.144 Spurious emission measurements in 1000 -8200 MHz at high carrier frequency

FREQUENCY RANGE: 806 - 816 MHz
OPERATIONAL MODE: Analog FM uplink transmit
INPUT PORT: Mobile
INPUT POWER: -54 dBm
CONFIGURATION: Dual Band
% Agilent @R % Agilent R
Mkrl 1.176 98 GHz Mkrl 6.968 5 GHz
Ref @ dBm shitten 5 dB -42.85 dBm Ref B dBm #hitten 6 dB -38.41 dBm
#Peak #Peak
Log Log
18 18
dB/ dB/
Offst Offst
325 325
dB dB
ol ol 1
138 L 130 ‘
G U RS R VSRS RO ARFTOPSNSPYRO SRR PR ON .. Wmﬂﬂ“&w’m
Lgfv Lgfv
Wl 52 Y1 52
53 FC 53 FC
AAl ARl
£0F): £(F:
FTun FTun
Swp Swp
Start 1.600 00 GHlz Ston 2.000 00 Nz Start 2.000 8 Gz Stap 5.200 0 Gl

#Res BW 1 MHz YEH 3 MHz Sweep 20.2 ms (8192 pts)

#Res BW 1 MHz YBH 3 MHz Sweep 62.25 ms (8192 pts)
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Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(3), Conducted spurious emissions

Test procedure:

47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode:

Compliance

Date(s):

27-Mar-14 - 30-Mar-14

Verdict: PASS

Temperature: 23.2 °C

Air Pressure: 1007 hPa

Relative Humidity: 49 %

| Power Supply: 120 VAC

Remarks:

ASSIGNED FREQUENCY RANGES:
INVESTIGATED FREQUENCY RANGE:

Table 7.6.4 Spurious emission test results

758 - 768 MHz Downlink
0.009 — 8000 MHz

DETECTOR USED: Peak
VIDEO BANDWIDTH: > Resolution bandwidth
MODULATION: OFDMA
CONFIGURATION: Single Band
BOOSTER OUTPUT POWER SETTINGS: 33 dBm
Frequency, | SAreading, | Attenuator, | Cable loss, RBW, Spl_mc_)us Attenuathn Limit, | Margin, .
MHz dBm dB dB KHz emission, below carrier, dBc dB* Verdict
dBm dBc
Low carrier frequency
All emissions were found more than 20dB below the limit | Pass
Mid carrier frequency
All emissions were found more than 20dB below the limit | Pass
High carrier frequency
All emissions were found more than 20dB below the limit | Pass
ASSIGNED FREQUENCY RANGES: 778 — 798 MHz Uplink
MODULATION: CS-FDMA
CONFIGURATION: Dual Band
BOOSTER OUTPUT POWER SETTINGS: 27 dBm
Frequency, | SA reading, | Attenuator, | Cable loss, RBW, esrz?s”s?gr? bﬁ}g%;"é:'ﬁgr Limit, | Margin, Verdict
MHz dBm dB dB kHz dBm ’ dBc ' dBc daB*
Low carrier frequency
All emissions were found more than 20dB below the limit | Pass
Mid carrier frequency
All emissions were found more than 20dB below the limit | Pass
High carrier frequency
All emissions were found more than 20dB below the limit | Pass
*- Margin = Spurious emission — specification limit.
Reference numbers of test equipment used
HL 2909 HL 3390 HL 3768 HL 3770 HL 3776 HL 3780 HL 3787 HL 4274
HL 4354

Full description is given in Appendix A.
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Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

HERMON LABORATORIES

Test specification: Section 90.219(e)(3), Conducted spurious emissions

Test procedure: 47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode: Compliance —

Date(s): 27-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1007 hPa Relative Humidity: 49 % | Power Supply: 120 VAC
Remarks:

Plot 7.6.145 Spurious emission measurements in 9 - 150 kHz range at low carrier frequency

FRQUENCY RANGE: 758 - 768 MHz
OPERATIONAL MODE: LTE downlink transmit
INPUT PORT: Base
CONFIGURATION: Single Band
COMPOSITE INPUT POWER: -51 dBm
5 Agilent R T
Mkr1 9.017 kHz
Ref0 dBm Atten 5 dB -36.33 dBm
Peak
Log
10
dB/
Offst
1.2
dB
DI iL
s e Y ."ﬂ F . " - . o L
M1 S2 T '
S3 FC
AA
Start 9 kHz Stop 150 kHz
#Res BW 1 kHz VBW 3 kHz Sweep 201.4 ms (8192 pts)

Plot 7.6.146 Spurious emission measurements in 9 - 150 kHz range at high carrier frequency

FRQUENCY RANGE: 758 - 768 MHz
OPERATIONAL MODE: LTE downlink transmit
INPUT PORT: Base
CONFIGURATION: Single Band
COMPOSITE INPUT POWER: -51 dBm
i Agilent R T
Mkr1 9.946 kHz
Ref0 dBm Atten 5 dB -37.95 dBm
Peak
Log
10
dB/
Offst
41.2
dB
[1]]
130
dBm e

V1 82
S3 FC
AA
Start 9 kHz Stop 150 kHz
#Res BW 1 kHz VBW 3 kHz Sweep 201.4 ms (8192 pts)
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Report ID: AXERAD_FCC.25633_rev4.docx

Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(3), Conducted spurious emissions

Test procedure:

47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode:

Compliance Verdict:

Date(s):

PASS

Temperature: 23.2 °C

Air Pressure: 1007 hPa

27-Mar-14 - 30-Mar-14
Relative Humidity: 49 %

| Power Supply: 120 VAC

Remarks:

Plot 7.6.147 Spurious emission measurements in 0.15 - 30.0 MHz range at low carrier frequency

FRQUENCY RANGE:
OPERATIONAL MODE:

INPUT PORT:

CONFIGURATION:
COMPOSITE INPUT POWER:

758 - 768 MHz
LTE downlink transmit
Base
Single Band
-51 dBm
5 Agilent R T
Mkr1 154 kHz
Ref 0 dBm Atten 5 dB 43.94 dBm
Peak
Log
10
dB/
Offst
1.2
dB
DI
-13.0
dBm
Vi1 82
$3 FC
AA
Start 150 kHz Stop 30 MHz
#Res BW 10 kHz VBW 30 kHz Sweep 309.3 ms (8192 pts)

Plot 7.6.148 Spurious emission measurements in 0.15 — 30.0 MHz range at high carrier frequency

FRQUENCY RANGE:
OPERATIONAL MODE:

INPUT PORT:

COMPOSITE INPUT POWER:
CONFIGURATION:

758 - 768 MHz

LTE downlink transmit

Base

-51 dBm

Single Band

i Agilent R T
Mkr1 161 kHz

Ref0 dBm Atten 5 dB 43.63 dBm
Peak
Log
10
dB/
Offst

41.2
dB

DI
-13.0
dBm

Vi 82
83 FC

Start 150 kHz
#Res BW 10 kHz

Stop 30 MHz

VBW 30 kHz Sweep 309.3 ms (8192 pts)
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Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(3), Conducted spurious emissions

Test procedure:

47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode: Compliance —
Date(s): 27-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1007 hPa Relative Humidity: 49 % | Power Supply: 120 VAC

Remarks:

Plot 7.6.149 Spurious emission measurements in 30.0 - 1000 MHz range at low carrier frequency

FRQUENCY RANGE: 758 - 768 MHz

OPERATIONAL MODE: LTE downlink transmit

INPUT PORT: Base

COMPOSITE INPUT POWER: -51 dBm

CONFIGURATION: Single Band
0 Agilent R T A Agilent R T

Mkr1 470.29 MHz Mkr1 762.18 MHz

Ref0 dBm Atten 5 dB 40.11 dBm Ref0 dBm Atten 5 dB, 16.51 dBm
Peak Peak
Log Log
10 10
dB/ dB/
Offst Offst
11.2 41.2

o 5 o i

et Mt B Y POTRRERY | [ WPH O WSRO U URN

M1 S2 V1 852
53 FC S3 FC
AR AA
Start 30 MHz Stop 600 MHz  Start 600 MHz Stop 1 GHz
#Res BW 100 kHz VBW 300 kHz Sweep 81.91 ms (8192 pts) #Res BW 100 kHz VBW 300 kHz Sweep 81.91 ms (8192 pts)

Plot 7.6.150 Spurious emission measurements in 30.0 - 1000 MHz range at high carrier frequency

FRQUENCY RANGE: 758 - 768 MHz
OPERATIONAL MODE: LTE downlink transmit
INPUT PORT: Base
COMPOSITE INPUT POWER: -51 dBm
CONFIGURATION: Single Band
0 Agilent R T A Agilent R T
Mkr1 436.68 MHz Mkr1 767.55 MHz
Ref0 dBm Atten 5 dB 40.42 dBm Ref0 dBm Atten 5 dB o 36.48 dBm
Peak Peak
Log Log
10 10
dB/ dB/ |
Offst Offst
41.2 1.2
dB dB
o o ol ’ \
130 it oAbl o 13.0 \mmn !mﬂﬂlﬂﬂﬂﬂﬂ!
dBm dBm ! ' ‘ L '
Vi s2 V1 s2
53 FC S3 FC
AR AA
Start 30 MHz Stop 600 MHz  Start 600 MHz Stop 1 GHz
#Res BW 100 kHz VBW 300 kHz Sweep 81.91 ms (8192 pts) #Res BW 100 kHz VBW 300 kHz Sweep 81.91 ms (8192 pts)
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Report ID: AXERAD_FCC.25633_rev4.docx

Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(3), Conducted spurious emissions

Test procedure:

47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode:

Compliance Verdict:

Date(s):

PASS

Temperature: 23.2 °C

Air Pressure: 1007 hPa

27-Mar-14 - 30-Mar-14
Relative Humidity: 49 %

| Power Supply: 120 VAC

Remarks:

Plot 7.6.151 Spurious emission measurements in 1000 - 8000 MHz range at low carrier frequency

FRQUENCY RANGE:
OPERATIONAL MODE:

INPUT PORT:

COMPOSITE INPUT POWER:
CONFIGURATION:

758 - 768 MHz
LTE downlink transmit
Base
-51 dBm
Single Band
5 Agilent R T
Mkr1 7.8197 GHz
Ref 0 dBm Atten 5 dB -37.83 dBm
Peak
Log
10
dB/
Offst
3.2
dB 1
DI
-13.0
dBm
Vi1 82
$3 FC
AA
Start 1 GHz Stop B GHz
#Res BW 1 MHz VBW 3 MHz Sweep 81.91 ms (8192 pts)

Plot 7.6.152 Spurious emission measurements in 1000 - 8000 MHz at high carrier frequency

FRQUENCY RANGE:
OPERATIONAL MODE:

INPUT PORT:

COMPOSITE INPUT POWER:
CONFIGURATION:

758 - 768 MHz

LTE downlink transmit

Base

-51 dBm

Single Band

i Agilent R T
Mkr1 7.7308 GHz
Ref0 dBm Atten 5 dB -36.99 dBm
Peak
Log
10
dB/
Offst
31.2
dB 1
DI
T30 e g WM
dBm
Vi s2
S3 FC
AR

Start 1 GHz Stop B8 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 81.91 ms (8192 pts)
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Report ID: AXERAD_FCC.25633_rev4.docx
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HERMON LABORATORIES

Test specification: Section 90.219(e)(3), Conducted spurious emissions

Test procedure: 47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode: Compliance —

Date(s): 27-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1007 hPa Relative Humidity: 49 % | Power Supply: 120 VAC
Remarks:

Plot 7.6.153 Spurious emission measurements in 9 - 150 kHz range at low carrier frequency

FRQUENCY RANGE: 788 - 798 MHz
OPERATIONAL MODE: LTE uplink transmit
INPUT PORT: Mobile
INPUT POWER: -54 dBm
CONFIGURATION: Dual Band
5 Agilent R T
Mkr1 9.447 kHz
Ref0 dBm Atten 5 dB -38.2 dBm
Peak
Log
10
dB/
Offst

1.2
dB

DI
-13.0
dBm

Vi1 82
$3 FC
AA
Start 9 kHz Stop 150 kHz
#Res BW 1 kHz VBW 3 kHz Sweep 201.4 ms (8192 pts)

Plot 7.6.154 Spurious emission measurements in 9 - 150 kHz range at high carrier frequency

FRQUENCY RANGE: 788 - 798 MHz
OPERATIONAL MODE: LTE uplink transmit
INPUT PORT: Mobile
INPUT POWER: -54 dBm
CONFIGURATION: Dual Band
i Agilent R T
Mkr1 10.428 kHz
Ref 0 dBm Atten 5 dB -38.41 dBm
Peak
Log
10
dB/
Offst

41.2
dB

DI
-13.0

V1 82
S3 FC
AA
Start 9 kHz Stop 150 kHz
#Res BW 1 kHz VBW 3 kHz Sweep 201.4 ms (8192 pts)
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Report ID: AXERAD_FCC.25633_rev4.docx

Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(3), Conducted spurious emissions

Test procedure:

47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode:

Compliance Verdict:

Date(s):

PASS

Temperature: 23.2 °C

Air Pressure: 1007 hPa

27-Mar-14 - 30-Mar-14
Relative Humidity: 49 %

| Power Supply: 120 VAC

Remarks:

Plot 7.6.155 Spurious emission measurements in 0.15 - 30.0 MHz range at low carrier frequency

FRQUENCY RANGE:
OPERATIONAL MODE:

INPUT PORT:
INPUT POWER:

CONFIGURATION:

788 - 798 MHz
LTE uplink transmit
Mobile
-54 dBm
Dual Band
5 Agilent R T
Mkr1 157 kHz
Ref0 dBm Atten 5 dB 46.1 dBm
Peak
Log
10
dB/
Offst
1.2
dB
DI
13.0
dBm
V1 §2
S3 FC
AA
Start 150 kHz Stop 30 MHz
#Res BW 10 kHz VBW 30 kHz Sweep 309.3 ms (8192 pts)

Plot 7.6.156 Spurious emission measurements in 0.15 — 30.0 MHz range at high carrier frequency

FRQUENCY RANGE:
OPERATIONAL MODE:

INPUT PORT:
INPUT POWER:

CONFIGURATION:

788 - 798 MHz
LTE uplink transmit
Mobile
-54 dBm
Dual Band
i Agilent R T
Mkr1 150 kHz
Ref0 dBm Atten 5 dB 43.76 dBm
Peak
Log
10
dB/
Offst
41.2
dB
DI
-13.0
dBm
Vi s2
S3 FC
AR
Start 150 kHz Stop 30 MHz
#Res BW 10 kHz VBW 30 kHz Sweep 309.3 ms (8192 pts)
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Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

HERMON LABORATORIES

Test specification: Section 90.219(e)(3), Conducted spurious emissions

Test procedure: 47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode: Compliance —

Date(s): 27-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1007 hPa Relative Humidity: 49 % | Power Supply: 120 VAC
Remarks:

Plot 7.6.157 Spurious emission measurements in 30.0 - 1000 MHz range at low carrier frequency

FRQUENCY RANGE: 788 - 798 MHz
OPERATIONAL MODE: LTE uplink transmit
INPUT PORT: Mobile
INPUT POWER: -54 dBm
CONFIGURATION: Dual Band
0 Agilent R T A Agilent R T
Mkr1 398.61 MHz Mkr1 791.58 MHz
Ref0 dBm Atten 5 dB 40.1 dBm Ref0 dBm Atten 5 dB 14.82 dBm
Peak Peak K
Log Log
10 10
dB/ dB/
Offst Offst
41.2 1.2
dB dB
o o oI
A3 prodptib bbb s Mk sty 3.0
dBm dBm
M1 S2 V1 852
53 FC S3 FC
AR AA
Start 30 MHz Stop 600 MHz  Start 600 MHz Stop 1 GHz
#Res BW 100 kHz VBW 300 kHz Sweep 81.91 ms (8192 pts) #Res BW 100 kHz VBW 300 kHz Sweep 81.91 ms (8192 pts)

Plot 7.6.158 Spurious emission measurements in 30.0 - 1000 MHz range at high carrier frequency

FRQUENCY RANGE: 788 - 798 MHz
OPERATIONAL MODE: LTE uplink transmit
INPUT PORT: Mobile
INPUT POWER: -54 dBm
CONFIGURATION: Dual Band
0 Agilent R T A Agilent R T
Mkr1 295.97 MHz Mkr1 796.95 MHz
Ref0 dBm Atten 5 dB 40.15 dBm Ref0 dBm Atten 5 dB 14.6 dBm
Peak Peak !
Log Log
10 10
dB/ dB/
Offst Offst
41.2 1.2
dB dB
] o ol
-13.0 -13.0
dBm dBm
V1 S2 V1 852
53 FC S3 FC
AR AA
Start 30 MHz Stop 600 MHz  Start 600 MHz Stop 1 GHz
#Res BW 100 kHz VBW 300 kHz Sweep 81.91 ms (8192 pts) #Res BW 100 kHz VBW 300 kHz Sweep 81.91 ms (8192 pts)
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Report ID: AXERAD_FCC.25633_rev4.docx

Date of Issue: 24-Sep-14

Test specification:

Section 90.219(e)(3), Conducted spurious emissions

Test procedure:

47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode: Compliance —
Date(s): 27-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1007 hPa Relative Humidity: 49 % | Power Supply: 120 VAC

Remarks:

Plot 7.6.159 Spurious emission measurements in 1000 - 8000 MHz range at low carrier frequency

FRQUENCY RANGE: 788 - 798 MHz
OPERATIONAL MODE: LTE uplink transmit
INPUT PORT: Mobile
INPUT POWER: -54 dBm
CONFIGURATION: Dual Band
5 Agilent R T
Mkr1 7.9880 GHz
Ref0 dBm Atten 5 dB -38.78 dBm
Peak
Log
10
dB/
Offst

3.2

dB
DI

vi
S3

T30 oo i issssivigy ST

dBm

s2
FC

AA
Start 1 GHz Stop B GHz
#Res BW 1 MHz VBW 3 MHz Sweep 81.91 ms (8192 pts)

Plot 7.6.160 Spurious emission measurements in 1000 - 8000 MHz at high carrier frequency

FRQUENCY RANGE: 788 - 798 MHz
OPERATIONAL MODE: LTE uplink transmit
INPUT PORT: Mobile
INPUT POWER: -54 dBm
CONFIGURATION: Dual Band
i Agilent R T
Mkr1 7.5975 GHz
Ref 0 dBm Atten 5 dB -38.29 dBm
Peak
Log
10
dB/
Offst

3.2

dB

DI
-13.

vi
s3

0 MWWW
dBm

1

52
FC

AA
Start 1 GHz Stop B8 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 81.91 ms (8192 pts)
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HERMON LABORATORIES

Test specification: Section 90.210(h), Emission mask
Test procedure: 47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D
Test mode: Compliance —
Date(s): 27-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1007 hPa Relative Humidity: 49 % | Power Supply: 120 VAC
Remarks:
7.7 Emission mask test
7.7.1  General
This test was performed to measure emission mask at RF antenna connector. Specification test limits are given in
Table 7.7.1.
Table 7.7.1 Emission mask limits
Frequency displacement from carrier | Attenuation below carrier, dBc
Emission mask H (Channel bandwidth 8 kHz, authorized bandwidth 8 kHz)
0-4.0kHz 0
4.0 -8.5kHz 107 log (fd/4)
8.5-15.0 kHz 40.5 log (fd/1.16)
15.0 — 25.0 kHz 116 log (fa/6.1)
More than 25.0 kHz 43+10logP(W)
* - linearly increase with frequency
** - emission mask includes carrier modulation envelope within + 250 % of the authorized bandwidth; the frequency
range removed beyond * 250 % of the authorized bandwidth from carrier was investigated as spurious emission
7.7.2 Test procedure
7.7.2.1 The EUT was set up as shown in Figure 7.7.1, energized and its proper operation was checked.
7.7.2.2 The emission mask was measured with spectrum analyzer as provided in the associated plots.

Figure 7.7.1 Emission mask test setup

Spectrum
analyzer

EUT »  Attenuator
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Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification:

Section 90.210(h), Emission mask

Test procedure:

47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode: Compliance

Date(s): 27-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1007 hPa Relative Humidity: 49 % | Power Supply: 120 VAC
Remarks:

Plot 7.7.1 Reference level test results at low carrier frequency, Port 1

FRQUENCY RANGE:
REFERENCE LEVEL:
CONFIGURATION: Dual Band
INPUT POWER: -54 dBm

851 - 861 MHz

Unmodulated power
CONFIGURATION: Single Band
INPUT POWER: -51 dBm

5 Agilent E T i Agilent E T
Mkr1 851.000010 MHz Mkr1 851.000010 MHz

Ref 40 dBm Atten 20 dB  Ext PG -30.68 dB 30.28 dBm Ref 40 dBm Atten 20 dB  Ext PG -30.68 dB 32.9 dBm
#Peak #Peak i
Log Log L‘\
10 10
dB/ dB/
vis2[T | v s -
S3 FC S3 FC

AA AA
Center 851 MHz Span 2 kHz Center 851 MHz Span 2 kHz
#Res BW 300 Hz VBW 1 kHz Sweep 126 ms (401 pts) #Res BW 300 Hz VBW 1 kHz Sweep 126 ms (401 pts)

INPUT POWER: -24 dBm

INPUT POWER: -21 dBm

5 Agilent E T i Agilent E T
Mkr1 851.000038 MHz Mkr1 851.000039 MHz

Ref 40 dBm Atten 15dB  Ext PG 3733 dB 30.37 dBm Ref 40 dBm Atten 15dB  Ext PG 3733 dB 32.28 dBm
#Peak #Peak 1
Log Log 9——\
10 10
dB/ dB/
visz| \ Vi s2/— | _._,
S3 FC — | s3Fkc

AA AA
Center 851 MHz Span 500 Hz Center 851 MHz Span 500 Hz
#Res BW 100 Hz VBW 300 Hz Sweep 55 ms (5001 pts) #Res BW 100 Hz VBW 300 Hz Sweep 55 ms (5001 pts)
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Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

Test specification:

Section 90.210(h), Emission mask

Test procedure:

47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode:

Compliance

Date(s):

27-Mar-14 - 30-Mar-14

Verdict:

PASS

Temperature: 23.2 °C

Air Pressure: 1007 hPa

Relative Humidity: 49 %

| Power Supply: 120 VAC

Remarks:

Plot 7.7.2 Reference level test results at mid carrier frequency, Port 1

FRQUENCY RANGE:
REFERENCE LEVEL:
CONFIGURATION: Dual Band
INPUT POWER: -54 dBm

851 - 861 MHz

Unmodulated power
CONFIGURATION: Single Band
INPUT POWER: -51 dBm

3 Agilent @R % Agilent QR
Mkrl 854.000 083 Mz Mkrl 854.008 087 MHz

Ref 48 dBm Atten 28 dB Exrt PG -30.68 dB 31.42 dBm  Ref 46 dBm Atten 20 dB Ext PG -30.68 dB 32.13 dBm
#Peak #Peak T
Log Log
18 == 10 =
dB/ dB/
Lafw Lgfv
Y1 52 Y1 52
$3 FC 53 FC

AR AA
£(n £
Bl V\N fa| =
Sup Swp
Center §54.006 668 MHz Span 2 kHz  Center 354.086 806 MHz Span 2 kHz
4Res BH 368 Hz VEH 918 Hz Sweep 75.84 ms (601 pts) #Res BW 300 Hz VBW 916 Hz Sweep 75.84 ms (601 pts)

INPUT POWER: -24 dBm

INPUT POWER: -21 dBm

3 Agilent @R % Agilent QR
Mkrl 854.000 087 Mz Mkrl 854.008 087 MHz

Ref 48 dBm Atten 28 dB Exrt PG -30.68 dB 30.87 dBm Ref 46 dBm Atten 20 dB Ext PG -30.68 dB 32.12 dBm
#Peak T #Peak T
Log Log
18 P~ 1e =
dB/ dB/
Lafw Lgfv
Y1 52 Y1 52
$3 FC 53 FC ;\/

AR AA
£(n £t
£450k T £k
Swp Swp
Center §54.006 668 MHz Span 2 kHz  Center 354.086 806 MHz Span 2 kHz
4Res BH 368 Hz VEH 918 Hz Sweep 75.84 ms (601 pts) #Res BW 300 Hz VBW 916 Hz Sweep 75.84 ms (601 pts)
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Report ID: AXERAD_FCC.25633_rev4.docx

Date of Issue: 24-Sep-14

Test specification:

Section 90.210(h), Emission mask

Test procedure:

47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode: Compliance —
Date(s): 27-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1007 hPa Relative Humidity: 49 % | Power Supply: 120 VAC

Remarks:

FRQUENCY RANGE:
REFERENCE LEVEL:
CONFIGURATION:
INPUT POWER:

FRQUENCY RANGE:
REFERENCE LEVEL:
CONFIGURATION:
INPUT POWER:

806 - 816 MHz
Unmodulated power
Dual Band
-54 dBm
50 Agilent R T
Mkr1 806.000010 MHz
Ref30 dBm Atten 10 dB Ext PG -30.68 dB 27.18 dBm
#Peak 2
Log L
10
dB/
e I
V1 s52
53 FC
AA
Center 806 MHz Span 2 kHz
#Res BW 300 Hz VBW 1 kHz Sweep 126 ms (401 pts)

806 - 816 MHz
Unmodulated power
Dual Band

-54 dBm

35 Agilent @R

Mkrl 869686 607 MHz
Ref 35 dBm Atten 26 dB Ext PG -30.65 dB 26.48 dBm
#Peak
Log
1a
dB/

LgAw

Yl 52
$3 FC

£
<58k
Swp

Center 809,606 808 MHz Span 2 kHz
#Res BH 308 Hz VBH 918 Hz Swesp 70.04 ms (601 pts)

Plot 7.7.3 Reference level test results at low carrier frequency, Port 1

Plot 7.7.4 Reference level test results at mid carrier frequency, Port 1
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Test specification:

Section 90.210(h), Emission mask

Test procedure:

47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode: Compliance

Date(s): 27-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1007 hPa Relative Humidity: 49 % | Power Supply: 120 VAC
Remarks:

Plot 7.7.5 Occupied bandwidth test result at low frequency carrier, Port 1

FRQUENCY RANGE: 851 - 861 MHz
OPERATIONAL MODE: C4FM downlink transmit
INPUT PORT: Mobile
EMISSION MASK: 90.210(h)
CONFIGURATION: Dual Band
INPUT POWER;: -54 dBm INPUT POWER: -24 dBm
Agilent R T - Agilent R T
3028 dBm Atten5dB Ext PG 37.33 dB Ref30.28 dBm Atten 5 dB  Ext PG 37.33 dB
#k[ PASS LIMITA / #pesk| DAGS LIMITA /
] e, Log / ﬂuﬂ

ol o / v

/b \
L

Ty ¥ ¥ s

ter 851 MHz Span 60 kHz

:s BW 300 Hz VBW 1 kHz Sweep 2.688 s (3001 pts)

A ik
AT
DI fr m‘
s i v

M1 s2 N“( ‘1\!
$3 FC i

[

AR

mnfumhww WWW\‘Q rvﬁhﬂfhﬁq
WO 1 L LA L |

Center 851 MHz Span 60 kHz

#Res BW 300 Hz VBW 1 kHz Sweep 2.688 s (3001 pts)

CONFIGURATION: Single Band
COMPOSITE INPUT POWER: -51 dBm COMPOSITE INPUT POWER: -21 dBm
w0 Agilent E T w0 Agilent E T
Ref32.9 dBm Atten 10 dB Ext PG -37.33 dB Ref32.9 dBm Atten 10 dB Ext PG -37.33 dB
#Peak { #Peak !
;;! PASS LIMIT1 / y "vf' ;;! PASS LIMIT1 o \
dB/ l‘(ﬂ.{'{ Hn dB/ H \'\r\ux
AT AN [N
SR co
30 ! i T30 N h
dBm /ﬂ{ |m dBm (n]; 'IL'\
ns n 4 o | uz o LN :
AA AA
Mﬁ n ‘f\w ""\J“uq«w i} s s
Center 851 MHz Span 60 kHz Center 851 MHz Span 60 kHz
#Res BW 300 Hz VBW 1 kHz Sweep 2.688 s (3001 pts) #Res BW 300 Hz VBW 1 kHz Sweep 2.688 s (3001 pts)
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Test specification:

Section 90.210(h), Emission mask

Test procedure:

47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode: Compliance —
Date(s): 27-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1007 hPa Relative Humidity: 49 % | Power Supply: 120 VAC

Remarks:

Plot 7.7.6 Occupied bandwidth test result at mid frequency carrier, Port 1

FRQUENCY RANGE: 851 - 861 MHz
OPERATIONAL MODE: C4FM downlink transmit
INPUT PORT: Mobile
EMISSION MASK: 90.210(h)
CONFIGURATION: Dual Band
INPUT POWER: -54 dBm INPUT POWER: -24 dBm
3 Agilent @R % Agilent @R
RSF i@.62 dBm Atten 16 dB Ext PG -30.65 dB RSF i@.62 dBm Atten 16 dB Ext PG -30.65 dB
los | | ius los | | ] i i
19 [TPASS LIMITL A 19 [TPASS LIMITL R
i : ‘
{ |
LgRv ‘Tﬂ ’l\\ LgRv 1 \{h
Y1 52 Tﬂ w\ Yl 52 ﬂu mqﬁ
53 FC 53 FC
g ! “'N ] g .M' \4“4
f<Sak [ h o4 | b £<Sok i Mifisioh Aoty
wp wp T 1 ’
Center 854.008 & MHz Span 68 kHz Center 854.008 & MHz Span 68 kHz
#Res BH 308 Hz YBH 916 Hz Sweep 2.251 s (661 pts) #Res BH 308 Hz YBH 916 Hz Sweep 2.251 s (661 pts)
CONFIGURATION: Single Band
COMPOSITE INPUT POWER: -51 dBm COMPOSITE INPUT POWER: -21 dBm
5 Agilent < R 5 Agilent < R
Ref 32.12 dBm Atten 20 dB Ext PG -30.68 dB Ref 32.12 dBm Atten 20 dB Ext PG -30.68 dB
#Peak #Peak
2 2 b,
1 [TPASS LIMITL TR 1 [TPASS LIMITL TN

Fl

b,

LgAv ﬁ(/ m.

LgAv w T
¥l S2 HﬂN Wﬂ V1 S2 “M ‘H
3 FC I 3 FC '
AA . n AA
£ I M £ )
<5k AN B Ll Wit
Swp ' T Swp T T
Center 854,806 @ MHz Span 68 kHz Center 854,806 @ MHz Span 68 kHz
#Res BH 308 Hz YBH 918 Hz Sweep 2.251 5 (61 pts) #Res BH 300 Hz YBH 918 Hz Sweep 2.251 5 (61 pts)
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Test specification:

Section 90.210(h), Emission mask

Test procedure:

47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode: Compliance

Date(s): 27-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1007 hPa Relative Humidity: 49 % | Power Supply: 120 VAC
Remarks:

Plot 7.7.7 Occupied bandwidth test result at low frequency carrier, Port 2
FRQUENCY RANGE: 806 - 816 MHz
OPERATIONAL MODE: C4FM uplink transmit
INPUT PORT: Base
COMPOSITE INPUT POWER: -54 dBm
EMISSION MASK: 90.210(H)
INPUT POWER: -54 dBm INPUT POWER: -34 dBm
% Agilent @ R 3 Agilent QR
Ref 27,16 dBn Atten 18 dB Fxt PG ~30.68 dB Ref 2748 dBn fAtten 10 dB_Ext PG -30.68 dB
o L] o | -
&, | PASS LIMIT1 @&, | PASS LIMIT1 AN ,

Fl I
[ Pl

LaAw LaAw Il

vl os2 ﬁr‘ vm!

¥l 52 A(” ‘qlL

$3 FC
AA "

$3 FC f
AR .

£ i 300
£<5BK o WMW FCS0K |y ol b Al Mﬁq WW w
FET [ f FRT gt ‘

Center 866.006 0 MHz
#Res BH 168 Hz

Span 68 kHz

#JBH 1 kHz Sweep 1.823 s (61 pts)

Center §06.000 & MHz
#Res BW 180 Hz

Span B8 kHz

#UBH 1 kHz Sweep 1.823 s (BAL pts)

Plot 7.7.8 Occupied bandwidth test result at mid frequency carrier, Port 2

FRQUENCY RANGE: 806 - 816 MHz
OPERATIONAL MODE: C4FM uplink transmit
INPUT PORT: Base
COMPOSITE INPUT POWER: -54 dBm
EMISSION MASK: 90.210(h)
INPUT POWER: -54 dBm INPUT POWER: -34 dBm
% Agilent QR % Agilent R
Mkrl 69,900 1 MHz
o iB.AS dBm fAtten 10 dB Ext PG —30.68 dB 19.32 dBm ng ie.as dBm Atten 10 dB Ext PG —30.68 dB
. | iy, o | | B,
By PASS LIMIT1 N\J[ \\ "y PASS LIMIT1L ;‘/T lm
S RN
JAv [J L\ LgPv AJ hn

!
¥l g2 ﬂ n\ﬂ

152 h
3 FC I
AR

$3 FC f
AR .

wp

(f ! £{f): i

i Swp ! { t
enter 309.000 B MHz Span 68 kHz  Center 309.000 @ MHz Span 6@ kHz
les BH 368 Hz VBH 918 Hz Sweep 2.251 s (BAL pts) #Res BH 300 Hz YBH 916 Hz Sweep 2.251 s (601 pts)
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Test specification:

Section 90.210(h), Emission mask

Test procedure:

47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode: Compliance .

Date(s): 27-Mar-14 - 30-Mar-14 Verdict: PASS

Temperature: 23.2 °C Air Pressure: 1007 hPa Relative Humidity: 49 % | Power Supply: 120 VAC

Remarks:

Plot 7.7.9 Occupied bandwidth test result at low frequency carrier, Port 1

FRQUENCY RANGE: 851 - 861 MHz
OPERATIONAL MODE: Analog FM downlink transmit
INPUT PORT: Base
EMISSION MASK: 90.210(h)
CONFIGURATION: Dual Band
INPUT POWER: -54 dBm INPUT POWER: -24 dBm

% Agilent QR % Agilent R

§f i®.28 dBm Atten 16 dB Ext PG -30.63 dB RSF 3;@.28 dBm Atten 16 dB Ext PG -36.68 dB

| ‘ Log B ‘

, | PASS LIMIT1 ég | PASS LIMITL

aAv LaRv

1 52 Wl 52

3 FC 53 FC

AR AR w

o u 10" 1 T u

<5@k " n 1 Pl P f<5@k Il | " N AA F) 1

T P AT R il i

enter 851.008 & MHz Span 68 kHz  Center 851.0080 8 MHz Span 6@ kHz

les BH 168 Hz #UBH 1 kHz Sweep 1.823 s (BAL pts) #Res BH 188 Hz #UBH 1 kHz Sweep 1.023 s (601 pts)
CONFIGURATION: Single Band
COMPOSITE INPUT POWER: -51 dBm COMPOSITE INPUT POWER: -21 dBm
- Agilent QR 3% Agilent o R
ef 32.9 dBm Atten 20 dB Ext PG —30.68 dB Ref 32.9 dBm Atten 20 dB Ext PG —30.68 dB
*eak #Peak
19 ‘ Log ‘
- 1w
g, | PASS LIMITL &, | PASS LIMITL
Ay LgFiv
1 32 Wl 52
3 FC 33 FC
AR , AR
[$33 gir:
|| WL il W1
FT i U T i WW FFT WMWWW T f WW
enter 351,008 B MHz Span 68 kHz  Center 351.000 @ MHz Span 6@ kHz

les BH 100 Hz #WBH 1 kHz

Sweep 1.B23 5 (601 pts)

#Res BH 188 Hz

#YBH 1 kHz Sweep 1.023 5 (601 pts)
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Test specification:

Section 90.210(h), Emission mask

Test procedure:

47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode: Compliance

Date(s): 27-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1007 hPa Relative Humidity: 49 % | Power Supply: 120 VAC
Remarks:
Plot 7.7.10 Occupied bandwidth test result at mid frequency carrier, Port 1

FRQUENCY RANGE: 851 - 861 MHz

OPERATIONAL MODE: Analog FM downlink transmit

INPUT PORT: Base

EMISSION MASK: 90.210(h)

CONFIGURATION: Dual Band

INPUT POWER: -54 dBm INPUT POWER: -24 dBm
% Agilent QR % Agilent R
o i@.s:f dBm fitten 20 dB Ext PG -30.68 dB Rgf 3;@.37 dBm fAtten 28 dB Fxt PG -30.68 dB
sl .
, | PASS LIMIT1 @&, | PASS LIMITL
aAv LaRv
152 Lo )
3 FC 53 FC

AR ) ! AR " L

(Fx U T P £ M ) T
ésT@k , me m"ww' | W!LM I IUAWIM E<F5T®k WWW‘ WWV‘ WWWW
enter 354.000 B MHz Span 68 kHz  Center 854.000 @ MHz Span 6@ kHz
les BH 168 Hz #UBH 1 kHz Sweep 1.823 s (BAL pts) #Res BH 188 Hz #UBH 1 kHz Sweep 1.023 s (601 pts)

CONFIGURATION: Single Band

COMPOSITE INPUT POWER: -51 dBm COMPOSITE INPUT POWER: -21 dBm
- Agilent QR 3% Agilent o R
ef 32.12 dBm fitten 28 dB Ext PG ~30.68 dB Ref 32.12 dBm Atten 20 dB Ext PG ~30.68 dB
“eak ‘ #Peak ‘
b Log
[ T
g, | PASS LIMITL &, | PASS LIMITL
A LgRAw
1 32 Wl 52
3 FC $3 FC IJ

AA AR .

& L % T
F MMAW l,l'r‘['f'\}"?l b e FFT —WMWMJ l"v'lf'"lr'lm\‘l' = VP TR

enter 854.000 © MHz
ies BW 169 Hz

Span 68 kHz

#BH 1 kHz Sweep 1.B23 5 (601 pts)

Center 854.000 @ MHz
#Res BH 188 Hz

Span 6@ kHz

#YBH 1 kHz Sweep 1.023 5 (601 pts)
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Test specification:

Section 90.210(h), Emission mask

Test procedure:

47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode: Compliance

Date(s): 27-Mar-14 - 30-Mar-14 Verdict: PASS
Temperature: 23.2 °C Air Pressure: 1007 hPa Relative Humidity: 49 % | Power Supply: 120 VAC
Remarks:

Plot 7.7.11 Occupied bandwidth test result at low frequency carrier, Port 2

FRQUENCY RANGE: 806 - 816 MHz
OPERATIONAL MODE: Analog FM downlink transmit
INPUT PORT: Mobile
COMPOSITE INPUT POWER: -54 dBm
EMISSION MASK: 90.210(h)
INPUT POWER: -54 dBm INPUT POWER: -24 dBm
Agilent R % Agilent R
2k7.18 dBm Atten 16 dB Ext PG -30.68 dB RSF 2k7.18 dBm Atten 16 dB Ext PG -30.68 dB
| i
, | PASS LIMIT1 ég/ | PASS LIMIT1
I LoyAw
52 Wl 52
FC $3 FC
an an I
% ! £4f): &
‘,@k 4 I} 1 A II ] Mﬂl 1 f<5@k MM Mnlll. “ Alﬂflh Wﬂmﬁ]\ A'ns‘l ;’l
W’\V T I A N WWW FFT TR Ay
iter B06.000 @ MHz Span 6@ kHz Center 806.000 @ MHz Span 6@ kHz

5 BH 188 Hz #UBH 1 kHz Sweep 1.023 s (601 pts)

#Res BH 188 Hz #UBH 1 kHz Sweep 1.023 s (601 pts)

Plot 7.7.12 Occupied bandwidth test result at mid frequency carrier, Port 2

FRQUENCY RANGE: 806 - 816 MHz

OPERATIONAL MODE: Analog FM downlink transmit

INPUT PORT: Mobile

COMPOSITE INPUT POWER: -54 dBm

EMISSION MASK: 90.210(h)

INPUT POWER: -54 dBm INPUT POWER: -24 dBm

Agilent o R W Agilent o R
iﬁ.E? dBm Atten 16 dB Ext PG -306.68 dB Rgf iﬁ.E? dBm Atten 16 dB Ext PG -306.68 dB
| |
, [ PASS LIMIT1 ig/ | PASS LIMITL
T LogAw
52 i Wl g2 |
W i)

. [T o | I
% £0F):
L3 [T P ML f | }\ e i e Fe5ok ot by FM)L/‘U"'\W b gyt

(A T A P (e I e A et AL KLY maa
ter 809,060 @ MHz Span 6@ kHz Center 809.000 @ MHz Span 6@ kHz
s BH 180 Hz #YBH 1 kHz Sweep 1.823 s (601 pts) #Res BH 108 Hz #YBH 1 kHz Sweep 1.823 s (601 pts)
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Test specification: Section 90.219(e)(2), Noise figure

Test procedure: 47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode: Compliance —

Date(s). 28-Aug-14 Verdict: PASS
Temperature: 25 °C Air Pressure: 1012 hPa Relative Humidity: 55% | Power Supply: 120 VAC
Remarks:

7.8 Noise figure test

7.8.1 General

This test was performed to measure the noise figure at RF antenna connector. Specification test limits are given
inTable 7.8.1. The test results are provided in the associated plots.

Table 7.8.1 Noise figure limits

Freguency range | Noise figure limit, dB

Class B Booster
758.0 — 775.0 / 788.0 — 805.0
851.0 —861.0/ 806.0 — 816.0

9.0

7.8.2  Test procedure
7.8.2.1 The EUT was set up as shown inFigure 7.8.1, energized and its proper operation was checked.
7.8.2.2 The noise figure was measured with Noise Figure Analyzer as provided in the associated plots.
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Test specification: Section 90.219(e)(2), Noise figure

Test procedure: 47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode: Compliance .

Date(s): 28-Aug-14 Verdict: PASS

Temperature: 25 °C Air Pressure: 1012 hPa Relative Humidity: 55% | Power Supply: 120 VAC

Remarks:

Figure 7.8.1 Noise figure test setup
EUT »  Attenuator Noise figure

analyzer

Photograph 7.8.1 Noise figure test setup
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Test specification:

Section 90.219(e)(2), Noise figure

Test procedure:

47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode:

Compliance

Date(s):

28-Aug-14

Verdict:

PASS

Temperature: 25 °C

Air Pressure: 1012 hPa

Relative Humidity: 55%

| Power Supply: 120 VAC

Remarks:

Table 7.8.2 Noise figure test results

Frequency, Noise figure, Limit, Margin, .
Mz a8 dB 48 Verdict
Frequency range, 758 — 775 MHz Downlink
775.00 3.68 | 9.0 | -5.32 | Pass
Frequency range, 788 — 805 MHz Uplink
788.04 2.12 9.0 -6.88 Pass
799.04 0.97 9.0 -8.03 Pass
804.94 0.93 9.0 -8.07 Pass
Frequency range, 851 — 861 MHz Downlink
851.00 3.65 | 9.0 | -5.35 | Pass
Frequency range, 806 —-816 MHz Uplink
806.04 0.83 9.0 -8.17 Pass
811.00 0.74 9.0 -8.26 Pass
815.95 1.51 9.0 -7.49 Pass

Reference numbers of test equipment used

HL 3901 |

HL 3994

HL 4274 |

Full description is given in Appendix A.
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Test specification:

Section 90.219(e)(2), Noise figure

Test procedure:

47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode:

Compliance

Date(s):

28-Aug-14

Verdict:

PASS

Temperature: 25 °C

Air Pressure: 1012 hPa

Relative Humidity: 55%

| Power Supply: 120 VAC

Remarks:

Plot 7.8.1 Noise figure test results at frequency range 758 - 775 MHz

OPERATING FREQUENCY RANGE: 758 — 775 MHz
DETECTOR USED: Average
NOISE FIGURE: Within the passband
CONFIGURATION: Downlink
POWER SETTING: 33dBm
5 Agilent Sweep -+ Agilent Format |
Mkrd 766.5 Mz Smsl\:leep Hg;inei DUT Amplifier  Sys Downcony OFf Fo;:ﬁ:'
T Manual Heasi Freg NoiseFig dB | Gain dB H Combineﬂd
! 7610000 MHz 2329 82,589 — i
— 762.0000 MHz 2.276 82,567
763.0000 MHz 2.242 32,770 Trace,|
764.0000 MHz 3.222 33.010 Data
765.0000 MHz 3172 83.292
7E6.0000 MHz 3110 63634 Data -]
767.0000 MHz 3979 83823 Memory
768.0000 MHz 2049 83.843
I 769.0000 MHz 2053 33.496 N
I 770.0000 MHz 2.100 93.250 Graticule]
7710000 MHz 3.226 32.966 0ff On|
- E i S B
A Z R . i
4 It o5 Hnnotatl(E
Start 758.00 MHz BH 4 MHz Foints 18 Stop 775.80 MHz Start 758.00 MHz BH 4 MHz Foints 18 Stop 775.80 MHz
Teald 383.65 K Avgs 18 Att 16 dB Loss On Carr Tcold 383.65 K Ruas 18 Att — dB Loss On Carr
| |
Plot 7.8.2 Noise figure test results at frequency range 851 - 861 MHz
OPERATING FREQUENCY RANGE: 851 — 861 MHz
DETECTOR USED: Average
NOISE FIGURE: Within the passband
CONFIGURATION: Downlink
POWER SETTING: 33dBm
Agilent Marker i Agilent Format
Mkrd BSE.0Z MH= L2 Mgrkez DUT Amplifier  Sys Downconw OFf Fogam;:’
State, Freq NoiseFig dB | Gain dB Combined
Nornal £51.0080 HHz 2648 80,228 o on
- 852.0000 MHz 3.457 82.835
Band Pair| 253.0000 MHz 3.400 84.295 Trace,|
Ref Harmal 854.0000 MHz 3.343 84,430 Data
S L g
Trace] . z - - Data ->
857.0000 MHz 3.176
Hate  Menory £55.0000 HHz 3284 Memory
Searchy B Off o)
Annotation
On|
5 Markers|
tart 351.00 MHz BH 4 MHz Foints 11 Stop 861.80 MHz Al 0FH Start 851.80 MHz BH 4 MHz Points 11 Stop 861.00 MHz
Teald 383.65 K Avgs Off Att 16 dB Loss On Carr Tcold 383.65 K Awas OFf Att —— B Loss On Corr
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Section 90.219(e)(2), Noise figure

Test procedure:

47 CFR, Sections 2.1051; KDB 935210 D02 v02, Appendix D

Test mode:

Compliance

Date(s):

28-Aug-14

Verdict:

PASS

Temperature: 25 °C

Air Pressure: 1012 hPa

Relative Humidity: 55%

| Power Supply: 120 VAC

Remarks:

Plot 7.8.3 Noise figure test results at frequency range 788 - 805 MHz

OPERATING FREQUENCY RANGE: 788 — 805 MHz
DETECTOR USED: Average
NOISE FIGURE: Within the passband
CONFIGURATION: Uplink
AMLIFIER GAIN SETTING: 85 dB
- Agilent Format - Agilent Sweep
Mkrl BA4.95 MHz Fog:zﬁ’ DUT Amplifier  Sys Downcony OFF SmS‘\:eep Hggnet
Combinegc: Freq NoiseFig dB | Gain dB Manual Meas»
7588.0400 MHz 2123 79.299
7838.0500 MHz 1.964 79.849
Trace, 799.0400 MHz 0.974 81.493
Data 799.0500 MHz 0.822 81.494
804.9400 MHz 0.935 81210
Data =) B04.9500 MH] 0.515 g
Memory|
Graticule]
0ff On|
Annotation|
i
Start 788.04 MHz BW 1 MHz Paints 6 Stop 364.95 MHz Start 783.04 MHz BW 1 MHz Paints 6 Stop 804.95 MHz
Teold 383.48 K Avgs 2 At —— dB Loss On Carr Teold 363.40 K Fugs 2 Att 5 B Loss On Corr
|
Plot 7.8.4 Noise figure test results at frequency range 806 - 816 MHz
OPERATING FREQUENCY RANGE: 806 — 816 MHz
DETECTOR USED: Average
NOISE FIGURE: Within the passband
CONFIGURATION: Uplink
AMLIFIER GAIN SETTING: 85 dB
5 Agilent Marker i Agilent Sweep
Mird  B16.88 FHz 12 Mgrkez DUT Amplifier  Sys Downconw OFf Sms‘\:eep Hggnet
State,| Freg NoiseFig dB | Gain dB Manual Meass
Nernel £06.0400 Mz 0.828 81.528
- 8060500 MHz 0.750 gL720
Band Pair 819.9950 MHz 0,596 82.467
Ref Hormal 811.0050 MHz 0.737 82.346
815.9400 MHz 1.365 75.852
Trace B15.9500 MH] 1.565 75.82
Data Memory]
Searchy
Start 586.04 MHz  BH 1 Mz Points 6 Stap 515.95 MHz "agﬁ%rfﬁ Start 886.04 MHz  BH 1 Mz Puints 6 Stop 815.95 Mz
Teald 382.95 K Avgs 2 Att @ dB Loss On Carr Tcold 382,95 K Augs 2 Att B dB Loss On Corr
|
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8 APPENDIX A Test equipment and ancillaries used for tests

HL Description Manufacturer | Model Ser. No. Last Cal./ | Due Cal./
No Check Check
0446 | Antenna, Loop, Active, 10 kHz - 30 MHz EMCO 6502 2857 21-Jan-14 21-Jan-15
0521 | EMI Receiver (Spectrum Analyzer) with Hewlett 8546A 3617A 28-Oct-13 | 28-Oct-14
RF filter section 9 kHz-6.5 GHz Packard 00319,
3448A002
53
0539 | Generator Signal, 10 kHz - 1.2 GHz Marconi 2023 112121/04 | 31-Aug-14 | 31-Aug-15
Instruments 1
0604 | Antenna BiconiLog Log-Periodic/T Bow- EMCO 3141 9611-1011 | 22-May-14 | 22-May-15
TIE, 26 - 2000 MHz
0661 | Generator Swept Signal, 10 MHz to Hewlett 83640B 3614A002 | 07-Apr-14 | 07-Apr-15
40 GHz, + 10 dBm Packard 66
1984 | Antenna, Double-Ridged Waveguide EMC Test 3115 9911-5964 | 03-Jan-14 | 03-Jan-15
Horn, 1-18 GHz, 300 W Systems
2667 | Signal generator, 9 kHz - 3.3 GHz Rohde & SMLO03 101909 01-Sep-14 | 01-Sep-15
Schwarz
2871 | Microwave Cable Assembly, 18 GHz, Huber-Suhner 198-8155- | 2871 04-Dec-13 | 04-Dec-14
6.4 m, SMA - SMA 00
2909 | Spectrum analyzer, ESA-E, 100 Hz to Agilent E4407B MY414447 | 23-Dec-13 | 23-Dec-14
26.5 GHz Technologies 62
3301 | Power Meter, P-series, 50 MHz to 40 GHz | Agilent N1911A MY451010 | 12-Feb-14 12-Feb-15
Technologies 57
3302 | Power sensor, P-Series, 50 MHz to Agilent N1922A MY452405 | 12-Feb-14 | 12-Feb-15
40 GHz, -35/30 to 20 dBm Technologies 86
3634 | Cable RF, 5.5 m, N type-N type, Alpha Wire RG 214/U | NA 11-May-14 | 11-May-15
DC-6.5 GHz
3768 | Attenuator, N-type, 20 dB, DC to 18 GHz, Mini-Circuits BW- NA 17-Aug-14 | 17-Aug-15
5W N20W5+
3770 | Attenuator, N-type, 20 dB, DC to 18 GHz, | Mini-Circuits BW- NA 17-Aug-14 | 17-Aug-15
5w N20W5+
3776 | Attenuator, N-type, 10 dB, DC to 18 GHz, | Mini-Circuits BW- NA 17-Aug-14 | 17-Aug-15
5W N10W5+
3818 | PSA Series Spectrum Analyzer, Agilent E4446A MY482502 | 20-May-14 | 20-May-15
3 Hz- 44 GHz Technologies 88
3901 | Microwave Cable Assembly, 40.0 GHz, Huber-Suhner | SUCOFLE | 1225/2A 06-Feb-14 | 06-Feb-15
3.5 m, SMA/SMA X 102A
3994 | Attenuator, N-type, 20 dB, DC to 18 GHz, | Mini-Circuits BW- NA 17-Aug-14 | 17-Aug-15
5W N20W5+
4150 | Preamplifier, 0.1 to 18 GHz, Gain 25 dB, Agilent 87405C MY470105 | 01-Jan-14 | 01-Jan-15
N-type(f) in, N-type(m) out. Technologies 9N
4224 | Precision Fixed Attenuator, 50 Ohm, 5W, Mini-Circuits BW- NA 09-Mar-14 | 09-Mar-15
10dB, DC to 18000 MHz N10W5+
4273 | Test Cable , DC-18 GHz, 1.8 m, SMA/M - | Mini-Circuits CBL-6FT- | 70045 27-Nov-13 | 27-Nov-14
N/M SMNM+
4274 | Test Cable , DC-18 GHz, 1.8 m, SMA/M - | Mini-Circuits CBL-6FT- | 70047 27-Nov-13 | 27-Nov-14
N/M SMNM+
4275 | Test Cable , DC-18 GHz, 1.8 m, SMA/M - | Mini-Circuits CBL-6FT- | 70050 27-Nov-13 | 27-Nov-14
N/M SMNM+
4353 | Low Loss Armored Test Cable, MegaPhase NC29- 12025101 16-Mar-14 | 16-Mar-15
DC - 18 GHz, 6.2 m, N type-M/N type-M N1N1-244 | 003
4354 | Vector Signal Generator,100 kHz to Rohde & SMJ 100A | 1403.4507 | 27-Jun-14 27-Jun-15
6.0 GHz Schwarz K02-
101777-rc
4355 | Signal and Spectrum Analyzer, 9 kHz to Rohde & FSV7 191000086 | 10-Apr-14 10-Apr-15
7 GHz Schwarz 881
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HL Description Manufacturer | Model Ser. No. Last Cal./ | Due Cal./
No Check Check
4369 | 4-way Power Divider, 1.0 to 18.0 GHz, Tiger Micro- TGP- 11- 18-May-14 | 18-May-16
50 Ohm, SMA-FM Electronics A0411 JSPE902-
Institute 019
4384 | Cable RF 3.6 m N type-N type, up to Times M17- NA 11-May-14 | 11-May-15
2.0 GHz Microwave 164/RG
Systems 214
4413 | Resistive divider, DC to 1.5 GHz, 2 W Microlab DA-3FN NA 15-Jul-14 15-Jul-16

8.1 Test equipment and ancillaries used for tests

. Manufacture Last Cal./ Due Cal./

HL No. Description r Model Ser. No. Check Check
NA Noise Figure Analyzer Agilent N8973A GB39490364 | 11-Jun-13 10-Jun-15
NA Noise Source Agilent N4000A MY44420199 | 11-Jun-13 10-Jun-15
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9 APPENDIX B Measurement uncertainties

Expanded uncertainty at 95% confidence in Hermon Labs EMC measurements

Test description Expanded uncertainty
Transmitter tests
Carrier power conducted at antenna connector +1.7dB
Carrier power radiated (substitution method) +4.5dB
Occupied bandwidth 8%
Conducted emissions at RF antenna connector 9 kHz to 2.9 GHz: + 2.6 dB

2.9 GHz to 6.46 GHz: + 3.5dB
6.46 GHz to 13.2 GHz: + 4.3 dB
13.2 GHz t0 22.0 GHz: £ 5.0 dB
22.0 GHz to 26.8 GHz: £ 5.5 dB
26.8 GHz t0 40.0 GHz: £+ 4.8 dB
Spurious emissions radiated 30 MHz — 40 GHz (substitution method) +45dB

Frequency error 30 — 300 MHz: + 50.5 Hz (1.68 ppm)
300 — 1000 MHz: + 168 Hz (0.56 ppm)
Transient frequency behaviour 187 Hz
+13.9%
Duty cycle, timing (Tx ON / OFF) and average factor measurements +1.0%

Hermon Laboratories is accredited by A2LA for calibration according to present requirements of ISO/IEC 17025 and NCSL
Z540-1. The accreditation is granted to perform calibration of parameters that are listed in the Scope of Hermon Laboratories
Accreditation.

Hermon Laboratories calibrates its reference and transfer standards by calibration laboratories accredited to ISO/IEC 17025
by a mutually recognized Accreditation Body or by a recognized national metrology institute. All reference and transfer
standards used in the calibration system are traceable to national or international standards.

In-house calibration of all test and measurement equipment is performed on a regular basis according to Hermon
Laboratories calibration procedures, manufacturer calibration/verification procedures or procedures defined in the relevant
standards. The Hermon Laboratories test and measurement equipment is calibrated within the tolerances specified by the
manufacturers and/or by the relevant standards.
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10 APPENDIX C Test facility description

Tests were performed at Hermon Laboratories Ltd., which is a fully independent, private, EMC, safety, environmental and
telecommunication testing facility.

Hermon Laboratories is listed by the Federal Communications Commission (USA) for all parts of Code of Federal
Regulations 47 (CFR 47), Registration Numbers 90624 for OATS and 90623 for the anechoic chamber; by Industry Canada
for electromagnetic emissions (file numbers IC 2186A-1 for OATS, IC 2186A-2 for anechoic chamber, IC 2186A-3 for full-
anechoic chamber for RE measurements above 1 GHz), certified by VCCI, Japan (the registration numbers are R-808 for
OATS, R-1082 for anechoic chamber, G-27 for full-anechoic chamber for RE measurements above 1 GHz, C-845 for
conducted emissions site, T-1606 for conducted emissions at telecommunication ports), has a status of a Telefication -
Listed Testing Laboratory, Certificate No. L138/00. The laboratory is accredited by American Association for Laboratory
Accreditation (USA) according to ISO/IEC 17025 for electromagnetic compatibility, product safety, telecommunications
testing and environmental simulation (for exact scope please refer to Certificate No. 839.01). The FCC Designation Number
is US1003.

Address: P.O. Box 23, Binyamina 30500, Israel.
Telephone: +972 4628 8001

Fax: +972 4628 8277

e-mail: mail@hermonlabs.com

website: www.hermonlabs.com

Person for contact: Mr. Alex Usoskin, CEO.

11 APPENDIX D Specification references
47CFR part 90: 2013 Private land mobile radio services
47CFR part 2: 2013 Frequency allocations and radio treaty matters; general rules and regulations

American National Standard for Instrumentation-Electromagnetic Noise and Field
Strength, 10 kHz to 40 GHz-Specifications.

American National Standard for Methods of Measurement of Radio-Noise Emissions
ANSI C63.4: 2003 from Low-Voltage Electrical and Electronic Equipment in the Range of 9 kHz to 40
GHz.

ANSI/TIA/EIA-603-C:2004 g?::dlg/l%t;ne FM or PM Communications Equipment Measurement and Performance

KDB 935210 D02 v02:4.04.2014 Signal BoostersCertification

ANSI C63.2: 1996
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12 APPENDIX E Test equipment correction factors

Antenna factor
Active loop antenna
Model 6502, S/N 2857, HL 0446

Frequency, Magnetic antenna factor, Electric antenna factor,
MHz dB dB
0.009 -32.8 18.7
0.010 -33.8 17.7
0.020 -38.3 13.2
0.050 -41.1 10.4
0.075 -41.3 10.2
0.100 -41.6 9.9
0.150 -41.7 9.8
0.250 -41.6 9.9
0.500 -41.8 9.8
0.750 -41.9 9.7
1.000 -41.4 10.1
2.000 -41.5 10.0
3.000 -41.4 10.2
4.000 -41.4 10.1
5.000 -41.5 10.1
10.000 -41.9 9.6
15.000 -41.9 9.6

20.000 -42.2 9.3
25.000 -42.8 8.7
30.000 -44.0 7.5

Antenna factor in dB(1/m) is to be added to receiver meter reading in dB(uV) to convert it into field strength in dB(uV/m).
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Antenna factor
Biconilog antenna EMCO Model 3141
Ser.N0.1011, HL 0604

Frequency, | Antenna factor, Frequency, Antenna factor, Frequency, Antenna factor,
MHz dB(1/m) MHz dB(1/m) MHz dB(1/m)
26 7.8 580 20.6 1320 27.8
28 7.8 600 21.3 1340 28.3
30 7.8 620 21.5 1360 28.2
40 7.2 640 21.2 1380 27.9
60 71 660 21.4 1400 27.9
70 8.5 680 21.9 1420 27.9
80 9.4 700 22.2 1440 27.8
90 9.8 720 22.2 1460 27.8
100 9.7 740 221 1480 28.0
110 9.3 760 22.3 1500 28.5
120 8.8 780 22.6 1520 28.9
130 8.7 800 22.7 1540 29.6
140 9.2 820 22.9 1560 29.8
150 9.8 840 23.1 1580 29.6
160 10.2 860 23.4 1600 29.5
170 10.4 880 23.8 1620 29.3
180 10.4 900 24 .1 1640 29.2
190 10.3 920 241 1660 29.4
200 10.6 940 24.0 1680 29.6
220 11.6 960 241 1700 29.8
240 12.4 980 24.5 1720 30.3
260 12.8 1000 24.9 1740 30.8
280 13.7 1020 25.0 1760 31.1
300 14.7 1040 25.2 1780 31.0
320 15.2 1060 25.4 1800 30.9
340 15.4 1080 25.6 1820 30.7
360 16.1 1100 25.7 1840 30.6
380 16.4 1120 26.0 1860 30.6
400 16.6 1140 26.4 1880 30.6
420 16.7 1160 27.0 1900 30.6
440 17.0 1180 27.0 1920 30.7
460 17.7 1200 26.7 1940 30.9
480 18.1 1220 26.5 1960 31.2
500 18.5 1240 26.5 1980 31.6
520 19.1 1260 26.5 2000 32.0
540 19.5 1280 26.6
560 19.8 1300 27.0

Antenna factor in dB(1/m) is to be added to receiver meter reading in dB(uV) to convert it into field strength in dB(pV/m).
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Double-ridged wave guide horn antenna
Model 3115, S/N 9911-5964, HL1984
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Frequency, Antenna factor,
MHz dB(1/m)
1000.0 24.7
1500.0 25.7
2000.0 27.6
2500.0 28.9
3000.0 31.2
3500.0 32.0
4000.0 32.5
4500.0 32.7
5000.0 33.6
5500.0 35.1
6000.0 35.4
6500.0 34.9
7000.0 36.1
7500.0 37.8
8000.0 38.0
8500.0 38.1
9000.0 39.1
9500.0 38.3
10000.0 38.6
10500.0 38.2
11000.0 38.7
11500.0 39.5
12000.0 40.0
12500.0 40.4
13000.0 40.5
13500.0 41.1
14000.0 41.6
14500.0 4.7
15000.0 38.7
15500.0 38.2
16000.0 38.8
16500.0 40.5
17000.0 42.5
17500.0 45.9
18000.0 494

Antenna factor in dB(1/m) is to be added to receiver meter reading in dB(uV) to convert it into field strength in dB(uV/m).
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Cable loss
Cable coaxial, Huber-Suhner, 18 GHz, 6.4 m, SMA - SMA, model 198-8155-00,
HL 2871
Frequency, Cable loss, Frequency, Cable loss, Frequency, | Cable loss,

MHz dB MHz dB MHz dB

10 0.12 5750 2.34 12000 3.55
30 0.14 6000 2.39 12250 3.61
100 0.27 6250 2.46 12500 3.67
250 0.45 6500 2.52 12750 3.74
500 0.63 6750 2.58 13000 3.79
750 0.76 7000 2.64 13250 3.82
1000 0.89 7250 2.68 13500 3.83
1250 1.01 7500 2.73 13750 3.83
1500 1.12 7750 2.78 14000 3.88
1750 1.23 8000 2.83 14250 3.93
2000 1.32 8250 2.88 14500 3.96
2250 1.41 8500 2.94 14750 4.01
2500 1.49 8750 2.97 15000 4.00
2750 1.58 9000 3.02 15250 4.01
3000 1.66 9250 3.07 15500 4.00
3250 1.73 9500 3.13 15750 4.13
3500 1.80 9750 3.18 16000 4.22
3750 1.87 10000 3.21 16250 4.29
4000 1.93 10250 3.26 16500 4.29
4250 2.01 10500 3.30 16750 4.32
4500 2.06 10750 3.36 17000 4.37
4750 212 11000 3.39 17250 4.45
5000 217 11250 3.44 17500 4.49
5250 2.24 11500 3.48 17750 4.53
5500 2.29 11750 3.52 18000 4.55

Page 274 of 281



HERMON LABORATORIES

Cable loss
Cable coaxial, RG-214/U, N type-N type, 5.5 m
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Frequency, | Cable loss, | Frequency, |[Cable loss,| Frequency, | Cable loss, [Frequency,|Cable loss,

MHz dB MHz dB MHz dB MHz dB
10 0.05 1750 212 3550 3.43 5350 4.66
30 0.18 1800 2.16 3600 3.50 5400 4.70
50 0.24 1850 217 3650 3.53 5450 4.76
100 0.36 1900 2.23 3700 3.55 5500 4.80
150 0.47 1950 2.25 3750 3.57 5550 4.86

200 0.55 2000 2.33 3800 3.63 5600 4.87

250 0.64 2050 2.34 3850 3.67 5650 4.91

300 0.70 2100 2.41 3900 3.73 5700 4.97

350 0.77 2150 2.44 3950 3.73 5750 5.02

400 0.83 2200 2.49 4000 3.78 5800 5.07

450 0.91 2250 2.52 4050 3.79 5850 5.07

500 0.95 2300 2.55 4100 3.90 5900 5.15

550 1.02 2350 2.56 4150 3.88 5950 5.20

600 1.08 2400 2.60 4200 3.88 6000 5.25

650 1.15 2450 2.68 4250 3.98 6050 5.26

700 1.19 2500 2.67 4300 4.00 6100 5.30

750 1.25 2550 2.73 4350 4.02 6150 5.37

800 1.31 2600 2.74 4400 4.03 6200 5.40

850 1.35 2650 2.77 4450 4.06 6250 5.45

900 1.39 2700 2.84 4500 4.14 6300 5.47

950 1.45 2750 2.85 4550 4.16 6350 5.50

1000 1.49 2800 2.89 4600 417 6400 5.57

1050 1.56 2850 2.91 4650 4.19 6450 5.62

1100 1.57 2900 2.99 4700 4.21 6500 5.61

1150 1.64 2950 3.00 4750 4.26

1200 1.66 3000 3.03 4800 4.29

1250 1.71 3050 3.06 4850 4.30

1300 1.73 3100 3.14 4900 4.33

1350 1.80 3150 3.20 4950 4.36

1400 1.81 3200 3.20 5000 4.45

1450 1.87 3250 3.22 5050 4.44

1500 1.94 3300 3.24 5100 4.49

1550 1.96 3350 3.33 5150 4.53

1600 1.97 3400 3.35 5200 4.62

1650 2.03 3450 3.38 5250 4.63

1700 2.05 3500 3.39 5300 4.64
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Cable loss
Microwave Cable Assembly, Huber-Suhner, 40 GHz, 3.5 m, SMA-SMA, S/N 1225/2A
HL 3901
Frequency, Cable loss, Frequency, Cable loss, Frequency, Cable loss,

MHz dB MHz dB MHz dB

10 0.09 9500 4.29 21000 6.67
100 0.41 10000 4.40 22000 6.92
500 0.93 10500 4.52 23000 7.00
1000 1.33 11000 4.64 24000 7.18
1500 1.63 11500 4.76 25000 7.29
2000 1.90 12000 4.87 26000 7.55
2500 2.12 12500 4.99 27000 7.70
3000 2.33 13000 5.11 28000 7.88
3500 2.50 13500 5.20 29000 8.02
4000 2.67 14000 5.31 30000 8.15
4500 2.82 14500 5.42 31000 8.35
5000 2.99 15000 5.51 32000 8.40
5500 3.16 15500 5.58 33000 8.62
6000 3.32 16000 5.68 34000 8.73
6500 3.51 16500 5.78 35000 8.78
7000 3.65 17000 5.91 36000 8.94
7500 3.79 17500 5.99 37000 9.21
8000 3.92 18000 6.07 38000 9.37
8500 4.04 19000 6.36 39000 9.45
9000 4.18 20000 6.49 40000 9.52
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Cable loss
Test cable, Mini-Circuits, S/N 70045, 18 GHz, 1.8 m, SMA/M - N/M
CBL-6FT-SMNM+, HL 4273

Frequency, (I:j:;e Frequency, Cable Frequency, Cable Frequency, Cable
MHz dB ! MHz loss, dB MHz loss, dB MHz loss, dB
10 0.09 4800 1.76 9800 2.70 14800 3.59
30 0.11 4900 1.78 9900 2.71 14900 3.59
50 0.14 5000 1.81 10000 2.73 15000 3.60
100 0.20 5100 1.82 10100 2.75 15100 3.63
200 0.30 5200 1.86 10200 2.76 15200 3.67
300 0.38 5300 1.89 10300 2.79 15300 3.70
400 0.45 5400 1.92 10400 2.81 15400 3.68
500 0.50 5500 1.96 10500 2.82 15500 3.70
600 0.55 5600 2.00 10600 2.83 15600 3.71
700 0.60 5700 2.03 10700 2.87 15700 3.77
800 0.65 5800 2.04 10800 2.87 15800 3.75
900 0.69 5900 2.07 10900 2.88 15900 3.77
1000 0.73 6000 2.10 11000 2.89 16000 3.79
1100 0.77 6100 2.10 11100 2.9 16100 3.85
1200 0.80 6200 2.1 11200 2.92 16200 3.82
1300 0.84 6300 2.1 11300 2.94 16300 3.83
1400 0.88 6400 2.14 11400 2.95 16400 3.88
1500 0.92 6500 2.15 11500 2.98 16500 3.89
1600 0.95 6600 2.15 11600 3.00 16600 3.92
1700 0.98 6700 2.16 11700 3.02 16700 3.88
1800 1.01 6800 219 11800 3.04 16800 3.95
1900 1.04 6900 2.22 11900 3.08 16900 3.91
2000 1.07 7000 2.24 12000 3.09 17000 3.97
2100 1.09 7100 2.26 12100 3.12 17100 3.92
2200 1.13 7200 2.29 12200 3.13 17200 3.94
2300 1.15 7300 2.32 12300 3.16 17300 3.94
2400 1.18 7400 2.36 12400 3.17 17400 3.98
2500 1.21 7500 2.39 12500 3.19 17500 3.93
2600 1.24 7600 241 12600 3.20 17600 3.95
2700 1.27 7700 2.43 12700 3.21 17700 3.96
2800 1.30 7800 2.46 12800 3.21 17800 3.97
2900 1.34 7900 2.49 12900 3.22 17900 3.96
3000 1.36 8000 2.52 13000 3.22 18000 3.97
3100 1.38 8100 2.52 13100 3.24
3200 1.41 8200 2.54 13200 3.24
3300 1.45 8300 2.59 13300 3.27
3400 1.46 8400 2.61 13400 3.28
3500 1.49 8500 2.60 13500 3.31
3600 1.51 8600 2.63 13600 3.31
3700 1.55 8700 2.65 13700 3.35
3800 1.34 8800 2.65 13800 3.37
3900 1.36 8900 2.65 13900 3.40
4000 1.38 9000 2.66 14000 3.43
4100 1.41 9100 2.66 14100 3.45
4200 1.45 9200 2.67 14200 3.46
4300 1.46 9300 2.67 14300 3.46
4400 1.49 9400 2.67 14400 3.49
4500 1.51 9500 2.68 14500 3.50
4600 1.55 9600 2.69 14600 3.50
4700 1.34 9700 2.69 14700 3.52
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Cable loss
Test cable, Mini-Circuits, S/N 70047, 18 GHz, 1.8 m, SMA/M - N/M
CBL-6FT-SMNM+, HL 4274

Frequency, (I:j:;e Frequency, Cable Frequency, Cable Frequency, Cable
MHz dB ! MHz loss, dB MHz loss, dB MHz loss, dB
10 0.07 4800 1.69 9800 2.62 14800 3.42
30 0.11 4900 1.70 9900 2.63 14900 3.39
50 0.14 5000 1.72 10000 2.64 15000 3.38
100 0.21 5100 1.75 10100 2.64 15100 3.40
200 0.26 5200 1.76 10200 2.66 15200 3.41
300 0.30 5300 1.77 10300 2.67 15300 3.40
400 0.37 5400 1.79 10400 2.68 15400 3.39
500 0.44 5500 1.82 10500 2.68 15500 3.41
600 0.49 5600 1.85 10600 2.70 15600 3.44
700 0.54 5700 1.86 10700 2.71 15700 3.46
800 0.58 5800 1.87 10800 2.73 15800 3.45
900 0.63 5900 1.91 10900 2.74 15900 3.47
1000 0.67 6000 1.94 11000 2.76 16000 3.51
1100 0.71 6100 1.97 11100 2.77 16100 3.56
1200 0.75 6200 1.98 11200 2.78 16200 3.55
1300 0.78 6300 1.99 11300 2.79 16300 3.54
1400 0.81 6400 2.02 11400 2.80 16400 3.57
1500 0.85 6500 2.05 11500 2.82 16500 3.62
1600 0.88 6600 2.06 11600 2.83 16600 3.61
1700 0.91 6700 2.06 11700 2.84 16700 3.60
1800 0.94 6800 2.08 11800 2.85 16800 3.62
1900 0.97 6900 2.10 11900 2.87 16900 3.68
2000 1.00 7000 2.12 12000 2.88 17000 3.70
2100 1.03 7100 2.12 12100 2.89 17100 3.68
2200 1.06 7200 213 12200 2.90 17200 3.70
2300 1.08 7300 2.16 12300 2.92 17300 3.80
2400 1.11 7400 2.19 12400 2.94 17400 3.84
2500 1.14 7500 2.22 12500 2.95 17500 3.83
2600 1.16 7600 2.23 12600 2.96 17600 3.83
2700 1.19 7700 2.26 12700 2.98 17700 3.86
2800 1.21 7800 2.30 12800 3.00 17800 3.86
2900 1.27 7900 2.33 12900 3.02 17900 3.80
3000 1.29 8000 2.35 13000 3.03 18000 3.79
3100 1.32 8100 2.37 13100 3.06
3200 1.35 8200 2.41 13200 3.08
3300 1.37 8300 2.44 13300 3.09
3400 1.38 8400 2.47 13400 3.10
3500 1.41 8500 2.48 13500 3.13
3600 1.43 8600 2.51 13600 3.17
3700 1.46 8700 2.53 13700 3.17
3800 1.47 8800 2.55 13800 3.18
3900 1.49 8900 2.56 13900 3.22
4000 1.52 9000 2.57 14000 3.26
4100 1.55 9100 2.58 14100 3.28
4200 1.56 9200 2.59 14200 3.30
4300 1.58 9300 2.59 14300 3.35
4400 1.60 9400 2.60 14400 3.39
4500 1.63 9500 2.60 14500 3.39
4600 1.65 9600 2.61 14600 3.39
4700 1.67 9700 2.61 14700 3.41
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Test cable, Mini-Circuits, S/N 70050, 18 GHz, 1.8 m, SMA/M - N/M

CBL-6FT-SMNM+, HL 4275

Frequency, ?;:;e Frequency, Cable loss, Frequency, Cable Frequency, Cable
MHz dB ’ MHz dB MHz loss, dB MHz loss, dB
10 0.08 5000 1.71 10200 2.64 15400 3.46
30 0.11 5100 1.73 10300 2.65 15500 3.47
50 0.14 5200 1.75 10400 2.66 15600 3.52
100 0.21 5300 1.76 10500 2.67 15700 3.55
200 0.30 5400 1.77 10600 2.70 15800 3.55
300 0.37 5500 1.82 10700 2.71 15900 3.55
400 0.43 5600 1.84 10800 2.72 16000 3.61
500 0.49 5700 1.86 10900 2.73 16100 3.62
600 0.54 5800 1.86 11000 2.75 16200 3.63
700 0.58 5900 1.89 11100 2.77 16300 3.62
800 0.62 6000 1.94 11200 2.78 16400 3.66
900 0.66 6100 1.95 11300 2.80 16500 3.71
1000 0.70 6200 1.96 11400 2.82 16600 3.71
1100 0.74 6300 1.97 11500 2.83 16700 3.67
1200 0.78 6400 2.01 11600 2.84 16800 3.69
1300 0.81 6500 2.03 11700 2.86 16900 3.74
1400 0.84 6600 2.02 11800 2.88 17000 3.73
1500 0.88 6700 2.02 11900 2.89 17100 3.71
1600 0.91 6800 2.05 12000 2.90 17200 3.73
1700 0.94 6900 2.06 12100 2.92 17300 3.77
1800 0.97 7000 2.07 12200 2.93 17400 3.77
1900 1.00 7100 2.07 12300 2.94 17500 3.76
2000 1.02 7200 2.08 12400 2.96 17600 3.76
2100 1.05 7300 2.1 12500 2.98 17700 3.78
2200 1.07 7400 2.13 12600 2.99 17800 3.80
2300 1.10 7500 2.15 12700 3.01 17900 3.79
2400 1.13 7600 2.16 12800 3.03 18000 3.78
2500 1.15 7700 2.18 12900 3.05
2600 1.18 7800 2.21 13000 3.07
2700 1.20 7900 2.24 13100 3.09
2800 1.24 8000 2.25 13200 3.12
2900 1.26 8100 2.26 13300 3.13
3000 1.28 8200 2.29 13400 3.14
3100 1.30 8300 2.31 13500 3.16
3200 1.33 8400 2.33 13600 3.18
3300 1.36 8500 2.33 13700 3.19
3400 1.37 8600 2.34 13800 3.21
3500 1.39 8700 2.36 13900 3.23
3600 1.42 8800 2.38 14000 3.25
3700 1.45 8900 2.39 14100 3.26
3800 1.46 9000 2.40 14200 3.27
3900 1.48 9100 2.42 14300 3.30
4000 1.50 9200 2.45 14400 3.32
4100 1.53 9300 2.46 14500 3.33
4200 1.55 9400 2.48 14600 3.34
4300 1.57 9500 2.50 14700 3.36
4400 1.59 9600 2.52 14800 3.39
4500 1.61 9700 2.54 14900 3.40
4600 1.64 9800 2.56 15000 3.41
4700 1.66 9900 2.58 15100 3.41
4800 1.67 10000 2.60 15200 3.44
4900 1.69 10100 2.61 15300 3.46

Page 279 of 281



Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

HERMON LABORATORIES

Cable loss
Low Loss Armored Test Cable, MegaPhase, 18 GHz, 6.2 m, N type-M/N type-M,
NC29-N1N1-244S/N 12025101 003,

HL 4353
Frequency, Cable loss, Frequency, Cable loss,

MHz dB MHz dB

50 0.20 9000 2.71
100 0.27 9500 2.81
300 0.47 10000 2.90
500 0.61 10500 2.97
1000 0.87 11000 3.06
1500 1.07 11500 3.13
2000 1.24 12000 3.20
2500 1.39 12500 3.26
3000 1.53 13000 3.34
3500 1.65 13500 3.39
4000 1.77 14000 3.47
4500 1.89 14500 3.54
5000 1.99 15000 3.62
5500 2.07 15500 3.69
6000 2.20 16000 3.76
6500 2.30 16500 3.83
7000 2.39 17000 3.86
7500 2.51 17500 3.94
8000 2.58 18000 4.02
8500 2.65
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APPENDIX F Abbreviations and acronyms
A ampere
AC alternating current

AM amplitude modulation

AVRG average (detector)

BB broad band

cm centimeter

dB decibel

dBm decibel referred to one milliwatt
dB(nV) decibel referred to one microvolt
dB(uV/m) decibel referred to one microvolt per meter
dB(uA) decibel referred to one microampere
DC direct current

EIRP  equivalent isotropically radiated power
ERP effective radiated power

EUT equipment under test

F frequency

GHz gigahertz

GND  ground

H height

HL Hermon laboratories

Hz hertz

k kilo

kHz kilohertz

LO local oscillator

m meter

MHz megahertz

min minute

mm millimeter

ms millisecond

us microsecond

NA not applicable

NB narrow band

OATS open area test site

Q Ohm

QP quasi-peak

RE radiated emission

RF radio frequency

rms root mean square

Rx receive

s second

T temperature

Tx transmit

\% volt

Report ID: AXERAD_FCC.25633_rev4.docx
Date of Issue: 24-Sep-14

END OF DOCUMENT

Page 281 of 281



